v/ 7

lllustrated Parts Manual

Model
H800AJ

PVC
2307

P/N
31222338

January 8,2024 -Rev C

ANSI
ce

UK
cA
AS/NZS







REVISION LOG

July 1, 2023 - A - Original Issue Of Manual (Edited to B/M 1001247762 Rev L)
July 10, 2023 - B - Revised Manual (Edited to B/M 1001247762 Rev M)
January 8, 2024 - C - Revised Manual (Edited to B/M 1001247762 Rev M)

31222338 H800AJ



GENERAL INFORMATION

SECTION 6 'CYLINDER @ @ SECTION 6 CYLINDER
FIGURE 6-3. LIFT CYLINDER ASSEMBLY FIGURE 6-3. LIFT CYLINDER v
TEM PART NUMBER ary DESCRIPTION REV |
i3 71001140104 | Ref | LIFT CYLINDER ASSEMBLY 8|
7
v' 0, 1 0100011 AR Compound, Locking
\ﬂ 15 2 0630535 3 Capscrew 1/4-20 x 1-1/8
21A \} 3 0791003 1 Screw #10-24 x 38
e 3 4 0961897 1 Bushing, Tapered
5 \ ¢ 5 1320136 1 Clamp, Cable
®\ b 6 1683063 1 Head
3 7 2220883 1 Plug, O-Ring
8 2220885 2 Plug, O-Ring
9 2220886 1 Plug, O-Ring
10 3020039 AR Lubricant
" 3480282 , | Piston
12 3760371 1 Ring, Washer
13 3931420 8 Capscrew 1/4-20 x 1-1/4
14 3931824 8 Capscrew 1/2-13 x 1-1/2
15 3951003 1 Selscrow #10-24 x 38
16 4100099 1 Spacer
17 4640999 1 Cartridge, Holding Valve (Non Vented)
17 2900792 Kit, Seal - 4640999 Cartridge Valve
18 4641248 1 Cartridge, Counterbalance Valve (Non Vented)
18 70004186 Kit, Soal - 4641248 Cartridge Vaive
19 1001117991 1 Sensor, Cylinder Length
20 1001118070 1 Cap, Retainer
21 1001118084 1 Barel
21A 0961950 2 Bushing
2 1001118086 1 Rod
22A 0961950 2 Bushing
100 1001139996 1 Kit, Seal (Includes ttems 101-109)
101 See Note 2 Ring, Wear (Note: Use p/n 1001139996)
102 See Note 1 Ring, Back-Up (Note: Use pin 1001139996)
103 See Note 2 Ring, Lock (Note: Use pin 1001139996)
104 See Note 2 Ring, Back-Up (Note: Use pin 1001139996)
105 See Note 2 ©O-Ring (Note: Use p/n 1001139996)
106 See Note 1 O-Ring (Note: Use p/n 1001139996)
107 See Note 1 Seal (Note: Use p/n 1001139996)
108 See Note 1 Wiper, Rod (Note: Use p/n 1001139996)
109 See Note 2 Seal (Note: Use p/n 1001139996)
200 1001119105 1 Kit, Sensor Magnet (Includes Items 201-203)
201 See Note NSS Sleeve, Spacer (Note: Use p/n 1001119105),
202 1001118066 1 Magnet, Sensor
208 1001118069 1 Qing, Internal Retaining
PGH Model Designation Manual # Manual # Model Designation PGH

10

1) MACHINE IDENTIFICATION

Machines are identified by model and in some cases a combination of models, serial number (SN) or regional standard
(i.e ANSI, CE,CSA). Components may also be identified by SN or manufacturer. Common components that may be
identified by these characteristics are engines and hydraulic components.

2) PARTS MANUAL ORGANIZATION

Product information in this manual is organized under section titles. Frame, Cylinder, Hydraulic and Electrical are a few
examples. Each section is organized by figure and page number. The information within the Figure is then organized by
item number, part number, description and corresponding illustration (s).

3) TABLE OF CONTENTS (NOT SHOWN)
A table of contents is found toward the beginning of the manual. Figure number, description and page number are
provided for quick reference to the page containing the related information.

4) RECOMMENDED SPARE PARTS (NOT SHOWN)
The Recommended Spare Parts List, located near the end of the manual, reference most frequently used maintenance
parts.

5) PART NUMBER INDEX (NOT SHOWN)
A numerical index listing all part numbers and the corresponding page number(s) appears at the back of the manual.

HB800AJ 31222338



GENERAL INFORMATION

6) NON-SERVICED PARTS

In some instances, it is necessary to display non-serviced parts, assemblies or installations. In the case of asse-
mblies and installations there will be a Ref in the Qty. column. In case of parts that are not available for service
within assemblies or components, there will be a NSS (Not Sold Separately) or NLA (No Longer Available) listed

in the Qty. column of the manual.

7) PARTS LIST ITEM NUMBERS

Numbers shown in the item# column correspond to numbers used in the associated illustration (s). ltem numbers
which are missing from the sequence in the parts list are not used on that page.

8) INDENTED PARTS DESCRIPTION

An indented part description is included in the item under which it is indented.

9) ABBREVIATION AND SYMBOLS

AC .. Alternating Current
ADE ianasnana Advanced Design Electronics
AAG oo s S s  P BTR S T Agricultural
ANSI.............. American National Standards Institute
AR o rmonioe v ot e e e As Required
L o Assembly
AUS smsmensmsssmmnsss s Australia
PG . cocsnesnmnisssssasssnsnsssassssssssnns asssnsass sannnss Auxiliary
AW American Wire Gauge
B/M..ooi e Bill of Material
CAC somanenssssmmeany Charge Air Cooler
CE uunnnmnannmmnmnsaivas European Conformity
COW.. oo Counter Clockwise
CMoe e Centimeter
L Clockwise
CSA. ..o, Canadian Standards Association
.............................................................. Cylinder
.............................................................. Diameter
....................................................... Direct Current
.......................................... Diesel Exhaust Fliud
................................................ Emergency Stop
............................................................... Engine
................................................................ Feet
........................................................... Gauge
....High Rated Countries
HVAC....... Heating, Ventilating, and Air Conditioning
HY B nsmmnmmnsmannsnvammssss s Hydraulic
HZe e Hertz
IDLcnenansrse e nnnnanens Inside Diameter
IN s s s inches
I1ISO............. International Organization for Standards
|y Joint Industry Council
K6 v Kilogram

10) ILLUSTRATION REFERANCE LETTERS

L Liter
LB(LBS):cimsmmnnnmannvnmannnmavevans Pounds
LED:swvasinsmmvsmmravssises Liquid Crystal Display
L =1 R .Light Emitting Diodes
Hessmmmnmmasemsrmmnmeanns Left Hand
LRE...ccmmmmmnssmmmsmsmasisasis Low Rated Countries
LSS e Load Sensing System
M) ccnnnsnmmnsrnamarnnayass Metric/Meter
MM(MM)cnmmmmsmmmenmsaamsessmsas Milimeter
MA e Miliamps
NEA s onssnmmmmmnmsnmsns No Longer Available
| o National Pipe Threads
NSS...oeee e Not Sold Separately
OBl e Outside Diameter
(@] 2 - O O-Ring Boss
ORFS....iieeeee e O-Ring Face Seal
(@ A (o 7. P Ounces

250 oo R A R AR RS SRR SRR Page

PN Part Number
6 B (o | ) o Quarts

QY e Quantity
REE: oo e o m o e o sl Reference
REN.cscamsmmmsmmmmnsmsmsssssssit Revision Level
RH. .o Right Hand

SAE s ansnmnnn Society of Automotive Engineers
SNcammmnannmmnmnnnssnianns o Serial Number
SPEC(S).c i Specifications
T e e S Turntable
2], [ST————————— Universal Ground Module
e e Volts
W oo s s T e B S s Watts
O st A B S SRS H B SRR Number

When necessary, illustrations may contain reference letters that are intended to track information (i. e. hoses,
harnesses) from one point to another or to track visual enlargement of components to show details that may be

located in another area on the illustration.

Note: Due to continuous product improvements, JLG Industries, Inc. reserves the right to make specification
changes without prior notification. Contact JLG Industries, Inc. for updated information.

31222338

H800AJ






FIGURE 1-1.
FIGURE 1-2.
FIGURE 1-3.
FIGURE 1-4.
FIGURE 1-5.
FIGURE 1-6.
FIGURE 1-7.
FIGURE 1-8.
FIGURE 1-9.

FIGURE 1-10.
FIGURE 1-11.
FIGURE 1-12.
FIGURE 1-13.

SECTION 2 - TURNTABLE ....coiiitiieiitei ettt st ekt e e e s et oo s et e oo eh et e e et et e e e ba e e e e eh s e e e ean et e s s en et e e ssnn e e e nnre e e e nenes

FIGURE 2-1.
FIGURE 2-2.
FIGURE 2-3.
FIGURE 2-4.
FIGURE 2-5.
FIGURE 2-6.
FIGURE 2-7.
FIGURE 2-8.
FIGURE 2-9.

FIGURE 2-10.
FIGURE 2-11.
FIGURE 2-12.
FIGURE 2-13.
FIGURE 2-14.
FIGURE 2-15.
FIGURE 2-16.
FIGURE 2-17.
FIGURE 2-18.
FIGURE 2-19.
FIGURE 2-20.
FIGURE 2-21.
FIGURE 2-22.
FIGURE 2-23.
FIGURE 2-24.
FIGURE 2-25.
FIGURE 2-26.
FIGURE 2-27.
FIGURE 2-28.
FIGURE 2-29.

31222338

VALVES INSTALLATION. ...ttt ittt ettt ettt ettt sttt e s e e ekt e st e e s b r e e e s asr et e e sann e e e s nnneeesnnnneeeaas
MAIN VALVE ASSEMBLY
BRAKE/2 SPEED VALVE ASSEMBLY
SWING DRIVE INSTALLATION

TABLE OF CONTENTS

SECTION 1 - FRAME . ..o et e e oo oottt e e e oo e o e e e e e e e e e e e s e e n e e e e e e e s me s e e e e e e e e aaassne e e e e e e e s aasnnnnneeeeeeaannnnneeeeess 13
AXLE INSTALLATION - WITHOUT TOW PACKAGE .......coiiiiiiiiiiiie it 14
AXLE INSTALLATION - WITH TOW PACKAGE .....ooiiiiiiiii et 16
STEER INSTALLATION - WITHOUT TOW PACKAGE ..ottt 18
STEER INSTALLATION - WITH TOW PACKAGE ..ottt e e e 20
WHEEL DRIVE AND FRAME VALVES INSTALLATION ..ottt 22
DRIVE HUB/BRAKE ASSEMBLY ...ttt ittt ettt et e et e e s s e e s s st e e ssne e e s nnne e e e annneeena 24
DRIVE MOTOR ASSEMBLY ...ttt ettt e e e e e ettt e e e e e et e e e e e e e s s s n e e e e e e e e s annnnneeeeeeennns 26
TIRE & WHEEL INSTALLATION - 15-625 NHS FOAM-FILLED .......ccoiiiiiiiie e 28
TIRE AND WHEEL INSTALLATION - 18-625 NHS FOAM-FILLED..........omtiiiiiiiieeee e 30

TIRE AND WHEEL INSTALLATION - 18-625 NHS FOAM-FILLED NON-MARKING.........cccccciiiiiiiiiieee e 32

FRAME SHIELDS INSTALLATION ...ttt ettt e et e e e e e et e e e e e e e e e e e e e e s eennnneeeeeeenaes
TOW PACKAGE INSTALLATION (OPTIONAL) (ANSI, SPECS)
TOW BAR ASSEMBLY ..ottt e et e e e e oottt e e e e e e et e e e e e s n et e e e e e e e e e e e e e e e e e

SWING MOTOR/HUB ASSEMBLY ...ttt ettt ettt e st e e ekt e et e e s b et e e st e e e nne e e e s nne s 52
TURNTABLE BEARING AND LUBE INSTALLATION ...cotiiiiiiiieitee ettt e e e e 56
TURNTABLE LOCK INSTALLATION. ..ttt ettt ettt e e e et e e e e e s et e e e e s e e e e e e e e e e e naennnees 58
ROTARY COUPLING INSTALLATION ...ctttee ettt ettt ettt e e e e et et e e e e e s e e e e e e e s nsnnnneeeeeeennes 60
TANKS INSTALLATION . ...ttt ettt ettt e e e e et e e e e e e s e et e e e e e s e b ne et e e e e e e e sn b e e e e e e e e e e assnrnneeeeeeeenaennnees 62
HYDRAULIC TANK ASSEMBLY ... .ttt ettt e e e e e et e e e e e st e e e e e e s eannnneeeeeeenaes 64
FUEL TANK ASSEMBLY ...ttt et e e ettt e e e e e ettt e e e e e et e e et e e e e s a s bn e et e e e e e s ssnnnnneeeeesnaes 66
OIL COOLER INSTALLATION . ...t ette ettt ettt e e e e e st e e e e e e e et e e e e e e e e na e e e e e e e s s assbnn e et e e e s eannnnneeeeens 68
BATTERY BOXES INSTALLATION .....eeeiitee ittt ettt e et e e e e e st e e e e e st e e e e e e e e s asnnnneeeeeeennes 70
BATTERY CHARGERS INSTALLATION (FACTORY SUPPLIED 220V PLUG).....cccciititiiiiiieeiiieee et 74
BATTERY CHARGERS INSTALLATION (CUSTOMER SUPPLIED PLUG)........cccciiiiiiiiiiiiice e 76
ELECTRICAL SYSTEM INSTALLATION ... 78
IMG CONTROL BOX ASSEMBLY ...ttt ra e e 80

ELECTRICAL ASSEMBLY - 12V FUSE BOX
GROUND CONTROL BOX ASSEMBLY ......ccccooiiiiiiiinnnn.

LIGHT PANEL INSTALLATION - GROUND CONTROL

GROUND CONTROL PANEL DECAL INSTALLATION (WITHOUT MSSO & WITHOUT TOWER STOW)............ 90
GROUND CONTROL PANEL DECAL INSTALLATION (WITHOUT MSSO & WITH TOWER STOW)........cc.cc...... 92
GROUND CONTROL PANEL DECAL INSTALLATION (WITH MSSO & WITHOUT TOWER STOW)........cccc.n.... 94
GROUND CONTROL PANEL DECAL INSTALLATION (WITH MSSO & WITH TOWER STOW) .....ccccovviiinirenene 96
ALARM INSTALLATION ..o s e e e e e s s s e et e e e e s e s an b e e e e e e e e s asnnneeeeaeesaans 98
WHITE NOISE ALARM INSTALLATION - ADJUSTABLE AMBIENT ...ttt 100
WHITE NOISE MOTION ALARM INSTALLATION - AMBIENT ..ottt 102
STROBE LIGHT INSTALLATION = AMBER ...ttt ettt e e e e e e e e 104
STROBE LIGHT INSTALLATION = BLUE .....ciiiiiiiii ittt ettt e e e e e e e 106

H800AJ 7



TABLE OF CONTENTS

FIGURE 2-30. STROBE LIGHT INSTALLATION - RED (OPTIONAL) ....ciittttiiiit ettt e e 108
FIGURE 2-31. HEAT SHIELD AND ACCESS PANELS INSTALLATION ... 110
FIGURE 2-32. HOODS INSTALLATION ...ttt ettt e e e e et e e e e e e et e e e e e e et e e e e e e e e s ns e e e e e e e e sasnnnneeaeeeennns 112
FIGURE 2-33. HOOD ASSEMBLY - TANK SIDE.......cocitttiiitiiiiiiii sttt st e e s s a e e e e e s sna e 116
FIGURE 2-34. HOOD ASSEMBLY - ENGINE SIDE ......ocoiiiiiiiiiiiiieiiie ettt e s e e 118
SECTION 3 - ENGINE ...ttt e s e e st e e s e e e e b b et e e e b et e e s b b e e e s b b e e e s e b e e e e s bb e e e s e bb e e e e ebae e e s enes 121
FIGURE 3-1. ENGINE INSTALLATION (KUBOTA ENGINE)......cciitiiiiieiiieiiie ettt 122
FIGURE 3-2. ENGINE AND PUMPS SUB-ASSEMBLY ...ttt e et e e e e e e e e e e e e e e e e e e naes 126
FIGURE 3-3. ENGINE AND TRAY ASSEMBLY ... ittt e e e e e et e e e e e e s e e e e e e e s eeeeeeeanns 128
FIGURE 3-4. ENGINE AND GENERATOR ASSEMBLY ...ttt e e e e e e e e e e e e e e e e e e aaes 132
FIGURE 3-5. ENGINE AND CLUTCH ASSEMBLY ...ttt e e e e et e e e e e e s e e e e e e e s asnrnneeeeeeeaaes 134
FIGURE 3-6. ENGINE FAN MOUNTING ASSEMBLY (HBO0AJ) .....coitttiiiiieteaiiiteeiteee et ettt e et e s s e e s e e s nnnnee e 136
FIGURE 3-7. KUBOTA ENGINE COMPONENTS ..ottt e e e ettt e e e e e et e e e e e e s n e e e e e e e e s nrnneeeeeeennns 138
FIGURE 3-8. GENERATOR ASSEMBLY ..ottt ettt e e e ettt e e e e e et e e e e e e e et n e e e e e e e e s e snnneeeeeeenasnrnneeeeeenanns 142
FIGURE 3-9. VARIABLE PUMP ASSEMBLY ...ttt ettt e e e ettt e e e e e et e e e e e s et e e e e e e s s snrnneeeeeeennn 144
FIGURE 3-10. HYDROSTATIC PUMP ASSEMBLY ...ttt ettt e e e e e e e e e e e e e e e s e e e e e e e nees 146
FIGURE 3-11. FUEL/WATER SEPARATOR ASSEMBLY ..ottt ettt e b e s e e e e e s anbnee e 148
FIGURE 3-12. ENGINE HOOD BAFFLES INSTALLATION ..ottt ettt e e e e e e e e e s e e e e e e e nnes 150

FIGURE 3-13. TRAY JACK INSTALLATION
FIGURE 3-14. 4000W GENERATOR INSTALLATION - 220V/50HZ (OPTIONAL)

FIGURE 3-15. 7500W SKYPOWER GENERATOR INSTALLATION - 220V/50HZ (OPTIONAL) ......ctiiiiiiiiiiee e 158
FIGURE 3-16. 7500W SKYPOWER GENERATOR INSTALLATION - 110V/60HZ (OPTIONAL) ......ceiiiiiiieiiee e 162
SECTION 4 - BOOM ....oiiiiitiieiiitit ettt ettt o e h et e o1 h et e e et e e oo s et a4 4R e e e e o E e et e e aaR e e e e e R e e e e e b et e e e ane e e e e nn e e e e asne e e e sanne e e s nenes 165

FIGURE 4-1. BOOM AND CYLINDER INSTALLATION

FIGURE 4-2. MAIN BOOM ASSEMBLY ...ttt ettt e e et e e e e e ettt e e e e e e et e e e e e e e e s e snn e e e e e e e s nasnrnneeeeeennnes
FIGURE 4-3. TOWER BOOM ASSEMBLY ..ottt ettt ettt e e e e ettt e e e e e e sttt e e e e e st n et e e e e e s nsnrnneeeeeenaanes
FIGURE 4-4. JIB ASSEMBLY (Prior t0 SN 0300307186) .......cceistuiteiiuteieiiiieeeaiieeeasiteeeessseeeastseeessseeessnneeeaasbeeesanseessnneeesanneeeans 172
FIGURE 4-5. JIB ASSEMBLY (SN 0300307186 10 PreSENL).......cciiuiiiiieiiieiiie ittt s 174
FIGURE 4-6. ROTATOR ASSEMBLY .. ..ttt ettt e e oo e ettt e e e e e ettt e e e e e e e e e et e e e e e saasbnnreeeeeenasnrnneeeeeeennn 176
FIGURE 4-7. POWER TRACK INSTALLATION - MAIN BOOM ....ccoiiiitiiiiie ettt e e e e e e e 178
FIGURE 4-8. POWER TRACK INSTALLATION - TOWER BOOM ......cuitiiiiiiiiiiie ettt e e 180
FIGURE 4-9. BOOM VALVES INSTALLATION ... .ttt ettt e e e e et e e e e e sttt e e e e e s eaenn e e e e e e e s s snnnneeeeeeennns 182
FIGURE 4-10. BOOM VALVE ASSEMBLY ..ottt r e e s e e e e e e 184
FIGURE 4-11. BOOM VALVE AND LIMIT SWITCHES INSTALLATION (WITHOUT TOWER STOW) ....cccoviiiiiiiiiieeiiieee e 186
FIGURE 4-12. BOOM VALVE AND LIMIT SWITCHES INSTALLATION (WITH TOWER STOW).....cccoiiiiiiiiiieeniiiee e 188
FIGURE 4-13. TILT SENSOR INSTALLATION. ... .. e st e e e s et e e e e s s rea e e e e e e e aens 190
FIGURE 4-14. TRANSPORT POSITION SWITCH INSTALLATION (CE & UK CA SPECS) .....coiiiiiiiiiieee e 192
FIGURE 4-15. PLATFORM SUPPORT INSTALLATION ...t 194
SECTION 5 - PLATFORM ...ttt et oo e s e e e e oo e e s e e e et e e e e s e s m b b e e e e e e e e e s st e e e e e e e e s ssnnneneeeeeeanns 197
FIGURE 5-1. PLATFORM ASSEMBLY - 30IN X 4FT (76CM X 1.22M) WITH SWING GATE .....coiiiiiiiiiiee it 198
FIGURE 5-2. PLATFORM ASSEMBLY - 30IN X 4FT (76CM X 1.22M) WITH DROP BAR ......ootiiiiiiiiiiiieeeiiee e 200
FIGURE 5-3. PLATFORM ASSEMBLY - 30IN X 6FT (76CM X 1.83M) WITH SWING GATE ......coooiiiiiiiiiiecie e 202
FIGURE 5-4. PLATFORM ASSEMBLY - 30IN X 6FT (76CM X 1.83M) WITH DROP BAR .......coiiiiiiiiiiiieeiiiee et 204

8 H800AJ 31222338



FIGURE 5-5.
FIGURE 5-6.

FIGURE 5-7.
CSA SPECS)

FIGURE 5-8.
FIGURE 5-9.

FIGURE 5-10.
FIGURE 5-11.

FIGURE 5-12

FIGURE 5-13.
FIGURE 5-14.
FIGURE 5-15.
FIGURE 5-16.
FIGURE 5-17.
FIGURE 5-18.
FIGURE 5-19.
FIGURE 5-20.
FIGURE 5-21.
FIGURE 5-22.
FIGURE 5-23.
FIGURE 5-24.
FIGURE 5-25.
FIGURE 5-26.
FIGURE 5-27.
FIGURE 5-28.
FIGURE 5-29.
FIGURE 5-30.
FIGURE 5-31.
FIGURE 5-32.
FIGURE 5-33.
FIGURE 5-34.

SECTION 6 - CYLINDER

FIGURE 6-1.
FIGURE 6-2.
FIGURE 6-3.
FIGURE 6-4.
FIGURE 6-5.
FIGURE 6-6.
FIGURE 6-7.
FIGURE 6-8.
FIGURE 6-9.
FIGURE 6-10
FIGURE 6-11

SECTION 7 - HYDRAULIC

31222338

TABLE OF CONTENTS

PLATFORM ASSEMBLY - 36IN X 6FT (91.5CM X 1.83M) WITH SWING GATE ......ccciviiiiiieeiiee e 206
PLATFORM ASSEMBLY - 36IN X 6FT (91.5CM X 1.83M) WITH DROP BAR .......coiiiiiiiiiiii e 208
PLATFORM ASSEMBLY - 36IN X 6FT (91.5CM X 1.83M) WITH FALL ARREST (ANSI, ANSI EXPORT, CHINA &
................................................................................................................................................................................ 210
PLATFORM ASSEMBLY - 36IN X 8FT (91.5CM X 2.44M) WITH SWING GATE............. 212
PLATFORM ASSEMBLY - 36IN X 8FT (91.5CM X 2.44M) WITH DROP BAR.................. 214
PLATFORM ASSEMBLY - 36IN X 8FT (91.5CM X 2.44M) WITH FALL ARREST 216
TRAY ASSEMBLY ..ttt e e e 218
. PLATFORM CONSOLE AND FOOTSWITCH INSTALLATION (WITHOUT TOWER STOW) ......ccvciiniieirienineene 220
PLATFORM CONSOLE AND FOOTSWITCH INSTALLATION (WITH TOWER STOW).....ccccvoiiiiieniieiiecnnee e 222
PLATFORM CONSOLE BOX ASSEMBLY (WITHOUT TOWER STOW) .....ociiiiiiiieiiienrie e 224
PLATFORM CONSOLE BOX ASSEMBLY (WITH TOWER STOW) ....cccutiiiiiiiieniiieiiieniee e e 228
LIGHT PANEL INSTALLATION ....oiiiiitiieiiiiie ittt st e et e e s e e e s s b e snne e 232
JIB SWITCH INSTALLATION ..ottt ettt st s st e e e e e s s e e e e s b e e e sen et e e sane e e e snnee s 234
FOOTSWITCH ASSEMBLY ...ttt ettt e et et e e e st e s et r et e s e e e e s nr e e e snne e e s nenes 236
SOFT TOUCH INSTALLATION - 6FT (1.83M) PLATFORM (OPTIONAL)....ccoctiiiiieitieniee et 238
SOFT TOUCH INSTALLATION - 6FT (1.83M) FALL ARREST PLATFORM (OPTIONAL).....cccovviiieniieiieeniee e 240
SOFT TOUCH INSTALLATION - 8FT (2.4M) PLATFORM (OPTIONAL).....ceiitiiitieiiieeiee et 242
SOFT TOUCH INSTALLATION - 8FT (2.4M) FALL ARREST PLATFORM (OPTIONAL)......ccccoiiiiiiiiiiiieeriee 244

SKYEYE INSTALLATION
SKYGUARD BAR INSTALLATION
SKYLINE INSTALLATION

SKYGLAZIER INSTALLATION (ANSI, ANSI EXPORT, AUSTRALIAN & CSA SPECS)
SKYWELDER INSTALLATION (BOHZ) ....ccoiiiitiiiiiit ettt ettt e ettt s e e e e e s annne e e
SKYWELDER INSTALLATION (BOHZ) ....ccoiutitiiiiiite ittt sttt ettt e sttt s et e e nnne e e s anbneeenas
SKYWELDER PREP PACKAGE (BOHZ) ......viiiiiiiite ittt ettt ettt e e e e e s s e e
WELDER ASSEMBLY ...ttt ettt ettt e ettt e e e e e et e e e e e et e et e e e e e et r et e e e e e e et e e e e e e e e rre e e e e e e
FALL ARREST INSTALLATION (BOLT-ON) 30IN X 4FT (76CM X 1.22M) PLATFORM
FALL ARREST INSTALLATION (BOLT-ON) 36IN X 6FT (91.2CM X 1.82M) PLATFORM .......ccccvviiiiiiieiiieeee 264
FALL ARREST INSTALLATION (BOLT-ON) 30IN X 6FT (76CM X 1.83M) PLATFORM ........ccocvvviviiiiieiiineee 266
FALL ARREST INSTALLATION (BOLT-ON) 36IN X 8FT (91.5CM X 2.4M) PLATFORM .......ccociivviviiiieiiinee 268
................................................................................................................................................................. 271
AXLE LOCKOUT CYLINDER ASSMBLY ... .ttt ettt e ettt e e e e et e e e s e sntnnnneeeeeeennes 272
LEVEL (SLAVE) CYLINDER ASSEMBLY = JIB ...cciitiiieiitiie ittt ettt e s nnee s 274
LEVEL (SLAVE) CYLINDER ASSEMBLY - UPRIGHT ..ottt 276
LIFT CYLINDER ASSEMBLY - JIB (SN 0300307186 t0 PreSent) ........ccccccveiiiiiiiiniieirieiie e 278
LIFT CYLINDER ASSEMBLY - JIB (Prior to SN 0300307186) ........ccccviuiiiuieririeiiiesiiesree st see e sne e 280
LIFT CYLINDER ASSEMBLY - MAIN BOOM .....ooiiiiiiiiiiiiiiie ettt ettt e e e et e e e e sinrne e e e e e e e 282
LIFT CYLINDER ASSEMBLY - TOWER BOOM......ccoiiiiiiiiiiiie ettt e e e e 284

MASTER CYLINDER ASSEMBLY
STEER CYLINDER ASSEMBLY
. TELESCOPE CYLINDER ASSEMBLY - MAIN BOOM
. TELESCOPE CYLINDER ASSEMBLY - TOWER BOOM

H800AJ



TABLE OF CONTENTS

FIGURE 7-1. AXLE LOCKOUT HYDRAULIC DIAGRAM ........vveoeoveeeeeeeeeeeeeeeseeseeeesessesseeesesesseessesessseeesesesseeesssesssesseessseesesessens 296
FIGURE 7-2. DRIVE HYDRAULIC DIAGRAM .....oovooove e eeeeeeeeeeeeseeeeseeeeseeeeseeesseeaessesssseeseseeseeessseeseeesesesseessssesseeeseeesseeeseeesens 298
FIGURE 7-3. STANDARD HYDRAULIC DIAGRAM. ........vveeveoeeeeeeeoeeeeeeeeeeeeeeeseeeeeseeesseeseseeseeesseesseseeseeesesesseeessseeseesseeeesseeseeesens 304
FIGURE 7-4. TOW HYDRAULIC DIAGRAM ... veeeveeseeeeseeseeeseeeeseeeeseseesesesssesssseasesesseessssesseesseseeseesseessseessssesssessessssseeseessens 308

SECTION 8 = ELECTRICAL ..o eeeeeeeeeeeeeeeeeseeeeeeeeseeeesesesseeeseeessseeseseessseesssessseesseeesesees e eeeseeseeeeseees e eeseees s eeseeeseeeeseeeseeeeseesseeesree 311
FIGURE 8-1. AC BOX AT PLATFORM INSTALLATION - 110V GFI RECEPTACLE (ALL SPECS EXCEPT AUSTRALIAN, CE &
UK CA SPECS) ..o eeeveseeeeeeeeeeeseeeseeeesesesseeeseeeeseesseeesseees e ees e eess e s esees e ees e e e s esesee s e ees e ee s esesees e eesesess e s e ees e ees e sseees e eeseeeeeeeseee 312
FIGURE 8-2. AC BOX AT PLATFORM INSTALLATION - 110V [EC YELLOW (CE & UK CA SPECS) (MACHINES WITHOUT
A000W GENERATOR) ...veeoveeeeeeeeeeeeeseseeeeeesesesseseeseeesseeeseseesseeessessseessseeseseeseeesseeseseeseseesseesseeeseeeesesees e oeseseseeees e eeseeeeseeeseseeseseesereees 314
FIGURE 8-3. AC BOX AT PLATFORM INSTALLATION - 110V [EC YELLOW (CE & UK CA SPECS) (MACHINES WITH 4000W
GENERATOR) ... eveoe e e e eeeeeee s eseseeseseeseseeesessseeseseeseeesseeesesees e ees e eesseeeesees e eeseeesesees e ee s eeseeeseeee st eeseseeseees s ees e eeseees e eeseeeeseeee 316
FIGURE 8-4. AC BOX AT PLATFORM INSTALLATION - 220V (ANSI, CSA & JAPANESE SPECS) .......vvveeveeeeeereeeeeeereerereseens 318
FIGURE 8-5. AC BOX AT PLATFORM INSTALLATION - 220V IEC BLUE (CE & UK CA SPECS) (MACHINES WITHOUT 4000W
GENERATOR) ..o eveoe e es e eeeeeee s eseseesesesseseeeseessseeseseeseeeeseeeseseesseees e esseeeessees e eeseeesesees e ees e eseeees e ressseeseseeseees e ees e eeseeeseeeeseeesereees 320
FIGURE 8-6. AC BOX AT PLATFORM INSTALLATION - 220V IEC BLUE (CE & UK CA SPECS) (MACHINES WITH 4000W
GENERATOR) ..o eveee v eeeeeeeeeeeseeseseesesesseseesesesseeeseseeseeeeseeeseseeeseees e eeseeeessees e eeseeesesees e ees e eeseeee e e s e eeseseeseeeseseee e eeseeseeeeseeeesereees 322
FIGURE 8-7. AC BOX AT PLATFORM INSTALLATION - 220V CEE7 2X4 POST GROUND (CE & UK CA SPECS) (MACHINES
WITHOUT 4000W GENERATOR) ... eveoeeeeeeeeeeeeeeeeeeeeeeeeseeseeseeeseeseeseseesseseseeseeeesesees e eeseeeseeses e ees e ee e eseeees e ees e eesees e eeseeereeees 324
FIGURE 8-8. AC BOX AT PLATFORM INSTALLATION - 220V CEE7 2X4 POST GROUND (CE & UK CA SPECS) (MACHINES
WITH 4000W GENERATORY) ... eoeveoeeeeeeeeeeeeseeseeeeeeeeeeseeseeeesees e seeseesesees e eee e eseeeesesees e ee s es e ees e ee s ee s eeeeees e eee e ee e e e eeseeeren e 326
FIGURE 8-9. AC BOX AT PLATFORM INSTALLATION - 220V CEE7 2X4 SIDE GROUND (CE & UK CA SPECS) (MACHINES
WITHOUT 4000W GENERATOR) «..vvoeveoeeeeeeoeeeeeeeeseseeeeeeseeseeeesesseseeseseesseesseeseseesesees e eeseees e eesesees e ee s esseeeseees e eeseseseeeseeeseneee 328
FIGURE 8-10. AC BOX AT PLATFORM INSTALLATION - 220V CEE7 2X4 SIDE GROUND (CE & UK CA SPECS) (MACHINES
WITH 4000W GENERATORY) ... v eveeeeeeeeeeeseeseeseeeseeeeeeseeseeeeseeeesesesseeseseeseees e eseeees e ees e ee s eeeeeee e ees e ee e ee e ees e eee e eeeeeseeeseeesen e 330
FIGURE 8-11. AC BOX AT PLATFORM INSTALLATION - 220V AFSINT 107 (CE & UK CA SPECS) (MACHINES WITHOUT
AO00W GENERATOR) ..o eveoeeoeeeeeeeeeseeeee s e seeeeseeeeeeees e ees e e s e e st ee e e s e s e e e e e e s ee s ee e e e e e s e s e s e s e e e eee e ee s ee e es e eeren e 332
FIGURE 8-12. AC BOX AT PLATFORM INSTALLATION - 220V AFSINT 107 (CE & UK CA SPECS) (MACHINES WITH 4000W
GENERATOR) ..o eeeoe e eeoeeeee e e e eeee s e e e e e s e e e e e et ee s e e e e e e et e e e e e e e s e e e e e st ee e e e e e e e et ee s e e e e e e e ee s e e e s eese e 334
FIGURE 8-13. AC BOX AT PLATFORM INSTALLATION - BOX WITH COVER (ANSI EXPORT, AUSTRALIAN, CHINA &
JAPANESE SPECS) 1.1 vveeeveeeeeoeeeeoeeeeeeseeeseeesseeeseeeeeeee e ees e oo s e e e et ee e e st e e s e e e et e e e e e st ee e e e e e e ee s e e e e e s e e ee s e e eere e 336
FIGURE 8-14. AC BOX AT PLATFORM INSTALLATION - 240V RECEPTACLE (WITH 4000W GENERATOR) (ALL SPECS
EXCEPT ANSI & CSA SPECS) ..voovvoeveeeveoeeeeeeseeeeeesesseeesseeeseesssessseesssessesessssessseessseesssessssessesesseesseseeseeesesesseeesesesseeeseeessseeseeesens 338
FIGURE 8-15. AC BOX AT PLATFORM INSTALLATION - 240V RECEPTACLE (WITH 7500W SKYPOWER GENERATOR)
(ANST & CSA SPECS) ... veeeveeeeoeeeeeeseseeeeeeseeeesssesseesseseeseeessesssseseseessseesesesseeesseees e ees e eesees e eeseseeseeeseees e ees e eeseesseeesseeeseeesereseee 340
FIGURE 8-16. AC BOX AT PLATFORM MID-BOOM PLUG INSTALLATION (WITHOUT 7500W SKYPOWER GENERATOR)
(ALL SPECS EXCEPT ANSI & CSA SPECS) ..vveeveeevveeeeeeseeeeeseseeeeseessseesssessssessessseassssssssessssessesessseesssesseessseesssessseessesesseesssen 342
FIGURE 8-17. AC BOX AT PLATFORM MID-BOOM PLUG INSTALLATION (WITH 7500W SKYPOWER GENERATOR)......... 344
FIGURE 8-18. AC BREAKER BOX INSTALLATION - WITH 2 BREAKERS (CE & UK CA SPECS WITH 4000W GENERATOR)
...................................................................................................................................................................................................... 346
FIGURE 8-19. AC BREAKER BOX INSTALLATION - WITH 2 BREAKERS (BRAZIL SPECS).....vcoveeeveeeeeeeeeeseeeseeeeseeesereseens 348
FIGURE 8-20. AC BREAKER BOX INSTALLATION - WITH 3 BREAKERS (CE & UK CA SPECS WITH 4000W GENERATOR)
...................................................................................................................................................................................................... 350
FIGURE 8-21. BATTERY CABLES INSTALLATION. ... vveeveoeveeeeeeeseeeeseseesesessseesssesessessssessesesssesssseesseeseeasseeesssesssesseesssseeseeesens 352
FIGURE 8-22. BATTERY STACK HARNESS (LH) c...eveevveeeeoeeeeeeeeeeeseeeeseeesseesseeesssessssessssessesesssessssessseeseeassseesssesssessessssseeseseseens 354
FIGURE 8-23. BATTERY STACK HARNESS (RH) ....veurveveoeeeeeeeeeeeseeeeseeesseesssessssessssesssseesesesseessssesssseseesssesesssesssesseesssseeseessens 356
FIGURE 8-24. BOOM VALVE HARNESS ........ovoeeveoeeveeseeoeseesseeesseesseeeseseessessseesssessssesssseesesesseesssseesseesesasseeesssesssesseessseeseossens 358
FIGURE 8-25. BOOM CABLES INSTALLATION (MACHINES WITHOUT GENERATOR) ......vcoeveeeeeeeeeeseeeeseeseesesseesseeessereseens 360
FIGURE 8-26. BOOM CABLES INSTALLATION (AUSTRALIAN SPECS WITH 4000W GENERATOR) w....veoveeveeresseeseesreeenns 362
FIGURE 8-27. BOOM CABLES INSTALLATION (CE & UK CA SPECS WITH 4000W GENERATOR) .....oovooiveeeveeereseeesessrnsnes 364

FIGURE 8-28. BOOM CABLES INSTALLATION (ALL SPECS EXCEPT CE & UK CA SPECS WITH 7500W GENERATOR)....366

10 H800AJ 31222338



FIGURE 8-29.
FIGURE 8-30.
FIGURE 8-31.

FIGURE 8-32.
FIGURE 8-33.
FIGURE 8-34.
FIGURE 8-35.
. CLEARSKY INSTALLATION - CANBUS (AUSTRALIAN SPECS)
FIGURE 8-37.
FIGURE 8-38.
FIGURE 8-39.
FIGURE 8-40.
FIGURE 8-41.
FIGURE 8-42.
FIGURE 8-43.
FIGURE 8-44.
FIGURE 8-45.
FIGURE 8-46.
FIGURE 8-47.
FIGURE 8-48.
FIGURE 8-49.
FIGURE 8-50.
FIGURE 8-51.
FIGURE 8-52.
FIGURE 8-53.
FIGURE 8-54.
FIGURE 8-55.
FIGURE 8-56.
FIGURE 8-57.
FIGURE 8-58.
FIGURE 8-59.
FIGURE 8-60.
FIGURE 8-61.
FIGURE 8-62.
FIGURE 8-63.
FIGURE 8-64.
FIGURE 8-65.
FIGURE 8-66.
FIGURE 8-67.
FIGURE 8-68.
FIGURE 8-69.
FIGURE 8-70.

FIGURE 8-36

TABLE OF CONTENTS

BOOM CABLE - MAIN BOOM ...t e e e e e e e e e e e e e e s e e e e e e e e e nnnnneeeeens 368
BOOM CABLE - TOWER BOOM ... .o e e e e e e e e s e e e e e e e e nnnnneeeeeas 370
BREAKER BOX KIT - WITH 2 BREAKERS (CE & UK CA SPECS WITHOUT 4000W GENERATOR & BRAZIL

............................................................................................................................................................................... 372
BREAKER BOX KIT - WITH 2 BREAKERS (CE & UK CA SPECS WITH 4000W GENERATOR) (H800AJ) ....... 374

BREAKER BOX KIT - WITH 3 BREAKERS (CE & UK CA SPECS WITH 4000W GENERATOR)
CLEARSKY INSTALLATION - 3 WIRE GT1030
CLEARSKY INSTALLATION - CANBUS (ANSI SPECS)......ccctttitiiiiieitie ettt

CLEARSKY INSTALLATION - CANBUS (CE SPECS)
CLEARSKY INSTALLATION - CANBUS (CHINA SPECS) .....utiiiiiiiieiiie ettt
CLEARSKY TELEMATCIS HARNESS (3-WIRE)
CLEARSKY TELEMATCIS HARNESS (CANBUS) .....cccutiiiiiitieiiie ettt
CHARGER HARNESS ...ttt ettt sttt e st e e e tr et e s sane e e e s nre e e s annneeeas
CONTROL HARNESS
ELECTRICAL SYSTEM INSTALLATION ... .ottt ettt sttt e e e s e
ENGINE HARNESS - KUBOTA ...ttt ettt et e s et e e st e e st e e e sene e e
ENGINE TRAY HARNESS
GENERATOR HARNESS - 4000W.........iiiiiiiieeiie ettt e et e e e e et e e e e e s e et e e e e s e re et e e e e e e naennnns
GENERATOR HARNESS - 7500W SKYPOWER ......cooiiiiiiiiiiiiiee ettt a e e e
GENERATOR HARNESS - 4000W AND 7500W SKYPOWER
GROUND CONTROL BOX HARNESS

H-BRIDGE/CLUTCH HARNESS ...ttt ettt ettt et e e et e e s st e e et e e e snbe e e nanes
HYBRID 84V HARNESS ...ttt ettt e et e e e e e et e e e e e et r e e e e e e s e s e et e e e e s e ennnneeeeens
HOURMETER JUMPER HARNESS ...ttt e e e e e e e ns
MAIN VALVE HARNESS
PLATFORM CONSOLE BOX HARNESS
RECEPTACLE BOX KIT - 110V IEC YELLOW (CE & UK CA SPEC)
RECEPTACLE BOX KIT - 220V IEC BLUE (CE & UK CA SPEC) ......coiiiiiiiieiiieiie e
RECEPTACLE BOX KIT - 220V CEE7 POST GROUND 2X4 BOX (CE & UK CA SPEC)
RECEPTACLE BOX KIT - 220V CEE7 SIDE GROUND (CE & UK CA SPEQC)......ccccoiiiiieiiiiic e
RECEPTACLE BOX KIT - 220V AFSINT 107 (CE & UK CA SPEC).....cciiiiiiiieiiiee et
RESOLVER/CONVERTER/INVERTER HARNESS ...t
SKYEYE INTERMEDIATE HARNESS ... s
SKYEYE RECEIVER HARNESS
SKYEYE EMITTER HARNESS ... .o
SKYGUARD INTERFACE HARNESS

SKYLINE HARNESS. ...
STROBE LIGHT CONTROL HARNESS (BLUE & RED LIGHTS)
TURNTABLE HARNESS
TURNTABLE/FUSE PANEL HARNESS
USB RECEPTACLE INSTALLATION
WHITE NOISE ALARM HARNESS ...ttt ettt e e e e e e e e e e e ek e e e e e e s sannrreeeeeesnaes

SECTION 9 - DECALS ...ttt ettt oottt e oottt e e oo ettt e e oo e e e ettt e e e e e e s ek e et e e e e oo s e b e e et e e e e e e e b e e st et e e e e e ssbe s e et e e e e e annnrneeeeens 455
FIGURE 9-1. DECAL INSTALLATION - ANSI SPECS (ENGLISH LANGUAGE) .....coctiiiiiiie et 456
31222338 H800AJ 11



TABLE OF CONTENTS

FIGURE 9-2. DECAL INSTALLATION - AUSTRALIAN SPECS (ENGLISH LANGUAGE)........cetiiiiiieiiiee e 458
FIGURE 9-3. DECAL INSTALLATION - BRAZIL SPECS (ENGLISH/PORTUGUESE LANGUAGES) ......ccociiiiiniiieeniiee e 460
FIGURE 9-4. DECAL INSTALLATION - CE & UK CA SPECS (ENGLISH LANGUAGE) ......cccctitiiiiiiie et 462
FIGURE 9-5. DECAL INSTALLATION - CHINA SPECS (ENGLISH/CHINESE LANGUAGES)........ccooiiiiiiiiieniiceee e 464
FIGURE 9-6. DECAL INSTALLATION - CSA SPECS (ENGLISH/FRENCH LANGUAGES) ......ccoiiiiiiiiiiicce e 466
FIGURE 9-7. DECAL INSTALLATION - JAPANESE SPECS (ENGLISH/JAPANESE LANGUAGES) ......cccoiiiiiiiiiiieniicceeee 468
FIGURE 9-8. DECAL INSTALLATION - KOREAN SPECS (ENGLISH/KOREAN LANGUAGES) .......ccocoiiiiiiiiiiiiciee e 470
FIGURE 9-9. DECAL INSTALLATION - LATIN AMERICAN SPECS (ENGLISH/SPANISH LANGUAGES) ........ccccooviiiiiiiiiennee. 472
FIGURE 9-10. DECALS INSTALLATION = OPTIONS . .....coiitiiiiiiit ittt e e s e e e e s ssna e 474
FIGURE 9-11. DECAL INSTALLATION - SKYWELDER - 50HZ ...ttt 476
FIGURE 9-12. DECAL INSTALLATION - SKYWELDER - B0HZ........ccviiiiiiiiiiiii et 478
SECTION 10 - RECOMMENDED SERVICE PARTS STOCK ......cttiiiiiiiiiiiiiie it 481
FIGURE 10-1. RECOMMENDED SERVICE PARTS STOCK .......ciiiiiiiiiiiii i 482
SECTION 11 - SPECIAL OPTIONS/ACCESSORIES/KITS ...ttt e s 485
FIGURE 11-1. SPECIAL OPTIONS/ACCESSORIES/KITS.....ccttiitiiiiieitte ettt b et 486
PART NUMBER INDEX ...t e e e e s s e b e e e e e e e e s e bbb e e e e e s s e b b e e e e e e e s s s ab b b e e e e e e e e s anranes 489
12 H800AJ 31222338



SECTION 1 - FRAME

SECTION 1 - FRAME

31222338 H800AJ 13



SECTION 1 - FRAME

FIGURE 1-1. AXLE INSTALLATION - WITHOUT TOW PACKAGE

<
-

ART_1001154584

31222338

H800AJ

14



SECTION 1 - FRAME

FIGURE 1-1. AXLE INSTALLATION - WITHOUT TOW PACKAGE

ITEM PART NUMBER QTY DESCRIPTION REV
1001154584 Ref AXLE INSTALLATION D
1 0100011 AR Compound, Locking
2 0642212 1 Bolt 3/4 x 1-1/2
3 0681608 4 Bolt 3/8 x 1 Grade 8
4 0682236 8 Bolt 3/4 x 4-1/2 Grade 8
5 0962102 2 Bushing
6 3020039 AR Lubricant
7 3538047 2 Shim .25
8 3841287 1 Keeper, Pin
9 4070878 AR Shim 16 Gauge
10 4070879 AR Shim 11 Gauge
11 4711600 4 Washer 3/8
12 4740472 1 Washer
13 4892200 8 Washer 3/4
14 1001152719 1 Axle
15 1001204560 2 Axle Lockout Cylinder Assembly (See Separate Breakdown in
CYLINDER SECTION)
16 1001156710 1 Pin

31222338

H800AJ

15



SECTION 1 - FRAME

FIGURE 1-2. AXLE INSTALLATION - WITH TOW PACKAGE

<
-

ART_1001155194

31222338

H800AJ

16



SECTION 1 - FRAME

FIGURE 1-2. AXLE INSTALLATION - WITH TOW PACKAGE

ITEM PART NUMBER QTY DESCRIPTION REV
1001155194 Ref AXLE INSTALLATION D
1 0100011 AR Compound, Locking
2 0642212 1 Bolt 3/4 x 1-1/2
3 0681608 4 Bolt 3/8 x 1 Grade 8
4 0682236 8 Bolt 3/4 x 4-1/2 Grade 8
5 0962102 2 Bushing
6 3020039 AR Lubricant
7 3538047 2 Shim .25
8 3841287 1 Keeper, Pin
9 4070878 AR Shim 16 Gauge
10 4070879 AR Shim 11 Gauge
11 4711600 4 Washer 3/8
12 4740472 1 Washer
13 4892200 8 Washer 3/4
14 1001154875 1 Axle
15 1001204560 2 Axle Lockout Cylinder Assembly (See Separate Breakdown in
CYLINDER SECTION)
16 1001156710 1 Pin

31222338 H800AJ 17



SECTION 1 - FRAME

FIGURE 1-3. STEER INSTALLATION - WITHOUT TOW PACKAGE

ART_1001151034

[y
[t

i

31222338

H800AJ

18



SECTION 1 - FRAME
FIGURE 1-3. STEER INSTALLATION - WITHOUT TOW PACKAGE

ITEM PART NUMBER QTY DESCRIPTION REV
1001151034 Ref STEER INSTALLATION H
1 0100011 AR Compound, Locking
2 0641607 4 Bolt 3/8 x 7/8
3 0641810 16 Bolt 1/2 x 1-1/4
5 3422417 2 Pin
6 3422790 2 Pin
7 3841520 4 Keeper, Pin
8 4740256 AR Washer, Thrust
9 4740473 2 Washer
10 1001103810 AR Washer, Thrust
11 1001165657 4 Bearing
12 1001150372 2 Spindle
13 1001150539 2 Steer Cylinder Assembly (See Separate Breakdown in CYLINDER
SECTION)
14 1001161355 4 Kingpin
15 1001150937 4 Plate
16 1001151980 1 Tie-Rod
17 1001161399 2 Washer, Thrust
18 4740463 AR Washer, Thrust

31222338 H800AJ 19



SECTION 1 - FRAME
FIGURE 1-4. STEER INSTALLATION - WITH TOW PACKAGE

ART_1001155192

20 HB800AJ 31222338



SECTION 1 - FRAME

FIGURE 1-4. STEER INSTALLATION - WITH TOW PACKAGE

ITEM PART NUMBER QTY DESCRIPTION REV
1001155192 Ref STEER INSTALLATION G
1 0100011 AR Compound, Locking
2 0641607 6 Bolt 3/8 x 7/8
3 0641810 16 Bolt 1/2 x 1-1/4
5 3422417 2 Pin
6 3422790 2 Pin
7 3841520 6 Keeper, Pin
8 4740256 AR Washer, Thrust
9 4740473 2 Washer
10 1001103810 AR Washer, Thrust
11 1001165657 4 Bearing
12 1001150372 2 Spindle
13 1001150539 2 Steer Cylinder Assembly (See Separate Breakdown in CYLINDER
SECTION)
14 1001161355 4 Kingpin
15 1001150937 4 Plate
16 1001154931 2 Tie-Rod
16A 0962181 1 Bushing
16B 0962152 1 Bushing
17 1001161399 2 Washer, Thrust
18 0741609 4 Screw 3/8 x 1-1/8
19 3340966 2 Pad, Stop
20 3422848 2 Pin, Hitch
21 4071059 AR Shim 16 Gauge
22 4740155 3 Washer, Thrust
23 1001155035 1 Link
23A 0962348 1 Bushing
24 4740463 AR Washer, Thrust

31222338

H800AJ

21



SECTION 1 - FRAME

FIGURE 1-5. WHEEL DRIVE AND FRAME VALVES INSTALLATION

>
E
3
<
-
v
-3
o
w
[=]
w
[=
<
-
o
-4
w
2
>

ART_1001157016

31222338

H800AJ

22



SECTION 1 - FRAME
FIGURE 1-5. WHEEL DRIVE AND FRAME VALVES INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
1001157016 Ref WHEEL DRIVE AND FRAME VALVES INSTALLATION E

1 0100011 AR Compound, Locking

2 0641560 3 Bolt 5/16 x 7-1/2

3 3311801 8 Nut 1/2

4 0682016 32 Bolt 5/8 x 2 Grade 8

5 2300016 AR Fluid, Hydraulic (Not Shown)

6 1001219219 4 Drive Hub Assembly (See Separate Breakdown in this Section)

8 3160348 4 Drive Motor Assembly (See Separate Breakdown in this Section)

9 3300007 40 Nut, Whee

10 3311505 3 Nut 5/16

11 4641303 1 Flow Divider Valve Assembly C
11A 7023933 1 Cartridge, Flow Divider

11A 7021625 1 Seal Kit - 7023933 Cartridge

11B 7022397 6 Cartridge, Check

11B 7022399 6 Seal Kit - 7022397 Cartridge

11C 7021639 2 Cartridge, Check Valves

11C 2900756 2 Seal Kit - 7021639 Cartridge

11D 7024881 1 Piston, Pilot

11E 7023917 2 Cartridge, Flow Divider

11E 7021625 2 Seal Kit - 7023917 Cartridge

11F 70003935 2 Orifice

11G 70003936 1 Orifice

12 4711500 6 Washer 5/16

13 4891800 8 Washer 1/2

14 4892000 32 Washer 5/8

15 3960526 2 Gasket

16 0681822 4 Bolt 1/2 x 2-3/4

31222338 H800AJ 23



SECTION 1 - FRAME

FIGURE 1-6. DRIVE HUB/BRAKE ASSEMBLY

ART_1001219219

24 HB800AJ 31222338



SECTION 1 - FRAME
FIGURE 1-6. DRIVE HUB/BRAKE ASSEMBLY

ITEM PART NUMBER QTY DESCRIPTION REV
1001219219 Ref DRIVE HUB/BRAKE ASSEMBLY C
1 See Note NSS Spindle/Housing Assembly (Note: Not Available - Purchase
Individual Components)

1A 70006677 1 Spindle

1B 70006678 1 Seal

1C 1001091460 1 Cone, Bearing

1D 1001091460 1 Cup, Bearing

1E 1001091461 1 Cone, Bearing

1F 1001091461 1 Cup, Bearing

1G See Note NSS Housing (Note: Not Available - Not Available for Purchase)
1H 7000239 1 Thrustwasher

11 7000240 1 Ring, Retaining

1J 7001928 1 Plug, Pipe

IN See Note NSS Stud, Wheel (Note: Not Available - Not Available for Purchase)
2 7024782 1 Gear, Ring

3 70006673 1 Carrier Assembly

4 7024151 1 Gear, Internal

5 7000224 2 O-Ring

6 70006674 NSS Cover Assembly (Note: Not Available - Not Available for Purchase)
7 70006691 1 Thrustwasher

8 7000283 1 Spring

8A 7024191 1 Housing, Piston

8B 70006684 1 Piston

8C See Note NSS O-Ring (Note: Use Item 101)

8D See Note NSS Ring, Back-up (Note: Use Item 101)

8E See Note NSS O-Ring (Note: Use Item 101)

8F See Note NSS Ring, Back-up (Note: Use Item 101)

8G See Note NSS Gasket (Note: Use Items 100 & 101)

8H See Note NSS Brake, Stator (Note: Use Item 100)

8J See Note NSS Brake, Rotor (Note: Use Item 100)

8K See Note NSS Plate, Pressure (Note: Use Item 100)

8L 80344004 10 Spring

8M 70006685 6 Capscrew

8N 70006690 6 Lockwasher

8P 70006680 2 Spring

8R 7017082 2 Plug

8S 7024190 2 Pin, Dowe

9 7000284 1 Ring, Retaining

11 70006675 1 Shaft, Input

12 7024154 1 Spacer, Input

13 7024149 1 Gear, Sun

15 70006692 2 Thrustwasher

17 7000289 12 Bolt 3/8 x 2-1/2in (Grade 8)

19 70006676 1 Coupling

19B 7017028 1 Ring, Retaining

20 7017047 2 Pin, Dowe

100 70006832 1 Friction Disc Kit (Includes Items 8G, 8H, 8J & 8K)

101 70006833 1 Seal Kit (Includes Items - 8C-8G)

31222338 H800AJ 25



SECTION 1 - FRAME
FIGURE 1-7. DRIVE MOTOR ASSEMBLY

26 HB800AJ 31222338



SECTION 1 - FRAME
FIGURE 1-7. DRIVE MOTOR ASSEMBLY

ITEM PART NUMBER QTY DESCRIPTION REV
3160348 Ref DRIVE MOTOR ASSEMBLY D
1 7022302 2 Bearing, Journal
2 7007446 1 Pin
3 7007438 2 Ring, Retaining
4 7022305 1 Swash Plate
5 See Note 2 Pin (Note: Not Available for Purchase)
6 See Note NSS Gasket (Note: Use Item 100)
7 7023907 1 Cylinder Block Kit (Includes Items 7A & 9-17)
7A See Note NSS Block, Cylinder (Note: Use Item 7)
8 7023908 1 Plate, Valve
9 7021277 1 Guide, Slipper Retainer
10 7021275 3 Pin, Slipper Hold Down
11 See Note NSS Piston Assembly (Note: Use ltem 7)
12 7022310 1 Retainer, Slipper
13 7021276 1 Retainer, Hold Down Pin
14 7022311 1 Ring, Retaining
15 7022312 1 Spring
16 7024868 1 Washer
17 7022314 1 Retainer, Spring
18 7023910 1 Shaft
19 7007439 1 Ring, Retaining
20 70000797 1 Cap, End - Axial
21 7022368 5 Screw
22 7021249 1 Bearing, Needle
23 2220886 1 Plug (Includes ltem 24)
24 See Note 1 O-Ring (Note: Use Item 23 or 100)
25 2220883 1 Plug (Includes Item 26)
26 See Note NSS O-Ring (Note: Use Item 25 or 100)
27 2220888 2 Plug (Includes Item 28)
28 See Note NSS O-Ring (Note: Use Item 27 or 100)
29 7022372 1 Seat, Spring
30 See Note NSS Housing (Note: Not Available - Purchase Complete Assembly)
31 2220883 2 Plug (Includes Item 32)
32 See Note NSS O-Ring (Note: Use Item 31 or 100)
33 2220886 1 Plug (Includes Item 34)
34 See Note NSS O-Ring (Note: Use Item 33 or 100)
35 See Note NSS O-Ring (Note: Use Item 100)
36 See Note NSS Ring, Seal (Note: Use Item 100)
37 7024854 1 Piston, Servo (Includes Items 35 & 36)
38 7007437 1 Bearing
39 7022326 1 Spring
40 See Note 1 Seal, Lip (Note: Use Item 100)
41 7022371 1 Washer, Support
Ref KIT OPTIONS:
100 7022328 1 Seal Kit (Includes Items 6, 24, 26, 28, 32, 34, 35, 36 & 40)

31222338 H800AJ 27



SECTION 1 - FRAME
FIGURE 1-8. TIRE & WHEEL INSTALLATION - 15-625 NHS FOAM-FILLED

28 HB800AJ 31222338



SECTION 1 - FRAME
FIGURE 1-8. TIRE & WHEEL INSTALLATION - 15-625 NHS FOAM-FILLED

ITEM PART NUMBER QTY DESCRIPTION REV
0270886 Ref TIRE AND WHEEL INSTALLATION D
0271085 2 Tire and Wheel Assembly - 15-625 NHS Foam-Filled LH Side |
0271086 2 Tire and Wheel Assembly - 15-625 NHS Foam-Filled RH Side |
Ref Note: Assemblies may require ballast/foam filling to

manufacturer's sepcifications prior to installing on a machine.
Refer to Operation and Safety or Service and Maintenance

Manuals.
Ref Purchase individual tire and/or rim only if able to foam fill tire and
wheel assembly, otherwise, purchase complete assembly.
2 4520252 1 Tire 15-625
3 4641122 1 Valve, Air
4 4860224 1 Rim, Wheel - 13 x 24.5 Rim

31222338 H800AJ 29



SECTION 1 - FRAME
FIGURE 1-9. TIRE AND WHEEL INSTALLATION - 18-625 NHS FOAM-FILLED

30 H800AJ

31222338



SECTION 1 - FRAME

FIGURE 1-9. TIRE AND WHEEL INSTALLATION - 18-625 NHS FOAM-FILLED

ITEM PART NUMBER QTY DESCRIPTION REV
0270888 Ref TIRE AND WHEEL INSTALLATION C
0271090 2 Tire and Wheel Assembly - 18-625 NHS Foam-Filled LH Side G
0271091 2 Tire and Wheel Assembly - 18-625 NHS Foam-Filled RH Side G
Ref Note: Assemblies may require ballast/foam filling to

manufacturer's specifications prior to installing on a machine.
Refer to Operation and Safety or Service and Maintenance

Manuals.
Ref Purchase individual tire and/or rim only if able to foam fill tire and
wheel assembly, otherwise, purchase complete assembly.
2 4520253 1 Tire 18-625
3 4641122 1 Valve, Air
4 4860225 1 Rim, Wheel - 15 x 24.5 Rim

31222338 H800AJ 31



SECTION 1 - FRAME
NNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNN

33333333333333



SECTION 1 - FRAME
FIGURE 1-10. TIRE AND WHEEL INSTALLATION - 18-625 NHS FOAM-FILLED NON-MARKING

ITEM PART NUMBER QTY DESCRIPTION REV
1001236435 Ref TIRE AND WHEEL INSTALLATION A

1 0641608 1 Bolt 3/8 x 1

2 3311605 1 Nut 3/8

3 4240084 1 Strap, Anti-Static

4 4751600 2 Washer 3/8

5 1001169755 2 Tire and Wheel Assembly - 18-625 NHS Foam-Filled Non-Marking D
LH Side

6 1001169756 2 Tire and Wheel Assembly - 18-625 NHS Foam-Filled Non-Marking D
RH Side

Ref Note: Assemblies may require ballast/foam filling to

manufacturer's specifications prior to installing on a machine.
Refer to Operation and Safety or Service and Maintenance

Manuals.
Ref Purchase individual tire and/or rim only if able to foam fill tire and
wheel assembly, otherwise, purchase complete assembly.
101 1001169754 1 Tire 18-625 Non-Marking
102 4641122 1 Valve, Air
103 4860225 1 Rim, Wheel - 15 x 24.5 Rim

31222338 H800AJ 33



SECTION 1 - FRAME

34

FIGURE 1-11. FRAME SHIELDS INSTALLATION

H800AJ

ART_1001158203

31222338



SECTION 1 - FRAME
FIGURE 1-11. FRAME SHIELDS INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
1001158203 Ref FRAME SHIELDS INSTALLATION D
1 0100011 AR Compound, Locking
2 0641606 2 Bolt 3/8 x 3/4
3 4751600 2 Washer 3/8
4 1001158187 1 Cover
5 4280296 27 in/ Trim
68cm
6 1001158188 1 Cover
9 8580420 2 Nut, Well
10 0641410 2 Bolt 1/4 x 1-1/4
11 4751400 2 Washer 1/4

31222338 H800AJ 35



SECTION 1 - FRAME
FIGURE 1-12. TOW PACKAGE INSTALLATION (OPTIONAL) (ANSI, SPECS)

36 H800AJ

31222338



SECTION 1 - FRAME

FIGURE 1-12. TOW PACKAGE INSTALLATION (OPTIONAL) (ANSI, SPECS)

ITEM PART NUMBER QTY DESCRIPTION REV
1001158258 Ref TOW PACKAGE INSTALLATION B
1 0100011 AR Compound, Locking
2 0232121 1 Tow Bar Assembly (See Separate Breakdown in this Section)
3 0641508 2 Bolt 5/16 x 1
4 1260017 2 ft/0.3m | Chain
5 1704578 2 Decal - Crushing
6 1705090 1 Decal - Towing Instructions
7 3250872 1 Nameplate - Steer/Tow Valve
8 3311401 2 Nut 1/4
9 3420292 2 Pin
10 3820001 4 Rivet, Pop
11 4420051 2 ft/0.3m | Tape
12 4640261 1 Valve, Float Position
13 4751500 4 Washer 5/16
14 4751400 2 Washer 1/4
15 1001158522 2 Bracket
17 1001160780 1 Rod, Extension

31222338 H800AJ 37



SECTION 1 - FRAME

FIGURE 1-13. TOW BAR ASSEMBLY

38

H800AJ

ART_232121

31222338



FIGURE 1-13. TOW BAR ASSEMBLY

SECTION 1 - FRAME

ITEM PART NUMBER QTY DESCRIPTION REV
0232121 Ref TOW BAR ASSEMBLY 7-G
1 0360406 1 Bar, Draw
2 4843777 1 Bar, Tow
3 0642038 5 Bolt 5/8 x 4-3/4
4 3312001 5 Nut 5/8
5 4762000 5 Washer 5/8
6 4070450 AR Shim
7 4070561 AR Shim
8 4740036 1 Washer 1-1/2
9 3420447 1 Pin
10 3420372 1 Pin
11 1260135 1 Chain
12 3760170 2 Ring
13 4070560 2 Shim

31222338

H800AJ

39






SECTION 2 - TURNTABLE

SECTION 2 - TURNTABLE

31222338 H800AJ 41



SECTION 2 - TURNTABLE
FIGURE 2-1. VALVES INSTALLATION

ENGINE SIDE OF TURNTABLE

42 H800AJ

ART_1001228799 B_10F2

31222338



SECTION 2 - TURNTABLE
FIGURE 2-1. VALVES INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
1001228799 Ref VALVES INSTALLATION B
1 0100011 AR Compound, Locking
3 0641414 2 Bolt 1/4 x 1-3/4
5 0641432 2 Bolt 1/4 x 4
6 0641606 4 Bolt 3/8 x 3/4
7 0641614 3 Bolt 3/8 x 1-3/4
12 4640866 1 Level Valve Assembly
12A 7017466 1 Cartridge
12A 2900708 1 Seal Kit
12B 7012959 1 Knob
13 4711400 8 Washer 1/4
15 4711600 9 Washer 3/8
16 1001108617 1 Pressure Filter Assembly
16 70002231 1 Element, Filter
17 1001110425 2 Spacer
19 1001228170 1 Main Valve Assembly (See Separate Breakdown in this Section)
21 1001226814 1 Brake/2 Speed Valve Assembly (See Separate Breakdown in this
Section)

31222338 H800AJ 43



SECTION 2 - TURNTABLE

FIGURE 2-2. MAIN VALVE ASSEMBLY

140

220
808

ART_1001228170

801

31222338

H800AJ

44



SECTION 2 - TURNTABLE
FIGURE 2-2. MAIN VALVE ASSEMBLY

ITEM PART NUMBER QTY DESCRIPTION REV
1001228170 Ref MAIN VALVE ASSEMBLY C

110 70005194 1 Valve, Check Cartridge

110 70004584 1 Seal Kit - 70005194 Valve

120 70004459 2 Valve Assembly (Tower Tele and Tower Lift)

120 7012773 2 Seal Kit - 70004459 Valve

120 70004460 4 Coail

120 7021375 4 Nut, Coil

120 70004461 4 O-Ring, Pole Tube

130 70006955 1 Valve Assembly (Upper Tele)

130 70006957 1 Seal Kit - 70006955 Valve

130 70006956 2 Coil

140 70004657 1 Valve, Cartridge (Flow Control)

140 70004594 1 Seal Kit - 70004657 Valve

140 70004595 1 Coil

140 70004596 1 O-Ring, Pole Tube

140 70004597 1 Nut, Coil

150 70004598 1 Valve, Cartridge Less Coil (Steer Dump)

150 70004055 1 Seal Kit - 70004598 Valve

155 70004653 2 Coil

155 70004051 2 Nut, Coil

160 70023859 5 Valve, Shuffle Cartridge

160 70023860 5 Seal Kit - 70023859 Valve

170 7018992 1 Valve Assembly (Upper Lift)

170 7024021 1 Seal Kit - 7018992 Valve

170 7018991 2 Coil

170 7021375 2 Nut, Coil

170 70004461 2 O-Ring, Pole Tube

180 70005195 1 Valve Assembly (Front Steer)

180 7012773 1 Seal Kit - 70005195 Valve

180 70004463 2 Coil

180 7021375 2 Nut, Coil

180 70004461 2 O-Ring, Pole Tube

190 70003019 1 Valve, Relief Catridge (was PN 70006959)

190 See Note NSS Seal Kit - Valve (Note: Not Available for Purchase)

192 70003019 1 Valve, Relief Catridge (was PN 70006960)

192 See Note NSS Seal Kit - Valve (Note: Not Available for Purchase)

195 70003019 1 Valve, Relief Catridge (was PN 70006958)

195 See Note NSS Seal Kit - Valve (Note: Not Available for Purchase)

200 70004665 1 Valve, Check - Catridge

200 70023862 1 Seal Kit - 70004665 Valve

210 70004457 1 Valve, Cartridge Less Coil (Main Dump)

210 70004050 1 Seal Kit - 70004665 Valve

210 70004653 1 Coil

220 70004667 1 Cover

230 70005196 1 Orifice .118

240 70005197 1 Plug (2wWs)

240 70004052 1 Seal Kit - 70005197 Plug

250 70005198 1 Valve Assembly (Swing)

250 70006961 1 Seal Kit - 70005198 Valve

250 70004463 2 Coail

31222338 H800AJ 45



SECTION 2 - TURNTABLE

46

ITEM PART NUMBER QTY DESCRIPTION REV
250 7021375 2 Nut, Coil
250 70004461 2 O-Ring, Pole Tube
801 70005199 2 Plug
802 70005200 4 Plug
805 70005201 3 Capscrew
806 7018942 20 Capscrew
807 7018951 4 Capscrew
808 70005202 2 O-Ring
H800AJ 31222338






SECTION 2 - TURNTABLE
FIGURE 2-3. BRAKE/2 SPEED VALVE ASSEMBLY

48 H800AJ

ART_1001226814

31222338



SECTION 2 - TURNTABLE
FIGURE 2-3. BRAKE/2 SPEED VALVE ASSEMBLY

ITEM PART NUMBER QTY DESCRIPTION REV
1001226814 Ref BRAKE/2 SPEED VALVE ASSEMBLY E
1 7012995 1 Valve, Cartridge
1 7012518 1 Seal Kit - 7012995 Valve
1 7012943 1 Nut, Coil
2 2220886 1 Plug, O-Ring
3 2220883 1 Plug, O-Ring
4 4641192 1 Valve, Cartridge
4 7017496 1 Seal Kit - 4641192 Valve
5 7012941 1 Valve, Cartridge
5 7010543 1 Seal Kit - 7012941 Valve
5 7012944 1 Nut, Coil
6 7012989 1 Valve, Cartridge
6 7012953 1 Seal Kit - 7012989 Valve
7 7012928 1 Valve, Cartridge
7 70003649 1 Seal Kit - 7012928 Valve
8 70003975 1 Plug, Orifice

31222338 H800AJ 49



SECTION 2 - TURNTABLE

FIGURE 2-4. SWING DRIVE INSTALLATION

31222338

H800AJ

50



SECTION 2 - TURNTABLE
FIGURE 2-4. SWING DRIVE INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
1001156136 Ref SWING DRIVE INSTALLATION B
1 0100019 AR Compound, Locking
2 3952020 1 Setscrew 5/8 x 2-1/2
3 0682216 4 Bolt 3/4 x 2 Grade 8
4 3312002 1 Nut 5/8
5 3900293 1 Screw 1 x 1-1/4
6 1001125492 1 Shim
7 4740057 4 Washer
8 1001229810 1 Swing Motor/Hub Assembly (See Separate Breakdown in this
Section)

31222338 H800AJ 51



SECTION 2 - TURNTABLE

FIGURE 2-5. SWING MOTOR/HUB ASSEMBLY

ART_1001229810_10F2

31222338

H800AJ

52



SECTION 2 - TURNTABLE

200
201

8A

ART_1001229810_20F2

53

H800AJ

31222338



SECTION 2 - TURNTABLE

FIGURE 2-5. SWING MOTOR/HUB ASSEMBLY

ITEM PART NUMBER QTY DESCRIPTION REV
1001229810 Ref SWING MOTOR/HUB ASSEMBLY C
1 See Note 1 Housing/Shaft Assembly (Note: Not Available - Purchase
Individual Components)
1A 7010492 1 Shaft, Output
1B 7000228 1 Seal, Lip
1C 7000255 1 Bearing Kit (Includes Cup and Cone)
1E 7000257 1 Bearing Kit (Includes Cup and Cone)
1G 7024762 1 Housing
1H 7007633 1 Washer, Thrust
11 7000229 1 Ring, Retaining
1 7017072 1 Plug, Pipe
2 7000246 1 Gear, Internal
3 7000247 1 Carrier Assembly
4 7000248 1 Gear, Ring
5 7000230 1 O-Ring
5A 7017070 1 O-Ring
6 1001229810 NSS Housing, Brake (Note: Not Available - Purchase Complete
Assembly)
7 70005203 1 Gear, Sun
8A 70004037 1 Piston
8D 70004041 1 O-Ring
8E 70004044 1 Ring, Back-up
8F 70004042 1 O-Ring
8H 70004043 1 Ring, Back-up
8J 70002085 4 Disc, Rotor
8K 70002085 5 Disc, Stator
8L 70002066 14 Spring
11 7000253 2 Washer, Thrust
12 7000217 12 Bolt 3/8 x 2-1/4 Grade 8
13 7017080 4 Pin, Dowel
20 7017072 1 Plug, Pipe
21 7024704 4 Bolt 5/16 x 2 Grade 8
22 70004045 4 Washer
23 7017023 2 Plug, Pipe
24 See Note NSS Plate, ID (Note: Not Available for Purchase)
25 See Note NSS Rivet (Note: Not Available for Purchase)
26 7024763 1 O-Ring
28 See Note NSS Lug, Lifting (Note: Not Available for Purchase)
29 70004040 2 Bolt 1/2 x 1 (Grade 8)
30 7017085 2 Elbow
31 70006304 1 Motor Assembly
32 7024784 1 Valve Assembly - Complete (No Serviceable Parts)
35 70004047 1 Tube
44 7017028 1 Ring, Internal Retaining
45 7000213 2 O-Ring
Ref KIT OPTIONS:
200 7024100 1 Seal Kit - Swing Hub (Includes Items 1B, 11, 5, 5A & 11)
201 70002085 1 Disc Kit - Swing Brake (Includes Items 8J & 8K)

54

H800AJ

31222338






SECTION 2 - TURNTABLE
FIGURE 2-6. TURNTABLE BEARING AND LUBE INSTALLATION

15

ART_1001157049

56 HB800AJ 31222338



SECTION 2 - TURNTABLE
FIGURE 2-6. TURNTABLE BEARING AND LUBE INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
1001157049 Ref TURNTABLE BEARING AND LUBE INSTALLATION B

1 0100011 AR Compound, Locking

2 0100019 AR Compound, Locking

3 0440244 1 Bearing, Turntable

4 0682023 24 Bolt 5/8 x 2-7/8 Grade 8

5 0682032 24 Bolt 5/8 x 4 Grade 8

6 3020029 AR Lubricant

7 4892000 48 Washer 5/8

8 1001157058 1 Hose

15 2915094 1 Turntable Bearing Kit

31222338 H800AJ 57



SECTION 2 - TURNTABLE
FIGURE 2-7. TURNTABLE LOCK INSTALLATION

(=]
ART_1001156798

58 HB800AJ 31222338



SECTION 2 - TURNTABLE
FIGURE 2-7. TURNTABLE LOCK INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
1001156798 Ref TURNTABLE LOCK INSTALLATION A
1 1260017 9in/23cm | Chain
2 3421565 1 Pin, Snap
3 3760170 2 Ring, Quick Release
4 4844958 1 Pin

31222338 H800AJ 59



SECTION 2 - TURNTABLE
FIGURE 2-8. ROTARY COUPLING INSTALLATION

T 102
101 o ? 103
d 115

T

104

o= BT\ JEYFURTURT =0
& ll
[l

ART_1001107529

60 HB800AJ 31222338



SECTION 2 - TURNTABLE
FIGURE 2-8. ROTARY COUPLING INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
1001107529 Ref ROTARY COUPLING INSTALLATION B
1 0100011 AR Compound, Locking
2 0641611 2 Bolt 3/8 x 1-3/8
3 0641812 1 Bolt 1/2 x 1-1/2
4 0641820 2 Bolt 1/2 x 2-1/2
5 0903242 1 Bracket
7 3271805 2 Nut 1/2
8 4751800 5 Washer 1/2
9 4891600 2 Washer 3/8
10 3322201 2 Nut 3/4
11 1001106974 1 Coupling, Rotary Assembly (See Items 101-128 for Breakdown)
1001106974 Ref ROTARY COUPLING ASSEMBLY B
101 See Note NSS Body (Note: Not Available - Purchase Complete Assembly)
102 See Note NSS Seal (Note: Use Item 200A)
103 See Note NSS O-Ring (Note: Use Item 200A)
104 See Note NSS Housing (Note: Not Available - Purchase Complete Assembly)
105 See Note NSS Seal, Cap (Note: Use Item 200A)
106 See Note NSS O-Ring (Note: Use Item 200A)
107 7026503 2 Ring
108 7026504 1 Ring, Retaining
109 80934561 AR Plug
110 See Note NSS Lug, Torque (Note: Not Available for Purchase)
112 7026197 4 Bolt 5/16 x 1-1/4
113 See Note NSS O-Ring (Note: Use Item 200A)
114 See Note NSS O-Ring (Note: Use Iltem 200A)
115 See Note NSS Bearing (Note: Usr Item 200A)
116 7024404 1 Block Valve Assembly
117 7026505 1 Plug
118 7026506 1 Valve, Check
119 7026507 1 Plug
120 See Note NSS Plunger, Valve (Note: Use p/n 7024404)
121 7026509 1 Spring, Compression
123 See Note NSS Seal (Note: Use Item 200A)
124 See Note NSS Capscrew #10 x 1/2 (Note: Not Available for Purchase)
125 See Note NSS Nut #10 (Note: Not Available for Purchase)
126 See Note NSS Flatwasher #10 (Note: Not Available for Purchase)
127 70003454 1 Bracket, Switch Mounting
128 4360517 1 Switch, Proximity
200A 70001248 1 Seal Kit (Includes Items 102, 103, 105, 106, 113, 114, 115 & 123)

31222338 H800AJ 61



SECTION 2 - TURNTABLE
FIGURE 2-9. TANKS INSTALLATION

ART_1001223977

62 HB800AJ 31222338



SECTION 2 - TURNTABLE

FIGURE 2-9. TANKS INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
1001223977 Ref TANKS INSTALLATION C
1 0100011 AR Compound, Locking
2 0641607 4 Bolt 3/8 x 7/8
3 0641608 2 Bolt 3/8 x 1
4 0641614 2 Bolt 3/8 x 1-3/4
5 0681608 2 Bolt 3/8 x 1
6 3311601 2 Nut 3/8
7 3311605 4 Nut 3/8
9 4420038 26 in/ Tape
0.66m

10 4751600 16 Washer 3/8
11 1001178057 1 Hydraulic Tank Assembly (See Separate Breakdown in this

Section)
16 1001227338 1 Tray
17 1001227383 1 Bracket
20 0811608 2 Screw 3/8 x 1
21 1001233641 1 Fuel Tank Assembly (See Separate Breakdown in this Section)

31222338 H800AJ 63



SECTION 2 - TURNTABLE

64

FIGURE 2-10. HYDRAULIC TANK ASSEMBLY

H800AJ

/

T
S\

13

ART_1001178057

31222338



SECTION 2 - TURNTABLE

FIGURE 2-10. HYDRAULIC TANK ASSEMBLY

ITEM PART NUMBER QTY DESCRIPTION REV
1001178057 Ref HYDRAULIC TANK ASSEMBLY D
2 70005708 1 Breather Assembly (Includes Breather, Element and Wingnut)
2 See Note NSS Element, Breather (Note: Use p/n 70005708 or Item 13)
3 See Note NSS Element, Hydraulic (Note: Use Item 13)
4 70002839 1 Gasket
5 See Note NSS Cover (Note: Not Available for Purchase)
6 83304173 6 Washer 5/16
7 70004199 6 Nut 5/16
8 70002838 1 Cap, Fill
9 7024441 1 Gauge, Level
10 70002112 1 Plug
11 70004795 6 Screw #10 x 3/4
12 See Note NSS Plug (Note: Not Available - Purchase Locally)
13 70002814 1 Hydraulic Tank Service Kit (Includes Items 2-4)

31222338 H800AJ 65



SECTION 2 - TURNTABLE
FIGURE 2-11. FUEL TANK ASSEMBLY

ART_1001233641_B

66 HB800AJ 31222338



SECTION 2 - TURNTABLE

FIGURE 2-11. FUEL TANK ASSEMBLY

ITEM PART NUMBER QTY DESCRIPTION REV
1001233641 Ref FUEL TANK ASSEMBLY B
1 0100011 AR Compound, Locking
2 0630446 2 Bolt 3/8 x 1
3 0641608 2 Bolt 3/8 x 1
4 3311601 2 Nut 3/8
5 3311605 2 Nut 3/8
7 4420038 37in/ Tape
0.94m
8 4751600 6 Washer 3/8
9 1001182997 AR Adhesive (Not Shown)
10 1001218572 2 Cap
11 1001284959 1 Tank, Fuel
11 See Note NSS Cap (Note: Not Available at time of Printing)
11 See Note NSS Tube, Pick-up (Note: Not Available at time of Printing)
12 1001224384 1 Strap
13 1001233635 1 Bracket
14 1001233640 1 Tray
15 0731005 5 Bolt #10 x 5/8
16 4751000 5 Washer #10
17 1001285015 1 Gauge, Fuel Level With Connector
17 4460897 1 Terminal
17 1001274218 1 Gauge, Fuel Level
17 1001287769 1 Gasket

31222338

H800AJ

67



SECTION 2 - TURNTABLE
FIGURE 2-12. OIL COOLER INSTALLATION

ART_1001223981

68 HB800AJ 31222338



SECTION 2 - TURNTABLE

FIGURE 2-12. OIL COOLER INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
1001223981 Ref COOLER INSTALLATION C
1 0641507 20 Bolt 5/16 x 7/8
2 3271505 4 Nut 5/16
3 3300364 1 Nut, Tinnerman 5/16
4 4711500 8 Washer 5/16
5 4751500 16 Washer 5/16
6 1001225804 1 Cooler Assembly
6A 70006577 1 Fan/Motor Assembly
6A 4460994 1 Plug, Male - 2 Position (Fan/Motor)
6A 4460993 2 Terminal (Fan/Motor)
6B 70006576 1 Thermostat
6B 4460891 1 Plug, Male - 2 Position (Thermostat)
6B 4460465 2 Socket, Female (Thermostat)
6C 70006578 1 Valve, By-Pass
6D 70006579 1 Plug
7 1001227198 2 Bracket
8 1001227869 1 Cover, Vented
9 1001227870 1 Cover
10 0100011 AR Compound, Locking
11 1001233249 4 Seal

31222338

H800AJ

69



SECTION 2 - TURNTABLE

70

FIGURE 2-13. BATTERY BOXES INSTALLATION

TANK SIDE

H800AJ

ART_1001231700_10F3

31222338



SECTION 2 - TURNTABLE

ENGINE SIDE

78 301 ART_1001231700_20F3

31222338 HB800AJ 71



SECTION 2 - TURNTABLE

72

FIGURE 2-13. BATTERY BOXES INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
1001231700 Ref BATTERY BOXES INSTALLATION G
1 0100011 AR Compound, Locking
3 0641406 4 Bolt 1/4 x 3/4
4 0641407 8 Bolt 1/4 x 7/8
5 0641608 16 Bolt 3/8 x 1
6 0641810 12 Bolt 1/2 x 1-1/4
7 0641812 4 Bolt 1/2 x 1-1/2
8 0641814 2 Bolt 1/2 x 1-3/4
9 0760807 6 Bolt M8 x 14
11 3310605 4 Nut #6
12 3311401 8 Nut 1/4
13 3311601 14 Nut 3/8
14 3311801 18 Nut 1/2
15 3930616 4 Capscrew #6 x 1
16 3931010 24 Capscrew #10 x 5/8
17 3931412 8 Capscrew 1/4 x 3/4
18 4710600 8 Washer #6
19 4711400 40 Washer 1/4
20 4751600 30 Washer 3/8
21 4751800 36 Washer 1/2
22 4811600 24 Washer M5
23 4811900 6 Washer M8
24 1001222358 2 Regulator
29 1001226935 14 Fuseholder
30 1001231249 14 Battery
45 1001231596 1 Plate
46 1001231597 2 Mount
47 1001231598 2 Mount
48 1001231599 2 Cover
49 1001231600 12 Plate
54 1001231655 1 Plate
58 1001231839 1 Mount
59 1001231840 1 Mount
62 1001230711 1 Decal - Tank Battery Stack Fuses
63 1001230712 1 Decal - Engine Battery Stack Fuses
68 1001233737 2 Plate
73 4240099 2 Tie-Strap (Not Shown)
78 0641405 12 Bolt 1/4 x 5/8
200 1001233443 1 Battery Box Kit (Not Shown)
201 1001231569 1 Box, Battery
202 1001231570 1 Box, Battery
203 1001231581 1 Box, Battery (Tank Side)
204 1001231582 1 Box, Battery (Engine Side)
300 1001233444 1 Battery Covers Kit (Not Shown)
301 1001231601 2 Cover, Battery Box
302 1001231606 1 Cover, Battery Box
303 1001231607 1 Cover, Battery Box
304 1001231608 1 Cover, Battery Box
305 1001231656 1 Cover, Battery Box
306 1001231657 1 Cover, Battery Box
H800AJ 31222338



SECTION 2 - TURNTABLE

ITEM PART NUMBER QTY DESCRIPTION REV
307 1001231658 1 Cover, Battery Box

400 1001233446 1 Connector Kit (Not Shown)

401 1001223195 2 Connector

402 1001223196 2 Connector

403 1001223198 1 Connector

404 1001223200 1 Connector

31222338 H800AJ 73



SECTION 2 - TURNTABLE
FIGURE 2-14. BATTERY CHARGERS INSTALLATION (FACTORY SUPPLIED 220V PLUG)

74 HB800AJ 31222338



SECTION 2 - TURNTABLE

FIGURE 2-14. BATTERY CHARGERS INSTALLATION (FACTORY SUPPLIED 220V PLUG)

ITEM PART NUMBER QTY DESCRIPTION REV
1001223124 Ref BATTERY CHARGERS INSTALLATION F
2 0641608 1 Bolt 3/8 x 1
3 3311605 1 Nut 3/8
4 3931412 8 Capscrew 1/4 x 3/4
5 4460233 1 Plug
6 4711400 8 Washer 1/4
7 4711600 2 Washer 3/8
8 1320061 1 Clamp
9 1001222359 1 Charger, Battery (Primary)
10 1001222360 1 Charger, Battery (Secondary)
11 1001226031 1 Cable, AC
12 3300454 8 Nut, Tinnerman 1/4
13 1001238309 1 Decal - 240V Heater Cord

31222338 H800AJ 75



SECTION 2 - TURNTABLE
FIGURE 2-15. BATTERY CHARGERS INSTALLATION (CUSTOMER SUPPLIED PLUG)

g

76 HB800AJ 31222338



SECTION 2 - TURNTABLE

FIGURE 2-15. BATTERY CHARGERS INSTALLATION (CUSTOMER SUPPLIED PLUG)

ITEM PART NUMBER QTY DESCRIPTION REV
1001227901 Ref BATTERY CHARGERS INSTALLATION F
2 0641608 1 Bolt 3/8 x 1
3 3311605 1 Nut 3/8
4 3931412 8 Capscrew 1/4 x 3/4
5 4711400 8 Washer 1/4
6 4711600 2 Washer 3/8
7 1320061 1 Clamp
8 1001222359 1 Charger, Battery (Primary)
9 1001222360 1 Charger, Battery (Secondary)
10 1001264430 1 Cable, AC
11 3300454 8 Nut 1/4
12 1001238309 1 Decal - 240V Heater Cord

31222338 H800AJ 77



SECTION 2 - TURNTABLE

FIGURE 2-16. ELECTRICAL SYSTEM INSTALLATION

31222338

H800AJ

78



SECTION 2 - TURNTABLE
FIGURE 2-16. ELECTRICAL SYSTEM INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
1001249003 Ref ELECTRICAL COMPONENTS INSTALLATION D

1 0100011 AR Compound, Locking

3 0400075 1 Battery

4 0641406 4 Bolt 1/4 x 3/4

5 0641408 2 Bolt 1/4 x 1

6 0641506 4 Bolt 5/16 x 3/4

7 0681608 10 Bolt 3/8 x 1

8 0700615 2 Bolt M6 x 35

10 1320060 1 Clamp

12 3271405 2 Nut 1/4

13 3290607 2 Nut M6

15 3300205 4 Nut, Retainer

16 3311601 2 Nut 3/8

17 4061032 1 Shield (Not Shown - Located over Hydraulic Pump)

20 4240099 2 Tie-Strap (Not Shown)

25 4711400 8 Washer 1/4

26 4711500 2 Washer 5/16

28 4751600 12 Washer 3/8

29 4811700 4 Washer M6

31 4891500 4 Washer 5/16

32 5260818 3 Nut M8

33 8406201 2 Clip

35 88521205 2 Nut 5/16

36 91401281 1 Bracket

37 1001093382 2 J-Bolt

38 1001142722 1 Bracket

41 1001162497 1 Tray, Battery

42 1001219601 1 Sensor, Tilt

46 1001223583 1 Module, HEC Control (Note: Recalibration Required when
Replaced)

48 1001226120 1 IMG Control Box Assembly (See Separate Breakdown in this
Section)

54 1001226929 1 Terminal

55 1001226930 1 Stud Assembly

56 1001226931 1 Boot, Red

57 1001226932 1 Fuse 40Amp

58 1001226933 1 Fuse 80Amp

59 1001226934 1 Shunt

67 1001249004 1 Fuse Box Assembly (See Separate Breakdown in this Section)

68 1001249005 1 Ground Control Box Assembly (See Separate Breakdown in this
Section)

69 1001296426 1 Harness, Hourmeter Jumper (Not Shown) (See Separate
Breakdown in ELECTRICAL Section)

31222338 H800AJ 79



SECTION 2 - TURNTABLE

FIGURE 2-17. IMG CONTROL BOX ASSEMBLY

ART_1001226120

31222338

H800AJ

80



SECTION 2 - TURNTABLE

FIGURE 2-17. IMG CONTROL BOX ASSEMBLY

31222338

ITEM PART NUMBER QTY DESCRIPTION REV
1001226120 Ref IMG CONTROL BOX ASSEMBLY J
1 0100011 AR Compound, Locking
2 0100035 AR Compound, Locking
3 1001234314 1 Fuse 10Amp
4 0641408 4 Bolt 1/4 x 1
6 0641608 2 Bolt 3/8 x 1
7 0760807 5 Bolt M8 x 14
8 0811406 10 Screw 1/4 x 3/4
9 0811606 9 Screw 3/8 x 3/4
12 3310805 8 Nut #8
13 3311005 6 Nut #10
14 3311405 8 Nut 1/4
16 3930812 8 Capscrew #8 x 3/4
17 3931010 20 Capscrew #10 x 5/8
18 3931016 2 Capscrew #10 x 1
19 3931048 4 Capscrew #10 x 3
20 4711000 12 Washer #10
21 4711400 16 Washer 1/4
22 4751600 2 Washer 3/8
23 4750800 12 Washer #8
26 1001168243 1 Shield
27 1001168244 1 Shield
28 1001236759 1 Switch, STDP Interlock
29 1001222340 1 Relay, Main Contactor
32 1001222363 1 Fan, Cooling
33 1001222365 2 Relay
36 1001222879 1 Controller, IMG (Note: Recalibration Required when Replaced)
50 1001236967 1 Plate, IMG Disconnect Switch
51 1001226146 1 Mount, IMG Connector
52 1001226190 4 Sleeve
53 1001226492 1 Cover Assembly
53 1001224943 1 Converter
53 1001226489 1 Cover
54 1001113047 95 in/ Seal
2.4m
55 1001226935 2 Holder, Fuse
56 1001228440 1 Fuse 15Amp
59 4811600 20 Washer M5
63 1001227763 1 Decal - Header Label IMG Box
64 0641424 4 Bolt 1/4 x 3
67 1001230714 1 Decal - IMG Fuse
68 1001233188 1 Converter
69 1001233198 1 Fuse 200Amp - 400Amp
70 1001233203 1 Holder, Fuse
71 1001234488 2 Electrical Assembly - Flyback Diode
72 4711500 2 Washer 5/16
73 0641510 2 Bolt 5/16 x 1-1/4
100 1001233442 1 IMG Box Cable Kit B
101 1001222375 1 Cable - Battery to Fuse
102 1001222378 1 Cable - Negative to IMG

H800AJ

81



SECTION 2 - TURNTABLE

82

ITEM PART NUMBER QTY DESCRIPTION REV
103 1001223916 1 Cable - IMG (U) to Box
104 1001223917 1 Cable - IMG (V) to Box
105 1001223918 1 Cable - IMG (W) to Box
106 1001223951 1 Cable - Fuse to Rotary Disc
107 1001223952 1 Cable - Rotary Disc to Main Controller
108 1001223953 1 Cable - Main Controller to IMG
109 1001230507 1 Cable (Negative to Bulkhead)
200 1001233445 1 IMG Box Plate Kit B
201 1001226121 1 Box
202 1001226124 1 Cover, Front
203 1001230154 2 Panel
300 1001233447 1 IMG Cable Connector Kit A
301 1001222915 1 Connector
302 1001223195 1 Connector
303 1001223196 1 Connector
304 1001223198 1 Connector
305 1001223200 1 Connector
HB00AJ 31222338






SECTION 2 - TURNTABLE
FIGURE 2-18. ELECTRICAL ASSEMBLY - 12V FUSE BOX

23 24 24 35 333524 3

) \ \ //
7 - N S 71
©

35

AVINIVE
S SRR AR
-

/
B AN
’\@\%%@(’H' : .

84 HB00AJ

ART_1001249004

31222338



SECTION 2 - TURNTABLE
FIGURE 2-18. ELECTRICAL ASSEMBLY - 12V FUSE BOX

ITEM PART NUMBER QTY DESCRIPTION REV
1001249004 Ref ELECTRICAL ASSEMBLY - 12V FUSE BOX B

1 0641505 1 Bolt 5/16 x 5/8

2 0760610 4 Bolt M6 x 20

3 3300365 2 Nut, Retainer

4 3300454 1 Nut, Tinnerman 1/4

5 3311005 7 Nut #10

6 3311505 1 Nut 5/16

7 3311605 1 Nut 3/8

8 3740112 1 Relay

9 3931010 7 Capscrew #10 x 5/8

10 3931016 2 Capscrew #10 x 1

11 4240099 1 Tie-Strap (Not Shown)

12 4460470 1 Nut

13 4460471 1 Washer

14 4711000 11 Washer #10

15 4711400 1 Washer 1/4

16 4711600 1 Washer 3/8

17 4771200 1 Washer #12

18 4811700 4 Washer M6

19 4891500 2 Washer 5/16

20 8225117 2 Relay

21 8229234 1 Fuse - 10 Amp

22 8229236 1 Fuse - 30 Amp

23 8229237 6 Fuse - 15 Amp

24 8229261 6 Fuse - 5 Amp

25 1001095704 5 Relay

26 1001103308 1 Screw 1/4 x 3/4

27 1001108134 4 Screw #10 x 1/2

28 1001113047 2.7 ft/ Trim

0.82m

29 1001120750 2 Stud

30 1001128241 1 Bussbar

31 1001146588 2 Tie-Strap (Not Shown)

32 1001159162 1 Bracket

33 1001223581 1 Control, H-Bridge

34 1001226404 1 Harness - H-Bridge/Clutch (Not Shown) (See Separate Breakdown
in ELECTRICAL SECTION)

35 1001227788 6 Fuse - 2 Amp

36 1001229790 1 Decal - Fuse Box

37 1001229791 1 Decal - Relays

38 1001230522 1 Turntable-Fuse Panel Harness (Not Shown) (See Separate
Breakdown in ELECTRICAL SECTION)

39 1001232495 1 Box, Fuse

40 1001232499 1 Cover

41 1001245030 1 Engine Harness (Not Shown) (See Separate Breakdown in
ELECTRICAL SECTION)

42 1001247362 1 Fuse - 40 Amp (H800AJ)

31222338

H800AJ

85



SECTION 2 - TURNTABLE
FIGURE 2-19. GROUND CONTROL BOX ASSEMBLY

29

86 H800AJ

ART_1001249005_D

31222338



SECTION 2 - TURNTABLE
FIGURE 2-19. GROUND CONTROL BOX ASSEMBLY

ITEM PART NUMBER QTY DESCRIPTION REV
1001249005 Ref GROUND CONTROL BOX ASSEMBLY D

1 0100009 AR Sealant

2 0100011 AR Compound, Locking

3 0610131 2 LED P/C Board

4 0630548 5 Bolt 2-1/2

5 0641405 2 Bolt 1/4 x 5/8

6 0641407 1 Bolt 1/4 x 7/8

7 0641408 4 Bolt 1/4 x 1

8 3300353 2 Nut, Tinnerman

9 3311405 6 Nut 1/4

10 3520035 1 Plug

11 3910804 6 Screw #8 x 1/4

12 4070991 1 Shim .125

13 4360469 1 Switch, Key

13 2860030 1 Set Key, Replacement

14 1001274559 1 Switch, Emergency Stop

15 4360476 1 Switch, Contact Block

16 4460488 6 Mount, Tie-Strap

17 4711400 10 Washer 1/4

18 4740397 8 Washer

19 4740444 1 Washer

20 4740518 2 Washer

21 4751400 12 Washer 1/4

22 4761400 6 Washer 1/4

23 77143013 11 Nut 1/4

24 1001103308 2 Screw 1/4 x 3/4

25 1001106736 1 Cap, Dust

26 1001155043 9 Washer

27 1001155044 9 Nut 15/32

28 1001155045 9 Switch, Toggle

29 10836804 1 Gauge, Display

30 1001188874 2 Nut

31 1001284800 1 Module, Ground Control (Note: Recalibration Required when
Replaced)

32 1001225120 2 Lamp

33 1001297393 1 Lid

34 1001225969 1 Box

35 1001229017 1 Shield, Cable

36 1001229018 1 Trim, Shield

37 1001246859 1 Connector, 14 Position Gray

31222338

H800AJ

87



SECTION 2 - TURNTABLE
FIGURE 2-20. LIGHT PANEL INSTALLATION - GROUND CONTROL

ART_1001245177_C_10F2

88 HB800AJ 31222338



SECTION 2 - TURNTABLE
FIGURE 2-20. LIGHT PANEL INSTALLATION - GROUND CONTROL

ITEM PART NUMBER QTY DESCRIPTION REV

1001245177 Ref LIGHT PANEL INSTALLATION - GROUND CONTROL C

2 3300408 2 Nut, Nylon Insert

3 0630518 2 Screw #10 x 3/4

5 1001281718 1 Light Panel Assembly A

5A 1001238732 1 Panel, LED Light

5B 1001281706 1 Lens, I-Con

5C Ref Screw

31222338 H800AJ 89



SECTION 2 - TURNTABLE

FIGURE 2-21. GROUND CONTROL PANEL DECAL INSTALLATION (WITHOUT MSSO & WITHOUT
TOWER STOW)

ART_1001249014

90 HB800AJ 31222338



SECTION 2 - TURNTABLE

FIGURE 2-21. GROUND CONTROL PANEL DECAL INSTALLATION (WITHOUT MSSO & WITHOUT
TOWER STOW)

ITEM PART NUMBER QTY DESCRIPTION REV
1001249014 Ref GROUND CONTROL PANEL DECAL INSTALLATION (WITHOUT A
MSSO)
1 1001249018 1 Decal - Ground Control Box

31222338 H800AJ 91



SECTION 2 - TURNTABLE

FIGURE 2-22. GROUND CONTROL PANEL DECAL INSTALLATION (WITHOUT MSSO & WITH TOWER
STOW)

ART_1001264701

92 HB800AJ 31222338



SECTION 2 - TURNTABLE
FIGURE 2-22. GROUND CONTROL PANEL DECAL INSTALLATION (WITHOUT MSSO & WITH TOWER

STOW)
ITEM PART NUMBER QTY DESCRIPTION REV
1001264701 Ref GROUND CONTROL PANEL DECAL INSTALLATION (WITHOUT A
MSSO & WITH TOWER STOW)
1 1001137364 1 Lamp, LED Indicator Green
2 1001264698 1 Decal - Ground Control Box

31222338 H800AJ 93



SECTION 2 - TURNTABLE

FIGURE 2-23. GROUND CONTROL PANEL DECAL INSTALLATION (WITH MSSO & WITHOUT TOWER
STOW)

ART_1001249015

94 HB800AJ 31222338



SECTION 2 - TURNTABLE
FIGURE 2-23. GROUND CONTROL PANEL DECAL INSTALLATION (WITH MSSO & WITHOUT TOWER

STOW)
ITEM PART NUMBER QTY DESCRIPTION REV
1001249015 Ref GROUND CONTROL PANEL DECAL INSTALLATION (WITH A
MSSO)
1 4360387 1 Switch, Push Button
2 1001176469 1 Shroud, Switch
3 1001249019 1 Decal - Ground Control Box

31222338 H800AJ 95



SECTION 2 - TURNTABLE

FIGURE 2-24. GROUND CONTROL PANEL DECAL INSTALLATION (WITH MSSO & WITH TOWER
STOW)

ART_1001264807

96 HB800AJ 31222338



SECTION 2 - TURNTABLE

FIGURE 2-24. GROUND CONTROL PANEL DECAL INSTALLATION (WITH MSSO & WITH TOWER
STOW)

ITEM PART NUMBER QTY DESCRIPTION REV

1001264807 Ref GROUND CONTROL PANEL DECAL INSTALLATION (WITH A
MSSO & WITH TOWER STOW)

1 4360387 1 Switch, Push Button

2 1001137364 1 Lamp, LED Indicator Green
3 1001176469 1 Shroud, Switch

4 1001264804 1 Decal - Ground Control Box

31222338 H800AJ 97



SECTION 2 - TURNTABLE
FIGURE 2-25. ALARM INSTALLATION

98 HB800AJ 31222338



SECTION 2 - TURNTABLE

FIGURE 2-25. ALARM INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
1001158364 Ref ALARM INSTALLATION A
1 0100011 AR Compound, Locking
2 0100048 AR Grease, Dielectric
3 0140044 1 Alarm
4 0641405 2 Bolt 1/4 x 5/8
5 4711400 2 Washer 1/4

31222338 H800AJ 99



SECTION 2 - TURNTABLE
FIGURE 2-26. WHITE NOISE ALARM INSTALLATION - ADJUSTABLE AMBIENT

100 HB800AJ 31222338



SECTION 2 - TURNTABLE
FIGURE 2-26. WHITE NOISE ALARM INSTALLATION - ADJUSTABLE AMBIENT

ITEM PART NUMBER QTY DESCRIPTION REV
1001241385 Ref WHITE NOISE ALARM INSTALLATION A
1 0100048 AR Compound, Silicone (Not Shown)
2 0641406 2 Bolt 1/4 x 3/4
3 0641407 2 Bolt 1/4 x 7/8
4 3311405 2 Nut 1/4
5 4711400 6 Washer 1/4
6 1001182806 1 Alarm
7 1001231886 1 Plate
8 1001243682 1 White Noise Motion Alarm Harness (See Separate Breakdown in
this Section)

31222338 H800AJ 101



SECTION 2 - TURNTABLE
FIGURE 2-27. WHITE NOISE MOTION ALARM INSTALLATION - AMBIENT

6

ART_1001239347

102 HB800AJ 31222338



SECTION 2 - TURNTABLE
FIGURE 2-27. WHITE NOISE MOTION ALARM INSTALLATION - AMBIENT

ITEM PART NUMBER QTY DESCRIPTION REV
1001239347 Ref WHITE NOISE MOTION ALARM INSTALLATION A
1 0100048 AR Compound, Silicone (Not Shown)
2 0641406 2 Bolt 1/4 x 3/4
3 3311405 2 Nut 1/4
4 4711400 4 Washer 1/4
5 1001184682 1 Alarm
6 1001243682 1 White Noise Motion Alarm Harness (See Separate Breakdown in
this Section)

31222338 H800AJ 103



SECTION 2 - TURNTABLE
FIGURE 2-28. STROBE LIGHT INSTALLATION - AMBER

ART_1001229208 _E

104 HB800AJ 31222338



SECTION 2 - TURNTABLE
FIGURE 2-28. STROBE LIGHT INSTALLATION - AMBER

ITEM PART NUMBER QTY DESCRIPTION REV
1001229208 Ref STROBE LIGHT INSTLLATION E
1 4031509 2 Capscrew M4 x 25
2 1001270594 1 Lamp, Strobe Beacon
2A 4460891 1 Plug, Male - 2 Position
2A 4460465 2 Socket, Female
3 3290405 2 Nut, Lock M4
5 1001169085 1 Grommet
6 1001231263 1 Cable, Strobe
6 4460897 1 Receptacle, Female
6 4460464 2 Pin, Male
6 4460226 2 Socket, Female
7 4811400 2 Washer M4

31222338 H800AJ 105



SECTION 2 - TURNTABLE

FIGURE 2-29. STROBE LIGHT INSTALLATION - BLUE

31222338

H800AJ

106



SECTION 2 - TURNTABLE

FIGURE 2-29. STROBE LIGHT INSTALLATION - BLUE

ITEM PART NUMBER QTY DESCRIPTION REV
1001244474 Ref STROBE LIGHT INSTALLATION B

1 0100011 AR Compound, Locking

2 0641610 2 Bolt 3/8 x 1-1/4

3 0700615 2 Bolt M6 x 35

4 3290607 2 Nut, Lock M6

5 3290405 2 Nut, Lock M4

6 4031509 2 Capscrew M4 x 25

7 4240032 AR Tie-Strap (Not Shown)

8 4240033 AR Tie-Strap (Not Shown)

9 4460488 AR Mount, Tie-Strap (Not Shown)

11 4751600 2 Washer 3/8

12 4811700 4 Washer M6

13 1001142683 1 Module, Beacon Light

14 1001142722 1 Bracket

15 1001142736 1 Beacon Control Harness (See Separate Breakdown in
ELECTRICAL Section)

16 1001169085 1 Grommet

17 1001272681 1 Light, Strobe (Blue)

17 4460891 1 Connector

17 4460465 2 Socket

18 4811400 2 Washer M4

31222338 H800AJ 107



SECTION 2 - TURNTABLE

FIGURE 2-30. STROBE LIGHT INSTALLATION - RED (OPTIONAL)

ART_1001244475

31222338

H800AJ

108



SECTION 2 - TURNTABLE

FIGURE 2-30. STROBE LIGHT INSTALLATION - RED (OPTIONAL)

ITEM PART NUMBER QTY DESCRIPTION REV
1001244475 Ref STROBE LIGHT INSTALLATION A
1 0100011 AR Compound, Locking
2 0641610 2 Bolt 3/8 x 1-1/4
3 0700615 2 Bolt M6 x 35
4 3290607 2 Nut M6
5 3311005 2 Nut #10
6 3911010 2 Screw #10 x 5/8
7 4240032 AR Tie-Strap (Not Shown)
8 4240033 AR Tie-Strap (Not Shown)
9 4460488 AR Mount, Tie-Strap (Not Shown)
10 4751000 4 Washer #10
11 4751600 2 Washer 3/8
12 4811700 4 Washer M6
13 1001142683 1 Module, Beacon Light
14 1001142722 1 Bracket
15 1001142736 1 Beacon Control Harness (See Separate Breakdown in
ELECTRICAL SECTION)
16 1001169085 1 Grommet
17 1001207004 1 Light, Strobe (Red)

31222338 H800AJ 109



SECTION 2 - TURNTABLE

FIGURE 2-31. HEAT SHIELD AND ACCESS PANELS INSTALLATION

ART_1001227307

31222338

H800AJ

110



SECTION 2 - TURNTABLE
FIGURE 2-31. HEAT SHIELD AND ACCESS PANELS INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
1001227307 Ref HEAT SHIELD AND ACCESS PANELS INSTALLATION E
1 0100011 AR Compound, Locking
2 0641406 7 Bolt 1/4 x 3/4
3 0641608 4 Bolt 3/8 x 1
4 3300454 8 Nut, Tinnerman 1/4
5 3311405 3 Nut 1/4
6 3311605 4 Nut 3/8
7 3900258 8 Screw 1/4 x 3/4
8 4711400 4 Washer 1/4
9 4751400 11 Washer 1/4
10 4751600 8 Washer 3/8
11 1001113047 11 ft/ Seal
3.3m
12 1001144527 1 Pipe, Exhaust
13 1001163101 1 Heat Shield
14 1001227793 1 Hood Installation (See Separate Breakdown in this Section)
15 1001228113 1 Panel, Access
16 1001228475 1 Panel, Access
17 1001229098 1 Cover
18 1001235839 1 Insulate
19 1001236370 1 Insulate

31222338 H800AJ 111



SECTION 2 - TURNTABLE
FIGURE 2-32. HOODS INSTALLATION

112 HB800AJ 31222338



SECTION 2 - TURNTABLE

113

H800AJ

31222338



SECTION 2 - TURNTABLE
FIGURE 2-32. HOODS INSTALLATION

114

ITEM PART NUMBER QTY DESCRIPTION REV
1001227793 Ref HOODS INSTALLATION H
1 0100011 AR Compound, Locking
2 0100081 AR Adhesive
3 0630485 8 Bolt
4 0641408 8 Bolt 1/4 x 1
5 0641508 2 Bolt 5/16 x 1
6 0641607 4 Bolt 3/8 x 7/8
7 0641608 22 Bolt 3/8 x 1
8 0641609 26 Bolt 3/8 x 1-1/8
9 0641610 2 Bolt 3/8 x 1-1/4
10 0811610 8 Screw 3/8 x 1-1/4
11 0811812 8 Screw 1/2 x 1-1/2
12 0940049 1 Stopper
13 1120601 1 Plug
14 2080040 6 Fastener
15 2080072 4 Fastener
16 2940045 1 Latch
17 2940173 2 Latch
18 3300364 3 Nut, Tinnerman 5/16
19 3311501 4 Nut 5/16
20 3311601 8 Nut 3/8
21 3311605 30 Nut 3/8
22 3520032 4 Plug
23 3520173 4 Plug
24 3900210 3 Screw 5/16 x 3/4
25 3900316 7 Screw 3/8 x 1
27 4160194 4 Spring, Gas
28 4751400 8 Washer 1/4
29 4751500 7 Washer 5/16
30 4751600 85 Washer 3/8
31 8310070 8 Pushnut 3/8
32 88662523 12 Nut, Tinnerman
33 1001110166 4.9 ft/ Seal
1.5m
34 1001113047 6.4 ft/ 2m | Seal
38 1001250293 1 Bracket
39 1001121122 AR Shim 3mm
40 1001121123 AR Shim 1.5mm
41 1001150260 4 Plate
42 1001155895 1 Mount
43 1001155899 1 Spacer
44 1001157612 1 Bracket
45 1001230008 1 Bracket
46 1001230014 1 Bracket
a7 1001161089 1 Bracket
48 1001186251 1 Plate
49 1001186254 1 Hinge
50 1001196768 1 Mount
51 1001226452 1 Bracket
52 1001226453 1 Bracket
HB00AJ 31222338



SECTION 2 - TURNTABLE

ITEM PART NUMBER QTY DESCRIPTION REV
53 1001227731 1 Door
54 1001227735 1 Bracket
55 1001227798 1 Mount
56 1001228359 2 Bracket
57 1001228403 1 Bracket
58 1001228517 1 Bracket
59 1001131130 2 Plug
60 1001230010 AR Shim
61 1001226421 2 Plug
62 1001235518 1 Bracket
63 3520030 1 Plug
64 4060805 9in/ Flex-Trim
0.23m
65 4891600 8 Washer 3/8
66 1001243414 2 U-Bolt 3/8
67 1001250292 1 Bracket
100 1001227794 Ref Hood Kit
101 1001117219 1 Hood, Engine Side (Fixed)
102 1001157209 1 Hood Assembly - Tank Side (See Separate Breakdown in this
Section)
103 1001232084 1 Hood Assembly - Engine Side (Note: Heat Shield must be
Installed Before Being put back into Service) (See Separate
Breakdown in this Section)
104 1001227734 1 Hood, Tank Side (Fixed)
200 1001229556 Ref Battery Cover Kit
201 1001228882 1 Cover, Engine Side (Rear)
202 1001228945 1 Cover, Tank Side (Rear)
31222338 H800AJ 115



SECTION 2 - TURNTABLE
FIGURE 2-33. HOOD ASSEMBLY - TANK SIDE

ART_1001157209

116 HB800AJ 31222338



SECTION 2 - TURNTABLE
FIGURE 2-33. HOOD ASSEMBLY - TANK SIDE

ITEM PART NUMBER QTY DESCRIPTION REV
1001157209 Ref HOOD ASSEMBLY C
1 0100011 AR Compound, Locking
2 0700615 1 Bolt M6 x 35
3 2560187 1 Handle, Push Button
4 3290601 1 Nut M6
5 3311505 3 Nut 5/16
6 3900210 3 Screw 5/16 x 3/4
7 3900363 2 Screw M6 x 25
8 4711500 3 Washer 5/16
9 1001116290 1 Plate, Latch Mounting
11 4751400 2 Washer 1/4

31222338 H800AJ 117



SECTION 2 - TURNTABLE
FIGURE 2-34. HOOD ASSEMBLY - ENGINE SIDE

ART_1001232084

118 HB800AJ 31222338



SECTION 2 - TURNTABLE
FIGURE 2-34. HOOD ASSEMBLY - ENGINE SIDE

ITEM PART NUMBER QTY DESCRIPTION REV
1001232084 Ref HOOD ASSEMBLY B
1 0100011 AR Compound, Locking
2 0700618 1 Bolt M6 x 50
3 2560187 1 Handle, Push Button
4 3290601 1 Nut M6
5 3311505 3 Nut 5/16
6 3900210 3 Screw 5/16 x 3/4
7 3900363 2 Screw M6 x 25
8 4711500 3 Washer 5/16
9 4751400 2 Washer 1/4
10 1001116290 1 Plate, Latch Mounting

31222338 H800AJ 119






SECTION 3 - ENGINE

SECTION 3 - ENGINE

31222338 H800AJ 121



SECTION 3 - ENGINE

FIGURE 3-1. ENGINE INSTALLATION (KUBOTA ENGINE)

TO BATTERY
TERMINAL NEGATIVE

TO BATTERY

36 TERMINAL POSITIVE

ART_1001285025_10F2

31222338

H800AJ

122



SECTION 3 - ENGINE

ART_1001285025_20F2

123

H800AJ

31222338



SECTION 3 - ENGINE

FIGURE 3-1. ENGINE INSTALLATION (KUBOTA ENGINE)

ITEM PART NUMBER QTY DESCRIPTION REV
1001285025 Ref ENGINE INSTALLATION (KUBOTA ENGINE) A
1 0100011 AR Compound, Locking
2 0100020 AR Sealant
3 0641407 2 Bolt 1/4 x 7/8
4 0641408 3 Bolt 1/4 x 1
5 0641508 2 Bolt 5/16 x 1
6 0641610 1 Bolt 3/8 x 1-1/4
7 0641808 1 Bolt 1/2 x 1
8 0642016 1 Bolt 5/8 x 2
9 0701217 2 Bolt M12 x 45
10 0761215 1 Bolt M12 x 35
11 1060637 1 Lanyard
12 1320263 2 Clamp
13 1320265 1 Clamp
14 1321385 1 Clamp
15 2180348 1 Fitting, NPT/Barbed
16 2180666 1 Fitting, NPT/Barbed
17 2180876 1 Fitting, NPT/Barbed
18 2220250 1 Fitting NPT/NPT
19 2221046 2 Fitting, 90
20 2720058 13 ft/4m | Hose
21 2720271 13ft/4m | Hose
22 3271405 2 Nut 1/4
23 3290601 1 Nut M6
24 3291205 3 Nut M12
25 3422446 1 Pin
26 3422533 1 Pin
27 3841143 1 Keeper, Pin
28 4240099 AR Tie-Strap (Not Shown)
29 4711400 7 Washer 1/4
30 4711500 2 Washer 5/16
31 4752000 1 Washer 5/8
32 4812000 3 Washer M10
33 4812100 5 Washer M12
34 8540205 1 Fitting, 90 FNPTF/NPTF
35 80683013 2 Clamp
36 85841150 2 Clamp
37 1001165035 50in /127 | Hose
cm
38 1001174486 9 Clamp
39 1001185585 2 Clamp
40 1001190545 1 Filter, Fuel
41 1001190609 1 Fuel/Water Separator Assembly (See Separate Breakdown in this
Section)
42 1001225985 1 Cable, Alternator (Not Shown)
43 1001230605 1 Engine Harness (Not Shown - See Separate Breakdown in
ELECTRICAL Section)
44 1001232528 1 Seal (Not Shown)
45 1001236341 1 Plate
46 1001236434 1 Bolt M10 x 20
124 H800AJ 31222338



SECTION 3 - ENGINE

ITEM PART NUMBER QTY DESCRIPTION REV
a7 1001285027 1 Engine and Pumps Sub-Assembly (See Separate Breakdown in
this Section)
100 1001237291 1 Battery Cable Kit (Includes Item 101 & 102)
101 1001225731 1 Cable, Battery (Positive)
102 1001225733 1 Cable, Battery (Negative)

31222338 H800AJ 125



SECTION 3 - ENGINE

FIGURE 3-2. ENGINE AND PUMPS SUB-ASSEMBLY

ART_1001285027

31222338

H800AJ

126



SECTION 3 - ENGINE
FIGURE 3-2. ENGINE AND PUMPS SUB-ASSEMBLY

ITEM PART NUMBER QTY DESCRIPTION REV
1001285027 Ref ENGINE AND PUMPS SUB-ASSEMBLY A
1 0100011 AR Compound, Locking
2 0641812 2 Bolt 1/2 x 1-1/2
3 3960468 1 Seal
4 3960469 1 Seal
5 4891800 2 Washer 1/2
6 1001232529 1 Seal
7 1001237932 1 Engine Assembly (See Separate Breakdown in this Section)
8 1001285021 1 Pump Sub-Assembly
101 0100011 AR Compound, Locking
102 0711215 2 Bolt M12 x 35
103 3790044 1 O-Ring
104 4891800 2 Washer 1/2
105 1001276376 1 Hydrostatic Pump Assembly (See Separate Breakdown in this
Section)
106 1001276377 1 Variable Pump Assembly (See Separate Breakdown in this
Section)

31222338 H800AJ 127



SECTION 3 - ENGINE
FIGURE 3-3. ENGINE AND TRAY ASSEMBLY

ART_1001237932_10F2

128 HB800AJ 31222338



SECTION 3 - ENGINE

ART_1001237932_20F2

129

H800AJ

31222338



SECTION 3 - ENGINE

FIGURE 3-3. ENGINE AND TRAY ASSEMBLY

130

ITEM PART NUMBER QTY DESCRIPTION REV
1001237932 Ref ENGINE AND TRAY ASSEMBLY B
1 0100011 AR Compound, Locking
2 0100020 AR Sealant
3 0100062 AR Adhesive
4 0340045 1 Band
5 0711626 3 Bolt M16 x 90 Grade 10.9
6 0760607 2 Bolt M6 x 14
8 0760610 7 Bolt M6 x 20
9 0760810 10 Bolt M8 x 20
10 0761015 8 Bolt M10 x 35
11 0761016 4 Bolt M10 x 40
12 0811608 4 Screw 3/8 x 1
13 0961986 2 Bearing
14 1320022 3 Clamp
15 1320274 1 Clamp
16 2220315 1 Fitting, Straight Barbed
17 3290605 7 Nut M6
18 3290805 2 Nut M8
19 3291001 4 Nut M10
20 3291005 6 Nut M10
21 3291007 2 Nut M10
22 3331611 3 Nut M16
23 4811700 12 Washer M6
24 4811900 4 Washer M8
25 4811902 12 Washer M8
26 4812000 8 Washer M10
27 4812002 8 Washer M10
28 5241000 4 Washer M10
29 5241600 3 Washer M16
30 8405102 2 Clamp
31 8405104 5 Clamp
32 8406110 3 Clip
33 1001118280 1 Air Filter Assembly
33 7015004 1 Element, Air Filter
34 1001138173 1 Support
35 1001138175 1 Bracket
36 1001138248 18in/ Tube
44cm
37 1001141995 1 Fitting, NPT/Barbed
38 1001146219 6 Washer
39 1001169054 4 Isolator
40 1001169138 4 Pad
41 1001169967 2 Bracket
42 1001170035 2 Bracket
43 1001170981 1 Indicator, Air Intake Restriction
44 1001172533 50 in/ Hose
1.3m
45 1001180620 AR Adhesive
46 1001182980 1 Bracket
47 1001182982 1 Mount
HB00AJ 31222338



SECTION 3 - ENGINE

ITEM PART NUMBER QTY DESCRIPTION REV
48 1001182983 1 Tube
49 1001190164 3 Mount, Motor
50 1001217183 2 Seal
51 1001217185 2 Seal
53 1001222882 1 Tube, Coolant Inlet
54 1001222883 1 Tube, Coolant Outlet
55 1001222884 1 Tube
56 1001223302 1 Clamp
57 1001223405 1 Tray
58 1001223787 1 Plate, Radiator
59 1001223987 1 Pipe, Exhaust
61 1001229561 1 Support
63 1001232375 1 Panel
64 1001237931 1 Engine and Generator Assembly (See Separate Breakdown in this
Section)
65 0760808 4 Bolt M8 x 16
66 1001214690 1 Radiator (H800AJ)
67 1001247415 1 Fan Mounting Assembly (See Separate Breakdown in this Section)
(HB00AJ)
31222338 H800AJ 131



SECTION 3 - ENGINE

FIGURE 3-4. ENGINE AND GENERATOR ASSEMBLY

26

Grh.\.
v

S<

&
A

\
2x )

W
/!
A
I
XS rod
SRS\

ART_1001237931

31222338

H800AJ

132



SECTION 3 - ENGINE
FIGURE 3-4. ENGINE AND GENERATOR ASSEMBLY

ITEM PART NUMBER QTY DESCRIPTION REV
1001237931 Ref ENGINE AND GENERATOR ASSEMBLY A

1 0100011 AR Compound, Locking

2 0700815 1 Bolt M8 x 35

3 0760814 3 Bolt M8 x 30

4 0761010 8 Bolt M10 x 20

5 0761015 8 Bolt M10 x 35

6 0761016 4 Bolt M10 x 40

7 0761020 4 Bolt M10 x 60

8 3290807 1 Nut M8

9 3291005 4 Nut M10 x 1.5

10 3291007 8 Nut M10

11 3450304 2 Pin, Cotter 3/32 x 1

12 4031707 2 Bolt M6 x 16

13 4031708 1 Capscrew M6 x 20

14 4811900 2 Washer M8

15 4812000 11 Washer M10

16 5240800 3 Washer M8

17 5241000 48 Washer M10

18 8303511 1 Bolt M10 x 20

19 1001118579 1 Actuator

20 1001118746 12 Bolt M10 x 25

21 1001186919 8 Bolt M10 x 40

22 1001222784 1 Lever

23 1001223088 1 Actuator

24 1001223302 1 Clamp

25 1001223721 2 Support

26 1001223744 1 Muffler

27 1001223842 1 Pipe, Exhaust

28 1001223997 1 Mount, Engine

29 1001224000 1 Mount, Engine

30 1001224009 1 Plate

31 1001224585 1 Generator Assembly (See Separate Breakdown in this Section)

32 1001225093 1 Plate

33 1001225094 1 Plate

34 1001225095 1 Plate

35 1001225104 1 Mount

36 1001225429 4 Spacer

37 1001228723 1 Key

38 1001231323 1 Plate

39 1001232181 1 Spring

40 1001235452 1 Pin

41 1001235453 1 Pin

42 1001236206 1 Shield

43 1001237919 1 Engine and Clutch Assembly (See Separate Breakdown in this
Section)

31222338 H800AJ 133



SECTION 3 - ENGINE
FIGURE 3-5. ENGINE AND CLUTCH ASSEMBLY

ART_1001237919

134 HB800AJ 31222338



SECTION 3 - ENGINE
FIGURE 3-5. ENGINE AND CLUTCH ASSEMBLY

ITEM PART NUMBER QTY DESCRIPTION REV
1001237919 Ref ENGINE AND CLUTCH ASSEMBLY A
1 0100011 AR Compound, Locking
2 3900382 6 Screw
3 5250806 6 Bolt M8 x 12
4 1001222783 1 Adapter
5 1001223061 3 Pin
6 1001223148 1 Clutch
7 1001237918 1 Kubota Engine Components (See Separate Breakdown in this
Section)

31222338 H800AJ 135



SECTION 3 - ENGINE
FIGURE 3-6. ENGINE FAN MOUNTING ASSEMBLY (H800AJ)

136 HB800AJ 31222338



SECTION 3 - ENGINE

FIGURE 3-6. ENGINE FAN MOUNTING ASSEMBLY (H800AJ)

ITEM PART NUMBER QTY DESCRIPTION REV
1001247415 Ref ENGINE FAN MOUNTING ASSEMBLY A
1 0760508 4 Bolt M5 x 16
2 3290501 4 Nut M5
3 4811600 4 Washer M5
4 4811602 4 Washer M5
5 1001180620 AR Compound, Locking
6 1001222465 1 Fan
7 1001225072 1 Shroud

31222338 H800AJ 137



SECTION 3 - ENGINE

FIGURE 3-7. KUBOTA ENGINE COMPONENTS

33

I\,é

h\
7

ART_1001237918

31222338

H800AJ

138



SECTION 3 - ENGINE
FIGURE 3-7. KUBOTA ENGINE COMPONENTS

ITEM PART NUMBER QTY DESCRIPTION REV
1001237918 Ref KUBOTA ENGINE COMPONENTS B
1 7023154 1 Plug, Drain (Not Shown - Located on bottom of Oil Pan)
1 70002315 1 Seal
2 70004525 1 Plug, Drain
2 70004526 1 Seal
3 70005220 1 Gasket, Head (Not Shown)
3 70005221 1 Gasket, Valve Cover (Not Shown)
3 7023149 1 Gasket, Intake Manifold (Not Shown)
3 7023148 1 Gasket, Exhaust Manifold (Not Shown)
3 7023124 1 Gasket, Muffler (Not Shown)
3 70005226 1 Gasket, Upper Kit (Not Shown)
3 70005227 1 Gasket, Lower Kit (Not Shown)
4 7023157 1 Seal, Oil (Not Shown - Crankshaft Seal)
5 70007505 1 Sensor
6 70002318 2 Cap, Filler
6 70004311 2 O-Ring
7 70003060 1 Valve, Breather
7 70003061 1 Cover, Beather
7 7017934 4 Screw
8 70002316 1 Pipe, Water Return
8 70002317 1 Tube, Breather
8 70004530 1 Clamp
8 70004531 1 Clamp
9 70004395 1 Filter, Oil
9 7017913 1 Washer
9 7017914 1 Pipe, Joint
10 70006667 1 Dipstick
11 70005224 1 Gear, Rim
12 7023164 1 Pump, Injector
12 70002319 1 Shim (0.175mm)
12 70002320 1 Shim (0.200mm)
12 70002321 1 Shim (0.250mm)
12 70002322 1 Shim (0.300mm)
12 70002323 1 Shim (0.350mm)
12 70004842 2 Stud
13 7023165 1 Gasket
14 70004397 1 Gasket
15 70004536 1 Over Flow Pipe Assembly (To injectors)
16 70004539 1 Over Flow Pipe Assembly (To Injector Pump)
16 70004537 1 Seal
16 70004538 1 Seal
17 70004399 3 Injector
17 70004540 3 Nut
17 7023167 3 Seal
17 7023168 3 Seal, Heat
18 70004398 3 Plug, Glow
18 70004544 1 Cord, Glow Plug
19 70004400 1 Gasket, Fuel Pump
20 70006661 1 Alternator
21 70006664 1 Adjustment Arm

31222338 H800AJ 139



SECTION 3 - ENGINE

ITEM PART NUMBER QTY DESCRIPTION REV
22 70006665 1 Belt
23 7023144 1 Starter
24 7017901 1 Oil Pressure Switch
25 7023170 1 Thermostat
25 70002326 1 Gasket
26 70003064 1 Sensor, Water Temperature
26 70003063 1 Seal
27 7023145 1 Gasket, Thermostat Housing
28 7017958 1 Pipe, Water Return
29 70002327 1 Pump, Water
29 70002328 1 Gasket
30 7017963 1 Pipe, Water
31 70002330 1 Pipe, Water
32 7023126 1 Tank, Reserve
33 70005228 1 Pump, Fuel
140 HB00AJ 31222338






SECTION 3 - ENGINE

FIGURE 3-8. GENERATOR ASSEMBLY

31222338

H800AJ

142



SECTION 3 - ENGINE
FIGURE 3-8. GENERATOR ASSEMBLY

ITEM PART NUMBER QTY DESCRIPTION REV
1001224585 Ref GENERATOR ASSEMBLY C
2 1001221813 1 Generator Components (Note: No Serviceable Components)
3 1001222731 2 Bearing
4 1001222797 1 Release Shaft Assembly
5 1001223059 1 Ring, Snap
6 0100011 AR Compound, Locking
8 0760606 2 Bolt M6 x 12
9 4811700 2 Washer M6
10 1001227909 1 Cover

31222338 H800AJ 143



SECTION 3 - ENGINE
FIGURE 3-9. VARIABLE PUMP ASSEMBLY

'\ 7T T

100
200
300
400

ART_1001276377

144 HB800AJ 31222338



SECTION 3 - ENGINE
FIGURE 3-9. VARIABLE PUMP ASSEMBLY

ITEM PART NUMBER QTY DESCRIPTION REV
1001276377 Ref VARIABLE PUMP ASSEMBLY B
1 70007789 1 Case, Oil Seal
2 See Note NSS Capscrew M6 x 16 (Note: Purchase Separately)
3 See Note NSS O-Ring (Note: Use Item 100)
4 70007798 1 Seal, Ol
5 See Note NSS Housing (Note: Not Available - Purchase Assembly)
6 See Note NSS O-Ring (Note: Use Item 100)
7 70007790 3 Plug
8 See Note NSS Bolt, Eye M8 (Note: Purchase Separately)
9 See Note NSS Capscrew M9 x 30 (Note: Purchase Separately)
11 70007787 1 Valve, Control
12 70007800 1 Piston
13 See Note NSS O-Ring (Note: Use ltem 100)
14 70007801 1 Plug
18 See Note NSS Cover (Note: Not Available - Purchase Assembly)
19 70007791 3 Plug
20 See Note NSS Capscrew M12 x 45 (Note: Purchase Separately)
27 See Note NSS Plate, Valve (Note: Use ltem 200)
28 See Note NSS Circlip (Note: Use Item 200)
29 See Note NSS Shim (Note: Use Item 200)
30 See Note NSS Cylinder (Note: Use Item 200)
31 See Note NSS Spring (Note: Use Item 200)
32 See Note NSS Pin (Note: Use Item 200)
33 See Note NSS Piston Assembly (Note: Use ltem 200)
34 See Note NSS Retainer (Note: Use Item 200)
35 See Note NSS Shim (Note: Use Item 200)
36 See Note NSS Bushing (Note: Use Item 200)
37 See Note NSS Plate, Swash (Note: Use Item 300)
38 See Note NSS Circlip (Note: Use Item 400)
39 See Note NSS Shim (Note: Use Item 400)
40 See Note NSS Bearing, Cylinder (Note: Use Item 400)
43 See Note NSS O-Ring (Note: Use Item 100)
44 70007792 1 Spring
45 70007793 1 Bushing
46 70007796 2 Capscrew M5 x 16
a7 See Note NSS Shaft (Note: Use Item 400)
48 70007797 1 Bearing
49 See Note NSS O-Ring (Note: Use Item 100)
50 70007794 1 Spring
51 See Note NSS Ball, Steel (Note: Use Item 300)
52 See Note NSS Spring (Note: Use Item 300)
53 70007795 1 Bushing
54 70007799 1 Gasket
100 70007802 1 Seal Kit (Includes Items 3, 6, 13, 43 & 49)
200 70007786 1 Cylinder Assembly (Includes Items 27 - 36)
300 70007788 1 Swash Plate Assembly (Includes Items 37, 51 & 52)
400 70007785 1 Shaft Assembly (Includes Items 38 - 40 & 47)

31222338 H800AJ 145



ART_1001276376

31222338

FIGURE 3-10. HYDROSTATIC PUMP ASSEMBLY

SECTION 3 - ENGINE

RN

H800AJ

146



SECTION 3 - ENGINE
FIGURE 3-10. HYDROSTATIC PUMP ASSEMBLY

ITEM PART NUMBER QTY DESCRIPTION REV
1001276376 Ref HYDROSTATIC PUMP ASSEMBLY B
2 70008497 1 Shaft Assembly
3 70008498 2 Coil Assembly
4 70008602 1 Gerotor Body Assembly
5 70008511 1 Body Assembly
6 See Note NSS Body Assembly (Note: Use PN 1001276376)
7 70008601 1 Distributor Assembly
8 70008500 1 Swashplate Assembly
9 70008501 1 Rotor Assembly
10 70008502 1 Servo Assembly
11 70008600 2 Relief Valve
12 70008504 1 Control Valve Assembly
13 70008505 1 Relief Valve Assembly

31222338 H800AJ 147



SECTION 3 - ENGINE
EEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEE

33333333333333



SECTION 3 - ENGINE
FIGURE 3-11. FUEL/WATER SEPARATOR ASSEMBLY

ITEM PART NUMBER QTY DESCRIPTION REV
1001190609 Ref FUEL/WATER SEPARATOR ASSEMBLY - DIESEL ENGINES B
1 70005293 1 Head, Mounting
2 70005294 1 Plug
3 70005295 1 Gasket, Head
4 70005296 1 Element
5 70005297 1 O-Ring
6 70002901 1 Bowl
7 70004070 1 Drain, Self Venting
8 70004069 1 Plug

31222338 H800AJ 149



SECTION 3 - ENGINE
FIGURE 3-12. ENGINE HOOD BAFFLES INSTALLATION

ART_1001227743

150 HB800AJ 31222338



SECTION 3 - ENGINE

FIGURE 3-12. ENGINE HOOD BAFFLES INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
1001227743 Ref ENGINE HOOD BAFFLES INSTALLATION C
1 0760612 20 Bolt M6 x 25
2 0760814 4 Bolt M8 x 30
3 3290605 20 Nut M6
4 3290805 4 Nut M8
5 4811700 38 Washer M6
6 4811702 2 Washer M6
7 4811900 6 Washer M8
8 1001167164 10 Support
9 1001227740 1 Plate
10 1001227741 1 Seal
11 1001227742 1 Seal
12 4811902 2 Washer M8

31222338 H800AJ 151



SECTION 3 - ENGINE

FIGURE 3-13. TRAY JACK INSTALLATION

ART_1001229066_D

152 HB800AJ 31222338



SECTION 3 - ENGINE

FIGURE 3-13. TRAY JACK INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
1001229066 Ref TRAY JACK INSTALLATION D
1 0641816 3 Bolt 1/2 x 2
2 0641824 3 Bolt 1/2 x 3
3 1380147 1 Clip
4 2840018 1 Jack and Handle Assembly (H800AJ,H800AJ)
4 7024599 1 Handle
5 3271805 6 Nut 1/2 Grade 8
6 3310601 2 Nut #6
7 3430820 1 Pin
8 3450404 1 Pin, Cotter 1/8 x 1
9 3910610 2 Screw #6 x 5/8
10 4711800 11 Washer 1/2
11 4770600 2 Washer #6
12 1001175073 1 Support
13 1001175074 1 Support
14 1001243869 1 Shim
15 1001229067 1 Bracket
17 4891800 3 Washer 1/2
31222338 HB00AJ 153



SECTION 3 - ENGINE

FIGURE 3-14. 4000W GENERATOR INSTALLATION - 220V/50HZ (OPTIONAL)

\/l

AT A
nmm.;. %\ \\Q /s
IA h\mm/ ‘.. £ b/ \l/ : m /@ Vi
S AL

NOTE: LOCATED ON
T/T SIDE-SHEET

TO GENERATOR

ART_1001227724

31222338

H800AJ

154



SECTION 3 - ENGINE
FIGURE 3-14. 4000W GENERATOR INSTALLATION - 220V/50HZ (OPTIONAL)

ITEM PART NUMBER QTY DESCRIPTION REV
1001227724 Ref 4000W GENERATOR INSTALLATION E

1 0100011 AR Compound, Locking

2 0100019 AR Compound, Locking

3 0100048 AR Grease, Dielectric

4 0641404 4 Bolt 1/4 x 1/2

5 0641616 1 Bolt 3/8 x 2

6 0761215 3 Bolt M12 x 35

7 0741607 3 Screw 3/8 x 7/8

8 0962520 1 Bushing, Split

10 1705489 2 Decal - Hazardous Voltage

11 2820031 AR Heatshrink

12 3251102 1 Nameplate - Generator

13 3291201 1 Nut M12

14 3580317 1 Tensioner, Belt

15 1001244352 1 Pully

16 4060802 1 Guard, Switch

17 4240018 1 Tie-Strap (Not Shown)

18 4360336 1 Switch, Toggle

19 4711400 4 Washer 1/4

20 4812000 3 Washer M10

21 5241200 4 Washer M12

22 0641406 4 Bolt 1/4 x 3/4

23 1001138566 1 Box, Control

24 1001206119 1 Generator Assembly

24 70003709 1 Ring, Retaining (External)

24 70003708 1 Ring, Retaining (Internal)

24 70001966 1 Bearing

24 70004092 1 Endbell (Shaft End)

24 70004171 1 Key

24 70004676 1 Rotor

24 70005624 1 Stator

24 70004678 1 Endbell (Rear)

24 70004679 1 Cover, Endbell (Rear)

24 70004680 1 Enclosure, Wiring

24 70004681 1 Cover, Enclosure

24 70004682 1 Switch, Reset (Located on Enclosure Cover)

24 70004098 1 Connector, Strain Relief (Located on Enclosure Cover)

24 70004683 1 Bushing, Connector (Use p/n 70004098)

24 70001973 1 Decal - Warning Pinch Point

25 1001244926 1 Plate, Tensioner

26 1001248171 1 V-Belt

27 1001196382 1 Stud

28 3311405 4 Nut 1/4

29 1001165368 1 Breaker Box Kit (See Separate Breakdown in ELECTRICAL
SECTION)

30 1001152532 1 Generator Harness (Generator Control Box to Generator) (See
Separate Breakdown in ELECTRICAL SECTION)

31 1001229080 1 Bracket

32 1001231225 1 Harness, Generator Enable (Generator Control Box to Engine
Harness) (See Separate Breakdown in ELECTRICAL SECTION)

31222338 H800AJ 155



SECTION 3 - ENGINE

156

ITEM PART NUMBER QTY DESCRIPTION REV
32 4460967 1 Plug, Male - 2 Position
32 4460465 1 Socket, Female
33 1001183726 1 Pulley
34 1001186919 3 Bolt M10 x 40
35 4711600 1 Washer 3/8
36 4871700 2 Washer M6
37 0760606 1 Bolt M6 x 12
HB00AJ 31222338






SECTION 3 - ENGINE
FIGURE 3-15. 7500W SKYPOWER GENERATOR INSTALLATION - 220V/50HZ (OPTIONAL)

1041 6 114

0

TO GENERATOR

ART_1001227725_D

158 HB800AJ 31222338



SECTION 3 - ENGINE
FIGURE 3-15. 7500W SKYPOWER GENERATOR INSTALLATION - 220V/50HZ (OPTIONAL)

ITEM PART NUMBER QTY DESCRIPTION REV
1001227725 Ref 7500W SKYPOWER GENERATOR INSTALLATION D
1 0100011 AR Compound, Locking
2 0100019 AR Compound, Locking
3 0100048 AR Grease, Dielectric
4 0641404 4 Bolt 1/4 x 1/2
5 3931016 4 Capscrew #10 x 1
6 0641516 3 Bolt 5/16 x 2
7 0761215 3 Bolt M12 x 35
8 0741607 3 Screw 3/8 x 7/8
9 1001157525 1 Junction Box Assembly (See Items 101-117 for Breakdown)
10 0861572 1 Box, Control
10 7024488 1 Card, Clrcuit - Generator Power (Not Shown)
10 See Note 1 Fuse (Note: Not Available - Purchase Locally)
10 7024489 1 Card, Circuit - Control (Not Shown)
10 Ref Note: When replacing card, rocker switch on card must be set for
required application.
10 70000619 1 Circuit Card Harness
10 77363232 1 Connector - 6 Position
10 See Note NSS Connector - 3 Position (Note: Not Available for Purchase)
11 0902888 1 Bracket
12 0962520 1 Bushing
14 2820031 AR Heatshrink
15 3252764 1 Nameplate - AC & Weld
16 3311505 3 Nut 5/16
17 3291201 1 Nut M12
18 3580317 1 Tensioner, Belt
19 3580319 1 Pulley
20 4060802 1 Guard, Switch
21 4240018 1 Tie-Strap (Not Shown)
22 1001196382 1 Stud
23 4360336 1 Switch, Toggle
24 4711400 4 Washer 1/4
25 4711500 6 Washer 5/16
26 4812000 3 Washer M10
27 4751000 4 Washer #10
28 5241200 4 Washer M12
29 4922925 1 Generator Harness (See Separate Breakdown in ELECTRICAL
Section)
30 1001231260 1 Generator Wiring Diagram (Not Shown)
30A 4922641 1 Switch Harness
31 1001155348 1 Generator Assembly
31 70001100 1 Rotor (Includes p/n 70001384 & 70000863) (Not Shown)
31 70001384 1 Bearing, Shaft (Rear) (Not Shown)
31 70000863 1 Fan, Generator (Not Shown)
31 70004093 1 Stator (Not Shown)
31 70002297 2 Stud 1/4 x 12-7/8 (Not Shown)
31 70003631 1 Brushholder Assembly (Not Shown)
31A 70004099 1 Key
31B 70001966 1 Bearing, Ball Radial (Located in Belt Tensioner Endbell)
31B 70003709 1 Ring, Retaining (Small)

31222338 H800AJ 159



SECTION 3 - ENGINE

ITEM PART NUMBER QTY DESCRIPTION REV
31B 70003708 1 Ring, Retaining (Large)

31C 70004092 1 Endbell, Belt Tensioner

31D 70004094 1 Endbell, Brush Block

31E 70004096 1 Shroud Assembly

31E 7027799 1 Block, Connector - 6 Position (Not Shown)

31E 70002460 6 Nut, Brass (Attaches p/n 7027799 to Cover) (Not Shown)
31E 7024485 1 Breaker, Circuit 30Amp (Not Shown)

31E 70001696 1 Boot, Breaker (Not Shown)

31E 7026597 1 Connector with Leads (Not Shown)

31E 7026626 1 Connector with Pins (Not Shown)

31E 70004098 1 Clamp, Cable (Not Shown)

31E 70004095 1 Plate, End Panel (Not Shown)

31E 70004097 1 Insulator, End Panel (Not Shown)

31E 70001974 1 Decal - Terminal Connections (Not Shown)

31F 70001973 1 Decal - Warning Moving Parts

32 1001227526 1 Plate, Tensioner

33 1001235296 1 V-Belt

34 0641616 1 Bolt 3/8 x 2

35 3311005 4 Nut #10

36 1001183726 1 Pulley

37 1001186919 3 Bolt M10 x 40

38 4711600 1 Washer 3/8

39 1001231225 1 Harness, Generator Enable (See Separate Breakdown in

ELECTRICAL Section)
40 4871700 2 Washer M6
41 0760606 1 Bolt M6 x 12
1001157525 Ref JUNCTION BOX ASSEMBLY B

101 3300396 1 Cover, Fuse

102 3311001 6 Nut #10

103 3520189 1 Plug (50Hz Spec Only)

104 3520192 1 Plug

105 4360070 1 Circuit Breaker - 15Amp

106 4460425 1 Strain Relief, Terminal

107 4460426 2 Connector, Strain Relief

109 4711000 11 Washer #10

110 10702077 2 Screw #10 x 3/8

111 10702082 2 Screw #10 x 3/4

112 1001152525 1 Plug

113 1001157520 1 Block, Terminal

114 1001157521 1 Box, Junction

115 1001157528 1 Decal - Wiring Schematic

116 1001158007 1 Cover, PVC

117 1001158008 2 Stand-Off

0272589 Ref DECAL INSTALLATION A

201 1705460 2 Decal - SkyPower

202 1705461 1 Decal - 240V - 3 Phase

203 1705489 3 Decal - Hazardous Voltage

160 H800AJ 31222338






SECTION 3 - ENGINE
FIGURE 3-16. 7500W SKYPOWER GENERATOR INSTALLATION - 110V/60HZ (OPTIONAL)

TO GENERATOR

ART_1001227723_D

162 HB800AJ 31222338



SECTION 3 - ENGINE
FIGURE 3-16. 7500W SKYPOWER GENERATOR INSTALLATION - 110V/60HZ (OPTIONAL)

ITEM PART NUMBER QTY DESCRIPTION REV
1001227723 Ref 7500W SKYPOWER GENERATOR INSTALLATION D

1 0100011 AR Compound, Locking

2 0100019 AR Compound, Locking

3 0100048 AR Grease, Dielectric

4 0100079 AR Sealant

5 0641404 4 Bolt 1/4 x 1/2

6 3931016 4 Capscrew #10 x 1

7 0641516 3 Bolt 5/16 x 2

8 0761215 3 Bolt M12 x 35

9 0741607 3 Screw 3/8 x 7/8

10 0860038 1 Box, Switch

11 0861538 1 Control Box Assembly

11 7024488 1 Card, Circuit - Generator Power

11 See Note NSS Fuse (Note: Not Available - Purchase Locally)

11 7024489 1 Card, Circuit - Control

11 70000619 1 Harness, Control Box (Internal)

12 0902888 1 Bracket

13 0962520 1 Bushing

15 2820031 AR Heatshrink

16 3252764 1 Nameplate - AC & Weld

17 3311505 3 Nut 5/16

18 0641616 1 Bolt 3/8 x 2

19 3291201 1 Nut M12

20 3580317 1 Pulley

21 3580318 1 Pulley

22 3910606 4 Screw #6 x 3/8

23 3960422 1 Gasket

24 4060802 1 Guard, Switch

25 4240018 1 Tie-Strap (Not Shown)

26 1001196382 1 Stud

27 4360336 1 Switch, Toggle

28 4460071 1 Connector, Strain Relief

29 4460346 1 Receptacle

30 4711400 4 Washer 1/4

31 4711500 6 Washer 5/16

32 4812000 3 Washer M10

33 4751000 4 Washer #10

34 5241200 4 Washer M12

35 4922925 1 Generator Harness (See Separate Breakdown in ELECTRICAL

Section)

36 1001110873 1 Cover

37 1001231260 1 Generator Wiring Diagram (Not Shown)
37A 4922641 1 Switch Harness

38 1001155348 1 Generator Assembly

38 70004093 1 Stator (Not Shown)

38 70002297 2 Stud 1/4 x 12-7/8 (Not Shown)

38 70003631 1 Brushholder Assembly (Not Shown)
38A 70004099 1 Key
38B 70001966 1 Bearing, Ball Radial (Located in Belt Tensioner Endbell)
38B 70003709 1 Ring, Retaining (Small)

31222338 H800AJ 163



SECTION 3 - ENGINE

164

ITEM PART NUMBER QTY DESCRIPTION REV
38B 70003708 1 Ring, Retaining (Large)

38C 70004092 1 Endbell, Belt Tensioner

38D 70004094 1 Endbell, Brush Block

38E 70004096 1 Shroud Assembly

38E 7027799 1 Block, Connector - 6 Position (Not Shown)

38E 70002460 6 Nut Brass (Attaches p/n 7027799 to Cover) (Not Shown)
38E 7024485 1 Breaker, Circuit 30Amp (Not Shown)

38E 70001696 1 Boot, Breaker (Not Shown)

38E 7026597 1 Connector with Leads (Not Shown)

38E 7026626 1 Connector with Pins (Not Shown)

38E 70004098 1 Clamp, Cable (Not Shown)

38E 70004095 1 Plate, End Panel (Not Shown)

38E 70004097 1 Insulator, End Panel (Not Shown)

38E 70001974 1 Decal - Terminal Connections (Not Shown)

38F 70001973 1 Decal - Warning Moving Parts

39 1001227526 1 Plate, Tensioner

40 1001235519 1 V-Belt

41 1001157592 1 Junction Box Assembly (See Items 101-121 for Breakdown)
42 3311005 4 Nut #10

43 1001183726 1 Pulley

44 1001186919 3 Bolt M10 x 40

45 4711600 1 Washer 3/8

46 1001231225 1 Harness, Generator Enable (See Separate Breakdown in

ELECTRICAL Section)
47 4871700 2 Washer M6
48 0760606 1 Bolt M6 x 12
1001157592 Ref JUNCTION BOX ASSEMBLY C
101 1060343 15ft/ Cable, Electrical 10/4
0.5m
102 1001179154 2.5ft/ Cable, Electrical 12/3
0.8m

103 1671092 1 Cover

104 3300396 1 Cover, Fuse

105 3311001 6 Nut #10

106 4360070 1 Circuit Breaker - 15Amp

108 4460425 1 Strain Relief, Terminal

109 4460426 2 Connector, Strain Relief

111 4460963 1 Connector

112 4711000 10 Washer #10

114 10702077 2 Screw #10 x 3/8

115 10702082 2 Screw #10 x 3/4

116 1001152525 1 Plug

117 1001157520 1 Block, Terminal

118 1001157521 1 Box, Junction

119 1001157528 1 Decal - Wiring Schematic

120 1001158007 1 Cover, PVC

121 1001158008 2 Stand-Off

0272435 Ref DECAL INSTALLATION D

201 1705460 2 Decal - SkyPower

202 3251243 1 Decal - 120V/60Hz

203 1705375 1 Decal - 240V/3Phase

204 1705387 3 Decal - Hazardous Voltage

H800AJ 31222338



SECTION 4 - BOOM

SECTION 4 - BOOM

31222338 H800AJ 165



SECTION 4 - BOOM
FIGURE 4-1. BOOM AND CYLINDER INSTALLATION

LIFT CYLINDER
(TOWER BOOM)

ART_1001247099_E

166 HB800AJ 31222338



SECTION 4 - BOOM
FIGURE 4-1. BOOM AND CYLINDER INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
1001247099 Ref BOOM INSTALLATION E

1 0100011 AR Compound, Locking

2 0641404 4 Bolt 1/4 x 1/2

3 0641604 24 Bolt 3/8 x 1/2

4 0641606 2 Bolt 3/8 x 3/4

5 0641607 2 Bolt 3/8 x 7/8

6 0641608 4 Bolt 3/8 x 1

7 0641611 2 Bolt 3/8 x 1-3/8

8 0641840 3 Bolt 1/2 x 5

9 0642214 5 Bolt 3/4 x 1-3/4

10 0642620 1 Bolt 1 x 2-1/2

11 0741607 1 Screw 3/8 x 7/8

12 0801132 1 Boom Assembly - Tower (See Separate Breakdown in this
Section)

13 0801136 1 Boom Assembly - Main (See Separate Breakdown in this Section)

14 1120510 2 Cover, Upright

15 1670844 4 Cover, Upright

16 1670850 1 Cover, Tower Fly

17 3340835 1 Pad Rest

18 3422561 2 Pin

19 3422583 1 Pin

20 3422681 2 Pin

21 3422683 1 Pin

22 3422684 1 Pin

23 3422685 2 Pin

24 3422686 1 Pin

25 3422687 1 Pin

26 3422688 1 Pin

27 3422689 1 Pin

28 3422729 1 Pin

29 3841143 4 Keeper, Pin

30 3841287 5 Keeper, Pin

31 3841356 1 Keeper, Pin

32 3900239 1 Set Screw

33 4845593 1 Upright

34 1001213705 1 Cap

35 1001251009 1 Lift Cylinder Assembly - Tower Boom (See Separate Breakdown in
CYLINDER Section)

36 1001251010 1 Lift Cylinder Assembly - Main Boom (See Separate Breakdown in
CYLINDER Section)

37 1001251030 1 Level Cylinder Assembly - Platform Slave (See Separate
Breakdown in CYLINDER Section)

38 1001251041 1 Level Cylinder Assembly - Upright (See Separate Breakdown in
CYLINDER Section)

39 1001251050 1 Master Cylinder Assembly (See Separate Breakdown in
CYLINDER Section)

40 1001247147 1 Jib Assembly (See Separate Breakdown in this Section)

31222338 H800AJ 167



SECTION 4 - BOOM
FIGURE 4-2. MAIN BOOM ASSEMBLY

ART_0801136

168 HB800AJ 31222338



SECTION 4 - BOOM
FIGURE 4-2. MAIN BOOM ASSEMBLY

ITEM PART NUMBER QTY DESCRIPTION REV
0801136 Ref MAIN BOOM ASSEMBLY N
1 0801591 1 Base, Boom
2 0801573 1 Fly, Boom
3 1001228087 1 Telescope Cylinder Assembly (See Separate Breakdown in
CYLINDER SECTION)
4 3422457 1 Pin
5 3422690 1 Pin
6 3841143 1 Keeper, Pin
7 0561295 1 Block, Boom Rest
8 0962102 2 Bushing
9 3340871 4 Pad, Wear
10 4070863 4 Shim 1/8
11 4070864 4 Shim .05
12 1001148652 12 Pad, Wear
13 4070897 10 Shim .05
14 4070898 12 Shim 1/8
15 3760133 2 Ring, Retaining
16 4711600 2 Washer 3/8
17 0100011 AR Compound, Locking
18 0641606 16 Bolt 3/8 x 3/4
19 0641607 10 Bolt 3/8 x 7/8
20 0641608 5 Bolt 3/8 x 1
21 0641609 6 Bolt 3/8 x 1-1/8
22 3900259 4 Bolt, Shoulder
23 0641612 2 Bolt 3/8 x 1-1/2
25 0961951 2 Bushing

31222338 H800AJ 169



SECTION 4 - BOOM
FIGURE 4-3. TOWER BOOM ASSEMBLY

ART_0801132_1

170 HB800AJ 31222338



SECTION 4 - BOOM

FIGURE 4-3. TOWER BOOM ASSEMBLY

ITEM PART NUMBER QTY DESCRIPTION REV
0801132 Ref TOWER BOOM ASSEMBLY |
1 0801594 1 Base, Boom
2 0801496 1 Fly, Boom
3 1001251086 1 Tower Telecsope Cylinder Assembly (See Separate Breakdown in
CYLINDER Section)
4 4340706 1 Support
5 0561185 4 Block, Attach
6 4070929 4 Shim 1/16
7 0962102 2 Bushing
8 0962122 2 Bushing
9 3340881 12 Pad, Wear
10 4070897 8 Shim .05
11 4070898 8 Shim .12
12 3340828 2 Pad, Wear
13 4070967 2 Shim .05
14 4070968 2 Shim .12
15 0641607 10 Bolt 3/8 x 7/8
16 0641608 4 Bolt 3/8 x 1
17 0641609 4 Bolt 3/8 x 1-1/8
18 0641610 12 Bolt 3/8 x 1-1/4
19 0641615 8 Bolt 3/8 x 1-7/8
20 0641616 8 Bolt 3/8 x 2
21 4711600 6 Washer 3/8
22 0100011 AR Compound, Locking
23 0100038 AR Primer, Locking
24 3340835 1 Pad, Boom Rest
25 0641806 3 Bolt 1/2 x 3/4
26 4071007 4 Shim 20Ga

31222338 H800AJ 171



SECTION 4 - BOOM
FIGURE 4-4. JIB ASSEMBLY (Prior to SN 0300307186)

ART_1001247147_C

172 HB800AJ 31222338



SECTION 4 - BOOM
FIGURE 4-4. JIB ASSEMBLY (Prior to SN 0300307186)

ITEM PART NUMBER QTY DESCRIPTION REV
1001247147 Ref JIB ASSEMBLY C
1 0100011 AR Compound, Locking
2 0700626 4 Bolt M6 x 90
3 0641606 2 Bolt 3/8 x 3/4
4 0641607 1 Bolt 3/8 x 7/8
5 0641608 1 Bolt 3/8 x 1
6 0641611 1 Bolt 3/8 x 1-3/8
7 0641618 4 Bolt 3/8 x 2-1/4
8 0961947 6 Bearing
9 1671034 1 Cover
10 1001176636 4 Fastner M6
11 3311605 5 Nut 3/8
12 3422860 2 Pin
13 3422867 1 Pin
14 3520034 8 Plug
15 3841143 3 Keeper, Pin
16 3841340 1 Loop, Hose
17 4740439 2 Washer
18 4844816 1 Tube (Top)
19 1001165350 2 Block, Clamp
20 1001170548 1 Pivot
21 4844817 2 Link
22 3422861 2 Pin
23 1001217780 1 Rotator Assembly (See Separate Breakdown in this Section)
24 1001248012 1 Lift Cylinder Assembly - Jib (See Separate Breakdown in
CYLINDER Section)

31222338 H800AJ 173



SECTION 4 - BOOM
FIGURE 4-5. JIB ASSEMBLY (SN 0300307186 to Present)

ART_1001247147_F

174 HB800AJ 31222338



SECTION 4 - BOOM
FIGURE 4-5. JIB ASSEMBLY (SN 0300307186 to Present)

ITEM PART NUMBER QTY DESCRIPTION REV
1001247147 Ref JIB ASSEMBLY F
1 0100011 AR Compound, Locking
2 0700626 4 Bolt M6 x 90
3 0641606 2 Bolt 3/8 x 3/4
4 0641607 1 Bolt 3/8 x 7/8
5 0641608 1 Bolt 3/8 x 1
6 0641611 1 Bolt 3/8 x 1-3/8
7 0641618 4 Bolt 3/8 x 2-1/4
8 0961947 6 Bearing
9 1671034 1 Cover
10 1001260680 4 Fastner M6
11 3311605 5 Nut 3/8
12 3422860 2 Pin
13 3422867 1 Pin
14 3520034 8 Plug
15 3841143 3 Keeper, Pin
16 3841340 1 Loop, Hose
17 4740439 2 Washer
19 1001165350 2 Block, Clamp
20 1001170548 1 Pivot
22 3422861 2 Pin
23 1001217780 1 Rotator Assembly (See Separate Breakdown in this Section)
24 1001251012 1 Lift Cylinder Assembly - Jib (See Separate Breakdown in
CYLINDER Section)
100 1001295242 1 Tube Kit
101 4844816 1 Tube, Top
102 4844817 2 Tube, Bottom

31222338 H800AJ 175



SECTION 4 - BOOM
FIGURE 4-6. ROTATOR ASSEMBLY

14

ART_1001217780

176 HB800AJ 31222338



SECTION 4 - BOOM
FIGURE 4-6. ROTATOR ASSEMBLY

ITEM PART NUMBER QTY DESCRIPTION REV
1001217780 Ref ROTATOR ASSEMBLY A
1 See Note NSS Housing/Ring Gear Assembly (Note: Not Available - Purchase
Complete Assembly)
2 7017162 1 Shaft
2 7017195 2 Bushing, Shaft
3 7017163 1 Piston/Sleeve Assembly
4 7017164 1 Cap, End
5 See Note NSS O-Ring (Note: Use Item 25)
6 See Note NSS Bearing, Shaft (Note: Use Item 26)
7 See Note NSS Washer, Thrust (Note: Use Item 26)
8 See Note NSS Packing, Bearing (Note: Use Item 25)
9 See Note NSS Seal, Cap (Note: Use Item 25)
10 See Note NSS Ring, Back-up Cap (Note: Use Item 25)
11 See Note NSS Seal, Rod (Note: Use Item 25)
12 See Note NSS Seal, Piston (Note: Use Item 25)
13 See Note NSS Bearing, Cap (Note: Use Item 26)
14 70001697 6 Capscrew 1/4 x 3/8 Grade 8
15 See Note 3 Bolt 1/4 x 1-1/2 Grade 8 (Note: Not Available - Purchase Locally)
16 7017172 1 Valve Assembly
16 7017192 2 Cartridge, Valve
16 See Note NSS Seal Kit - 7017192 Valve (Note: Not Available - Purchase
Cartridge)
16 See Note NSS Cartridge, Valve (Not Shown - Located on Side of Block) (Note:
Not Available - Purchase Complete Valve)
16 See Note NSS Seal Kit - Valve Located on Side of Block (Note: Not Available -
Purchase Cartridge)
25 70000342 1 Seal Kit (Includes Items 5, 8-12 & 27)
26 7017159 1 Bearing Kit (Includes Items 6, 7 & 13)
27 7017142 1 Hardware Kit (Includes Dowel Pins, Plugs and Item 14)

31222338 H800AJ 177



SECTION 4 - BOOM
FIGURE 4-7. POWER TRACK INSTALLATION - MAIN BOOM

ART_0258077

178 HB800AJ 31222338



SECTION 4 - BOOM

FIGURE 4-7. POWER TRACK INSTALLATION - MAIN BOOM

ITEM PART NUMBER QTY DESCRIPTION REV
0258077 Ref POWER TRACK INSTALLATION K
1 1001099837 1 Track, Power
1A 70002013 AR Carrier Repair Section (Includes 1 Pin Assembly for each end)
1B 70002014 1 Mounting Foot Kit (Includes Both Pair of Feet)
2 1001170527 1 Tube, Push
3 4845730 1 Support
4 3340840 1 Pad
5 1001136400 1 Plate. Backing
6 3340764 2 Pad
7 4070969 3 Shim 16 Gauge
8 0641640 2 Bolt 3/8 x 5
9 0641606 18 Bolt 3/8 x 3/4
10 4711600 20 Washer 3/8
11 0100011 AR Compound, Locking
12 4060805 8in/20cm| Flex-Trim
13 0641624 2 Bolt 3/8 x 3
14 1320289 1 Clamp
15 1320288 1 Clamp
16 0641607 4 Bolt 3/8 x 7/8
17 3841406 1 Loop, Hose
18 91203039 1 Pad
19 3340943 2 Pad, Rubber
20 3340941 2 Pad
21 3900283 2 Screw 3/8 x 3/4
22 3311605 2 Nut 3/8
23 0100081 AR Adhesive
24 4071052 2 Shim 1/4

31222338 H800AJ 179



SECTION 4 - BOOM

FIGURE 4-8. POWER TRACK INSTALLATION - TOWER BOOM

ART_1001261274

31222338

H800AJ

180



SECTION 4 - BOOM

FIGURE 4-8. POWER TRACK INSTALLATION - TOWER BOOM

ITEM PART NUMBER QTY DESCRIPTION REV
1001261274 Ref POWER TRACK INSTALLATION B
1 1180346 1 Track, Power
1 7020064 1 Bracket, End (Moving)
1 7020065 1 Bracket, End (Fixed)
1 7020066 1 Section, Repair
1 7020067 1 Link, Repair
2 4845680 1 Tube, Hose
4 1320250 2 Bar
5 0100011 AR Compound, Locking
7 0641605 2 Bolt 3/8 x 5/8
8 0641606 2 Bolt 3/8 x 3/4
9 0641622 2 Bolt 3/8 x 2-3/4
10 3311601 4 Nut 3/8
11 3311602 4 Nut 3/8
12 3311605 6 Nut 3/8
13 3841340 1 Rod, Hose Loop
14 3900262 4 Bolt 3/8 x 4-3/4
15 4711600 8 Washer 3/8
16 0641624 2 Bolt 3/8 x 3
17 0259420 1 Clamp
18 3340859 2 Pad
19 1001261272 2 Clamp, Block
31222338 HB00AJ 181



SECTION 4 - BOOM

FIGURE 4-9. BOOM VALVES INSTALLATION

ART_1001228799_B_20F2

31222338

H800AJ

182



FIGURE 4-9. BOOM VALVES INSTALLATION

SECTION 4 - BOOM

ITEM PART NUMBER QTY DESCRIPTION REV
1001228799 Ref BOOM VALVES INSTALLATION B
1 0100011 AR Compound, Locking
2 0630467 3 Screw 5/16 x 1/2
4 0641418 2 Bolt 1/4 x 2-1/4
7 0641607 4 Bolt 3/8 x 7/8
9 3311405 2 Nut 1/4
10 3311505 6 Nut 5/16
12 4711400 8 Washer 1/4
13 4711500 15 Washer 5/16
15 88261024 2 Capscrew 5/16 x 1
18 1001152565 1 Boom Valve Assembly (See Separate Breakdown in this Section)
20 1001200054 1 Valve Assembly (Relief)
20 7012970 1 Cartridge, Valve
20 7012953 1 Seal Kit - 7012970 Valve
21 1001207969 1 Cover
22 1001208994 1 Mount
31222338 H800AJ 183



SECTION 4 - BOOM

FIGURE 4-10. BOOM VALVE ASSEMBLY

184 HB800AJ 31222338



FIGURE 4-10. BOOM VALVE ASSEMBLY

SECTION 4 - BOOM

ITEM PART NUMBER QTY DESCRIPTION REV
1001152565 Ref BOOM VALVE ASSEMBLY C
1 7012989 1 Valve, Flow
1 7012953 1 Seal Kit - 7012989 Valve
2 7012965 1 Valve, Flow
2 7012953 1 Seal Kit - 7012965 Valve
3 70003790 1 Valve, Relief
3 7021653 1 Seal Kit - 70003790 Valve
4 7012914 2 Valve, Cartridge
4 7012918 2 Seal Kit - 7012914 Valve
5 7023911 1 Valve, Relief
5 7012967 1 Seal Kit - 7023911 Valve
6 7023912 1 Valve, Relief
6 7012967 1 Seal Kit - 7023912 Valve
7 7017452 1 Valve, Solenoid (Jib)
7 7017402 2 Seal Kit - 7017452 Valve
8 7017452 1 Valve, Solenoid (Platform Level)
8 7017402 1 Seal Kit - 7017452 Valve
9 7017452 1 Valve, Solenoid (Rotator)
9 7017402 2 Seal Kit - 7017452 Valve
10 70002386 6 Coil
11 70002064 2 Plug, Orifice (Not Shown)
12 7017406 2 Plug (Not Shown)
31222338 H800AJ 185



SECTION 4 - BOOM

FIGURE 4-11. BOOM VALVE AND LIMIT SWITCHES INSTALLATION (WITHOUT TOWER STOW)

ART_02582

31222338

H800AJ

186



SECTION 4 - BOOM
FIGURE 4-11. BOOM VALVE AND LIMIT SWITCHES INSTALLATION (WITHOUT TOWER STOW)

ITEM PART NUMBER QTY DESCRIPTION REV
0258217 Ref BOOM VALVE AND LIMIT SWITCHES INSTALLATION S
1 0100011 AR Compound, Locking
3 0630427 2 Bolt
4 3931436 3 Capscrew 1/4 x 2-1/4
5 3931464 3 Capscrew 1/4 x 4
5 3931432 3 Capscrew 1/4 x 2
6 3310801 4 Nut #8
7 3311405 AR Nut 1/4
8 3311801 1 Nut 1/2
9 3520035 2 Plug
10 3570928 2 Plate, Spacer
11 3930824 2 Capscrew #8 x 1-1/2
12 4360578 2 Switch, Limit
14 4641435 2 Valve, Switch
14A 7011342 2 Valve, Check (1 Per Assembly)
14A 7011333 2 Seal Kit - Check Valve (1 Per Assembly)
14B See Note NSS Valve, Plunger (1 Per Assembly) (Note: Not Available - Purchase
Complete Valve Assembly)
14B See Note NSS Seal Kit (1 Per Assembly) (Note: Not Available for Purchase)
15 4751400 AR Washer 1/4
16 4060805 7 in/25cm | Trim
17 3572606 1 Plate, Switch Target
18 3572607 1 Plate, Switch Mount
19 4360498 1 Switch, Proximity
20 4360499 1 Switch, Proximity
21 4460968 2 Connector, Strain Relief
22 88521008 2 Nut 1/2
23 0641604 2 Bolt 3/8 x 1/2
24 91203039 2 Clamp

31222338 H800AJ 187



SECTION 4 - BOOM

FIGURE 4-12. BOOM VALVE AND LIMIT SWITCHES INSTALLATION (WITH TOWER STOW)

ART_1001266164_B

31222338

H800AJ

188



SECTION 4 - BOOM

FIGURE 4-12. BOOM VALVE AND LIMIT SWITCHES INSTALLATION (WITH TOWER STOW)

ITEM PART NUMBER QTY DESCRIPTION REV
1001266164 Ref BOOM VALVE AND LIMIT SWITCHES INSTALLATION B
1 0100011 AR Compound, Locking
2 0630427 2 Bolt
3 0641511 2 Bolt 5/16 x 1-3/8
4 0641604 2 Bolt 3/8 x 1/2
5 3310801 4 Nut #8
6 3311405 3 Nut 1/4
7 3311801 1 Nut 1/2
8 3520035 2 Plug
9 3570928 1 Plate, Spacer
10 3572606 1 Plate, Switch Target
11 3572607 1 Plate, Switch Mount
12 3930816 2 Bolt #8 x 1
13 3930824 4 Capscrew #8 x 1-1/2
14 3931432 3 Capscrew 1/4 x 2
15 3931436 3 Capscrew 1/4 x 2-1/4
16 4060805 6in/2m | Trim
17 4360498 1 Switch, Proximity
18 4360499 2 Switch, Proximity
19 4360578 2 Switch, Limit
20 4460968 2 Connector, Strain Relief
21 4641435 2 Valve, Switch
21A 7011342 2 Valve, Check (1 Per Assembly)
21A 7011333 2 Seal Kit - Check Valve (1 Per Assembly)
21B See Note NSS Valve, Plunger (1 Per Assembly) (Note: Not Available - Purchase
Complete Valve Assembly)
21B See Note NSS Seal Kit (1 Per Assembly) (Note: Not Available for Purchase)
22 4711500 2 Washer 5/16
23 4751400 3 Washer 1/4
24 88521008 2 Nut 1/2
25 91203039 2 Clamp
26 1001284504 1 Switch, Roller Limit
27 1001260475 1 Bracket, Limit Switch
28 1001266829 1 Harness Tower Stow
28 4460884 1 Plug, Male - 4 Position
28 4460465 2 Socket, Female
28 4460910 1 Connector
28 1001116695 2 Terminal

31222338 H800AJ 189



SECTION 4 - BOOM
FIGURE 4-13. TILT SENSOR INSTALLATION

ART_0275733

190 HB800AJ 31222338



SECTION 4 - BOOM
FIGURE 4-13. TILT SENSOR INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
0275733 Ref TILT SENSOR INSTALLATION B
1 0641408 2 Bolt1/4 x 1
2 0100048 AR Grease, Dielectric
3 3310605 3 Nut #6
4 3930606 3 Screw #6 x 3/4
5 3311405 2 Nut 1/4
6 4751400 2 Washer 1/4
7 1001094400 1 Sensor, Dual Axis
8 1001096736 1 Bracket, Tilt Sensor
9 1001153749 1 Clip
10 1001200497 1 Connector - 3 Position

31222338 H800AJ 191



SECTION 4 - BOOM
FIGURE 4-14. TRANSPORT POSITION SWITCH INSTALLATION (CE & UK CA SPECS)

ART_0258567

192 HB800AJ 31222338



SECTION 4 - BOOM
FIGURE 4-14. TRANSPORT POSITION SWITCH INSTALLATION (CE & UK CA SPECS)

ITEM PART NUMBER QTY DESCRIPTION REV
0258567 Ref TRANSPORT POSITION SWITCH INSTALLATION F
1 0100011 AR Compound, Locking
2 0100035 AR Compound, Locking
3 1001106481 1 Bar, Fiberglass
4 0641403 4 Bolt 1/4 x 3/8
5 3380535 1 Cover, Switch
6 3520035 1 Plug, Cap
7 3930816 2 Capscrew #8 x 1
8 4360578 1 Switch, Limit
9 4420060 AR Tape
11 4751400 4 Washer 1/4
12 4460968 1 Connector, Strain Relief

31222338 H800AJ 193



SECTION 4 - BOOM
FIGURE 4-15. PLATFORM SUPPORT INSTALLATION

106

ART_1001167596

194 HB800AJ 31222338



SECTION 4 - BOOM
FIGURE 4-15. PLATFORM SUPPORT INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
1001167596 Ref PLATFORM SUPPORT INSTALLATION N
1 0100011 AR Compound, Locking
2 0761014 5 Bolt M10 x 30
3 0761216 8 Bolt M12 x 40
4 1001255133 1 Bolt 1 x 11
5 0681608 8 Bolt 3/8 x 1 GRD8
6 3291001 5 Nut M10
7 3291201 3 Nut M12
8 1001174040 1 Nut 1
9 3291205 8 Nut M12
10 3841143 4 Keeper, Pin
11 4812000 8 Washer M10
12 4812100 3 Washer M12
13 4891600 8 Washer 3/8
14 5241200 8 Washer M12
15 4892600001 1 Washer 1
16 1001098828 2 Bolt M12 x 70 CL10.9
17 1001167565 2 Pin
18 1001200494 1 Support, Platform
19 1001167567 1 Support, Rotator
20 1001168402 2 Pin
21 1001188622 1 Screw
22 1001247468 1 Gauge, Load Sensing
23 1001188844 1 Bolt M12 x 35
24 1001201351 2 Link
26 5251008 2 Bolt M10 x 16 CL10.9
28 1001189002 8 Bearing
29 1001190985 1 Pad, Wear
30 3291005 2 Nut M10
31 5251016 2 Bolt M10 x 40 CL10.9
32 1001200491 1 Pad, Wear
33 1001189001 4 Bearing
34 1001204725 2 Plug
36 91203039 1 Clamp
37 1001216630 2 Decal - Tie Down/No Lift
38 1001238421 Ref Kit, Platform Leveling (Not Shown)
1001202687 Ref VALVE MOUNT INSTALLATION B
101 0100011 AR Compound, Locking
102 0760810 4 Bolt M8 x 20
103 3290806 4 Nut M8
104 4811900 8 Washer M8
106 1001208994 1 Mount, Valve
31222338 H800AJ 195






SECTION 5 - PLATFORM

SECTION 5 - PLATFORM

31222338 H800AJ 197



SECTION 5 - PLATFORM
FIGURE 5-1. PLATFORM ASSEMBLY - 30IN X 4FT (76CM X 1.22M) WITH SWING GATE

ART_1001186387

198 HB800AJ 31222338



SECTION 5 - PLATFORM
FIGURE 5-1. PLATFORM ASSEMBLY - 30IN X 4FT (76CM X 1.22M) WITH SWING GATE

ITEM PART NUMBER QTY DESCRIPTION REV
1001186387 Ref PLATFORM ASSEMBLY C
Ref Note: Platform and Mesh must be ordered separately for Platforms
with Mesh. See SPECIAL OPTIONS SECTION for Mesh
Installations.
Ref Note: Replacement Decals Must be Ordered Separately - See
DECALS SECTION.
1 2080040 16 Fastener, Huck
2 2600281 2 Hinge, Self-Closing
3 2940074 1 Latch
4 3520072 3 Plug
5 3520198 2 Plug
6 3820020 4 Rivet
7 1001144629 1 Gate
8 See Note 1 Platform (Note: Not Available - Purchase Platform Assembly)

31222338 H800AJ 199



SECTION 5 - PLATFORM
FIGURE 5-2. PLATFORM ASSEMBLY - 30IN X 4FT (76CM X 1.22M) WITH DROP BAR

ART_1001186375

200 HB800AJ 31222338



SECTION 5 - PLATFORM

FIGURE 5-2. PLATFORM ASSEMBLY - 30IN X 4FT (76CM X 1.22M) WITH DROP BAR

ITEM PART NUMBER QTY DESCRIPTION REV
1001186375 Ref PLATFORM ASSEMBLY B
Ref Note: Platform and Mesh must be ordered separately for Platforms
with Mesh. See SPECIAL OPTIONS SECTION for Mesh
Installations.
Ref Note: Replacement Decals Must be Ordered Separately - See

DECALS SECTION.

1 0100011 AR Compound, Locking

2 0641418 2 Bolt 1/4 x 2-1/4

3 0961845 2 Bushing

4 3290606 2 Nut M6

5 3300151 2 Nut 1/4

6 3520072 2 Plug

7 3520198 2 Plug

8 4010618 2 Screw M6 x 50

9 4711400 4 Washer 1/4

10 4811700 2 Washer M6

11 1001138494 1 Bar, Drop

12 1001138514 1 Rail - Top

13 1001140429 1 Decal - Drop Bar

14 See Note 1 Platform (Note: Not Available - Purchase Platform Assembly)

31222338 H800AJ 201



SECTION 5 - PLATFORM
FIGURE 5-3. PLATFORM ASSEMBLY - 30IN X 6FT (76CM X 1.83M) WITH SWING GATE

ART_1001186385

202 HB800AJ 31222338



SECTION 5 - PLATFORM
FIGURE 5-3. PLATFORM ASSEMBLY - 30IN X 6FT (76CM X 1.83M) WITH SWING GATE

ITEM PART NUMBER QTY DESCRIPTION REV
1001186385 Ref PLATFORM ASSEMBLY D
Ref Note: Platform and Mesh must be ordered separately for Platforms
with Mesh. See SPECIAL OPTIONS SECTION for Mesh
Installations.
Ref Note: Replacement Decals Must be Ordered Separately - See
DECALS SECTION.
1 2080040 16 Fastener, Huck
2 2600281 2 Hinge
3 2940074 1 Latch
4 3520072 3 Plug
5 3520198 2 Plug
6 3820020 4 Rivet
7 1001144629 1 Gate
8 See Note NSS Platform (Note: Not Available - Purchase Platform Assembly)
31222338 H800AJ

203



SECTION 5 - PLATFORM
FIGURE 5-4. PLATFORM ASSEMBLY - 30IN X 6FT (76CM X 1.83M) WITH DROP BAR

ART_1001186378

204 HB800AJ 31222338



SECTION 5 - PLATFORM
FIGURE 5-4. PLATFORM ASSEMBLY - 30IN X 6FT (76CM X 1.83M) WITH DROP BAR

ITEM PART NUMBER QTY DESCRIPTION REV
1001186378 Ref PLATFORM ASSEMBLY C
Ref Note: Platform and Mesh must be ordered separately for Platforms
with Mesh. See SPECIAL OPTIONS SECTION for Mesh
Installations.
Ref Note: Replacement Decals Must be Ordered Separately - See

DECALS SECTION.

1 0100011 AR Compound, Locking

2 0641418 2 Bolt 1/4 x 2-1/4

3 0961845 2 Bushing

4 3290606 2 Nut M6

5 3300151 2 Nut 1/4

6 3520072 2 Plug

7 3520198 2 Plug

8 4010618 2 Screw M6 x 50

9 4711400 4 Washer 1/4

10 4811700 2 Washer M6

11 1001138494 1 Bar, Drop

12 1001138514 1 Rail (Top)

13 1001140429 1 Decal - Drop Bar

14 See Note NSS Platform (Note: Not Available - Purchase Platform Assembly)

31222338 H800AJ 205



SECTION 5 - PLATFORM
FIGURE 5-5. PLATFORM ASSEMBLY - 36IN X 6FT (91.5CM X 1.83M) WITH SWING GATE

ART_1001186384

206 HB800AJ 31222338



SECTION 5 - PLATFORM
FIGURE 5-5. PLATFORM ASSEMBLY - 36IN X 6FT (91.5CM X 1.83M) WITH SWING GATE

ITEM PART NUMBER QTY DESCRIPTION REV
1001186384 Ref PLATFORM ASSEMBLY - 36IN X 6FT (91.5CM X 1.83M) WITH C
SWING GATE
See Note Ref Note: Platform and Mesh must be ordered separately for Platforms
with Mesh. See SPECIAL OPTIONS SECTION for Mesh
Installations.
See Note Ref Note: Replacement Decals Must be Ordered Separately - See
DECALS SECTION.
1 2080040 16 Fastener, Huck
2 2600281 2 Hinge
3 2940074 1 Latch
4 3520072 3 Plug
5 3520198 2 Plug
6 3820020 4 Rivet
7 1001144629 1 Gate
8 See Note NSS Platform (Note: Not Available - Purchase Platform Assembly)

31222338 H800AJ 207



SECTION 5 - PLATFORM
FIGURE 5-6. PLATFORM ASSEMBLY - 36IN X 6FT (91.5CM X 1.83M) WITH DROP BAR

14

ART_1001186379

208 HB800AJ 31222338



SECTION 5 - PLATFORM
FIGURE 5-6. PLATFORM ASSEMBLY - 36IN X 6FT (91.5CM X 1.83M) WITH DROP BAR

ITEM PART NUMBER QTY DESCRIPTION REV
1001186379 Ref PLATFORM ASSEMBLY - 36IN X 6FT (91.5CM X 1.83M) WITH B
DROP BAR
Ref Note: Platform and Mesh must be ordered separately for Platforms
with Mesh. See SPECIAL OPTIONS SECTION for Mesh
Installations.
Ref Note: Replacement Decals Must be Ordered Separately - See

DECALS SECTION.

1 0100011 AR Compound, Locking

2 0641418 2 Bolt 1/4 x 2-1/4

3 0961845 2 Bushing

4 3290606 2 Nut M6

5 3300151 2 Nut 1/4

6 3520072 2 Plug

7 3520198 2 Plug

8 4010618 2 Screw M6 x 50

9 4711400 4 Washer 1/4

10 4811700 2 Washer M6

11 1001138494 1 Bar, Drop

12 1001138514 1 Rail (Top)

13 1001140429 1 Decal - Drop Bar

14 See Note NSS Platform (Note: Not Available - Purchase Platform Assembly)

31222338 H800AJ 209



SECTION 5 - PLATFORM

FIGURE 5-7. PLATFORM ASSEMBLY - 36IN X 6FT (91.5CM X 1.83M) WITH FALL ARREST (ANSI,
ANSI EXPORT, CHINA & CSA SPECS)

ART_1001186333

210 HB800AJ 31222338



SECTION 5 - PLATFORM

FIGURE 5-7. PLATFORM ASSEMBLY - 36IN X 6FT (91.5CM X 1.83M) WITH FALL ARREST (ANSI,
ANSI EXPORT, CHINA & CSA SPECS)

ITEM PART NUMBER QTY DESCRIPTION REV
1001186333 Ref PLATFORM ASSEMBLY C
Ref Note: Replacement Decals Must be Ordered Separately - See
DECALS SECTION.
1 0681814 2 Bolt 1/2 x 1-3/4 Grade 8
2 0681822 4 Bolt 1/2 x 2-3/4 Grade 8
3 0962270 2 Bearing
4 1001203655 1 Cable
5 1702773 1 Decal - JLG
6 1705014 1 Decal - Safety
7 1706385 1 Decal - Drop Bar
8 2410014 1 Bar, Drop
9 3271805 6 Nut 1/2 Grade 8
10 3311605 1 Nut 3/8
11 3520072 1 Plug
12 3900054 1 Bolt 1/2 x 1-3/4
13 4711800 8 Washer 1/2
14 4751800 4 Washer 1/2
15 See Note NSS Platform (Note: Not Available - Purchase Platform Assembly)

31222338 H800AJ 211



SECTION 5 - PLATFORM
FIGURE 5-8. PLATFORM ASSEMBLY - 36IN X 8FT (91.5CM X 2.44M) WITH SWING GATE

ART_1001186383

212 HB800AJ 31222338



SECTION 5 - PLATFORM
FIGURE 5-8. PLATFORM ASSEMBLY - 36IN X 8FT (91.5CM X 2.44M) WITH SWING GATE

ITEM PART NUMBER QTY DESCRIPTION REV
1001186383 Ref PLATFORM ASSEMBLY - 36IN X 8FT (91.5CM X 2.44M) WITH D
SWING GATE
Ref Note: Platform and Mesh must be ordered separately for Platforms
with Mesh. See SPECIAL OPTIONS SECTION for Mesh
Installations.
Ref Note: Replacement Decals Must be Ordered Separately - See
DECALS SECTION.
1 2080040 16 Fastener, Huck
2 2600281 2 Hinge
3 2940074 1 Latch
4 3520072 3 Plug
5 3520198 2 Plug
6 3820020 4 Rivet
7 1001144629 1 Gate
8 See Note NSS Platform (Note: Not Available - Purchase Platform Assembly)

31222338 H800AJ 213



SECTION 5 - PLATFORM
FIGURE 5-9. PLATFORM ASSEMBLY - 36IN X 8FT (91.5CM X 2.44M) WITH DROP BAR

ART_1001186382

214 HB800AJ 31222338



SECTION 5 - PLATFORM
FIGURE 5-9. PLATFORM ASSEMBLY - 36IN X 8FT (91.5CM X 2.44M) WITH DROP BAR

ITEM PART NUMBER QTY DESCRIPTION REV
1001186382 Ref PLATFORM ASSEMBLY - 36IN X 8FT (91.5CM X 2.44M) WITH C
DROP BAR
Ref Note: Platform and Mesh must be ordered separately for Platforms
with Mesh. See SPECIAL OPTIONS SECTION for Mesh
Installations.
Ref Note: Replacement Decals Must be Ordered Separately - See

DECALS SECTION.

1 0100011 AR Compound, Locking

2 0641418 2 Bolt 1/4 x 2-1/4

3 0961845 2 Bushing

4 3290606 2 Nut M6

5 3300151 2 Nut 1/4

6 3520072 2 Plug

7 3520198 2 Plug

8 4010618 2 Screw M6 x 50

9 4711400 4 Washer 1/4

10 4811700 2 Washer M6

11 1001138494 1 Bar, Drop

12 1001138514 1 Rail (Top)

13 1001140429 1 Decal - Drop Bar

14 See Note NSS Platform (Note: Not Available - Purchase Platform Assembly)

31222338 H800AJ 215



SECTION 5 - PLATFORM
FIGURE 5-10. PLATFORM ASSEMBLY - 36IN X 8FT (91.5CM X 2.44M) WITH FALL ARREST

ART_1001186334

216 HB800AJ 31222338



SECTION 5 - PLATFORM

FIGURE 5-10. PLATFORM ASSEMBLY - 36IN X 8FT (91.5CM X 2.44M) WITH FALL ARREST

ITEM PART NUMBER QTY DESCRIPTION REV
1001186334 Ref PLATFORM ASSEMBLY D
Ref Note: Replacement Decals Must be Ordered Separately - See
DECALS SECTION.
1 0681814 2 Bolt 1/2 x 1-3/4 Grade 8
2 0681822 6 Bolt 1/2 x 2-3/4 Grade 8
3 0962270 2 Bearing
4 1702773 1 Decal - JLG
5 1705014 1 Decal - Safety
6 1706385 1 Decal - Drop Bar
7 2410014 1 Bar, Drop
8 3271805 8 Nut 1/2 Grade 8
9 3311605 1 Nut 3/8
10 3520072 1 Plug
11 1001203656 1 Cable
12 3900054 1 Bolt 1/2 x 1-3/4
13 4711800 2 Washer 1/2
14 4751800 6 Washer 1/2
15 See Note NSS Platform (Note: Purchase Platform Assembly)

31222338 H800AJ 217



SECTION 5 - PLATFORM

FIGURE 5-11. TRAY ASSEMBLY

ART_1580012

31222338

H800AJ

218



SECTION 5 - PLATFORM

FIGURE 5-11. TRAY ASSEMBLY

ITEM PART NUMBER QTY DESCRIPTION REV
1580012 Ref TRAY ASSEMBLY C
1 See Note NSS Tray, Storage (Center) (Note: Purchase p/n 1580012)
2 0641406 2 Bolt 1/4 x 3/4
3 4751400 2 Washer 1/4
4 4761400 2 Washer 1/4

31222338 H800AJ 219



SECTION 5 - PLATFORM

FIGURE 5-12. PLATFORM CONSOLE AND FOOTSWITCH INSTALLATION (WITHOUT TOWER STOW)

6074

ART_100126

31222338

H800AJ

220



SECTION 5 - PLATFORM

FIGURE 5-12. PLATFORM CONSOLE AND FOOTSWITCH INSTALLATION (WITHOUT TOWER STOW)

ITEM PART NUMBER QTY DESCRIPTION REV
1001266074 Ref PLATFORM CONSOLE AND FOOTSWITCH INSTALLATION B
1 0641406 4 Bolt 1/4 x 3/4
2 0641408 3 Bolt 1/4 x 1
3 0641610 4 Bolt 3/8 x 1-1/4
5 3311405 7 Nut 1/4
6 3311605 4 Nut 3/8
7 3380434 1 Panel
8 4711600 8 Washer 3/8
9 4740362 7 Washer
10 4751400 4 Washer 1/4
11 1001266070 1 Platform Console Assembly (See Separate Breakdown in this
Section)

31222338

H800AJ

221



SECTION 5 - PLATFORM

FIGURE 5-13. PLATFORM CONSOLE AND FOOTSWITCH INSTALLATION (WITH TOWER STOW)

ART_100126

31222338

H800AJ

222



SECTION 5 - PLATFORM
FIGURE 5-13. PLATFORM CONSOLE AND FOOTSWITCH INSTALLATION (WITH TOWER STOW)

ITEM PART NUMBER QTY DESCRIPTION REV
1001264706 Ref PLATFORM CONSOLE AND FOOTSWITCH INSTALLATION B
1 0641406 4 Bolt 1/4 x 3/4
2 0641408 3 Bolt 1/4 x 1
3 0641610 4 Bolt 3/8 x 1-1/4
5 3311405 7 Nut 1/4
6 3311605 4 Nut 3/8
7 3380434 1 Panel
8 4711600 8 Washer 3/8
9 4740362 7 Washer
10 4751400 4 Washer 1/4
11 1001264705 1 Platform Console Assembly (See Separate Breakdown in this
Section)
31222338 HB00AJ 223



SECTION 5 - PLATFORM

FIGURE 5-14. PLATFORM CONSOLE BOX ASSEMBLY (WITHOUT TOWER STOW)

52

ART_1001266070_C

31222338

H800AJ

224



SECTION 5 - PLATFORM
FIGURE 5-14. PLATFORM CONSOLE BOX ASSEMBLY (WITHOUT TOWER STOW)

ITEM PART NUMBER QTY DESCRIPTION REV
1001266070 Ref CONSOLE BOX ASSEMBLY C

1 0100009 AR Sealant

2 0100035 AR Compound, Locking

4 0140011 1 Alarm

5 0641405 4 Bolt 1/4 x 5/8

6 0641414 4 Bolt 1/4 x 1-3/4

8 1702565 1 Decal - Drive and Steer

9 1702566 1 Decal - Lift and Swing

10 1702567 1 Decal - Function Speed

11 1704260 1 Decal - Emergency Stop

12 2560136 1 Handle, Knob

15 3300353 4 Nut, Tinnerman

16 3311005 2 Nut #10

19 3520054 4 Plug

20 3790012 9 O-Ring

21 3900349 8 Capscrew M2.5 x 8

22 3931016 2 Capscrew #10 x 1

23 4240099 AR Tie-Strap (Not Shown)

24 4360387 2 Switch, Push Button

25 4360407 1 Controller, Speed

25 4460224 1 Receptacle, Female - 6 Position

25 4460226 1 Socket, Female

25 See Note NLA Gasket "Top Hat" (Included with Switch) (Note: Not Available for
Purchase)

25 70003784 1 Seal

26 1001274559 1 Switch, Emergency Stop

26 7020175 1 Cap, Red

26 7020176 1 Block, Contact

27 4460234 6 Mount, Tie-Strap

28 4460428 2 Connector, Strain Relief

29 4460470 1 Nut, Terminal

30 4460471 1 Washer, Terminal

33 4751000 2 Washer #10

34 4751400 8 Washer 1/4

35 1001106938 1 Module, Platform (Note: Re-calibration Required when Replaced)

36 1001110434 1 Plug

37 1001117174 1 Footswitch Assembly (See Separate Breakdown in this Section)

38 1001155044 9 Nut 15/32

39 1001155045 6 Switch, Toggle

40 1001157292 1 Bussbar

41 1001159256 1 Switch, Toggle

42 1001161709 1 Switch, Toggle

43 1001275628 1 Controller Assembly - Drive and Steer

44 1001275629 1 Controller Assembly - Lift and Swing

45 1001172760 4 Bracket

46 1001185281 1 Plug

a7 1001211363 1 Switch, Toggle

48 1001213882 1 Mount

50 1001222709 1 Decal - Stop

31222338 H800AJ 225



SECTION 5 - PLATFORM

226

ITEM PART NUMBER QTY DESCRIPTION REV
51 1001245026 1 Platform Console Harness (See Separate Breakdown in
ELECTRICAL Section)
52 1001215228 1 Console Box Assembly
52A 0630568 1 Capscrew 3/8 x 4-1/2
52B 3311601 1 Nut 3/8
52C 3430616 2 Pin
52D 3470003 2 Hairpin
52E 4711600 2 Washer 3/8
53 1001206532 1 Lamp, LED Indicator Yellow
54 1001184626 1 Decal, Horn
H800AJ 31222338






SECTION 5 - PLATFORM

FIGURE 5-15. PLATFORM CONSOLE BOX ASSEMBLY (WITH TOWER STOW)

ART_1001264705_C

31222338

H800AJ

228



SECTION 5 - PLATFORM
FIGURE 5-15. PLATFORM CONSOLE BOX ASSEMBLY (WITH TOWER STOW)

ITEM PART NUMBER QTY DESCRIPTION REV
1001264705 Ref CONSOLE BOX ASSEMBLY C

1 0100009 AR Sealant

2 0100035 AR Compound, Locking

4 0140011 1 Alarm

5 0641405 4 Bolt 1/4 x 5/8

6 0641414 4 Bolt 1/4 x 1-3/4

7 1671314 1 Cover, Box

8 1702565 1 Decal - Drive and Steer

9 1702566 1 Decal - Lift and Swing

10 1702567 1 Decal - Function Speed

11 1704260 1 Decal - Emergency Stop

12 2560136 1 Handle, Knob

15 3300353 4 Nut, Tinnerman

16 3311005 2 Nut #10

17 3520026 1 Plug, Hole

18 3520027 1 Plug, Hole

19 3520054 4 Plug

20 3790012 9 O-Ring

21 3900349 8 Capscrew M2.5 x 8

22 3931016 2 Capscrew #10 x 1

23 4240099 AR Tie Strap (Not Shown)

24 4360387 2 Switch, Push Button

25 4360407 1 Controller, Speed

25 4460224 1 Receptacle, Female - 6 Position

25 4460226 1 Socket, Female

25 See Note NLA Gasket "Top Hat" (Included with Switch) (Note: Not Available for
Purchase)

25 70003784 1 Seal

26 1001274559 1 Switch, Emergency Stop

26 7020175 1 Cap, Red

26 7020176 1 Block, Contact

27 4460234 6 Mount, Tie-Strap

28 4460428 2 Connector, Strain Relief

29 4460470 1 Nut, Terminal

30 4460471 1 Washer, Terminal

33 4751000 2 Washer #10

34 4751400 8 Washer 1/4

35 1001106938 1 Module, Platform (Note: Re-calibration Required when Replaced)

36 1001110434 1 Plug

37 1001117174 1 Footswitch Assembly (See Separate Breakdown in this Section)

38 1001137364 1 Lamp, LED indicator Green

39 1001155044 9 Nut 15/32

40 1001155045 6 Switch, Toggle

41 1001157292 1 Bussbar

42 1001159256 1 Switch, Toggle

43 1001161709 1 Switch, Toggle

44 1001275628 1 Controller Assembly - Drive and Steer

45 1001275629 1 Controller Assembly - Lift and Swing

46 1001172760 4 Bracket

47 1001185281 1 Plug

31222338 H800AJ 229



SECTION 5 - PLATFORM

230

ITEM PART NUMBER QTY DESCRIPTION REV
48 1001211363 1 Switch, Toggle
49 1001213882 1 Mount
51 1001222709 1 Decal - Stop
52 1001245026 1 Platform Console Harness (See Separate Breakdown in
ELECTRICAL Section)
53 1001260937 1 Decal - Tower Stow
54 1001263587 1 Console Box Assembly
54A 0630568 1 Capscrew 3/8 x 4-1/2
54B 3311601 1 Nut 3/8
54C 3430616 2 Pin
54D 3470003 2 Hairpin
54E 4711600 2 Washer 3/8
55 1001184626 1 Decal - Horn
56 1001206532 1 Lamp, LED Indicator Yellow
H800AJ 31222338






SECTION 5 - PLATFORM
FIGURE 5-16. LIGHT PANEL INSTALLATION

ART_1001245177_C_20F2

232 HB800AJ 31222338



SECTION 5 - PLATFORM

FIGURE 5-16. LIGHT PANEL INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV

1001245177 Ref LIGHT PANEL INSTALLATION - PLATFORM CONSOLE C

1 0100035 AR Compound, Locking

3 0630518 2 Screw #10 x 3/4

4 1001281717 1 Light Panel Assembly A

4A 1001238732 1 Panel, LED Light

4B 1001281705 1 Lens, I-Con

4C Ref Screw

31222338 H800AJ 233



SECTION 5 - PLATFORM

FIGURE 5-17. JIB SWITCH INSTALLATION

31222338

H800AJ

234



SECTION 5 - PLATFORM
FIGURE 5-17. JIB SWITCH INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
0271340 Ref JIB SWITCH INSTALLATION 1/A
1 4360328 1 Switch, Toggle
2 3790012 1 O-Ring

31222338 H800AJ 235



SECTION 5 - PLATFORM
FIGURE 5-18. FOOTSWITCH ASSEMBLY

236 HB800AJ 31222338



SECTION 5 - PLATFORM
FIGURE 5-18. FOOTSWITCH ASSEMBLY

ITEM PART NUMBER QTY DESCRIPTION REV
1001117174 Ref FOOTSWITCH ASSEMBLY C
1 0100020 AR Sealant
2 1060918 7.5t/ Cable, Electrical - 18/3
2.3m
3 4460071 1 Connector, Strain Relief
4 4460226 2 Socket, Female
5 4460464 1 Pin, Male
6 1001098122 3 Terminal
7 1001117172 1 Footswitch
7 70002902 1 Switch, 20Amp
7 70002903 1 Gasket
7 70002905 1 Cover
7 70002904 1 Kit, Replacement Bolt
31222338 HB00AJ

237



SECTION 5 - PLATFORM
FIGURE 5-19. SOFT TOUCH INSTALLATION - 6FT (1.83M) PLATFORM (OPTIONAL)

ART_0273824 E

238 HB800AJ 31222338



SECTION 5 - PLATFORM
FIGURE 5-19. SOFT TOUCH INSTALLATION - 6FT (1.83M) PLATFORM (OPTIONAL)

ITEM PART NUMBER QTY DESCRIPTION REV
0273824 Ref SOFT TOUCH SYSTEM INSTALLATION E
1 0100011 AR Compound, Locking
2 0200048 2 Arm, Switch
3 0630462 8 Bolt
4 0641414 8 Bolt 1/4 x 1-3/4
5 0731005 4 Bolt #10 x 5/8
6 0940134 1 Bumper Kit (Includes Corners and Enough Straight Material for
One Platform)
6 0940092 AR Bumper (Corner)
6 0940094 AR Bumper (12ft Length)
7 1060341 23 ft/7Tm Cable, Soft Touch - 16/2
8 1060903 4 Wire Rope and Eyebolt Assembly
10 3311401 8 Nut 1/4
11 3311501 8 Nut 5/16
12 3575359 2 Plate, Switch Strike
13 3641569 1 Rail, Soft Touch
14 4240099 7 Tie-Strap (Not Shown)
15 4360057 2 Switch, Limit
18 4460049 2 Connector, Strain Relief
19 4460234 7 Tie-Strap (Not Shown)
20 4460425 1 Connector, Strain Relief
21 4751400 8 Washer 1/4
22 4751500 12 Washer 5/16
23 4751800 8 Washer 1/2
27 1001197017 AR Tie-Strap
28 4460226 4 Socket

31222338 H800AJ 239



SECTION 5 - PLATFORM
FIGURE 5-20. SOFT TOUCH INSTALLATION - 6FT (1.83M) FALL ARREST PLATFORM (OPTIONAL)

ART_1001108256_D

240 HB800AJ 31222338



SECTION 5 - PLATFORM
FIGURE 5-20. SOFT TOUCH INSTALLATION - 6FT (1.83M) FALL ARREST PLATFORM (OPTIONAL)

ITEM PART NUMBER QTY DESCRIPTION REV
1001108256 Ref SOFT TOUCH INSTALLATION D
1 0100011 AR Compound, Locking
2 0200048 2 Arm, Switch
3 0630462 8 Bolt
4 0641414 8 Bolt 1/4 x 1-3/4
5 0731005 4 Bolt #10 x 5/8
6 0940177 1 Bumper Kit (Includes Corners and Enough Straight Material for
One Platform)
6 0940092 8 Bumper (Corner)
6 0940094 AR Bumper (12ft Length)
7 1060341 23 ft/7Tm Cable, Soft Touch - 16/2
8 1060903 4 Wire Rope and Eyebolt Assembly
10 3311401 8 Nut 1/4
11 3311501 8 Nut 5/16
12 3575359 2 Plate, Switch Strike
13 3641569 1 Rail, Soft Touch
14 4240099 7 Tie-Strap (Not Shown)
15 4360057 2 Switch, Limit
18 4460049 2 Connector, Strain Relief
19 4460234 7 Tie-Strap (Not Shown)
20 4460425 1 Connector, Strain Relief
21 4751400 8 Washer 1/4
22 4751500 9 Washer 5/16
23 4751800 8 Washer 1/2
27 1001197017 AR Strap, Cable Tie (Yellow)
28 4460226 4 Socket

31222338 H800AJ 241



SECTION 5 - PLATFORM
FIGURE 5-21. SOFT TOUCH INSTALLATION - 8FT (2.4M) PLATFORM (OPTIONAL)

ART_0272427 H

242 HB800AJ 31222338



SECTION 5 - PLATFORM
FIGURE 5-21. SOFT TOUCH INSTALLATION - 8FT (2.4M) PLATFORM (OPTIONAL)

ITEM PART NUMBER QTY DESCRIPTION REV
0272427 Ref SOFT TOUCH INSTALLATION - 36IN X 8FT (91.5CM X 2.44M) H
PLATFORM
1 0100011 AR Compound, Locking
2 0200048 2 Arm, Switch
3 0630462 8 Bolt
4 0641414 8 Bolt 1/4 x 1-3/4
5 0721005 4 Bolt #10 x 5/8
6 0940103 1 Bumper Kit (Includes Corners and Enough Straight Material for
One Platform)
6 0940092 12 Bumper (Corner)
6 0940094 AR Bumper (12ft Length)
7 1060341 23 ft/7Tm Cable, Soft Touch - 16/2
8 1060903 4 Wire Rope and Eyebolt Assembly
10 3311401 8 Nut 1/4
11 3311501 8 Nut 5/16
12 3574091 2 Plate, Switch Strike
13 4240099 7 Tie-Strap (Not Shown)
14 4360057 2 Switch, Limit
17 4460049 2 Connector, Strain Relief
18 4460234 7 Tie-Strap (Not Shown)
19 4460425 1 Connector, Strain Relief
20 4751400 8 Washer 1/4
21 4751500 12 Washer 5/16
22 4751800 8 Washer 1/2
23 4846673 1 Rail, Soft Touch
27 1001197017 AR Tie-Strap
28 4460226 1 Socket

31222338 H800AJ 243



SECTION 5 - PLATFORM
FIGURE 5-22. SOFT TOUCH INSTALLATION - 8FT (2.4M) FALL ARREST PLATFORM (OPTIONAL)

ART_0273706_E

244 HB800AJ 31222338



SECTION 5 - PLATFORM
FIGURE 5-22. SOFT TOUCH INSTALLATION - 8FT (2.4M) FALL ARREST PLATFORM (OPTIONAL)

ITEM PART NUMBER QTY DESCRIPTION REV
0273706 Ref SOFT TOUCH INSTALLATION E
1 0100011 AR Compound, Locking
2 0200048 2 Arm, Switch
3 0630462 8 Bolt
4 0641414 8 Bolt 1/4 x 1-3/4
5 0721005 4 Bolt #10 x 5/8
6 0940133 1 Bumper Kit (Includes Corners and Enough Straight Material for
One Platform)
6 0940092 8 Bumper (Corner)
6 0940094 AR Bumper (12ft Length)
7 1060341 23 ft/7Tm Cable, Soft Touch - 16/2
8 1060903 4 Wire Rope and Eyebolt Assembly
10 3311401 8 Nut 1/4
11 3311501 8 Nut 5/16
12 3574091 2 Plate, Switch Strike
13 4240099 7 Tie-Strap (Not Shown)
14 4360057 2 Switch, Limit
17 4460049 2 Connector, Strain Relief
18 4460234 7 Tie-Strap (Not Shown)
19 4460425 1 Connector, Strain Relief
20 4751400 8 Washer 1/4
21 4751500 12 Washer 5/16
22 4751800 8 Washer 1/2
23 4846673 1 Rail, Soft Touch
27 1001197017 AR Tie-Strap
28 4460226 4 Socket

31222338 H800AJ 245



SECTION 5 - PLATFORM
FIGURE 5-23. SKYEYE INSTALLATION

11

ART_1001229341

246 HB800AJ 31222338



SECTION 5 - PLATFORM

FIGURE 5-23. SKYEYE INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
1001229341 Ref SKYEYE INSTALLATION B

1 4031505 4 Bolt M4 x 10

2 4240033 AR Tie-Strap (Not Shown)

3 1001227633 1 Housing, LH Outer

4 1001227634 1 Housing, RH Outer

5 1001227985 2 Shim

6 1001227987 2 Shim

7 1001228224 2 Sensor, Receiver

8 1001228225 1 Sensor, Emitter

9 1001232164 1 Housing, LH Inner

10 1001232165 1 Housing, RH Inner

11 1001237865 1 Harness, Skyeye Intermediate (See Separate Breakdown in
ELECTRICAL Section)

12 1001238319 NLA Harness, Skyeye Drain Jumper

12 1001187674 1 Plug, Male - 2 Position

12 4460942 1 Terminal

12 4460466 1 Plug, Terminal

12 4460508 1 Pin, Male

13 1001237863 2 Harness, Skyeye Receiver (See Separate Breakdown in
ELECTRICAL Section)

14 1001237864 1 Harness, Skyeye Emitter (See Separate Breakdown in
ELECTRICAL Section)

31222338 HB00AJ 247



SECTION 5 - PLATFORM
FIGURE 5-24. SKYGUARD BAR INSTALLATION

ART_1001238495

248 HB800AJ 31222338



SECTION 5 - PLATFORM

FIGURE 5-24. SKYGUARD BAR INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
1001238495 Ref SKYGUARD BAR INSTALLATION A
1 0100011 AR Compound, Locking
2 0641414 2 Bolt 1/4 x 1-3/4
3 3300430 2 Nut 1/4
4 3931408 2 Capscrew 1/4 x 1/2
5 4240033 8 Tie-Strap
6 4711400 6 Washer 1/4
7 1001120328 1 Mount
8 1001137673 1 SkyGuard Switch Assembly
9 1001186517 2 Cover, Platform Sensor
10 1001209664 2 Support, Block
11 1001186431 2 Relay
12 1001225580 1 Interface Harness Assembly (Not Shown - Located Inside Console
Box) (See Separate Breakdown in ELECTRICAL Section)
13 1001144433 1 Decal - No Weight SkyGuard

31222338 H800AJ 249



SECTION 5 - PLATFORM

FIGURE 5-25. SKYLINE INSTALLATION

17

ART_1001238559_D

31222338

H800AJ

250



SECTION 5 - PLATFORM

FIGURE 5-25. SKYLINE INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
1001238559 Ref SKYLINE INSTALLATION D
1 0641404 2 Bolt 1/4 x 1/2
2 0641405 2 Bolt 1/4 x 5/8
3 3311405 2 Nut 1/4
4 3311601 2 Nut 3/8
5 4031516 2 Capscrew M4 x 60
6 4240033 AR Tie-Strap (Not Shown)
7 4711400 4 Washer 1/4
8 1001120328 1 Mount
9 1001232642 1 Bracket
11 1001232667 1 Sensor, Proximity
11 1001311034 1 Sensor, Proximity
14 1001236552 1 Block
15 1001238418 1 Harness, Skyline (See Separate Breakdown in ELECTRICAL
Section)
16 1001238472 1 Mount
17 1001254473 1 Housing, LH
18 1001241965 1 Housing, RH
19 1001254472 1 Rod
20 0100011 AR Compound, Locking

31222338

H800AJ

251



SECTION 5 - PLATFORM

FIGURE 5-26. SKYGLAZIER INSTALLATION (ANSI, ANSI EXPORT, AUSTRALIAN & CSA SPECS)

ART_1001172578

31222338

H800AJ

252



SECTION 5 - PLATFORM
FIGURE 5-26. SKYGLAZIER INSTALLATION (ANSI, ANSI EXPORT, AUSTRALIAN & CSA SPECS)

ITEM PART NUMBER QTY DESCRIPTION REV
1001172578 Ref SKYGLAZIER INSTALLATION C
1 0642012 2 Bolt 5/8 x 1-1/2
2 0642212 4 Bolt 3/4 x 1-1/2
3 2902212 1 Bumpers and Strap Kit
3 0940102 1 Bumper Only
3 4240149 1 Strap Only
4 3312005 1 Nut 5/8
5 3312205 4 Nut 3/4
6 4420014 AR Tape
7 4712000 6 Washer 5/8
8 4712200 8 Washer 3/4
9 1001099366 1 Support
10 1001099367 1 Support
13 1001172577 1 Tray Assembly (See Items 101-111 for Breakdown)
14 8310129 2 Bolt 3/4 x 2-1/2
1001172577 Ref TRAY ASSEMBLY C
101 0100081 AR Adhesive
102 1120555 2 Cap, Tube
103 1701509 1 Decal - Manual
104 See Note NSS Nameplate - Serial Number (Note: Not Available for Purchase)
106 3340956 1 Pad Kit
107 3460334 1 Tube
108 3520071 2 Plug
109 4420066 AR Tape, Double Sided

31222338 H800AJ 253



SECTION 5 - PLATFORM

FIGURE 5-27. SKYWELDER INSTALLATION (50HZ)

ART_0272521_F

31222338

H800AJ

254



SECTION 5 - PLATFORM

FIGURE 5-27. SKYWELDER INSTALLATION (50HZ)

ITEM PART NUMBER QTY DESCRIPTION REV
0272521 Ref SKYWELDER INSTALLATION F
1 0100011 AR Compound, Locking
2 0630518 2 Screw #10 x 3/4
3 0641606 4 Bolt 3/8 x 3/4
4 1320302 2 U-Clamp
5 2030010 1 Extinguisher, Fire
6 2902217 1 Weld Leads Kit
7 3300151 4 Nut 1/4
8 3311005 2 Nut #10
9 3311605 4 Nut 3/8
10 3573400 1 Bracket
11 3577121 2 Angle
12 3573642 1 Plate
13 4240099 AR Tie-Strap (Not Shown)
14 4420037 AR Tape
15 4530028 1 Welder Assembly (See Separate Breakdown in this Section)
16 4751400 4 Washer 1/4
17 4751600 8 Washer 3/8
18 4846627 1 Support
19 4751000 2 Washer #10
31222338 H800AJ 255



SECTION 5 - PLATFORM
FIGURE 5-28. SKYWELDER INSTALLATION (60HZ)

11 .99

%, §%ﬁ§®

U ART_0272254

256 HB800AJ 31222338



SECTION 5 - PLATFORM

FIGURE 5-28. SKYWELDER INSTALLATION (60HZ)

ITEM PART NUMBER QTY DESCRIPTION REV
0272254 Ref SKYWELDER INSTALLATION |
1 0100011 AR Compound, Locking
2 0630518 2 Screw #10 x 3/4
3 0641606 4 Bolt 3/8 x 3/4
4 1320302 2 U-Clamp
5 2030010 1 Extinguisher, Fire
6 2902217 1 Weld Leads Kit
7 3300151 4 Nut 1/4
8 3311005 2 Nut #10
9 3311605 4 Nut 3/8
10 3573400 1 Bracket
11 3577121 2 Angle
12 3573642 1 Plate
13 4420037 AR Tape
14 4240099 AR Tie-Strap (Not Shown)
15 4460962 1 Plug, Male Twistlock
17 4530028 1 Welder Assembly (See Separate Breakdown in this Section)
18 4751400 4 Washer 1/4
19 4751600 8 Washer 3/8
20 4846627 1 Support
21 1671093 1 Cover, Plug
22 4751000 2 Washer #10
31222338 H800AJ 257



SECTION 5 - PLATFORM

FIGURE 5-29. SKYWELDER PREP PACKAGE (60HZ)

31222338

H800AJ

258



SECTION 5 - PLATFORM

FIGURE 5-29. SKYWELDER PREP PACKAGE (60HZ)

ITEM PART NUMBER QTY DESCRIPTION REV
1001128527 Ref SKYWELDER PREP PACKAGE C
1 0100011 AR Compound, Locking
2 0630518 2 Screw #10 x 3/4
3 0641606 4 Bolt 3/8 x 3/4
4 1320302 2 U-Clamp
5 2030010 1 Extinguisher, Fire
6 3300151 4 Nut 1/4
7 3311005 2 Nut #10
8 3311605 4 Nut 3/8
9 3573400 1 Bracket
10 1001269573 1 Plate
11 3577121 2 Angle
12 4420037 AR Tape
13 4751000 2 Washer #10
14 4751400 4 Washer 1/4
15 4751600 8 Washer 3/8
16 1001269322 1 Support
1001128556 Ref SKYWELDER DECAL INSTALLATION D
101 1702868 1 Decal - No Hands
102 1705305 1 Decal - Weld Lead
104 1001228988 1 Decal - Weight

31222338 H800AJ 259



SECTION 5 - PLATFORM

FIGURE 5-30. WELDER ASSEMBLY

AR

{m

ART_4530028

31222338

H800AJ

260



SECTION 5 - PLATFORM
FIGURE 5-30. WELDER ASSEMBLY

ITEM PART NUMBER QTY DESCRIPTION REV
4530028 Ref WELDER ASSEMBLY B
Ref Note: For Other Components, contact your Miller Welder Dealer.
1 7027773 1 Cover, Top
1 7027774 1 Decal - Static Precautionary Warning
2 See Note NSS Panel, LH Side (Note: Part of Iltem 1. Purchase Item 1)
3 See Note NSS Panel, RH Side (Note: Part of Item 1. Purchase ltem 1)
4 7024467 1 Cable, Power
4 7027775 1 Decal - Electrical Shock Warning (Not Shown)
5 7027776 1 Handle, Carrying
101 7024462 1 Panel, Front
102 7024463 1 Panel, Console
103 7024469 1 Switch with Lead
104 7024470 1 Knob
105 7024471 1 Knob
106 7024472 1 Receptacle with Leads and Plugs
107 7024473 2 Receptacle, Twistlock Female
108 7024474 2 Insulator
109 7024475 2 O-Ring
110 7027777 1 Nameplate
111 7027779 1 Circuit Card Assembly (Process Control)
112 7024478 2 Nut
113 7027778 1 Circuit Card Assembly (Operator Interface)
201 7024462 1 Panel, Rear
202 7027780 1 Panel, Cover

31222338 H800AJ 261



SECTION 5 - PLATFORM

FIGURE 5-31. FALL ARREST INSTALLATION (BOLT-ON) 30IN X 4FT (76CM X 1.22M) PLATFORM

([ s>s—<s>s/
~’,.< .60 AS

40”0@

ART_1001261338

31222338

H800AJ

262



SECTION 5 - PLATFORM

FIGURE 5-31. FALL ARREST INSTALLATION (BOLT-ON) 30IN X 4FT (76CM X 1.22M) PLATFORM

ITEM PART NUMBER QTY DESCRIPTION REV
1001261338 Ref FALL ARREST INSTALLATION A
1 0681620 6 Bolt 3/8 x 2-1/2
2 0682424 1 Bolt 7/8 x 3
3 3271605 6 Nut 3/8
4 3272001 1 Nut 5/8
5 3312002 2 Nut 5/8
6 4711600 12 Washer 3/8
7 4712000 1 Washer 5/8
8 88521214 1 Nut 7/8
9 1001236891 2 Washer
10 1001236895 1 Ring
11 1001238263 1 Decal - Warning Falling Hazard
12 1001248140 1 Decal - Bolt Fall Arrest Re-Cert
13 1001248141 1 Decal - Incription
14 See Note NSS Nameplate - Manufacturers Serial Number (Note: Not Available for
Purchase)
15 1001252629 1 Decal - Weight
16 1001257271 1 Bracket (RH)
17 1001257274 1 Bracket (LH)
18 1001261335 1 Rope

31222338 H800AJ 263



SECTION 5 - PLATFORM
FIGURE 5-32. FALL ARREST INSTALLATION (BOLT-ON) 36IN X 6FT (91.2CM X 1.82M) PLATFORM

ART_1001236747

264 HB800AJ 31222338



SECTION 5 - PLATFORM

FIGURE 5-32. FALL ARREST INSTALLATION (BOLT-ON) 36IN X 6FT (91.2CM X 1.82M) PLATFORM

ITEM PART NUMBER QTY DESCRIPTION REV
1001236747 Ref FALL ARREST INSTALLATION (BOLT - ON) 6FT/1.82M C
PLATFORM
1 0681620 6 Bolt 3/8 x 2-1/2
2 0682424 1 Bolt 7/8 x 3
3 3271605 6 Nut 3/8
4 3272001 1 Nut 5/8
5 3312002 2 Nut 5/8
6 4711600 12 Washer 3/8
7 4712000 1 Washer 5/8
8 88521214 1 Nut 7/8
9 1001231950 1 Rope
10 1001232010 1 Bracket (RH)
11 1001232011 1 Bracket (LH)
12 1001236891 2 Washer
13 1001236895 1 Ring
14 1001238263 1 Decal - Warning Falling Hazard
15 1001252629 1 Decal - Weight
16 1001248140 1 Decal - Bolt Fall Arrest Re-Cert
17 1001248141 1 Decal - Inscription
31222338 HB00AJ 265



SECTION 5 - PLATFORM
FIGURE 5-33. FALL ARREST INSTALLATION (BOLT-ON) 30IN X 6FT (76CM X 1.83M) PLATFORM

ART_1001261339

266 HB800AJ 31222338



SECTION 5 - PLATFORM

FIGURE 5-33. FALL ARREST INSTALLATION (BOLT-ON) 30IN X 6FT (76CM X 1.83M) PLATFORM

ITEM PART NUMBER QTY DESCRIPTION REV
1001261339 Ref FALL ARREST INSTALLATION (BOLT-ON) 30IN X 6FT (76CM X A
1.83M) PLATFORM
1 0681620 6 Bolt 3/8 x 2-1/2
2 0682424 1 Bolt 7/8 x 3
3 3271605 6 Nut 3/8
4 3272001 1 Nut 5/8
5 3312002 2 Nut 5/8
6 4711600 12 Washer 3/8
7 4712000 1 Washer 5/8
8 88521214 1 Nut 7/8
9 1001232010 1 Bracket
10 1001236891 2 Washer
11 1001236895 1 Ring
12 1001238263 1 Decal - Warning Falling Hazard
13 1001248140 1 Decal - Bolt Fall Arrest Re-Cert
14 1001248141 1 Decal - Incription
15 See Note NSS Nameplate - Manufacturers Serial Number (Note: Not Available for
Purchase)
16 1001252629 1 Decal - Weight
17 1001257271 1 Bracket
18 1001261336 1 Rope

31222338 H800AJ 267



SECTION 5 - PLATFORM
FIGURE 5-34. FALL ARREST INSTALLATION (BOLT-ON) 36IN X 8FT (91.5CM X 2.4M) PLATFORM

ART_1001236746

268 HB800AJ 31222338



SECTION 5 - PLATFORM

FIGURE 5-34. FALL ARREST INSTALLATION (BOLT-ON) 36IN X 8FT (91.5CM X 2.4M) PLATFORM

ITEM PART NUMBER QTY DESCRIPTION REV
1001236746 Ref FALL ARREST INSTALLATION (BOLT - ON) 8FT/2.4M C
PLATFORM
1 0681620 6 Bolt 3/8 x 2-1/2
2 0682424 1 Bolt 7/8 x 3
3 3271605 6 Nut 3/8
4 3272001 1 Nut 5/8
5 3312002 2 Nut 5/8
6 4711600 12 Washer 3/8
7 4712000 1 Washer 5/8
8 88521214 1 Nut 7/8
9 1001231949 1 Rope
10 1001232010 1 Bracket (RH)
11 1001232011 1 Bracket (LH)
12 1001236891 2 Washer
13 1001236895 1 Ring
14 1001238263 1 Decal - Warning Falling Hazard
15 1001252629 1 Decal - Weight 23LBS/10.4KG
16 1001248140 1 Decal - Bolt Fall Arrest Re-Cert
17 1001248141 1 Decal - Inscription
31222338 HB00AJ 269






SECTION 6 - CYLINDER

SECTION 6 - CYLINDER

31222338 H800AJ 271



SECTION 6 - CYLINDER
FIGURE 6-1. AXLE LOCKOUT CYLINDER ASSMBLY

ART_1001204560

272 HB800AJ 31222338



SECTION 6 - CYLINDER
FIGURE 6-1. AXLE LOCKOUT CYLINDER ASSMBLY

ITEM PART NUMBER QTY DESCRIPTION REV
1001204560 Ref AXLE LOCKOUT CYLINDER ASSEMBLY D
1 1001154126 1 Barrel
2 1001154687 1 Rod
3 See Note NSS Wiper (Note: Use Item 10)
4 See Note NSS Seal, Rod (Note: Use Item 10)
5 See Note NSS Ring, Wear (Note: Use Item 10)
6 1001117372 1 Cartridge, Valve (Counterbalance)
6 70002842 1 Seal Kit - 1001117372 Valve (1 Per Assembly)
7 2220883 1 Plug, O-Ring
8 2220885 1 Plug, O-Ring
9 4640858 1 Valve, Bleeder
10 1001098167 1 Seal Kit (Includes Items 3-5)
31222338 HB00AJ 273



SECTION 6 - CYLINDER
FIGURE 6-2. LEVEL (SLAVE) CYLINDER ASSEMBLY - JIB

20

S

20

ART_1001251030

274 HB800AJ 31222338



SECTION 6 - CYLINDER
FIGURE 6-2. LEVEL (SLAVE) CYLINDER ASSEMBLY - JIB

ITEM PART NUMBER QTY DESCRIPTION REV
1001251030 Ref LEVEL (SLAVE) CYLINDER ASSEMBLY B
Ref Note: Cylinder May Have Been Replaced with Service
Replacement. Identify PN Stamped Cylinder Before Ordering
Parts.

1 See Note NSS Barrel (Note: Use PN 1001251030)

2 70007966 1 Rod

3 70007967 1 Head

4 See Note NSS Wiper (Note: Use Item 50)

5 70002373 1 Ring, Retaining

6 See Note NSS Seal, Rod (Note: Use Item 50)

7 See Note NSS Ring, Back-up (Note: Use Item 50)

8 70005143 1 Bearing

9 See Note NSS O-Ring (Note: Use Item 50)

10 See Note NSS Ring, Back-up (Note: Use Item 50)

11 See Note NSS O-Ring (Note: Use Item 50)

12 70005144 1 Piston

13 See Note NSS Seal, Piston (Note: Use Item 50)

14 See Note NSS O-Ring (Note: Use Item 50)

15 70022564 1 Ball, Steel

16 70006596 1 Setscrew M8 x 12

17 4640932 1 Cartridge, Valve - Counterbalance

17 7011112 1 Seal Kit - 4640932 Valve

18 4640605 1 Cartridge, Valve - Counterbalance

18 2900792 1 Seal Kit - 4640605 Valve

19 70023370 10 Plug 7/16

20 0961951 4 Bearing

21 70007968 1 Spacer

50 70007969 1 Seal Kit - 1001251030 Cylinder (Includes Items 4, 6, 7, 9-11, 13
& 14)

31222338 H800AJ 275



SECTION 6 - CYLINDER
FIGURE 6-3. LEVEL (SLAVE) CYLINDER ASSEMBLY - UPRIGHT

HB800AJ 31222338



SECTION 6 - CYLINDER

FIGURE 6-3. LEVEL (SLAVE) CYLINDER ASSEMBLY - UPRIGHT
ITEM PART NUMBER QTY DESCRIPTION REV
1001251041 Ref LIFT CYLINDER ASSEMBLY C
Ref Note: Original Cylinder may have been replaced with Service

Replacement. Identify PN Stamped on Cylinder Before Ordering
Parts.

1 See Note NSS Barrel (Note: Not Available for Purchase)

2 70007427 1 Rod

3 70007422 1 Head

4 See Note NSS Wiper (Note: Use Item 100)

5 70023380 1 Ring, Retaining

6 See Note NSS Seal (Note: Use Item 100)

7 See Note NSS Ring, Back-up (Note: Use Item 100)

8 See Note NSS Ring, Buffer (Note: Use Item 100)

9 70007423 1 Ring, Wear

10 See Note NSS O-Ring (Note: Use Item 100)

11 See Note NSS Ring, Back-up (Note: Use Item 100)

12 70007428 1 Piston

13 See Note NSS Seal (Note: Use Item 100)

14 See Note NSS O-Ring (Note: Use Item 100)

15 70022564 1 Steel Ball

16 70007246 1 Screw, Set

17 70007429 1 Spacer

18 0962102 4 Bushing

19 4640509 1 Cartridge, Valve

19 2900792 1 Seal Kit - 4640509 Valve

20 4640605 1 Cartridge, Valve

20 2900792 1 Seal Kit - 4640605 Valve

21 2220886 2 Plug, O-Ring

22 2220883 5 Plug, O-Ring

23 70007278 1 Cap

24 See Note 1 O-Ring (Note: Use Item 100)

25 See Note NSS O-Ring (Note: Use Item 100)

26 70007282 1 Insert, Locking

27 70026287 1 Screw, Set

100 70007430 1 Seal Kit (Includes Items 4, 6-8, 10, 11, 13, 14, 24 & 25)

31222338 H800AJ 277



SECTION 6 - CYLINDER
FIGURE 6-4. LIFT CYLINDER ASSEMBLY - JIB (SN 0300307186 to Present)

105

102 120

ART_1001251012

278 HB800AJ 31222338



SECTION 6 - CYLINDER
FIGURE 6-4. LIFT CYLINDER ASSEMBLY - JIB (SN 0300307186 to Present)

ITEM PART NUMBER QTY DESCRIPTION REV
1001251012 Ref LIFT CYLINDER ASSEMBLY - JIB A
Ref Note: Original Cylinder May Have Been Replaced with Service
Replacement. Identify PN Stamped on Cylinder Before Ordering
Parts.
1 0962336 4 Bushing
2 4640509 2 Cartridge, Valve
2 2900792 2 Seal Kit - 4640509 Valve
101 See Note NSS Tube (Note: Not Available for Purchase)
102 70008175 1 Rod
103 70008176 1 Head
104 See Note NSS Wiper, Dust (Note: Use Item 120)
105 70002373 1 Ring, Retaining
106 See Note NSS Seal, Rod (Note: Use Item 120)
107 See Note NSS Ring, Backup (Note: Use Item 120)
108 70005871 1 Bushing
109 See Note NSS O-Ring (Note: Use Item 120)
110 See Note NSS Ring, Backup (Note: Use Item 120)
111 See Note NSS O-Ring (Note: Use Item 120)
112 70008177 1 Piston
113 See Note NSS Seal, Piston (Note: Use Iltem 120)
114 See Note NSS O-Ring (Note: Use Item 120)
115 70022564 1 Ball, Steel
116 70006596 1 Setscrew
117 70008178 1 Spacer
118 2220883 6 Plug 7/16
119 2220885 2 Plug 9/16
120 70008179 1 Seal Kit (Includes Items 104, 106-107, 109-111 & 113-114)

31222338 H800AJ 279



SECTION 6 - CYLINDER
FIGURE 6-5. LIFT CYLINDER ASSEMBLY - JIB (Prior to SN 0300307186)

/ ART_1001248012

280 HB800AJ 31222338



SECTION 6 - CYLINDER

FIGURE 6-5. LIFT CYLINDER ASSEMBLY - JIB (Prior to SN 0300307186)

ITEM PART NUMBER QTY DESCRIPTION REV
1001248012 Ref LIFT CYLINDER ASSEMBLY - JIB C
Ref Note: Original Cylinder May Have Been Replaced with Service

Replacement. Identify PN Stamped on Cylinder Before Ordering
Parts.

1 See Note NSS Barrel (Note: Not Available for Purchase)

2 70006734 1 Rod

3 70006649 1 Head

4 See Note NSS Wiper (Note: Use Item 100)

5 See Note NSS Seal, Rod (Note: Use Item 100)

6 See Note NSS Ring, Wear (Note: Use Item 100)

7 See Note NSS O-Ring (Note: Use Item 100)

8 See Note NSS Ring, Back-up (Note: Use Item 100)

9 70006650 1 Piston

10 See Note NSS Seal (Note: Use Item 100)

11 See Note NSS Ring, Lock (Note: Use Item 100)

12 See Note NSS O-Ring (Note: Use Item 100)

13 See Note NSS Ring, Back-up (Note: Use Item 100)
14 0961893 1 Bushing, Tapered

15 0630534 3 Capscrew, Socket Head #10 x 1

16 70006735 8 Capscrew 5/16

17 2220885 2 Plug, O-Ring

18 2220883 6 Plug, O-Ring

19 70006736 1 Spacer

20 4640509 2 Cartridge, Valve

20 2900792 2 Seal Kit - 4640509 Valve

21 0962336 4 Bushing

100 1001138795 1 Seal Kit (Includes Items 4-8 & 10-13)

31222338 H800AJ 281



SECTION 6 - CYLINDER

33333333333333



SECTION 6 - CYLINDER

FIGURE 6-6. LIFT CYLINDER ASSEMBLY - MAIN BOOM

ITEM PART NUMBER QTY DESCRIPTION REV
1001251010 Ref LIFT CYLINDER ASSEMBLY C
Ref Note: Original Cylinder may have been replaced with Service

Replacement. Identify PN Stamped on Cylinder Before Ordering
Parts.

1 See Note NSS Barrel (Note: Not Available for Purchase)

2 70007421 1 Rod

3 70007422 1 Head

4 70007278 1 Cap

5 See Note NSS Wiper (Note: Use Item 100)

6 70023380 1 Ring, Retaining

7 See Note NSS Seal (Note: Use Item 100)

8 See Note NSS Ring, Back-up (Note: Use Item 100)

9 See Note NSS Ring, Buffer (Note: Use Item 100)

10 70007423 1 Ring, Wear

11 See Note NSS O-Ring (Note: Use Item 100)

12 See Note NSS Ring, Back-up (Note: Use Item 100)

13 See Note NSS O-Ring (Note: Use Item 100)

14 See Note NSS O-Ring (Note: Use Item 100)

15 70007424 1 Piston

16 See Note NSS Seal (Note: Use Item 100)

17 See Note NSS Ring, Wear (Note: Use Item 100)

18 70022564 1 Steel Ball

19 70007246 1 Screw, Set

20 See Note 1 O-Ring (Note: Use Item 100)

21 0962102 4 Bushing

22 4640509 1 Cartridge, Valve

22 2900792 1 Seal Kit - 4640509 Valve

23 2220883 3 Plug, O-Ring

24 2220886 2 Plug, O-Ring

25 70007425 1 Ring, Piston

26 70007282 1 Insert, Locking

27 70026287 1 Screw, Set

100 70007426 1 Seal Kit (Includes Items 5, 7-9, 11-14, 16, 17 & 20)

31222338 H800AJ 283



SECTION 6 - CYLINDER
FIGURE 6-7. LIFT CYLINDER ASSEMBLY - TOWER BOOM

33333333333333



SECTION 6 - CYLINDER
FIGURE 6-7. LIFT CYLINDER ASSEMBLY - TOWER BOOM

ITEM PART NUMBER QTY DESCRIPTION REV
1001251009 Ref LIFT CYLINDER ASSEMBLY C
Ref Note: Original Cylinder may have been replaced with Service

Replacement. Identify PN Stamped on Cylinder Before Ordering
Parts.

1 See Note NSS Barrel (Note: Not Available for Purchase)

2 70007419 1 Rod

3 70007277 1 Head

4 70007278 1 Cap

5 See Note NSS Wiper (Note: Use Item 100)

6 70027750 1 Ring, Retaining

7 See Note NSS Seal (Note: Use Item 100)

8 See Note NSS Ring, Back-up (Note: Use Item 100)

9 See Note NSS Ring, Buffer (Note: Use Item 100)

10 70007279 1 Ring, Wear

11 See Note NSS O-Ring (Note: Use Item 100)

12 See Note NSS Ring, Back-up (Note: Use Item 100)

13 See Note NSS O-Ring (Note: Use Item 100)

14 See Note NSS O-Ring (Note: Use Item 100)

15 70007280 1 Piston

16 See Note NSS Seal (Note: Use Item 100)

17 See Note NSS O-Ring (Note: Use Item 100)

18 70022564 1 Steel Ball

19 70029468 1 Screw, Set

20 70007420 1 Spacer

21 0962102 4 Bushing

22 4640509 1 Cartridge, Valve

22 2900792 1 Seal Kit - 4640509 Valve

23 4640605 1 Cartridge, Valve

23 2900792 1 Seal Kit - 4640605 Valve

24 2220886 1 Plug, O-Ring

25 2220883 4 Plug, O-Ring

26 70007282 1 Insert, Locking

27 70026287 1 Screw, Set

100 70007283 1 Seal Kit (Includes Items 5, 7-9, 11-14, 16 & 17)

31222338 H800AJ 285



SECTION 6 - CYLINDER
FIGURE 6-8. MASTER CYLINDER ASSEMBLY

ART_1001251050

286 HB800AJ 31222338



SECTION 6 - CYLINDER
FIGURE 6-8. MASTER CYLINDER ASSEMBLY

ITEM PART NUMBER QTY DESCRIPTION REV
1001251050 Ref MASTER CYLINDER ASSEMBLY B
Ref Note: Cylinder May Have Been Replaced with Service
Replacement. Identify PN Stamped Cylinder Before Ordering
Parts.
1 0961951 2 Bushing
2 0962155 1 Bushing
102 70007992 1 Rod
103 70007967 1 Head
104 See Note NSS Wiper (Note: Use Item 200)
105 70002373 1 Ring, Retaining
106 See Note NSS Seal (Note: Use Item 200)
107 See Note NSS Ring (Note: Use Item 200)
108 70005143 1 Bearing
109 See Note NSS O-Ring (Note: Use Item 200)
110 See Note NSS Ring (Note: Use Item 200)
111 See Note NSS O-Ring (Note: Use Item 200)
112 70005144 1 Piston
113 See Note NSS Seal (Note: Use Item 200)
114 See Note NSS O-Ring (Note: Use Item 200)
115 70022564 1 Ball, Steel
116 70006596 1 Setscrew M8 x 1-1/4
117 70007968 1 Spacer
120 2220885 2 Plug
200 70007969 1 Seal Kit (Includes 104, 106, 107, 109-111, 113 & 114)

31222338 H800AJ 287



SECTION 6 - CYLINDER




SECTION 6 - CYLINDER

FIGURE 6-9. STEER CYLINDER ASSEMBLY

ITEM PART NUMBER QTY DESCRIPTION REV
1001150539 Ref STEER CYLINDER ASSEMBLY F
Ref Note: Original Cylinder may have been replaced with Service
Replacement. Identify PN Stamped on Cylinder Before Ordering
Parts.
3 70002744 1 Piston
4 70002745 2 Setscrew M6 x 10
5 70004381 1 Barrel
6 70004382 1 Rod
7 70002748 1 Head
8 See Note NSS Ring (Note: Use Item 100)
9 See Note NSS Wiper (Note: Use Item 100)
10 70002749 1 Nut, Spanner
11 See Note NSS Seal (Note: Use Item 100)
12 See Note NSS O-Ring (Note: Use Item 100)
13 See Note NSS Ring, Back-up (Note: Use Item 100)
14 See Note NSS Ring, Wear (Note: Use Item 100)
15 See Note NSS Seal (Note: Use Item 100)
16 0962152 4 Bushings
100 70002751 1 Seal Kit (Includes Items 8, 9 & 11-15)
31222338 H800AJ 289



SECTION 6 - CYLINDER
FIGURE 6-10. TELESCOPE CYLINDER ASSEMBLY - MAIN BOOM

290 HB800AJ 31222338



SECTION 6 - CYLINDER

FIGURE 6-10. TELESCOPE CYLINDER ASSEMBLY - MAIN BOOM

ITEM PART NUMBER QTY DESCRIPTION REV
1001228087 Ref TELESCOPE CYLINDER ASSEMBLY F
Ref Note: Original Cylinder may have been replaced with Service
Replacement. Identify PN Stamped on Cylinder Before Ordering
Parts.
1 See Note NSS Barrel (Note: Not Available for Purchase)
2 70006669 1 Rod
3 70006670 1 Head
4 See Note NSS Wiper (Note: Use Item 30)
5 See Note NSS Seal, Rod (Note: Use Item 30)
6 See Note NSS Ring, Wear (Note: Use Item 30)
7 See Note NSS O-Ring (Note: Use Item 30)
8 See Note NSS Ring, Back-up (Note: Use Item 30)
9 70006671 1 Piston
10 See Note NSS Ring, Wear (Note: Use Item 30)
11 See Note NSS Seal, Piston (Note: Use Item 30)
12 See Note NSS Ring, Wear (Note: Use Item 30)
13 See Note NSS O-Ring (Note: Use Item 30)
14 See Note NSS Ring, Back-up (Note: Use Item 30)
15 70006672 1 Spacer
16 0961897 1 Bushing, Tapered
17 3570775 1 Plate
18 3340838 2 Pad, Wear
19 4641033 1 Valve Assembly (No serviceable parts - sold as assembly only)
19A 7024508 2 O-Ring (Between Valve and Cylinder Barrel)
20 0630535 3 Bolt 1/4 x 1-1/8
21 0641806 4 Bolt 1/2 x 3/4
22 3931664 8 Capscrew 3/8 x 4
23 3931448 4 Capscrew 1/4 x 3
24 2220883 1 Plug, O-Ring
25 2220885 AR Plug, O-Ring
26 2220886 1 Plug, O-Ring
30 1001149391 1 Seal Kit (Includes Items 4-8 & 10-14)

31222338 H800AJ 291



SECTION 6 - CYLINDER
FIGURE 6-11. TELESCOPE CYLINDER ASSEMBLY - TOWER BOOM

101
H 128
()

130

125

9 /
@\1 27 P
ART_1001251086

292 HB800AJ 31222338



SECTION 6 - CYLINDER
FIGURE 6-11. TELESCOPE CYLINDER ASSEMBLY - TOWER BOOM

ITEM PART NUMBER QTY DESCRIPTION REV
1001251086 Ref TELESCOPE CYLINDER ASSEMBLY - TOWER BOOM A
Ref Note: Original Cylinder May Have Been Replaced with Service
Replacement. Identify PN Stamped on Cylinder Before Ordering
Parts.
1 4641032 1 Valve Assembly (No serviceable parts - sold as assembly only)
1 7002388 1 Seal Kit
101 See Note NSS Tube (Note: Not Available for Purchase)
102 70008199 1 Rod
103 70008200 1 Head
104 See Note NSS Wiper, Dust (Note: Use Item 130)
105 70050795 1 Ring, Retaining
106 See Note NSS Seal, Rod (Note: Use Item 130)
107 See Note NSS Ring, Backup (Note: Use Item 130)
108 See Note NSS Ring, Buffer (Note: Use Item 130)
109 70008201 1 Bushing
110 See Note NSS O-Ring (Note: Use Item 130)
111 See Note NSS Ring, Backup (Note: Use Item 130)
112 70008202 1 Piston
113 See Note NSS Seal, Piston (Note: Use Item 130)
114 See Note NSS Ring, Wear (Note: Use Item 130)
115 See Note NSS O-Ring (Note: Use Item 130)
116 See Note 1 Ring, Backup (Note: Use Item 130)
117 70005839 1 Setscrew
118 70008203 1 U-Bolt M10 x 1.5
119 70008204 1 Plate
120 70006344 2 Washer M10
121 70005594 2 Nut M12
122 70008205 8 Bolt M12 x 40
123 70008206 1 Plate
124 70007981 4 Bolt M6 x 75
125 2220885 5 Plug 9/16
126 70008207 1 Pad
127 70008208 1 Pad
128 70008209 2 Bolt M10 x 95
129 2220886 1 Plug 3/4
130 70008210 1 Seal Kit (Includes Items 104, 106-108, 110-111 & 113-116)

31222338 H800AJ 293






SECTION 7 - HYDRAULIC

SECTION 7 - HYDRAULIC

31222338 H800AJ 295



SECTION 7 - HYDRAULIC

FIGURE 7-1. AXLE LOCKOUT HYDRAULIC DIAGRAM

0oscC.

AXLE 2
PORT 10 7 4
1 s
P
3 FLOW DIVIDER "
5
8 2 9 12 3
102
101 100
r /’/ I
2 101 101 .
v 4 v
P V P
1 102
ART_1001157400
HB800AJ 31222338

296



SECTION 7 - HYDRAULIC
FIGURE 7-1. AXLE LOCKOUT HYDRAULIC DIAGRAM

ITEM PART NUMBER QTY DESCRIPTION REV
1001157400 Ref AXLE LOCKOUT HYDRAULIC DIAGRAM G

1 2110404 2 Fitting, Straight ORFS/ORB
2 2110606 3 Fitting, Straight ORFS/ORB
3 2110408 1 Fitting, Straight ORFS/ORB

100 1001270068 1 Hose Lockout Kit

101 1001198336 1 Hose with Crimped Tee

102 1001198339 1 Hose with Crimped Tee

31222338 H800AJ 297



SECTION 7 - HYDRAULIC

FIGURE 7-2. DRIVE HYDRAULIC DIAGRAM

298

LEFTREAR (=
DRIVE MOTOR

1 102

104
: /
104
103
s \
5
107 o 106
y ]
/ - 109
| | 101 \
206 / 109
N—r] -
106 \
L4 6 13 (13 | 6 / \
5 104 i \
RIGHT REAR \&/ “Revense | | vomrsz | |ponrea| | romwamo
DRIVE MOTOR
) . 406
306 | 305 /
FUNCTION PUMP 3151 ,
42
UPPER A
E(QASE PORT &7 | orive pume
s
—T
- 404
GENERATOR /
301
21
46
34
ART_1001296853_10F3
H800AJ

31222338



SECTION 7 - HYDRAULIC

104
\ A 10 203
NN
16 10 7 4
REF. AXLE "
LOCKOUT —| LEFT FRONT
DIAGRAM DRIVE MOTOR
18
13 10
BRAKE
103 829 12 3
A—“ 12 4 g 1
L / | —-202 204
106 1/09 n 203 .
206 108 — 109 —— 201
101 / g —204
/ 109 N -
N1 p— 1
\ 5 7 202
43 A
/ \ 15 9 15 X1 BRAKE
A Sy )| [ena
REAR PORT #1 REAR PORT #7 'SMALL PORT #7| [FRONT PORT #7| p L
CASE DRAIN CASE DRAIN CASE DRAIN —B‘ ‘ 1 o
304 RIGHT FRONT
406 27 / 23 5 DRIVEMOTOR ) '
/ 407 @
i / HYDRAULIC
39
L bsucnon OIL TANK
DRIVE PUMP o | _—302
CASE PORT 32 406
[_ 403 35
404 /
22 / ‘T A— cigs
O .,p DRAIN
/ 8O ¢?
301 408 - =
== 405 DRIVEPUMP 24 o9 21
SUCTION CASE CASE
19 D 19 55 401 21 DRAIN DRAIN
46
CHARGE
/ FILTER

31222338

H800AJ

ART_1001296853_20F3

299



SECTION 7 - HYDRAULIC

MAIN CONTROL VALVE

15
16

20 36
FRONT
STEER
303 303 CYLS.
9
28
28 205
PORT #3 PORT #4
3
/! A
3 3
3
L
205 9
ART_1001296853_30F3
H800AJ 31222338

300



SECTION 7 - HYDRAULIC

FIGURE 7-2. DRIVE HYDRAULIC DIAGRAM

ITEM PART NUMBER QTY DESCRIPTION REV
1001296853 Ref DRIVE HYDRAULIC DIAGRAM A

1 2110404 4 Fitting, Straight ORFS/ORB
2 2110406 2 Fitting, Straight ORFS/ORB
3 2110606 4 Fitting, Straight ORFS/ORB
4 2110808 6 Fitting, Straight ORFS/ORB
5 2110812 8 Fitting, Straight ORFS/ORB
6 2111616 4 Fitting, Straight ORFS/ORB
7 2130406 2 Fitting, 90 ORFS/ORB
8 2130604 1 Fitting, 90 ORFS/ORB
9 2130606 3 Fitting, 90 ORFS/ORB
10 2130808 6 Fitting, 90 ORFS/ORB
11 2131612 2 Fitting, 90° ORFS/ORB
12 2131616 1 Fitting, 90 ORFS/ORB
13 2150406 2 Fitting, 45 ORFS/ORB
14 2151616 1 Fitting, 45 ORFS/ORB
15 2170408 2 Fitting, Tee ORFS/ORFS/ORB
16 2170504 2 Fitting, Tee ORFS
17 2220237 1 Fitting, Plug ORB
18 2220238 1 Fitting, Plug ORB
19 2220366 2 Fitting, 90 ORB
20 2220371 1 Fitting, Straight JIC/ORB
21 2220373 6 Fitting, Straight JIC/ORB
22 2220374 2 Fitting, Straight JIC/ORB
23 2220375 3 Fitting, Straight ORB/FL
24 2220380 1 Fitting, Straight ORB/FL
25 2220385 1 Fitting, Tee JIC
26 2220451 1 Fitting, Straight JIC/ORB
27 2220468 1 Fitting, Straight ORB/FL
28 2220473 2 Fitting, 90 ORB/FL
29 2220499 1 Fitting, 45 JIC/ORB
30 2220500 1 Fitting, 45 JIC/ORB
31 2220582 1 Fitting, Straight ORB/FL
32 2220654 1 Fitting, 90 JIC/FSJIC
33 2220671 1 Fitting, 90 JIC/ORB
34 2220683 1 Fitting, 45 JIC/FSJIC
35 2220865 1 Fitting, Straight JIC/ORB
36 2220998 1 Fitting, Straight JIC/ORB
37 2221040 1 Fitting, 45 JIC/ORB
38 2221050 1 Fitting, 45 JIC/ORB
39 2221077 1 Fitting, 45
40 4641284 1 Valve, Check
41 8770050 1 Fitting, 90 JIC/ORB
42 8770157 1 Fitting 90° JIC/ORB
43 1001198338 1 Fitting, Tee ORFS/ORB
44 1001228696 1 Fitting, Straight FORB/ORB
45 1001228678 1 Hose
46 1001228679 1 Hose

100 1001270080 1 Hose Rear Kit

101 2753622 1 Hose

102 2753686 2 Hose

31222338 H800AJ 301



SECTION 7 - HYDRAULIC

302

ITEM PART NUMBER QTY DESCRIPTION REV
103 2753970 1 Hose
104 2753971 2 Hose
105 2754337 2 Hose
106 2754338 1 Hose
107 1001198340 1 Hose
108 2753626 1 Hose
109 2753634 2 Hose
200 1001270081 1 Hose Front Kit
201 2753542 1 Hose
202 2753628 2 Hose
203 2753970 3 Hose
204 2754512 2 Hose
205 1001198333 2 Hose
206 1001198341 1 Hose
207 1001233573 1 Hose
300 1001296858 1 Hose Assembly - Towbar TT Kit
301 2751399 1 Hose
302 2751500 1 Hose
303 2752489 2 Hose
304 2752997 1 Hose
305 1001296839 1 Hose
306 1001296840 1 Hose
400 1001296861 1 Hose Assembly - Turntable Kit
401 2752493 1 Hose
402 2752494 1 Hose
403 2752765 1 Hose
404 2752938 1 Hose
405 1001196297 1 Hose
406 1001296842 1 Hose
407 1001296993 1 Hose
408 1001296994 2 Hose
H800AJ 31222338






SECTION 7 - HYDRAULIC

FIGURE 7-3. STANDARD HYDRAULIC DIAGRAM

UPPER LIFT CYL.
SLAVE 61 9 9
MASTER 17 g, i 87 M
i ROTATOR
ACTUATOR 19 [o~ o
BRAKE
P2 = — 2
SWING MOTOR
17 P1 | —72 30 —
5 o
— v V(;{@ 12 56
72
16 \
10
37 ( r S S g \ /
1 26
16 62
21 X 2 /
& " /
R1 \Q 66 v
) 9 67
i 65
L1 L2 R2 v2 @
T@ Q5 LL
PLATFORM VALVE BLOCK ¢ @ 5 8
69
58
EXTEND-A-REACH LL
CYLINDER CAM VALVE LOCATED CAM VALVE LOCATED
ON LOWER BOOM INSIDE TURNTABLE
70
a3— | a 97 PORTBLOCK 18 go
36 ON TOWER 47
o W TELE CYL.
- V2 t[oF

P1
V1

19 ﬂ%

78 30 O

o

PORT BLOCK ON
UPRIGHT LIFT CYL.

35
41 RELIEF
VALVE
IN UPRIGHT
49 30 5
4
all .
g P2
P1 V2
2 o
I,
PORT BLOCK ON
LOWER LIFT CYL.
304 HB800AJ

ART_1001227892 E_10F2

31222338



SECTION 7 - HYDRAULIC

SWIVEL SWIVEL
PORTS PORTS
| | | ] |
33 l
50
/ | —
Ms w5
77 MP | _—
™ 13 O 31 32
56 26 O - " [l 13
[
62 © =0
/ 5 16 14 9
1
o =0 s
23

65 67 P @/ OPPOSITE SIDE
\@ OF MAIN VALVE
/ 4 45
| OO
69 22 |

RE=r

f//a
(

28
— ‘ o
]
a2
\ \\ HYD. OIL TANK
50 60 — 46
- 15
20 S
21 o O (@)
OQ o°
12 40
44 \ o m =

ART_1001227892_E_20F2

31222338 HB800AJ 305



SECTION 7 - HYDRAULIC

FIGURE 7-3. STANDARD HYDRAULIC DIAGRAM

ITEM PART NUMBER QTY DESCRIPTION REV
1001227892 Ref STANDARD HYDRAULIC DIAGRAM E
1 2220381 AR Fitting, Straight ORB/JIC
2 2220415 AR Fitting, Straight ORB/JIC
3 2753199 1 Hose
4 2220373 AR Fitting, Straight ORB/JIC
5 2220500 3 Fitting, 45 ORB/JIC
6 88662037 1 Adapter, Straight/JIC
7 2220600 1 Adapter, Straight/JIC
8 2220593 1 Fitting, Straight ORB/JIC
9 2220371 3 Fitting, Straight ORB/JIC
10 2753126 2 Hose
11 1001179546 1 Hose
12 1001179545 1 Hose
13 1001179329 1 Hose
14 2220737 1 Split Flange
15 2220478 1 Split Flange
16 1001155673 2 Hose
17 1001119602 2 Hose
18 2753200 1 Hose
19 2220466 2 Fitting, 90 ORB/JIC
20 2220582 1 Fitting, Straight ORB/JIC
21 2220473 4 Fitting, 90 ORB/JIC
22 2220240 1 Fitting, Plug ORB
23 2220237 1 Fitting, Plug ORB
24 2220923 1 Fitting, Straight ORB/JIC
25 2220605 1 Fitting, Tee JIC/FSJIC/JIC
26 1001182162 1 Hose
27 2220765 1 Fitting, Straight ORB/FL
28 2220377 1 Fitting, Straight JIC/ORB
29 2220582 1 Fitting, Straight JIC/ORB
30 2220596 6 Fitting, 90 ORB/FL
31 2752995 1 Hose
32 91143177 1 Fitting, Test
33 2752461 1 Hose
34 2220852 2 Fitting, Straight ORB/FL
35 2753197 1 Hose
36 2753196 1 Hose
37 2220490 2 Fitting, Tee FL/FL
38 2753442 2 Hose
40 1001179079 1 Hose
41 2753195 1 Hose
42 2753231 1 Hose
43 2753010 2 Hose
44 2752468 1 Hose
45 2752723 1 Hose
46 2753274 1 Hose
47 2753192 1 Hose
48 2752494 1 Hose
49 2753008 1 Hose
50 2221086 4 Fitting, Test
306 H800AJ 31222338



SECTION 7 - HYDRAULIC

ITEM PART NUMBER QTY DESCRIPTION REV
53 1001136881 1 Fitting, 45 ORB/FG
55 2220472 2 Fitting, 90 ORB/FL
56 2753123 1 Hose
58 2221034 1 Fitting, Tee FL/FL/ORB
59 2752768 1 Hose
60 2752930 1 Hose
61 4567139 1 Tube
62 2752484 1 Hose
65 2753189 2 Hose
66 2752767 1 Hose
67 2752766 1 Hose
68 2753190 1 Hose
69 2753191 1 Hose
70 2752978 1 Hose
72 1001159707 2 Hose
77 2220501 2 Fitting, 45 ORB/FL
78 4567757 1 Tube
79 4100062 4 Protection, Hose (Not Shown - Located at Tower Boom Power
Track)
80 2220947 1 Fitting, O-Ring FL
81 2221036 1 Fitting, 90 ORB/FL
82 2220950 1 Fitting, 45 ORB/FL
87 2220603 4 Fitting, Straight ORB/FL
96 2220468 1 Fitting, Straight JIC/ORB
97 1001215289 1 Fitting, Tee JIC/ORB/JIC

31222338 H800AJ 307



SECTION 7 - HYDRAULIC
FIGURE 7-4. TOW HYDRAULIC DIAGRAM

REF. MAIN VALVE

1
4 REF: TOW SELECTOR VALVE
N 5]
4
4
SWIVEL PORTS
33—
;
-
C:::# O O O @
STEER CYLINDER STEER CYLINDER
ART_1001157401

308 H800AJ

31222338



SECTION 7 - HYDRAULIC

FIGURE 7-4. TOW HYDRAULIC DIAGRAM

ITEM PART NUMBER QTY DESCRIPTION REV
1001157401 Ref TOW HYDRAULIC DIAGRAM B
1 2220238 1 Fitting, Plug ORB
2 2110608 2 Fitting, Straight ORFS/ORB
3 2170706 2 Fitting, Tee ORFS/ORFS/ORFS
4 2753879 2 Hose

31222338 H800AJ 309






SECTION 8 - ELECTRICAL

SECTION 8 - ELECTRICAL

31222338 H800AJ 311



SECTION 8 - ELECTRICAL

FIGURE 8-1. AC BOX AT PLATFORM INSTALLATION - 110V GFI RECEPTACLE (ALL SPECS EXCEPT
AUSTRALIAN, CE & UK CA SPECS)

\%Q

o
o
o

&

\
/T

4

@

ART_0272259

312 HB800AJ 31222338



SECTION 8 - ELECTRICAL

FIGURE 8-1. AC BOX AT PLATFORM INSTALLATION - 110V GFI RECEPTACLE (ALL SPECS EXCEPT
AUSTRALIAN, CE & UK CA SPECS)

ITEM PART NUMBER QTY DESCRIPTION REV
0272259 Ref AC BOX AT PLATFORM INSTALLATION - 110V GFI C

RECEPTACLE

1 0860038 1 Box, Switch

2 4460346 1 Receptacle

3 1001110873 1 Shield, Cover

4 4460051 1 Connector, Strain Relief

5 1001213584 1 Plug, Male

7 3910610 4 Screw #6 x 5/8

8 4760600 4 Washer #6

9 3960422 1 Gasket

10 4460315 3 Terminal, Spade

11 1001213585 1 Receptacle, Female

18 4460205 1 Plug, Male

31222338 H800AJ 313



SECTION 8 - ELECTRICAL

FIGURE 8-2. AC BOX AT PLATFORM INSTALLATION - 110V IEC YELLOW (CE & UK CA SPECS)
(MACHINES WITHOUT 4000W GENERATOR)

(REF. LOCATED ON ENGINE SIDE HOOD)

314 HB800AJ 31222338



SECTION 8 - ELECTRICAL

FIGURE 8-2. AC BOX AT PLATFORM INSTALLATION - 110V IEC YELLOW (CE & UK CA SPECS)
(MACHINES WITHOUT 4000W GENERATOR)

ITEM PART NUMBER QTY DESCRIPTION REV
1001091969 Ref AC BOX AT PLATFORM INSTALLATION - 110V IEC YELLOW D
1 0100020 AR Sealant, Pipe
2 0275216 1 Receptacle Box Kit (See Separate Breakdown in this Section)
3 0700408 2 Bolt M4 x 16
4 3290405 2 Nut M4
5 1001101196 1 Adapter
6 4811400 4 Washer M4
7 1001101191 1 Connector, Strain Relief
8 0641416 2 Bolt 1/4 x 2
9 1705325 2 Decal - 110V
10 3311405 2 Nut 1/4
11 4711400 4 Washer 1/4
12 1001193018 1 Bracket

31222338 H800AJ 315



SECTION 8 - ELECTRICAL
FIGURE 8-3. AC BOX AT PLATFORM INSTALLATION - 110V IEC YELLOW (CE & UK CA SPECS)
(MACHINES WITH 4000W GENERATOR)

SR
IR

7580

_—
e -

ART_1001206253

HB800AJ 31222338

316



SECTION 8 - ELECTRICAL

FIGURE 8-3. AC BOX AT PLATFORM INSTALLATION - 110V IEC YELLOW (CE & UK CA SPECS)
(MACHINES WITH 4000W GENERATOR)

ITEM PART NUMBER QTY DESCRIPTION REV
1001206253 Ref AC BOX AT PLATFORM INSTALLATION - 110V IEC 60309 A
YELLOW WITHOUT 4000W GENERATOR
1 0100020 AR Sealant, Pipe
2 0641416 2 Bolt 1/4 x 2
3 0700408 2 Bolt M4 x 16
4 0861781 1 Box, Switch
5 1705325 1 Decal - 110V
6 3290405 2 Nut M4
7 3311405 2 Nut 1/4
8 4461198 1 Receptacle
9 4711400 4 Washer 1/4
10 4811400 4 Washer M4
11 1001101191 1 Connector, Strain Relief
12 1001101196 1 Adapter
13 1001193018 1 Bracket, AC Receptacle

31222338 H800AJ 317



SECTION 8 - ELECTRICAL

FIGURE 8-4. AC BOX AT PLATFORM INSTALLATION - 220V (ANSI, CSA & JAPANESE SPECS)

31222338

H800AJ

318



SECTION 8 - ELECTRICAL

FIGURE 8-4. AC BOX AT PLATFORM INSTALLATION - 220V (ANSI, CSA & JAPANESE SPECS)

ITEM PART NUMBER QTY DESCRIPTION REV
0272260 Ref AC BOX AT PLATFORM INSTALLATION - 220V C
1 0860038 1 Box, Switch
2 4460125 1 Receptacle
3 4060092 1 Shield
4 4460051 1 Connector, Strain Relief
5 1001213584 2 Plug, Male
7 3910610 4 Screw #6 x 5/8
8 4760600 4 Washer #6
9 3960422 1 Gasket
10 4460315 1 Terminal, Spade
11 1001213585 1 Receptacle, Female
18 4460233 1 Plug, Male
31222338 HB00AJ 319



SECTION 8 - ELECTRICAL

FIGURE 8-5. AC BOX AT PLATFORM INSTALLATION - 220V IEC BLUE (CE & UK CA SPECS)
(MACHINES WITHOUT 4000W GENERATOR)

(REF. LOCATED ON ENGINE SIDE HOOD)

320 HB800AJ 31222338



SECTION 8 - ELECTRICAL

FIGURE 8-5. AC BOX AT PLATFORM INSTALLATION - 220V IEC BLUE (CE & UK CA SPECS)
(MACHINES WITHOUT 4000W GENERATOR)

ITEM PART NUMBER QTY DESCRIPTION REV
1001091970 Ref AC BOX AT PLATFORM INSTALLATION - 220V IEC BLUE D
1 0100020 AR Sealant, Pipe
2 0275217 1 Receptacle Box Kit (See Separate Breakdown in this Section)
3 0700408 2 Bolt M4 x 16
4 3290405 2 Nut M4
5 1001101196 1 Adapter
6 4811400 4 Washer M4
7 1001101191 1 Connector, Strain Relief
8 0641416 2 Bolt 1/4 x 2
9 3311405 2 Nut 1/4
10 4711400 4 Washer 1/4
11 1001193018 1 Bracket
12 3251242 2 Decal - 240V/50Hz
31222338 HB00AJ 321



SECTION 8 - ELECTRICAL

FIGURE 8-6. AC BOX AT PLATFORM INSTALLATION - 220V IEC BLUE (CE & UK CA SPECS)
(MACHINES WITH 4000W GENERATOR)

ART_1001206254

322 HB800AJ 31222338



SECTION 8 - ELECTRICAL

FIGURE 8-6. AC BOX AT PLATFORM INSTALLATION - 220V IEC BLUE (CE & UK CA SPECS)
(MACHINES WITH 4000W GENERATOR)

ITEM PART NUMBER QTY DESCRIPTION REV
1001206254 Ref AC BOX AT PLATFORM INSTALLATION - 220V IEC BLUE A
1 0100020 AR Sealant, Pipe
2 0641416 2 Bolt 1/4 x 2
3 0700408 2 Bolt M4 x 16
4 0861781 1 Box, Switch
5 3251242 1 Decal - 240V/50Hz
6 3290405 2 Nut M4
7 3311405 2 Nut 1/4
8 4461201 1 Receptacle
9 4711400 4 Washer 1/4
10 4811400 4 Washer M4
11 1001101191 1 Connector, Strain Relief
12 1001101196 1 Adapter
13 1001193018 1 Bracket, AC Receptacle
31222338 HB00AJ 323



SECTION 8 - ELECTRICAL

FIGURE 8-7. AC BOX AT PLATFORM INSTALLATION - 220V CEE7 2X4 POST GROUND (CE & UK CA
SPECS) (MACHINES WITHOUT 4000W GENERATOR)

M

Zx —_—
L

LOCATED AT GROUND

=

S ~— /
AN = NN /
NP v\ 5/
= < A\ S A-ﬁ,"\/' S/
S

—

324 HB800AJ 31222338



SECTION 8 - ELECTRICAL

FIGURE 8-7. AC BOX AT PLATFORM INSTALLATION - 220V CEE7 2X4 POST GROUND (CE & UK CA
SPECS) (MACHINES WITHOUT 4000W GENERATOR)

ITEM PART NUMBER QTY DESCRIPTION REV
1001091973 Ref AC BOX AT PLATFORM INSTALLATION - 220V CEE7 2X4 BOX F
POST GROUND
1 0100020 AR Sealant, Pipe
2 0275452 1 Receptacle Box Kit (See Separate Breakdown in this Section)
3 0700408 4 Bolt M4 x 16
4 3290405 4 Nut M4
5 1001101197 1 Adapter
6 4811400 8 Washer M4
7 1001101191 1 Connector, Strain Relief
8 0641416 2 Bolt 1/4 x 2
9 3311405 2 Nut 1/4
10 4711400 4 Washer 1/4
11 1001193018 1 Bracket
12 3251242 2 Decal - 240V/50Hz
13 4460806 2 Terminal, Fork (Not Shown)
14 1001205958 1 Terminal (Not Shown)

31222338 H800AJ 325



SECTION 8 - ELECTRICAL

FIGURE 8-8. AC BOX AT PLATFORM INSTALLATION - 220V CEE7 2X4 POST GROUND (CE & UK CA
SPECS) (MACHINES WITH 4000W GENERATOR)

ART_1001206250

326 HB800AJ 31222338



SECTION 8 - ELECTRICAL

FIGURE 8-8. AC BOX AT PLATFORM INSTALLATION - 220V CEE7 2X4 POST GROUND (CE & UK CA
SPECS) (MACHINES WITH 4000W GENERATOR)

ITEM PART NUMBER QTY DESCRIPTION REV
1001206250 Ref AC BOX AT PLATFORM INSTALLATION - 220V CEE7 2X4 BOX A
POST GROUND
1 0100020 AR Sealant, Pipe
2 0641416 2 Bolt 1/4 x 2
3 0700408 4 Bolt M4 x 16
4 0861731 1 Box, Switch
5 3251242 1 Decal - 240V/50Hz
6 3290405 4 Nut M4
7 3311405 2 Nut 1/4
8 4460806 2 Terminal, Fork (Not Shown)
9 4461244 1 Receptacle
10 4711400 4 Washer 1/4
11 4811400 8 Washer M4
12 1001101191 1 Connector, Strain Relief
13 1001101197 1 Adapter
14 1001193018 1 Bracket, AC Receptacle
15 1001205958 1 Terminal (Not Shown)

31222338 H800AJ 327



SECTION 8 - ELECTRICAL

FIGURE 8-9. AC BOX AT PLATFORM INSTALLATION - 220V CEE7 2X4 SIDE GROUND (CE & UK CA
SPECS) (MACHINES WITHOUT 4000W GENERATOR)

(REF. LOCATED ON ENGINE
SIDE HOOD)

ART_1001091974

328 HB800AJ 31222338



SECTION 8 - ELECTRICAL

FIGURE 8-9. AC BOX AT PLATFORM INSTALLATION - 220V CEE7 2X4 SIDE GROUND (CE & UK CA
SPECS) (MACHINES WITHOUT 4000W GENERATOR)

ITEM PART NUMBER QTY DESCRIPTION REV
1001091974 Ref AC BOX AT PLATFORM INSTALLATION - 220V CEE7 2X4 BOX F
SIDE GROUND
1 0100020 AR Sealant, Pipe
2 0275453 1 Receptacle Box Kit (See Separate Breakdown in this Section)
3 0700408 4 Bolt M4 x 16
4 3290405 4 Nut M4
5 1001101197 1 Adapter
6 4811400 8 Washer M4
7 1001101191 1 Connector, Strain Relief
8 0641416 2 Bolt 1/4 x 2
9 3311405 2 Nut 1/4
10 4711400 4 Washer 1/4
11 1001193018 1 Bracket
12 3251242 2 Decal - 240V/50Hz
13 4460806 2 Terminal, Fork (Not Shown)
14 1001205958 1 Terminal (Not Shown)

31222338 H800AJ 329



SECTION 8 - ELECTRICAL

FIGURE 8-10. AC BOX AT PLATFORM INSTALLATION - 220V CEE7 2X4 SIDE GROUND (CE & UK CA
SPECS) (MACHINES WITH 4000W GENERATOR)

ART_1001206251

330 HB800AJ 31222338



SECTION 8 - ELECTRICAL

FIGURE 8-10. AC BOX AT PLATFORM INSTALLATION - 220V CEE7 2X4 SIDE GROUND (CE & UK CA
SPECS) (MACHINES WITH 4000W GENERATOR)

ITEM PART NUMBER QTY DESCRIPTION REV
1001206251 Ref AC BOX AT PLATFORM INSTALLATION - 220V CEE7 2X4 BOX A
SIDE GROUND
1 0100020 AR Sealant, Pipe
2 0641416 2 Bolt 1/4 x 2
3 0700408 4 Bolt M4 x 16
4 0861731 1 Box, Switch
5 3251242 1 Decal - 240V/50Hz
6 3290405 4 Nut M4
7 3311405 2 Nut 1/4
8 4460806 2 Terminal, Fork (Not Shown)
9 4461245 1 Receptacle
10 4711400 4 Washer 1/4
11 4811400 8 Washer M4
12 1001101191 1 Connector, Strain Relief
13 1001101197 1 Adapter
14 1001193018 1 Bracket, AC Receptacle
15 1001205958 1 Terminal (Not Shown)

31222338 H800AJ 331



SECTION 8 - ELECTRICAL

FIGURE 8-11. AC BOX AT PLATFORM INSTALLATION - 220V AFSINT 107 (CE & UK CA SPECS)
(MACHINES WITHOUT 4000W GENERATOR)

(REF. LOCATED ON ENGINE
SIDE HOOD)

ART_1001091975

332 HB800AJ 31222338



SECTION 8 - ELECTRICAL

FIGURE 8-11. AC BOX AT PLATFORM INSTALLATION - 220V AFSINT 107 (CE & UK CA SPECS)
(MACHINES WITHOUT 4000W GENERATOR)

ITEM PART NUMBER QTY DESCRIPTION REV
1001091975 Ref AC BOX AT PLATFORM INSTALLATION - 220V AFSINT 107 2X4 F

BOX KEYED GROUND

1 0100020 AR Sealant, Pipe

2 0275454 1 Receptacle Box Kit (See Separate Breakdown in this Section)

3 0700408 4 Bolt M4 x 16

4 3290405 4 Nut M4

5 1001101197 1 Adapter

6 4811400 8 Washer M4

7 1001101191 1 Connector, Strain Relief

8 0641416 2 Bolt 1/4 x 2

9 3311405 2 Nut 1/4

10 4711400 4 Washer 1/4

11 1001193018 1 Bracket

12 3251242 2 Decal - 240V/50Hz

13 1001205958 3 Terminal (Not Shown)

31222338 H800AJ 333



SECTION 8 - ELECTRICAL

FIGURE 8-12. AC BOX AT PLATFORM INSTALLATION - 220V AFSINT 107 (CE & UK CA SPECS)
(MACHINES WITH 4000W GENERATOR)

ART_1001206252

334 HB800AJ 31222338



SECTION 8 - ELECTRICAL

FIGURE 8-12. AC BOX AT PLATFORM INSTALLATION - 220V AFSINT 107 (CE & UK CA SPECS)
(MACHINES WITH 4000W GENERATOR)

ITEM PART NUMBER QTY DESCRIPTION REV
1001206252 Ref AC BOX AT PLATFORM INSTALLATION - 220V AFSINT 107 2x4 A

BOX KEYED GROUND

1 0100020 AR Sealant, Pipe

2 0641416 2 Bolt 1/4 x 2

3 0700408 4 Bolt M4 x 16

4 0861731 1 Box, Switch

5 3251242 1 Decal - 240V/50Hz

6 3290405 4 Nut M4

7 3311405 2 Nut 1/4

8 4461246 1 Receptacle

9 4711400 4 Washer 1/4

10 4811400 8 Washer M4

11 1001101191 1 Connector, Strain Relief

12 1001101197 1 Adapter

13 1001193018 1 Bracket, AC Receptacle

14 1001205958 3 Terminal (Not Shown)

31222338 HB00AJ 335



SECTION 8 - ELECTRICAL

FIGURE 8-13. AC BOX AT PLATFORM INSTALLATION - BOX WITH COVER (ANSI EXPORT,
AUSTRALIAN, CHINA & JAPANESE SPECS)

0

ART_1001206255

336 HB800AJ 31222338



SECTION 8 - ELECTRICAL

FIGURE 8-13. AC BOX AT PLATFORM INSTALLATION - BOX WITH COVER (ANSI EXPORT,
AUSTRALIAN, CHINA & JAPANESE SPECS)

ITEM PART NUMBER QTY DESCRIPTION REV
1001206255 Ref AC BOX AT PLATFORM INSTALLATION - BOX WITH COVER A
(2X4 BOX) WITH 4000W GENERATOR
1 0100020 AR Sealant, Pipe
2 0641416 2 Bolt 1/4 x 2
3 0700408 4 Bolt M4 x 16
4 0861731 1 Box, Switch
5 1670603 1 Cover
6 3251242 1 Decal - 240V-50Hz
7 3290405 4 Nut M4
8 3311405 2 Nut 1/4
10 4711400 4 Washer 1/4
11 4811400 8 Washer M4
12 1001101191 1 Connector, Strain Relief
13 1001101197 1 Adapter
14 1001193018 1 Bracket, AC Receptacle

31222338 H800AJ 337



SECTION 8 - ELECTRICAL

FIGURE 8-14. AC BOX AT PLATFORM INSTALLATION - 240V RECEPTACLE (WITH 4000W
GENERATOR) (ALL SPECS EXCEPT ANSI & CSA SPECS)

fm— i

e

N

= ...%. 4 \l\”‘\\v\'

’/4! 4‘\ .
\)

/)

ART_1001171131

31222338

H800AJ

338



SECTION 8 - ELECTRICAL

FIGURE 8-14. AC BOX AT PLATFORM INSTALLATION - 240V RECEPTACLE (WITH 4000W
GENERATOR) (ALL SPECS EXCEPT ANSI & CSA SPECS)

ITEM PART NUMBER QTY DESCRIPTION REV
1001171131 Ref AC BOX AT PLATFORM INSTALLATION - 240V RECEPTACLE B
1 3910606 4 Screw 6 x 3/8
2 3960422 1 Gasket
3 4240018 AR Tie-Strap (Not Shown)
4 4460425 1 Connector, Strain Relief
5 1001176862 1 Receptacle
7 1001110872 1 Cover, Receptacle
8 1001159120 1 Receptacle/Breaker Box Assembly
8 1001148675 1 Box, Receptacle
8 1001159118 1 Breaker GFCI 30Amp 240VAC
8 4460612 1 Connector, Strain Relief
8 1001159119 1 Connector (Between Boxes)
9 1705374 1 Decal - 240V/60Hz
31222338 H800AJ 339



SECTION 8 - ELECTRICAL

FIGURE 8-15. AC BOX AT PLATFORM INSTALLATION - 240V RECEPTACLE (WITH 7500W
SKYPOWER GENERATOR) (ANSI & CSA SPECS)

ART_1001159121

31222338

H800AJ

340



SECTION 8 - ELECTRICAL

FIGURE 8-15. AC BOX AT PLATFORM INSTALLATION - 240V RECEPTACLE (WITH 7500W
SKYPOWER GENERATOR) (ANSI & CSA SPECS)

ITEM PART NUMBER QTY DESCRIPTION REV
1001159121 Ref AC BOX AT PLATFORM INSTALLATION - 240V RECEPTACLE B
1 3910606 4 Screw 6 x 3/8
2 3960422 1 Gasket
3 4240018 AR Tie-Strap (Not Shown)
4 4460425 1 Connector, Strain Relief
5 4460958 1 Receptacle
7 1001110872 1 Cover, Receptacle
8 1001159120 1 Receptacle/Breaker Box Assembly
8 1001148675 1 Box, Receptacle
8 1001159118 1 Breaker Box Assembly
8 4460612 1 Connector, Strain Relief
8 1001159119 1 Connector (Between Boxes)
9 1705374 1 Decal - 240V/60Hz
31222338 HB00AJ 341



SECTION 8 - ELECTRICAL

FIGURE 8-16. AC BOX AT PLATFORM MID-BOOM PLUG INSTALLATION (WITHOUT 7500W
SKYPOWER GENERATOR) (ALL SPECS EXCEPT ANSI & CSA SPECS)

ART_0256202

342 HB800AJ 31222338



SECTION 8 - ELECTRICAL

FIGURE 8-16. AC BOX AT PLATFORM MID-BOOM PLUG INSTALLATION (WITHOUT 7500W
SKYPOWER GENERATOR) (ALL SPECS EXCEPT ANSI & CSA SPECS)

ITEM PART NUMBER QTY DESCRIPTION REV
0256202 Ref AC BOX AT PLATFORM MID-BOOM PLUG INSTALLATION D
5 1001213584 1 Plug
11 1001213585 1 Receptacle

31222338 H800AJ 343



SECTION 8 - ELECTRICAL

FIGURE 8-17. AC BOX AT PLATFORM MID-BOOM PLUG INSTALLATION (WITH 7500W SKYPOWER
GENERATOR)

/T

344 HB800AJ 31222338



SECTION 8 - ELECTRICAL
FIGURE 8-17. AC BOX AT PLATFORM MID-BOOM PLUG INSTALLATION (WITH 7500W SKYPOWER

GENERATOR)
ITEM PART NUMBER QTY DESCRIPTION REV
0272433 Ref AC CABLE INSTALLATION - 110V/220V D
1 1001218622 1 Plug, Male
2 1001218623 1 Plug, Female

31222338 H800AJ 345



SECTION 8 - ELECTRICAL

FIGURE 8-18. AC BREAKER BOX INSTALLATION - WITH 2 BREAKERS (CE & UK CA SPECS WITH
4000W GENERATOR)

SEE ACBOX
AT PLATFORM
INSTALLATION

ART_1001236962

346 HB800AJ 31222338



SECTION 8 - ELECTRICAL
FIGURE 8-18. AC BREAKER BOX INSTALLATION - WITH 2 BREAKERS (CE & UK CA SPECS WITH

4000W GENERATOR)
ITEM PART NUMBER QTY DESCRIPTION REV
1001236962 Ref AC BREAKER BOX INSTALLATION A
1 0100011 AR Compound, Locking
2 0641406 4 Bolt 1/4 x 3/4
3 3311405 2 Nut 1/4
4 4711400 6 Washer 1/4
5 1001165368 1 Breaker Box Kit - With 2 Breakers (See Separate Breakdown in
this Section)
6 1001213584 1 Plug, Male
7 1001213585 1 Receptacle, Female
8 1001229080 1 Bracket
9 4240099 AR Tie-Strap (Not Shown)

31222338 H800AJ 347



SECTION 8 - ELECTRICAL
FIGURE 8-19. AC BREAKER BOX INSTALLATION - WITH 2 BREAKERS (BRAZIL SPECS)

SEE ACBOX
AT PLATFORM
INSTALLATION

ART_1001171016

348 HB800AJ 31222338



SECTION 8 - ELECTRICAL

FIGURE 8-19. AC BREAKER BOX INSTALLATION - WITH 2 BREAKERS (BRAZIL SPECS)

ITEM PART NUMBER QTY DESCRIPTION REV
1001171016 Ref AC BREAKER BOX INSTALLATION A
1 0641406 2 Bolt 1/4 x 3/4
2 0903697 1 Bracket
3 3311405 2 Nut 1/4
4 4711400 4 Washer 1/4
5 1001109654 1 Breaker Box Kit - With 2 Breakers (See Separate Breakdown in
this Section)

31222338 H800AJ 349



SECTION 8 - ELECTRICAL

FIGURE 8-20. AC BREAKER BOX INSTALLATION - WITH 3 BREAKERS (CE & UK CA SPECS WITH
4000W GENERATOR)

SEE ACBOX
AT PLATFORM
INSTALLATION

ART_1001234588

350 HB800AJ 31222338



SECTION 8 - ELECTRICAL
FIGURE 8-20. AC BREAKER BOX INSTALLATION - WITH 3 BREAKERS (CE & UK CA SPECS WITH

4000W GENERATOR)
ITEM PART NUMBER QTY DESCRIPTION REV
1001234588 Ref AC BREAKER BOX INSTALLATION A
1 0100011 AR Compound, Locking
2 0641406 4 Bolt 1/4 x 3/4
3 3311405 2 Nut 1/4
4 4711400 6 Washer 1/4
5 1001205690 1 Breaker Box Kit - With 3 Breakers (See Separate Breakdown in
this Section)
6 1001213584 1 Plug, Male
7 1001213585 1 Receptacle, Female
8 1001229080 1 Bracket
9 4240099 AR Tie-Strap (Not Shown)

31222338 H800AJ 351



SECTION 8 - ELECTRICAL

FIGURE 8-21. BATTERY CABLES INSTALLATION

[ /
KA /) ) PR
AN A)

7,

0
Lg%

Y iy
Jokf)
A7) ¥
oY Vi >/ ////
7 \\\\\%} /

v/
farkli//

31222338

H800AJ

352



SECTION 8 - ELECTRICAL
FIGURE 8-21. BATTERY CABLES INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
1001231700 Ref BATTERY CABLES INSTALLATION G
64 1001231685 1 Battery Stack Harness (RH) (See Separate Breakdown in this
Section)
65 1001231686 1 Battery Stack Harness (LH) (See Separate Breakdown in this
Section)
66 1001232840 1 Cable Equalizer LED (LH)
66 4460910 1 Receptacle, Female - 3 Position
66 1001126011 3 Terminal
66 4460911 1 Plug, Male - 3 Position
66 1001126008 3 Terminal
67 1001232841 1 Cable Equalizer LED (RH)
67 4460910 1 Receptacle, Female - 3 Position
67 1001126011 3 Terminal
67 4460911 1 Plug, Male - 3 Position
67 1001126008 3 Terminal
69 4460496 2 Washer
70 4460497 2 Nut
71 1001222336 1 Control, SOC Monitor
72 1001225131 5 Temperature Sensor Harness
74 1001227080 1 Terminator, Electrical
75 1001233825 2 Connector, Strain Relief
76 2400080 6 Fuse - 1 Amp
77 1001234313 8 Fuse - 7.5 Amp
79 1001225557 4 Boot (Black)
80 1001225558 5 Boot (Red)
81 4240032 AR Tie-Strap (Not Shown)
100 1001233440 1 Battery Connect Cable Kit (Not Shown)
101 1001222379 1 Cable, Battery Jumper (+)
102 1001222380 1 Cable, Battery Jumper (-)
500 1001233448 2 Battery Box Cable Kit (Not Shown)
501 1001231425 2 Cable, Battery Jumper (+) (1 Per Kit)
502 1001231426 2 Cable, Battery Jumper (-) (1 Per Kit)
503 1001231481 2 Cable, Battery Bulkhead (+) (1 Per Kit)
504 1001231482 2 Cable, Battery Bulkhead (-) (1 Per Kit)
505 1001231514 2 Cable, Battery Jumper (+) (1 Per Kit)
506 1001231515 2 Cable, Battery Jumper (-) (1 Per Kit)
507 1001231519 2 Cable, 84V Short (1 Per Kit)
508 1001231520 2 Cable, 84V MID (1 Per Kit)
509 1001231521 2 Cable, 84V Long (1 Per Kit)
510 1001231522 2 Cable, 84V Bulkhead (1 Per Kit)
31222338 H800AJ 353



SECTION 8 - ELECTRICAL
FIGURE 8-22. BATTERY STACK HARNESS (LH)

)
(@) / 3
R X3438
\ / BATT BOX
MAIN

6 /
X353 4
voLT .
voLT >~ FC382-2
! (/% 12V sIG 10
(1% = FUSE  FC380-2
X378 ' ii-// \\ i
24VEQ ) 8 a\V FUSE 10
x:és R FC380-1
48V SIG
d OUTPUT FUSE
s\
o FC382-1
,Q\; 12V SIG 10
FC381-2
36V SIG
3 FUSE
SN312 s
Sﬁx& o 9  FC381-1
A Fca23-1 36VSIG
SNSR3 7 BTEMp FUSE
X374 4FUSE
EQ GRD
9
10
FC424-1
FC383: HALF STK
24V SIG FUSE
FUSE
X4258B 9
BOX
FC424-2
FC422-1 3 FUSE DISCT  YALF STK
’ FC423-2 BTEMP FUSE
BTEMP 3 FUSE
X379 > 4FUSE 5
12VEQ & e
BOX
DISCT
6
X384
“ EQLR
\ GRD

P

ART_1001231686

354 H800AJ

31222338



SECTION 8 - ELECTRICAL
FIGURE 8-22. BATTERY STACK HARNESS (LH)

ITEM PART NUMBER QTY DESCRIPTION REV
1001231686 Ref BATTERY STACK HARNESS B
1 4460019 4 Terminal, Ring
2 4460891 2 Plug, Male - 2 Position
2 4460465 4 Socket, Female
3 1001112612 1 Connector - 9 Position
3 4460464 5 Pin, Male
3 4460466 4 Plug, Terminal
4 4461157 1 Receptacle, Female - 2 Position
4 4460850 2 Terminal
5 4460742 1 Plug, Male - 2 Position
5 4460790 2 Terminal
6 4460256 3 Terminal, Ring
7 4461261 1 Plug, Male - 1 Position
7 4460509 1 Socket, Female
8 1001116810 1 Plug, Male - 4 Position
8 4460509 8 Socket, Female
9 8220051 6 Terminal
10 8220043 8 Terminal
31222338 HB00AJ 355



SECTION 8 - ELECTRICAL
FIGURE 8-23. BATTERY STACK HARNESS (RH)

2
X370 12
72VEQ FC357-1
48V SIG
12 FUSE
Y FC357-2 12
12 48VsiG FC358-1
FC3s59.1 FUSE 6%:;(’
72V SIG 12
FUSE FC358-2
FC420-1 60V SIG
BTEMP 2 Fuse 12
FUSE FC360-1
12 84V SIG
FC359-2 FUSE
72V SIG
FUSE 1
FC 360-2 FC356-2
84V SIG SOC FUSE
11

11 Fcazo0-2
FC419-2 FC356-1 BTEMP2
FC419-1 gTEMp1 SOCFUSE  FUSE
BTEMP 1 FUSE

FUSE

SN309
TEMP
SNSR 1 1
X355
SoC
PWR 2 SN287
T
84V EQ

ART_1001231685

356 HB800AJ 31222338



SECTION 8 - ELECTRICAL
FIGURE 8-23. BATTERY STACK HARNESS (RH)

ITEM PART NUMBER QTY DESCRIPTION REV
1001231685 Ref BATTERY STACK HARNESS A
1 4460256 3 Terminal, Ring
2 4460019 4 Terminal, Ring
3 4460891 2 Plug, Male - 2 Position
3 4460465 4 Socket, Female
4 4460539 1 Plug, Male - 3 Position
4 4460465 3 Socket, Female
5 4461157 1 Receptacle, Female - 2 Position
5 4460850 2 Terminal
6 4460742 1 Plug, Male - 2 Position
6 4460790 2 Terminal
7 4460836 1 Plug, Male - 12 Position
7 4460465 9 Socket, Female
7 4460466 3 Plug, Terminal
8 4460950 1 Receptacle, Female - 12 Position
8 4460464 9 Pin, Male
8 4460466 3 Plug, Terminal
9 1001112612 1 Connector - 9 Position
9 4460464 5 Pin, Male
10 4460884 1 Plug, Male - 4 Position
10 4460465 4 Socket, Female
11 8220051 6 Terminal
12 8220043 8 Terminal
13 4461261 1 Plug, Male - 1 Position
13 4460509 1 Socket, Female
14 1001116810 1 Plug, Male - 4 Position
14 4460509 8 Socket, Female
31222338 HB00AJ 357



SECTION 8 - ELECTRICAL

FIGURE 8-24. BOOM VALVE HARNESS

O

2
ua‘;nﬂ 103
S
L X318
R TO CONSOLE
BOX

% 102
g MS79
s\\(‘ GND BUSS
bt
N N\A
“"“““
\/ T\
/
7 !' 2
6 JIBDN VLV
HV71
JIB UP VLV /¢ /‘/é/; 101
101 // PLA!I"YJGPQVLV
PLA:" ‘gdovw // /'
101
101 HV74
ik PLAT RHT VLV
PLATLFT VLV
ART_1001222047
358 HB800AJ

31222338



SECTION 8 - ELECTRICAL

FIGURE 8-24. BOOM VALVE HARNESS

ITEM PART NUMBER QTY DESCRIPTION REV
1001222047 Ref BOOM VALVE HARNESS B

1 4460852 1 Connector, Buss - 8 Position

101 4460891 6 Plug, Male - 2 Position

101 4460465 12 Socket, Female

102 4460851 1 Plug, Male - 8 Position

102 4460465 8 Socket, Female

103 1001190577 1 Plug, Male - 8 Position

103 1001126008 7 Socket, Female

103 4460518 1 Plug, Terminal

31222338 H800AJ 359



SECTION 8 - ELECTRICAL
FIGURE 8-25. BOOM CABLES INSTALLATION (MACHINES WITHOUT GENERATOR)

360 HB800AJ 31222338



SECTION 8 - ELECTRICAL

FIGURE 8-25. BOOM CABLES INSTALLATION (MACHINES WITHOUT GENERATOR)

ITEM PART NUMBER QTY DESCRIPTION REV
1001223433 Ref BOOM CABLES INSTALLATION D
1 0100011 AR Compound, Locking
2 0641612 4 Bolt 3/8 x 1-1/2
3 1320256 1 Clamp, Block
4 4711600 4 Washer 3/8
5 4922216 1 AC Cable, 10/3 (Main Boom)
6 4922217 1 AC Cable, 10/3 (Tower Boom)
7 4922578 2 Cable, Main Boom Elevation Limit Switch
8 1001222055 1 Boom Cable - Tower Boom (See Separate Breakdown in this
Section)
9 1001227356 1 Boom Cable - Main Boom (See Separate Breakdown in this
Section)
10 1001227359 1 Tilt Sensor Harness
10 1001097051 1 Connector - 4 Position
10 1001097082 3 Terminal

31222338 H800AJ 361



SECTION 8 - ELECTRICAL
FIGURE 8-26. BOOM CABLES INSTALLATION (AUSTRALIAN SPECS WITH 4000W GENERATOR)

TOBOOM
LENGTH
LMt
SWITCH

TO PLATFORM

>

TO GROUND

362 HB800AJ 31222338



SECTION 8 - ELECTRICAL

FIGURE 8-26. BOOM CABLES INSTALLATION (AUSTRALIAN SPECS WITH 4000W GENERATOR)

ITEM PART NUMBER QTY DESCRIPTION REV
1001227853 Ref BOOM CABLES INSTALLATION D
1 0100011 AR Compound, Locking
2 0641612 4 Bolt 3/8 x 1-1/2
3 1320256 1 Clamp, Block
4 4711600 4 Washer 3/8
5 4922219 1 AC Cable - 10/3 (Main Boom)
6 4922220 1 AC Cable - 10/3 (Tower Boom)
7 4922578 2 Cable, Main Boom Elevation Limit Switch
8 1001222055 1 Boom Cable - Tower Boom (See Separate Breakdown in this
Section)
9 1001227356 1 Boom Cable - Main Boom (See Separate Breakdown in this
Section)
10 1001227359 1 Tilt Sensor Harness
10 1001097051 1 Connector - 4 Position
10 1001097082 3 Terminal
11 4240099 AR Tie-Strap (Not Shown)

31222338 H800AJ 363



SECTION 8 - ELECTRICAL
FIGURE 8-27. BOOM CABLES INSTALLATION (CE & UK CA SPECS WITH 4000W GENERATOR)

TOBOOM
LENGTH
LiMIT
SSSSSS

TO PLATFORM

TO GROUND

364 HB800AJ 31222338



SECTION 8 - ELECTRICAL
FIGURE 8-27. BOOM CABLES INSTALLATION (CE & UK CA SPECS WITH 4000W GENERATOR)

ITEM PART NUMBER QTY DESCRIPTION REV
1001227850 Ref BOOM CABLES INSTALLATION D
1 0100011 AR Compound, Locking
2 0641612 4 Bolt 3/8 x 1-1/2
3 1320256 1 Clamp, Block
4 4711600 4 Washer 3/8
5 4922219 1 AC Cable - 10/3 (Main Boom)
6 4922220 1 AC Cable - 10/3 (Tower Boom)
7 4922578 2 Cable, Main Boom Elevation Limit Switch
8 4922579 1 Boom Length Harness (Tower Boom)
8 4460891 1 Plug, Male - 2 Position
8 4460465 2 Socket, Female
9 4922580 1 Boom Length Harness (Main Boom)
9 4460897 1 Receptacle, Female
9 4460464 2 Pin, Male
10 1001222055 1 Boom Cable - Tower Boom (See Separate Breakdown in this
Section)
11 1001227356 1 Boom Cable - Main Boom (See Separate Breakdown in this
Section)
12 1001227359 1 Tilt Sensor Harness
12 1001097051 1 Connector - 4 Position
12 1001097082 3 Terminal
13 4240099 AR Tie-Strap (Not Shown)

31222338 H800AJ 365



SECTION 8 - ELECTRICAL

FIGURE 8-28. BOOM CABLES INSTALLATION (ALL SPECS EXCEPT CE & UK CA SPECS WITH
7500W GENERATOR)

TOBOOM
LENGTH
LIMIT
SWITCH

TO GROUND
CONTROL
BOX

366 HB800AJ 31222338



SECTION 8 - ELECTRICAL

FIGURE 8-28. BOOM CABLES INSTALLATION (ALL SPECS EXCEPT CE & UK CA SPECS WITH

7500W GENERATOR)
ITEM PART NUMBER QTY DESCRIPTION REV
1001227851 Ref BOOM CABLES INSTALLATION D
1 0100011 AR Compound, Locking
2 0641612 4 Bolt 3/8 x 1-1/2
3 1320256 1 Clamp, Block
4 4711600 4 Washer 3/8
5 4922578 2 Cable, Main Boom Elevation Limit Switch
6 1001125125 1 AC Cable 8/5 (Tower Boom)
7 1001125126 1 AC Cable 8/5 (Main Boom)
8 1001222055 1 Boom Cable - Tower Boom (See Separate Breakdown in this
Section)
9 1001227356 1 Boom Cable - Main Boom (See Separate Breakdown in this
Section)
10 1001227359 1 Tilt Sensor Harness
10 1001097051 1 Connector - 4 Position
10 1001097082 3 Terminal
13 4240099 AR Tie-Strap (Not Shown)

31222338 H800AJ 367



SECTION 8 - ELECTRICAL
FIGURE 8-29. BOOM CABLE - MAIN BOOM

At

368 HB800AJ 31222338



SECTION 8 - ELECTRICAL

FIGURE 8-29. BOOM CABLE - MAIN BOOM

ITEM PART NUMBER QTY DESCRIPTION REV
1001227356 Ref BOOM CABLE - MAIN BOOM A
2 4460464 8 Pin, Male
3 4460465 8 Socket, Female
4 4460466 10 Plug, Terminal
5 4460473 1 Clamp
6 4460508 4 Pin, Male
7 4460509 4 Socket, Female
8 4460865 1 Connector - 19 Position
9 4460866 1 Connector - 19 Position
10 4460943 2 Pin, Male
11 4460944 2 Socket, Female

31222338 H800AJ 369



SECTION 8 - ELECTRICAL

FIGURE 8-30. BOOM CABLE - TOWER BOOM

ART_1001222055

31222338

H800AJ

370



SECTION 8 - ELECTRICAL
FIGURE 8-30. BOOM CABLE - TOWER BOOM

ITEM PART NUMBER QTY DESCRIPTION REV
1001222055 Ref BOOM CABLE - TOWER BOOM C
2 4460465 10 Socket, Female
3 4460865 2 Connector - 19 Position
4 4460509 8 Socket, Female
5 4460473 2 Clamp
6 4460466 10 Plug, Terminal
11 4460944 10 Socket, Female

31222338 H800AJ 371



SECTION 8 - ELECTRICAL

FIGURE 8-31. BREAKER BOX KIT - WITH 2 BREAKERS (CE & UK CA SPECS WITHOUT 4000W
GENERATOR & BRAZIL SPECS)

ART_1001109654

372 HB800AJ 31222338



SECTION 8 - ELECTRICAL

FIGURE 8-31. BREAKER BOX KIT - WITH 2 BREAKERS (CE & UK CA SPECS WITHOUT 4000W
GENERATOR & BRAZIL SPECS)

ITEM PART NUMBER QTY DESCRIPTION REV
1001109654 Ref BREAKER BOX KIT B
1 0861880 1 Box, Breaker
2 1060908 12 ft/ Cable 12/3
3.6m
3 4460956 1 Barrier, Terminal Block End
4 4460957 1 Block, Terminal
5 1001097150 1 Connector, Strain Relief
6 1001101191 1 Connector, Strain Relief
9 1001181045 1 Breaker - 30mA/16Amp

31222338 H800AJ 373



SECTION 8 - ELECTRICAL

FIGURE 8-32. BREAKER BOX KIT - WITH 2 BREAKERS (CE & UK CA SPECS WITH 4000W
GENERATOR) (H800AJ)

ART_1001165368

374 HB800AJ 31222338



SECTION 8 - ELECTRICAL

FIGURE 8-32. BREAKER BOX KIT - WITH 2 BREAKERS (CE & UK CA SPECS WITH 4000W
GENERATOR) (H800AJ)

ITEM PART NUMBER QTY DESCRIPTION REV
1001165368 Ref BREAKER BOX KIT B
2 0861880 1 Box, Circuit Breaker
3 4460956 1 Barrier, Terminal Block End
4 1060545 12 ft/ Cable, Electrical 10/3
3.6m
5 1001101191 2 Connector, Strain Relief
6 4460957 1 Block, Terminal
8 1001181045 1 Breaker 30mA/16Amp

31222338 H800AJ 375



SECTION 8 - ELECTRICAL

FIGURE 8-33. BREAKER BOX KIT - WITH 3 BREAKERS (CE & UK CA SPECS WITH 4000W
GENERATOR)

376 HB800AJ 31222338



SECTION 8 - ELECTRICAL

FIGURE 8-33. BREAKER BOX KIT - WITH 3 BREAKERS (CE & UK CA SPECS WITH 4000W

GENERATOR)
ITEM PART NUMBER QTY DESCRIPTION REV
1001205690 Ref BREAKER BOX KIT B
1 1001152483 1 Box, Breaker
2 1060545 12 ft/ Cable, Electrical 10/3
3.6m

3 1001189172 1 Breaker 16Amp Double
4 1001101191 2 Connector, Strain Relief
5 1001189171 1 Breaker 30mA

31222338 H800AJ 377



SECTION 8 - ELECTRICAL
FIGURE 8-34. CLEARSKY INSTALLATION - 3 WIRE GT1030

ART_1001276610

378 HB800AJ 31222338



SECTION 8 - ELECTRICAL
FIGURE 8-34. CLEARSKY INSTALLATION - 3 WIRE GT1030

ITEM PART NUMBER QTY DESCRIPTION REV
1001276610 Ref CLEARSKY INSTALLATION 3-WIRE CONNECTION A
1 4240032 AR Tie-Strap
2 1001272659 1 Telematics Control Module Assembly (Note: Re-calibration
Required when Replaced)
3 1001273012 1 ClearSky Harness (See Separate Breakdown in this Section)

31222338 H800AJ 379



SECTION 8 - ELECTRICAL
FIGURE 8-35. CLEARSKY INSTALLATION - CANBUS (ANSI SPECS)

ART_1001227448

380 HB800AJ 31222338



SECTION 8 - ELECTRICAL
FIGURE 8-35. CLEARSKY INSTALLATION - CANBUS (ANSI SPECS)

ITEM PART NUMBER QTY DESCRIPTION REV
1001227448 REF CLEARSKY INSTALLATION - CANBUS B
1 4240032 AR Tie-Strap (Not Shown)
2 4460234 AR Mount, Cable -Tie (Not Shown)
3 1001116815 1 Plug, Connector
4 1001226739 1 ClearSky Telematics Harness (See Separate Breakdown in this
Section)
5 1001262322 1 Module, ClearSky
6 1001262326 1 Antenna

31222338 H800AJ 381



SECTION 8 - ELECTRICAL
FIGURE 8-36. CLEARSKY INSTALLATION - CANBUS (AUSTRALIAN SPECS)

ART_1001246473

382 HB800AJ 31222338



SECTION 8 - ELECTRICAL
FIGURE 8-36. CLEARSKY INSTALLATION - CANBUS (AUSTRALIAN SPECS)

ITEM PART NUMBER QTY DESCRIPTION REV
1001246473 REF CLEARSKY INSTALLATION - CANBUS A
1 4240032 AR Tie-Strap (Not Shown)
2 4460234 AR Mount, Cable -Tie (Not Shown)
3 1001116815 1 Plug, Connector
4 1001226739 1 ClearSky Telematics Harness (See Separate Breakdown in this
Section)
5 1001226799 1 Antenna
6 1001246144 1 Module, ClearSky

31222338 H800AJ 383



SECTION 8 - ELECTRICAL

FIGURE 8-37. CLEARSKY INSTALLATION - CANBUS (CE SPECS)

ART_1001228949

31222338

H800AJ

384



SECTION 8 - ELECTRICAL
FIGURE 8-37. CLEARSKY INSTALLATION - CANBUS (CE SPECS)

ITEM PART NUMBER QTY DESCRIPTION REV
1001228949 REF CLEARSKY INSTALLATION - CANBUS A
1 4240032 AR Tie-Strap (Not Shown)
2 4460234 AR Mount, Cable -Tie (Not Shown)
3 1001116815 1 Plug, Connector
4 1001226739 1 ClearSky Telematics Harness (See Separate Breakdown in this
Section)
5 1001226799 1 Antenna
6 1001228954 1 Module, ClearSky

31222338 H800AJ 385



SECTION 8 - ELECTRICAL
FIGURE 8-38. CLEARSKY INSTALLATION - CANBUS (CHINA SPECS)

ART_1001246474

386 HB800AJ 31222338



SECTION 8 - ELECTRICAL
FIGURE 8-38. CLEARSKY INSTALLATION - CANBUS (CHINA SPECS)

ITEM PART NUMBER QTY DESCRIPTION REV
1001246474 Ref CLEARSKY INSTALLATION - CANBUS A
1 4240032 AR Tie-Strap (Not Shown)
2 4460234 AR Mount, Cable -Tie (Not Shown)
3 1001116815 1 Plug, Connector
4 1001226739 1 ClearSky Telematics Harness (See Separate Breakdown in this
Section)
5 1001226799 1 Antenna
6 1001246145 1 Module, ClearSky

31222338 H800AJ 387



SECTION 8 - ELECTRICAL
FIGURE 8-39. CLEARSKY TELEMATCIS HARNESS (3-WIRE)

X734
TELEMATICS

IP736
2A FUSE

ART_1001273012

388 H800AJ 31222338



SECTION 8 - ELECTRICAL
FIGURE 8-39. CLEARSKY TELEMATCIS HARNESS (3-WIRE)

ITEM PART NUMBER QTY DESCRIPTION REV
1001273012 Ref CLEARSKY TELEMATICS HARNESS - GT1030 D
1 1001255901 1 Fuseholder
1 1001196634 1 Fuse - 2Amp
2 1001272997 1 Connector - 12 Position
2 Ref Terminal
3 4460932 1 Receptacle, Female - 4 Position
3 4460464 4 Pin, Male

31222338 H800AJ 389



SECTION 8 - ELECTRICAL
FIGURE 8-40. CLEARSKY TELEMATCIS HARNESS (CANBUS)

(X1599)

ART_1001226739-A

390 HB800AJ 31222338



SECTION 8 - ELECTRICAL

FIGURE 8-40. CLEARSKY TELEMATCIS HARNESS (CANBUS)

ITEM PART NUMBER QTY DESCRIPTION REV
1001226739 Ref Clearsky Harness A
1 1001226636 1 Connector
2 1001116731 16 Plug, Terminal
3 1001226637 8 Terminal
4 1001144147 1 Connector
5 4460464 2 Terminal
6 4460466 1 Plug, Terminal
7 4460894 1 Connector
8 4460465 6 Terminal
9 1001226541 1 Connector- 6 Pin Bussbar
10 1001112796 1 Connector
11 4460465 8 Terminal
12 4460466 1 Plug, Terminal
31222338 HB00AJ 391



SECTION 8 - ELECTRICAL
FIGURE 8-41. CHARGER HARNESS

5
€04-4

CHRGR
OUTPUT
6 X344(D)
C04-8
DELTA-Q

LBg7s ; 8
LB277
SECONDARY
CHRGR PRIMARY
CHRGR

392 H800AJ

ART_1001222052

31222338



SECTION 8 - ELECTRICAL
FIGURE 8-41. CHARGER HARNESS

ITEM PART NUMBER QTY DESCRIPTION REV
1001222052 Ref CHARGER HARNESS D
1 8220045 2 Terminal, Ring
2 2400081 2 Fuseholder with Cover
2 See Note 2 Fuse - 15 Amp (Note: Purchase Locally)
3 4460897 1 Receptacle, Female - 2 Position
3 4460464 2 Pin, Male
4 1001130900 1 Terminal, Ring
5 1001225476 1 Connector - 4 Position
5 1001225591 4 Terminal
6 4460931 2 Receptacle, Female - 8 Position
6 4460464 17 Pin, Male
6 4460466 2 Plug, Terminal
7 1001225477 1 Connector - 4 Position
7 1001225591 2 Terminal
8 4460761 2 Receptacle, Female - 4 Position
8 4460226 8 Socket, Female

31222338 H800AJ 393



SECTION 8 - ELECTRICAL
FIGURE 8-42. CONTROL HARNESS

X233

5 HEC PROG
CONN

H.E.

WH243 CONTROLLER

IMG FAN

N

X455B

TO HYBRID
HARN 3
X2378B
TO TURNTABLE

4
X230
TO ENGINE

ART_1001228985

394 HB800AJ 31222338



SECTION 8 - ELECTRICAL
FIGURE 8-42. CONTROL HARNESS

ITEM PART NUMBER QTY DESCRIPTION REV
1001228985 Ref CONTROL HARNESS D
1 4460994 1 Housing, Terminal
1 1001116723 2 Terminal
2 1001200497 1 Plug, Male - 3 Position
2 4460465 3 Socket, Female
3 4460899 1 Receptacle, Female - 6 Position
3 4460943 2 Pin, Male
3 4460464 3 Pin, Male
3 4460466 1 Plug, Terminal
4 1001121727 1 Plug, Male - 5 Position
4 1001116745 2 Socket, Female
4 8220162 1 Socket, Female
4 4460508 2 Seal
4 80963067 1 Seal
4 1001116727 2 Plug, Terminal
5 8220019 1 Terminal, Ring
6 1001116808 1 Plug, Male - 12 Position
6 1001116694 5 Socket, Female
6 4460518 7 Plug, Terminal
7 1001116774 1 Plug, Male - 12 Position
7 1001119619 2 Socket, Female
7 1001116694 2 Socket, Female
7 4460518 8 Plug, Terminal
8 4460761 1 Receptacle, Female - 4 Position
8 4460226 4 Socket, Female
31222338 HB00AJ 395



SECTION 8 - ELECTRICAL

FIGURE 8-43. ELECTRICAL SYSTEM INSTALLATION

ART_1001249003_D_20F2

31222338

H800AJ

396



SECTION 8 - ELECTRICAL
FIGURE 8-43. ELECTRICAL SYSTEM INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
1001249003 Ref ELECTRICAL COMPONENTS INSTALLATION D
2 0100048 AR Grease, Dielectric (Not Shown)
6 0641506 10 Bolt 5/16 x 3/4
9 0760812 1 Bolt M8 x 25
11 1320263 1 Clamp
14 3290805 1 Nut M8
16 3311601 1 Nut 3/8
18 4460470 1 Nut
19 4460471 1 Washer
20 4240099 4 Tie-Strap
21 4460488 3 Terminal, Mount
22 4460496 1 Washer
23 4460497 1 Nut
24 4460708 2 Connector - 15 Position (H800AJ)
26 4711500 10 Washer 5/16
27 4711600 1 Washer
30 4811900 2 Washer M8
34 8410001 1 Clamp
39 1001144295 2 Cap
40 1001146588 2 Tie-Strap (Not Shown)
43 1001222047 1 Boom Valve Harness (See Separate Breakdown in this Section)
44 1001222052 1 Charger Harness (See Separate Breakdown in this Section)
45 1001222369 1 Resolver/Converter/Inverter Harness (See Separate Breakdown in
this Section)
a7 1001225994 1 Hybrid 84V Harness (See Separate Breakdown in this Section)
49 1001226267 1 Cable, Ignition Relay to Fusebox
50 1001226268 1 Cable, Battery to Ignition Relay
51 1001226269 1 Cable, B+ to Fuse
52 1001226270 1 Cable, Negative to Stud
53 1001226522 1 Cable, Resolver/Converter to Ignition Control
60 1001227080 1 Electrical Assembly, Terminator (Connect to Iltem 72)
61 1001227925 5 Cable, Ground Strap
62 1001228985 1 Controller Harness (See Separate Breakdown in this Section)
63 1001233420 1 Cable, Chassis Ground
64 1001245027 1 Ground Control Harness (See Separate Breakdown in this
Section)
65 1001245028 1 Turntable Harness (See Separate Breakdown in this Section)
66 1001282826 1 Main Valve Harness (See Separate Breakdown in this Section)
100 1001233441 1 Cable, Battery to Ignition Kit (Not Shown)
101 1001222370 1 Cable, System B+
102 1001222371 1 Cable, System B- Ignition
103 1001222372 1 Cable, 3 Phase Motor (U)
104 1001223949 1 Cable, 3 Phase Motor (V)
105 1001223950 1 Cable, 3 Phase Motor (W)

31222338 H800AJ 397



398

SECTION 8 - ELECTRICAL

FIGURE 8-44. ENGINE HARNESS - KUBOTA

FC229 A g
MICRO 2 K

111
X220
TOGEN 108

103
X2168
HARN  x2308 110 X2228 T0 MAIN
TO T/T HARN
X2198 3 ! VALVE
TO T/T HARN " / N HARN
105
X470 104
H&T EC192
LT FUEL

102

X464

ENG/
TURN B

ART_1001245030

HB800AJ 31222338



SECTION 8 - ELECTRICAL

FIGURE 8-44. ENGINE HARNESS - KUBOTA

ITEM PART NUMBER QTY DESCRIPTION REV
1001245030 Ref ENGINE HARNESS - KUBOTA B
3 80963056 1 Connector - 1 Position
4 1001116727 1 Plug
5 1001144296 1 Cap
101 1001147923 1 Connector - 24 Position
101 4460465 17 Socket - Female
101 4460466 7 Plug, Terminal
102 1001200497 1 Plug, Male - 4 Position
102 1001150611 3 Socket, Female
102 4460466 1 Plug, Terminal
103 4460932 1 Receptacle, Female - 4 Position
103 4460464 4 Pin, Male
104 1001118744 1 Housing, Terminal
104 1001118745 2 Terminal
105 80963055 1 Plug, Male - 1 Position
105 4460457 1 Terminal
105 4460458 1 Seal
106 4460761 1 Receptacle, Female - 4 Position
106 4460226 4 Socket - Female
107 4460874 1 Connector - 35 Position
107 4460871 25 Socket, Female
107 4460905 10 Plug, Terminal
108 1001121726 1 Receptacle, Female - 5 Position
108 4460746 2 Terminal
108 8220125 2 Terminal
108 4460458 2 Seal
108 80963067 2 Seal
108 4460748 2 Plug, Terminal
109 4460224 1 Receptacle, Female - 6 Position
109 4460267 4 Pin, Male
110 4460266 1 Receptacle, Female - 9 Position
110 4460705 7 Pin, Male
111 4460539 1 Plug, Male - 3 Position
111 4460465 3 Socket, Female
112 1001223460 1 Holder, Relay
112 1001233761 5 Terminal
112 8220099 3 Terminal
112 1001234288 5 Seal
112 1001234289 3 Seal
112 1001234287 6 Plug, Terminal
113 1001185964 1 Holder, Relay
113 4460746 13 Terminal
113 8220125 5 Terminal
113 1001116747 1 Terminal
113 4460458 13 Seal
113 80963067 6 Seal
113 4460789 1 Seal
114 4460884 1 Plug, Male - 4 Position
114 4460465 3 Socket, Female
114 4460466 1 Plug, Terminal
31222338 HB00AJ

399



SECTION 8 - ELECTRICAL
FIGURE 8-45. ENGINE TRAY HARNESS

b

7 &

SW196 4

OIL PRESS X223
1 SNSR PROP
EC193
GLOW
PLUGS
T .\ \/\
10 {v—ﬂ”:,//’///////////—\ ==
SN197 x327 4 &
cooL EC195 5 HV326 .
TEMP START X247 DRV
SNSR EC1 s soL REV

ALT

DRV
FWD 11 L
HV211 HV210
2SPD PRK
Y BRK
VLV

ART_1001230605

400 HB800AJ 31222338



SECTION 8 - ELECTRICAL
FIGURE 8-45. ENGINE TRAY HARNESS

ITEM PART NUMBER QTY DESCRIPTION REV
1001230605 Ref ENGINE TRAY HARNESS D
1 4460142 1 Terminal, Ring
2 4460994 1 Housing, Terminal
2 1001236489 2 Terminal
3 1001223431 1 Connector - 3 Position
3 1001223794 3 Socket, Female
3 1001223797 3 Sea
4 4460891 3 Plug, Male - 2 Position
4 4460465 6 Socket, Female
5 4460019 1 Terminal, Ring
6 4460256 1 Terminal, Ring
7 8220007 1 Terminal, Ring
8 1001116995 1 Housing, Terminal
8 1001236490 1 Termina
9 1001125748 1 Receptacle, Female - 3 Position
9 1001129773 2 Pin, Male
9 1001125773 1 Pin, Male
9 1001129772 1 Seal
10 1001118657 1 Plug, Male - 2 Position
10 1001188387 2 Termina
10 1001118659 2 Seal
11 4460880 2 Connector, DIN
12 1001148106 1 Connector - 23 Position
12 4460464 16 Pin, Male
12 4460466 7 Plug, Termina
13 1001116811 1 Receptacle, Female - 4 Position
13 1001150610 3 Pin, Male
13 4460508 1 Pin, Male

31222338 H800AJ 401



SECTION 8 - ELECTRICAL
FIGURE 8-46. GENERATOR HARNESS - 4000W

ART_1001152532

402 H800AJ 31222338



SECTION 8 - ELECTRICAL
FIGURE 8-46. GENERATOR HARNESS - 4000W

ITEM PART NUMBER QTY DESCRIPTION REV
1001152532 Ref GENERATOR HARNESS A

1 4460225 1 Connector - 6 Position

2 4460268 2 Socket, Female

3 4460807 1 Seal

4 4460808 1 Seal

7 4460465 2 Socket, Female

8 77363233 1 Connector - 6 Position

31222338 H800AJ 403



SECTION 8 - ELECTRICAL
FIGURE 8-47. GENERATOR HARNESS - 7500W SKYPOWER

ART_4922925

404 H800AJ 31222338



SECTION 8 - ELECTRICAL
FIGURE 8-47. GENERATOR HARNESS - 7500W SKYPOWER

ITEM PART NUMBER QTY DESCRIPTION REV
4922925 Ref GENERATOR TO CONTROL BOX HARNESS (7500W C
GENERATOR)
1 4460225 1 Plug, Male - 2 Position
2 4460268 6 Socket, Female
3 4460807 1 Seal
4 4460808 1 Seal
6 2820019 AR Heat Shrink
7 4460465 6 Socket, Female
8 77363233 1 Connector - 6 Position

31222338 H800AJ 405



SECTION 8 - ELECTRICAL
FIGURE 8-48. GENERATOR HARNESS - 4000W AND 7500W SKYPOWER

g

[ﬁTJ X2208
\ TO ENG HARN
\

X391
- GENERATOR
/ BOX

ART_1001231225

406 H800AJ 31222338



SECTION 8 - ELECTRICAL

FIGURE 8-48. GENERATOR HARNESS - 4000W AND 7500W SKYPOWER

ITEM PART NUMBER QTY DESCRIPTION REV
1001231225 Ref GENERATOR ENABLE HARNESS A
1 4460967 1 Plug, Male - 3 Position
1 4460465 3 Socket, Female
2 4460536 1 Receptacle, Female - 3 Position
2 4460464 3 Pin, Male

31222338 H800AJ 407



SECTION 8 -

1
swsa9
SWING sW

408

ELECTRICAL
FIGURE 8-49. GROUND CONTROL BOX HARNESS

10
MS550-2

/AY N
S MY

=0
QE:Q\‘*‘—, \

7.\l‘> %
,//\/
=

THUR

1 M\ o
TWR TELE SW \
‘[V
Y
1
SW95
PLATLVL SW

1
swoo
TWR LIFT SW

1 PLAT ROT SW

sSwo2 1
LIFT SW sWos
JIB LIFT SW
GD548
P LED DISPLAY
\Qé ART_1001245027
HB800AJ 31222338



SECTION 8 - ELECTRICAL
FIGURE 8-49. GROUND CONTROL BOX HARNESS

ITEM PART NUMBER QTY DESCRIPTION REV
1001245027 Ref GROUND CONTROL HARNESS B
1 4460418 9 Connector, Switch
1 1001159186 19 Terminal
1 4460419 16 Terminal
2 4460144 2 Terminal, Ring
3 4460260 2 Housing, Terminal
3 4460259 2 Terminal
4 4460042 3 Terminal, Ring
5 4460876 1 Connector - 35 Position
5 4460871 21 Socket, Female
5 4460905 14 Plug, Terminal
6 4460970 1 Receptacle, Female - 12 Position
6 4460464 8 Pin, Male
6 4460943 2 Pin, Male
6 4460466 2 Plug, Terminal
7 4460894 1 Plug, Male - 6 Position
7 4460465 4 Socket, Female
7 4460466 2 Plug, Terminal
8 1001116812 2 Plug, Male - 3 Position
8 4460944 4 Socket, Female
8 4460466 2 Plug, Terminal
9 1001237667 1 Connector - 6 Position
9 1001237668 5 Terminal
10 4460539 1 Plug, Male - 3 Position
10 4460944 2 Socket Female
10 4460466 1 Plug, Terminal
31222338 HB00AJ

409



SECTION 8 - ELECTRICAL
FIGURE 8-50. H-BRIDGE/CLUTCH HARNESS

1
X389
CLUTCH
CONNECTION

2
X388
H-BRIDGE
GROUND

3
MS385-1
CAN TEE

6

X386

H-BRIDGE
CAN

X387
H-BRIDGE
POWER

ART_1001226404

410 HB800AJ 31222338



SECTION 8 - ELECTRICAL
FIGURE 8-50. H-BRIDGE/CLUTCH HARNESS

ITEM PART NUMBER QTY DESCRIPTION REV
1001226404 Ref H-BRIDGE/CLUTCH HARNESS C
1 4461157 1 Receptacle, Female - 2 Position
1 4460979 2 Socket, Female
2 4460722 1 Terminal, Ring
3 1001116812 1 Plug, Male - 3 Position
3 4460944 2 Socket, Female
3 4460466 1 Plug, Terminal
4 1001189750 1 Terminal
5 1001119031 1 Plug, Male - 4 Position
5 4460268 4 Socket, Female
6 4460326 1 Plug, Male - 3 Position
6 4460268 3 Socket, Female
31222338 HB00AJ 411



SECTION 8 - ELECTRICAL

FIGURE 8-51. HYBRID 84V HARNESS

113
X344 \\\
- TO BATT
BOX
119 X346
A543 TO RSLVER/CNVTER
RL269
LEFT STUD
101 108
X516 Co6- TB )
DC/DC 12V IMG CNTR
116 — 4= ; 115 BLUE
X305 114 Ms331-3 104
Dc/bC % Ms331-2 CANTEE ~ g SW269 -3
GRD $ TO CAN TEE ; :?219 N R\ 119 84V POS
X544
117 sl \“ﬁ\\\ RL269 W
| ; RN =
X455 b \\\\\ RIGHTSTUD " g4v bc TO DC FUSE
TO HEC zé‘:d‘\ - k W 0
/ \ HARN ,?;‘a;?}& W 105
/ 1—85 112 \ FC457 -2
/ Q2 S §
€06 A ) { 7P 84VENABLEFUSE
N~y = IMG CNTRL A 105
/ BLACK §\'/’ FC457 -1
/ \
oo\ 84V ENABLE FUSE
109 ! NS
/) RL272-85 R 105
(-) EN CONTACTOR etz 5
/) 109 109 84V DC TO DC FUSE
REL272-86 RL515- 86
/ (+ EN CONTACTOR 11g 107 (+)ENCONTACTOR 106
::37&'"? RL515-87 109 c07-1
ACTOR 84VMINI- |  RL515-85 DC/DC
TRACTOR | (-) EN CONTACTOR CNVTER
110
RL272-87 107
B4V TN RL515-30
TRACTOR 84V MINI -
TRACTOR
ART_1001225994_F
H800AJ 31222338

412



SECTION 8 - ELECTRICAL
FIGURE 8-51. HYBRID 84V HARNESS

ITEM PART NUMBER QTY DESCRIPTION REV
1001225994 Ref HYBRID 84V HARNESS F

1 4460945 1 Receptacle, 3 Way

101 8220045 2 Terminal, Ring

102 4460836 1 Plug, Male - 12 Position

102 4460465 9 Socket, Female

102 4460466 3 Plug, Terminal

104 8220029 1 Terminal, Ring

105 4460260 4 Housing, Terminal

105 4460259 4 Terminal

106 1001117012 1 Receptacle, Female - 5 Position

106 4460887 4 Terminal

106 4461271 1 Plug, Terminal

107 4460142 2 Terminal, Ring

108 1001096138 1 Connector - 23 Position

108 4460871 10 Socket, Female

108 4460905 13 Plug, Terminal

109 1001098122 4 Terminal, Ring

110 4460247 1 Terminal, Ring

111 4460891 1 Plug, Male - 2 Position

111 4460465 2 Socket, Female

112 1001116994 1 Connector - 23 Position

112 4460871 12 Socket, Female

112 4460905 11 Plug, Terminal

113 1001112796 2 Connector - 9 Position

113 4460465 13 Socket, Female

113 4460466 4 Plug, Terminal

114 4460539 1 Plug, Male - 3 Position

114 4460944 2 Socket, Female

114 4460466 1 Plug, Terminal

115 1001116812 1 Plug, Male - 3 Position

115 4460944 2 Socket, Female

115 4460465 1 Socket, Female

116 8220164 1 Terminal, Ring

117 1001229530 1 Receptacle, Female - 3 Position

117 4460464 2 Pin, Male

117 4460466 1 Plug, Terminal

118 4460042 1 Terminal, Ring

119 4460427 2 Terminal, Ring

31222338 H800AJ 413



SECTION 8 - ELECTRICAL
FIGURE 8-52. HOURMETER JUMPER HARNESS

Too2
TOJ4

2
GDo01
TO KONGSBERG

1
GD003+
TO HOUR METER

1
GD003-
TO HOUR METER

ART_1001296426

414 H800AJ 31222338



SECTION 8 - ELECTRICAL
FIGURE 8-52. HOURMETER JUMPER HARNESS

ITEM PART NUMBER QTY DESCRIPTION REV
1001296426 Ref HOUR METER JUMPER HARNESS A
1 4460260 2 Connector
2 4460899 1 Connector
3 4460871 1 Socket

31222338 H800AJ 415



SECTION 8 - ELECTRICAL
FIGURE 8-53. MAIN VALVE HARNESS

105
X469
CRIB TERM

TELE STR 101 DN

106 \OUT DUMP Hvies
X216 \ TWR
TWR \

LIFT
up

ART_1001282826

416 HB800AJ 31222338



SECTION 8 - ELECTRICAL
FIGURE 8-53. MAIN VALVE HARNESS

ITEM PART NUMBER QTY DESCRIPTION REV
1001282826 Ref MAIN VALVE HARNESS A
1 4460852 1 Connector - 8 Position
2 4460892 1 Bussbar - 6 Position
3 1001144295 2 Cap
101 4460891 14 Plug, Male - 2 Position
101 4460465 28 Socket, Female
102 4460880 4 Connector, DIN
103 4460539 1 Plug, Male - 3 Position
103 4460465 2 Socket, Female
103 4460466 1 Plug, Terminal
104 1001229530 1 Receptacle, Female - 3 Position
104 4460943 3 Pin, Male
105 4460227 1 Pin, Male
106 4460894 2 Plug, Male - 6 Position
106 4460465 10 Socket, Female
106 4460466 2 Plug, Terminal
107 4460851 1 Plug, Male - 8 Position
107 4460465 8 Socket, Female
108 4460875 1 Connector - 35 Position
108 4460871 24 Socket, Female
108 4460905 11 Plug, Terminal
109 4460872 1 Connector - 14 Position
109 4460871 10 Socket, Female
109 4460905 4 Plug, Terminal

31222338 H800AJ 417



SECTION 8 - ELECTRICAL
FIGURE 8-54. PLATFORM CONSOLE BOX HARNESS

123

118 Lo LB27.

swi1 LB27+ -

SKYGD SKYGD
PLAT
ROT LT 122
SW45-2
SKYGD SW

122
118 SW26-2
sw13 H&TLTSW

122
SW25-2
HORN sW %

122
SW26-1
H&T LT sW

N N

\‘
swa 122 %
FUNCT SW25-1
spp HORNSW
sw

109
X32
Low

TEMP

111 GD545

STRT/
107 143 113 il 118
X68 AH48+ sw16
AH48- paT DES DRV
CAN R, swW
PLAT Al ARM 4 P ORT
TAP  ALARM s sw
110
X31
PLAT
vLV/
1)(123 104 SNSR
ANLZR C01-J2
GRAY 101
X30
MAIN
BOOM
CABLE

ART_1001245026_E

418 HB800AJ 31222338



SECTION 8 - ELECTRICAL

FIGURE 8-54. PLATFORM CONSOLE BOX HARNESS

31222338

ITEM PART NUMBER QTY DESCRIPTION REV
1001245026 Ref PLATFORM CONSOLE BOX HARNESS E
1 4460470 1 Nut
2 4460471 1 Washer
3 1001120328 1 Mount, Connector
4 1001125677 1 Bussbar - 12 Position
5 4460708 1 Terminal
101 4460866 1 Connector - 19 Position
101 4460943 2 Pin, Male
101 4460464 3 Pin, Male
101 4460508 4 Pin, Male
101 4460466 10 Plug, Terminal
102 4460894 1 Plug, Male - 6 Position
102 4460465 4 Socket, Female
102 4460466 2 Plug, Terminal
103 4460874 1 Connector - 35 Position
103 4460871 30 Socket, Female
103 4460905 5 Plug, Terminal
104 4460875 1 Connector - 35 Position
104 4460871 9 Socket, Female
104 4460905 26 Plug, Terminal
105 1001213447 1 Receptacle, Female - 5 Position
106 4460536 1 Receptacle, Female - 3 Position
106 4460943 2 Pin, Male
106 4460466 1 Plug, Terminal
107 4460539 2 Plug, Male - 3 Position
107 4460944 4 Socket, Female
107 4460466 2 Plug, Terminal
108 4460879 1 Receptacle, Female - 2 Position
108 4460887 2 Terminal
109 4460884 2 Plug, Male - 4 Position
109 4460465 8 Socket, Female
110 1001190578 1 Receptacle, Female - 8 Position
110 1001126011 7 Terminal
110 4460518 1 Plug, Terminal
111 4460873 1 Connector - 35 Position
111 4460871 22 Socket, Female
111 4460905 13 Plug, Terminal
112 4460761 1 Receptacle, Female - 4 Position
112 4460227 4 Pin, Male
113 1001098122 2 Terminal, Ring
114 4460315 6 Terminal, Fork
115 8220007 3 Terminal, Ring
116 4460933 1 Plug, Male - 12 Position
116 4460944 12 Socket, Female
116 4460466 2 Plug, Terminal
117 4460343 1 Plug, Male - 15 Position
117 4460227 7 Pin, Male
117 4460267 2 Pin, Male
118 4460418 11 Connector, Switch
118 4460419 22 Terminal

H800AJ

419



SECTION 8 - ELECTRICAL

420

ITEM PART NUMBER QTY DESCRIPTION REV
118 1001159186 21 Terminal
119 4460225 1 Plug, Male - 6 Position
119 4460227 4 Pin, Male
119 4460267 2 Pin, Male
120 4460314 1 Terminal, Fork
121 4460183 2 Terminal, Fork
122 4460260 6 Housing, Terminal
122 4460259 6 Terminal
123 4460016 2 Terminal
124 1001237667 1 Connector - 6 Position
125 1001237668 4 Terminal
126 1001201885 2 Terminal
HB00AJ 31222338






SECTION 8 - ELECTRICAL
FIGURE 8-55. RECEPTACLE BOX KIT - 110V IEC YELLOW (CE & UK CA SPEC)

ART_0275216

422 HB800AJ 31222338



SECTION 8 - ELECTRICAL

FIGURE 8-55. RECEPTACLE BOX KIT - 110V IEC YELLOW (CE & UK CA SPEC)

ITEM PART NUMBER QTY DESCRIPTION REV
0275216 Ref RECEPTACLE BOXKIT - 110V IEC YELLOW B
1 0861781 1 Box, Switch
2 4461198 1 Receptacle
3 4461196 1 Plug, Male
4 1001100341 1 Plug and Socket Kit (Includes Items 1-3 and Female Plug p/n
4461197)

31222338 H800AJ 423



SECTION 8 - ELECTRICAL
FIGURE 8-56. RECEPTACLE BOX KIT - 220V IEC BLUE (CE & UK CA SPEC)

ART_0275217

424 HB800AJ 31222338



SECTION 8 - ELECTRICAL

FIGURE 8-56. RECEPTACLE BOX KIT - 220V IEC BLUE (CE & UK CA SPEC)

ITEM PART NUMBER QTY DESCRIPTION REV
0275217 Ref RECEPTACLE BOX KIT - 220V IEC BLUE B
1 0861781 1 Box, Switch
2 4461201 1 Receptacle
3 4461199 1 Plug, Male
4 1001100342 1 Plug and Socket Kit (Includes Items 1-3 and Female Plug p/n
4461200)

31222338 H800AJ 425



SECTION 8 - ELECTRICAL
FIGURE 8-57. RECEPTACLE BOX KIT - 220V CEE7 POST GROUND 2X4 BOX (CE & UK CA SPEC)

2

@

Q
O
Q
4
ART_0275452-C

426 HB800AJ 31222338



SECTION 8 - ELECTRICAL

FIGURE 8-57. RECEPTACLE BOX KIT - 220V CEE7 POST GROUND 2X4 BOX (CE & UK CA SPEC)

ITEM PART NUMBER QTY DESCRIPTION REV
0275452 Ref RECEPTACLE BOX KIT - 220V CEE7 POST GROUND 2IN X 4IN C

BOX

1 0861731 1 Box, Switch

2 4461244 1 Receptacle

3 4461205 1 Plug, Male

4 1001100345 1 Plug and Socket Kit (Includes Items 1-3 and Female Plug p/n
4461203)

31222338 H800AJ 427



SECTION 8 - ELECTRICAL
FIGURE 8-58. RECEPTACLE BOX KIT - 220V CEE7 SIDE GROUND (CE & UK CA SPEC)

2

Q
O
Q

428 HB800AJ 31222338



SECTION 8 - ELECTRICAL

FIGURE 8-58. RECEPTACLE BOX KIT - 220V CEE7 SIDE GROUND (CE & UK CA SPEC)

ITEM PART NUMBER QTY DESCRIPTION REV
0275453 Ref RECEPTACLE BOXKIT - 220V CEE7 SIDE GROUND B
1 0861731 1 Box, Switch
2 4461245 1 Receptacle
3 4461205 1 Plug, Male
4 1001100347 1 Plug and Socket Kit (Includes Items 1-3 and Female Plug p/n
4461206)

31222338 H800AJ 429



SECTION 8 - ELECTRICAL
FIGURE 8-59. RECEPTACLE BOX KIT - 220V AFSINT 107 (CE & UK CA SPEC)

ART_0275454

430 HB800AJ 31222338



SECTION 8 - ELECTRICAL

FIGURE 8-59. RECEPTACLE BOX KIT - 220V AFSINT 107 (CE & UK CA SPEC)

ITEM PART NUMBER QTY DESCRIPTION REV
0275454 Ref RECEPTACLE BOX KIT - 220V AFSINT 107 B
1 0861731 1 Box, Switch
2 4461246 1 Receptacle
3 4461249 1 Plug, Male
4 1001100346 1 Plug and Socket Kit (Includes Items 1-3 and Female Plug p/n
4461250)

31222338 H800AJ 431



SECTION 8 - ELECTRICAL
FIGURE 8-60. RESOLVER/CONVERTER/INVERTER HARNESS

1

103 >
CNA ”@(p

101
IMG

ART_1001222369

432 HB800AJ 31222338



SECTION 8 - ELECTRICAL
FIGURE 8-60. RESOLVER/CONVERTER/INVERTER HARNESS

ITEM PART NUMBER QTY DESCRIPTION REV
1001222369 Ref RESOLVER/CONVERTER/INVERTER HARNESS B

1 1001226468 1 Connector, Strain Relief

101 1001226506 1 Connector - 19 Position

102 1001153612 1 Receptacle, Female - 2 Position

102 1001126010 2 Terminal

103 1001225362 1 Connector - 16 Position

103 4460877 6 Socket, Female

103 1001228628 10 Plug, Terminal

103 1001228629 1 Seal

31222338 H800AJ 433



SECTION 8 - ELECTRICAL
FIGURE 8-61. SKYEYE INTERMEDIATE HARNESS

)
w

(5
B

=
T
"\\‘\
\

N —
(85

%\
Erx%‘ik 2} -—

X692
RECEIVER 1

X690
DRAIN

ART_1001237865

434 HB800AJ 31222338



SECTION 8 - ELECTRICAL
FIGURE 8-61. SKYEYE INTERMEDIATE HARNESS

ITEM PART NUMBER QTY DESCRIPTION REV
1001237865 Ref SKYEYE INTERMEDIATE HARNESS A
1 4460899 1 Connector - 6 Position
1 4460943 4 Pin, Male
1 4460466 2 Plug, Terminal
2 4461077 2 Connector - 4 Position
2 1001119619 8 Socket, Female
3 4460911 1 Connector - 3 Position
3 1001119619 3 Socket, Female
4 1001187681 1 Connector - 2 Position
4 4460941 1 Pin, Male
4 4460466 1 Plug, Terminal

31222338 H800AJ 435



SECTION 8 - ELECTRICAL
FIGURE 8-62. SKYEYE RECEIVER HARNESS

436 HB800AJ 31222338



SECTION 8 - ELECTRICAL
FIGURE 8-62. SKYEYE RECEIVER HARNESS

ITEM PART NUMBER QTY DESCRIPTION REV
1001237863 Ref SKYEYE RECEIVER HARNESS B
2 2820247 AR Tubing, Heat Shrink
4 1001097051 1 Connector - 4 Position
4 1001119620 4 Pin, Male
6 1001227996 1 Grommet
7 1001258495 1 Cable, M8 Female Cordset

31222338 H800AJ 437



SECTION 8 - ELECTRICAL
FIGURE 8-63. SKYEYE EMITTER HARNESS

438 HB800AJ 31222338



SECTION 8 - ELECTRICAL
FIGURE 8-63. SKYEYE EMITTER HARNESS

ITEM PART NUMBER QTY DESCRIPTION REV
1001237864 Ref SKYEYE EMITTER HARNESS B
2 2820247 AR Tubing, Heat Shrink
3 4460910 1 Connector - 3 Position
3 1001119620 3 Pin, Male
6 1001227996 1 Grommet
7 1001258495 1 Cable, M8 Female Cordset

31222338 H800AJ 439



SECTION 8 - ELECTRICAL
FIGURE 8-64. SKYGUARD INTERFACE HARNESS

3
X5B
INTERFACE

RL503
SKYGUARD
RELAY #1 6

RL502
SKYGUARD
RELAY #2

X500
PLAT
SENSOR

ART_1001225580

440 HB800AJ 31222338



SECTION 8 - ELECTRICAL

FIGURE 8-64. SKYGUARD INTERFACE HARNESS

ITEM PART NUMBER QTY DESCRIPTION REV
1001225580 Ref INTERFACE HARNESS - WITH 1 CELL LSS D

1 4460899 1 Connector

2 4460464 4 Terminal

3 4460466 2 Plug

4 1001186432 2 Connector

5 1001116720 4 Terminal

6 1001118388 4 Terminal

7 4460884 1 Connector

8 4460465 4 Terminal

31222338 H800AJ 441



SECTION 8 - ELECTRICAL
FIGURE 8-65. SKYLINE HARNESS

3
RELAY 1 RELAY 2

ART_1001238418

442 HB800AJ 31222338



SECTION 8 - ELECTRICAL
FIGURE 8-65. SKYLINE HARNESS

ITEM PART NUMBER QTY DESCRIPTION REV
1001238418 Ref SKYLINE HARNESS B
1 4460899 1 Connector - 6 Position
1 4460464 4 Pin, Male
1 4460466 2 Plug, Terminal
2 4461077 1 Connector - 4 Position
2 1001126009 4 Socket, Female
3 1001186432 2 Plug, Relay
3 1001118388 5 Terminal
3 1001118384 3 Terminal
3 3740086 2 Relay

31222338 H800AJ 443



SECTION 8 - ELECTRICAL
FIGURE 8-66. STROBE LIGHT CONTROL HARNESS (BLUE & RED LIGHTS)

444 HB800AJ 31222338



FIGURE 8-66. STROBE LIGHT CONTROL HARNESS (BLUE & RED LIGHTS)

SECTION 8 - ELECTRICAL

ITEM PART NUMBER QTY DESCRIPTION REV
1001142736 Ref STROBE LIGHT HARNESS F
1 1001116808 1 Plug, Male - 12 Position
1 4460928 3 Socket, Female
1 4460518 9 Plug, Terminal
2 1001116774 1 Plug, Male - 12 Position
2 4460928 3 Socket, Female
2 4460518 9 Plug, Terminal
3 4460891 1 Plug, Male - 2 Position
3 4460465 2 Socket, Female
4 1001112612 1 Connector - 9 Position
4 4460464 6 Pin, Male
4 4460466 3 Plug, Terminal
5 4460933 1 Plug, Male - 12 Position
5 4460465 12 Socket, Female
6 1001119020 1 Bussbar - 12 Position
7 4461095 1 Plug, Male - 3 Position
7 4460465 3 Socket, Female
8 4461070 1 Bussbar - 3 Position
9 1001112796 1 Connector - 9 Position
9 4460465 6 Socket, Female
9 4460466 3 Plug, Terminal
31222338 HB00AJ 445



SECTION 8 - ELECTRICAL
FIGURE 8-67. TURNTABLE HARNESS

MS132  pioDE
CAN
BUSS
CHI

102
MsS331-1
TO CAN

TEE

ART_1001245028

446 HB800AJ 31222338



SECTION 8 - ELECTRICAL
FIGURE 8-67. TURNTABLE HARNESS

ITEM PART NUMBER QTY DESCRIPTION REV
1001245028 Ref TURNTABLE HARNESS B

1 1001125677 1 Bussbar - 12 Position

2 1001116816 2 Connector - 2 Position
101 1001229233 1 Connector - 21 Position
101 4460465 14 Socket, Female
101 4460509 3 Socket, Female
101 1001150611 1 Socket, Female
101 4460466 3 Plug, Terminal
102 1001116812 1 Plug, Male - 3 Position
102 4460944 2 Socket, Female
102 4460465 1 Socket, Female
103 4460424 1 Plug, Male - 2 Position
103 4460226 2 Socket, Female
104 4460933 2 Plug, Male - 12 Position
104 4460944 14 Socket, Female
104 4460465 8 Socket, Female
104 4460466 2 Plug, Terminal
105 4460884 2 Plug, Male - 4 Position
105 4460465 4 Socket, Female
105 4460944 4 Socket, Female
106 4460891 2 Plug, Male - 2 Position
106 4460465 4 Socket, Female
107 1001112612 1 Connector - 9 Position
107 4460464 3 Pin, Male
107 4460943 2 Pin, Male
107 4460466 4 Plug, Terminal
108 4460866 1 Connector - 19 Position
108 4460464 5 Pin, Male
108 4460943 2 Pin, Male
108 4460508 4 Pin, Male
108 4460466 8 Plug, Terminal
109 4460878 1 Receptacle, Female - 4 Position
109 4460887 2 Terminal
110 4460873 1 Connector - 35 Position
110 4460871 25 Socket, Female
110 4460905 10 Plug, Terminal
111 1001113961 1 Plug, Male - 8 Position
111 4460871 4 Socket, Female
111 4460905 4 Plug, Terminal
112 4460434 2 Plug, Male - 15 Position
112 4460227 24 Pin, Male
112 4460267 2 Pin, Male
113 4460932 1 Recepracle, Female - 4 Position
113 4460464 3 Pin, Male
113 4460466 1 Plug, Terminal
114 1001201885 2 Terminal
115 4460911 1 Plug, Male - 3 Position
115 1001116694 2 Socket, Female
115 4460518 1 Plug, Terminal

31222338 H800AJ 447



SECTION 8 - ELECTRICAL
FIGURE 8-68. TURNTABLE/FUSE PANEL HARNESS

111 111
X161 X165 )1(1121;
TO GND
110 TO GND el
1 X125 4
6 101 TO.GND ¥ TOGND
FC242 i Q I ¢
12v
a'f""l FUSE BUSS X126 111
TO GND X127
TOGND
103 ‘lm 107 110
MS385-3 | X4328 X124
TOGND 110
CAN TEE HARN BRK i
TO GND
109
X334
R1L?181 TILT SNSR
;?159 IGN RELAY
TOENG
HARN
104
TO
H.E.C
113
X319
olL cooL
TEMP SW

448 H800AJ

OIL COOL FAN

108
WH244

ART_1001230522

31222338



SECTION 8 - ELECTRICAL

FIGURE 8-68. TURNTABLE/FUSE PANEL HARNESS

ITEM PART NUMBER QTY DESCRIPTION REV
1001230522 Ref TURNTABLE/FUSE PANEL HARNESS C
1 4460945 1 Receptacle, 3 Way
6 1001153749 1 Mount, Connector
101 1001225219 1 Connector - 28 Position
101 1001189572 9 Terminal
101 1001189571 3 Terminal
101 1001189570 10 Terminal
102 4460539 1 Plug, Male - 3 Position
102 4460944 2 Socket, Female
102 4460466 1 Plug, Terminal
103 1001116812 1 Plug, Male - 3 Position
103 4460944 2 Socket, Female
103 4460466 1 Plug, Terminal
104 4460894 1 Plug, Male - 6 Position
104 4460465 5 Socket, Female
104 4460466 1 Plug, Terminal
105 4460265 1 Plug, Male - 9 Position
105 4460906 8 Socket, Female
106 4460225 1 Plug, Male - 6 Position
106 4460268 4 Socket, Female
107 1001229232 1 Connector - 21 Position
107 4460464 14 Pin, Male
107 4460508 4 Pin, Male
107 4460466 3 Plug, Terminal
108 4460994 2 Housing, Terminal
108 1001116720 2 Terminal
108 1001116716 2 Terminal
109 1001103012 1 Plug, Male - 4 Position
109 1001107854 4 Terminal
109 1001104498 4 Seal
110 4460019 3 Terminal, Ring
111 4460722 5 Terminal, Ring
112 1001225219 1 Terminal, Ring
113 4460891 1 Plug, Male - 2 Position
113 4460465 2 Socket, Female
31222338 HB00AJ 449



SECTION 8 - ELECTRICAL
FIGURE 8-69. USB RECEPTACLE INSTALLATION

450 HB800AJ 31222338



SECTION 8 - ELECTRICAL
FIGURE 8-69. USB RECEPTACLE INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
1001265342 Ref USB CHARGER INSTALLATION A
1 3290405 2 Nut M4
2 4811400 2 Washer M4
3 1001097244 2 Screw M4 x 12
4 1001120484 1 Harness, Work Lights
4 4460879 1 Plug, Male - 2 Position
4 4460887 2 Terminal
4 2400060 2 Fuseholder Includes Cover
4 8229249 2 Fuse, 3 Amp
4 4460884 1 Connector - 4 Position
4 4460465 4 Socket, Female
4 1001120471 1 Connector - 2 Position
4 1001120477 2 Terminal
5 1001210636 1 Receptacle, USB
6 1001265163 1 Harness, USB A
6 4460260 2 Cover, Terminal
6 4460259 2 Terminal
6 4460932 1 Receptacle, Bussbar - 4 Position
6 4460464 2 Pin, Male
6 4460466 2 Plug, Terminal
31222338 HB00AJ 451



SECTION 8 - ELECTRICAL
FIGURE 8-70. WHITE NOISE ALARM HARNESS

MOTION
ALARM
WHT
NOISE

ART_1001243682

452 HB800AJ 31222338



SECTION 8 - ELECTRICAL
FIGURE 8-70. WHITE NOISE ALARM HARNESS

ITEM PART NUMBER QTY DESCRIPTION REV
1001243682 Ref WHITE NOISE ALARM HARNESS A
1 4460891 1 Plug, Male - 2 Position
1 4460465 2 Socket, Female
2 4460871 1 Terminal
3 4460539 1 Plug, Male- 3 Position
3 4460465 3 Socket, Female
4 4460536 1 Receptacle, Female- 3 Position
4 4460464 3 Pin, Male

31222338 H800AJ 453






SECTION 9 - DECALS

SECTION 9 - DECALS

31222338 H800AJ 455



SECTION 9 - DECALS
FIGURE 9-1. DECAL INSTALLATION - ANSI SPECS (ENGLISH LANGUAGE)

39
OR  (INSIDEDOOR)

30 46
4, 20 45 5\ 2/8 / 41(msu)moom

15

44

OR
37/ -’73 3\3 37
meoee - oree0as) [

FRONT VIEW

NOTE: ITEMS SHOWN MAY NOT BE REQUIRED FOR
ALL SPECS. REFER TO PARTS LISTS FOR USAGE.

NOTE: ADDITIONAL DECALS CALLED OUT ON
DECAL INSTALLATION - OPTIONS.

ART_1001249006

456 HB800AJ 31222338



FIGURE 9-1. DECAL INSTALLATION - ANSI SPECS (ENGLISH LANGUAGE)

SECTION 9 - DECALS

ITEM PART NUMBER QTY DESCRIPTION REV
1001249006 Ref DECAL INSTALLATION - ANSI D
1001249013 Ref DECAL INSTALLATION - REFERENCE CHART C

1 0641406 4 Bolt 1/4 x 3/4

2 1701499 2 Decal - No Tie Down/Lift

3 1701501 4 Decal - Arrow

4 1701505 2 Decal - Diesel Fuel

5 1701509 1 Decal - Manual

6 1702155 2 Decal - Battery Disconnect

7 See Note NSS Decal - Bar Code (Note: Not Available for Purchase)

8 1702868 2 Decal - No Hands

9 1703797 1 Decal - Danger/Warning

10 1703804 6 Decal - Warning/Crushing

11 1703805 5 Decal - Electrocution

12 1703811 4 Decal - Lifting Lug

13 1703814 6 Decal - Tie Down

14 1703953 5 Decal - Warning/Crushing

15 1703959 2 Decal - Quik Stik

16 1703960 4 Decal - Maximum Tire Load

17 1704277 3 Decal - Lanyard Attach

18 1704412 1 Decal - Hydraulic Oil

19 1704972 1 Decal - Glow Plugs

20 1705336 1 Decal - Danger/Warning

21 1705351 1 Decal - Drive/Steer Instructions

22 3252347 1 Nameplate - Footswitch

23 3311405 4 Nut 1/4

24 3820001 2 Rivet

25 4751400 8 Washer 1/4

26 91403230 1 Box, Manual Storage

27 1001096141 1 Decal - Upright Level Override

28 1001117307 1 Decal - Emergency Stop

29 1001253920 1 Decal - Warning Single Cap

30 1001253921 1 Decal - Warning Single Cap

31 1001125483 6 Decal - Pressure Wash

32 1001131269 1 Decal - Patent

33 1001174449 2 Decal - Hybrid

34 1001223055 1 Decal - Yearly Inspection

35 1001223554 2 Decal - Warning Tip Over Hazard

36 1001223556 9 Decal - Electric Shock Hazard

37 1001267328 2 Decal - H800AJ

38 1001228370 1 Decal - ICES

39 1001228411 1 Decal - LED Indicator

40 1001284688 1 Decal - Lifting Diagram

41 1001233785 1 Decal - Charger Plug
31222338 H800AJ 457



SECTION 9 - DECALS
FIGURE 9-2. DECAL INSTALLATION - AUSTRALIAN SPECS (ENGLISH LANGUAGE)

458

BE
OR (INSIDEDOOR)
\__J

30 46
4 3 20 45 5\ 2/8 / 41(||~|su)moom

OR
37/ -’73 3\3 37
meoewe - oree0as) [

H800AJ

15

44

FRONT VIEW

NOTE: ITEMS SHOWN MAY NOT BE REQUIRED FOR

ALL SPECS. REFER TO PARTS LISTS FOR USAGE.

NOTE: ADDITIONAL DECALS CALLED OUT ON
DECAL INSTALLATION - OPTIONS.

ART_1001249548 D

31222338



SECTION 9 - DECALS

FIGURE 9-2. DECAL INSTALLATION - AUSTRALIAN SPECS (ENGLISH LANGUAGE)

ITEM PART NUMBER QTY DESCRIPTION REV
1001249548 Ref DECAL INSTALLATION - AUSTRALIAN D
1001249013 Ref DECAL INSTALLATION - REFERENCE CHART D

1 0641406 4 Bolt 1/4 x 3/4

2 1701499 2 Decal - No Tie Down/Lift

3 1701501 4 Decal - Arrow

4 1701505 2 Decal - Diesel Fuel

5 1701509 1 Decal - Manual

6 1702155 2 Decal - Battery Disconnect

7 See Note NSS Decal - Bar Code (Note: Not Available for Purchase)
9 1705921 1 Decal - Tipping/Electrocution
12 1703811 4 Decal - Lifting Lug

13 1703814 6 Decal - Tie Down

15 1703959 2 Decal - Quik Stik

16 1703960 4 Decal - Maximum Tire Load
17 1704277 3 Decal - Lanyard Attach

18 1704412 1 Decal - Hydraulic Oil

19 1706098 1 Decal - Warning Ether Start
20 1705822 1 Decal - Electrical/Safety Manual
22 1705828 1 Nameplate - Footswitch

23 3311405 4 Nut 1/4

24 3820001 2 Rivet

25 4751400 8 Washer 1/4

26 91403230 1 Box, Manual Storage

27 1705977 1 Decal - Upright Level Override
28 1001117307 1 Decal - Emergency Stop

31 1001125483 6 Decal - Pressure Wash

33 1001174449 2 Decal - Hybrid

35 1001223560 2 Decal - Tip Over Hazard

36 1001223561 9 Decal - Shock Hazard

37 1001267328 2 Decal - H800AJ

39 1001228411 1 Decal - LED Indicator

40 1001284688 1 Decal - Lifting Diagram

41 1001233785 1 Decal - Charger Plug

42 1701518 11 Decal - Crushing

43 1705961 5 Decal - Electrocution

44 1705978 3 Decal - 230KG Capacity

45 1001112551 1 Decal - Emergency Controls
a7 1001232893 1 Decal - Wheel Assembly Mass

31222338 H800AJ 459



SECTION 9 - DECALS
FIGURE 9-3. DECAL INSTALLATION - BRAZIL SPECS (ENGLISH/PORTUGUESE LANGUAGES)

LG 39

\
or  (INSIDEDOOR)

/ 41 46
(INSIDE DOOR)

15

44

OR i
37/ 3}3 3\3 37 143
Umowe - crmee/ [

FRONT VIEW

NOTE: ITEMS SHOWN MAY NOT BE REQUIRED FOR
ALL SPECS. REFER TO PARTS LISTS FOR USAGE.

NOTE: ADDITIONAL DECALS CALLED OUT ON
DECAL INSTALLATION - OPTIONS.

ART_1001249012

460 HB800AJ 31222338



SECTION 9 - DECALS
FIGURE 9-3. DECAL INSTALLATION - BRAZIL SPECS (ENGLISH/PORTUGUESE LANGUAGES)

ITEM PART NUMBER QTY DESCRIPTION REV
1001249012 Ref DECAL INSTALLATION - BRAZIL E
1001249013 Ref DECAL INSTALLATION - REFERENCE CHART C

1 0641406 4 Bolt 1/4 X 3/4

2 1701499 2 Decal - No Tie Down/Lift

3 1701501 4 Decal - Arrow

4 1701505 2 Decal - Diesel Fuel

5 1701509 1 Decal - Manual

6 1702155 2 Decal - Battery Disconnect

7 See Note NSS Decal - Bar Code (Note: Not Available For Purchase)

8 1705967 2 Decal - No Hands

9 1705895 1 Decal - Danger/Warning

10 1705898 6 Decal - Crushing

11 1705897 5 Decal - Danger Electrocution

12 1703811 4 Decal - Lifting Lug

13 1703814 6 Decal - Tie Down

14 1705903 5 Decal - Warning/Crushing

15 1703959 2 Decal - Quik Stik

16 1703960 4 Decal - Maximum Tire Load

17 1704277 3 Decal - Lanyard Attach

18 1704412 1 Decal - Hydraulic Oil

19 1706059 1 Decal - Warning Explosion

20 1705896 1 Decal - Warning Inspection

21 1705905 1 Decal - Drive/Steer Instructions

22 1705902 1 Decal - Footswitch

23 3311405 4 Nut 1/4

24 3820001 2 Rivet

25 4751400 8 Washer 1/4

26 91403230 1 Box, Manual Storage

27 1705977 1 Decal - Upright Level Override

28 1001117307 1 Decal - Emergency Stop

29 1001253936 1 Decal - Warning Single Cap

30 1001253937 1 Decal - Warning Single Cap

31 1001125483 6 Decal - Pressure Wash

33 1001174449 2 Decal - Hybrid

34 1001224052 1 Decal - Yearly Inspection

34 1001267885 1 Decal - Yearly Inspection

35 1001233066 2 Decal - Tipping Hazard

36 1001233011 9 Decal - Electrical Shock Hazard

37 1001267328 2 Decal - H800AJ

39 1001228411 1 Decal - LED Indicator

40 1001284688 1 Decal - Lifting Diagram

41 1001233785 1 Decal - Charger Plug
31222338 H800AJ 461



SECTION 9 - DECALS
FIGURE 9-4. DECAL INSTALLATION - CE & UK CA SPECS (ENGLISH LANGUAGE)

39
OR  (INSIDE DOOR)

30 46
4 3 20 45 5\ 2/8 / 41(||~|su)moom

15

44

OR
37/ -’73 3\3 37
meoewe - oree0as) [

FRONT VIEW

NOTE: ITEMS SHOWN MAY NOT BE REQUIRED FOR
ALL SPECS. REFER TO PARTS LISTS FOR USAGE.

NOTE: ADDITIONAL DECALS CALLED OUT ON
DECAL INSTALLATION - OPTIONS.

ART_1001249549_D

462 HB800AJ 31222338



FIGURE 9-4. DECAL INSTALLATION - CE & UK CA SPECS (ENGLISH LANGUAGE)

SECTION 9 - DECALS

ITEM PART NUMBER QTY DESCRIPTION REV
1001249549 Ref DECAL INSTALLATION - CE & UK CA D
1001249013 Ref DECAL INSTALLATION - REFERENCE CHART D

1 0641406 4 Bolt 1/4 x 3/4

2 1701499 2 Decal - No Tie Down/Lift

3 1701501 4 Decal - Arrow

4 1701505 2 Decal - Diesel Fuel

5 1701509 1 Decal - Manual

6 1702155 2 Decal - Battery Disconnect

7 See Note NSS Decal - Bar Code (Note: Not Available for Purchase)

9 1705921 1 Decal - Tipping/Electrocution

12 1703811 4 Decal - Lifting Lug

13 1703814 6 Decal - Tie Down

15 1703959 2 Decal - Quik Stik

16 1703960 4 Decal - Maximum Tire Load

17 1704277 3 Decal - Lanyard Attach

18 1704412 1 Decal - Hydraulic Oil

19 1706098 1 Decal - Warning Ether Start

20 1705822 1 Decal - Electrical/Safety Manual

22 1705828 1 Nameplate - Footswitch

23 3311405 4 Nut 1/4

24 3820001 2 Rivet

25 4751400 8 Washer 1/4

26 91403230 1 Box, Manual Storage

27 1705977 1 Decal - Upright Level Override

28 1001117307 1 Decal - Emergency Stop

31 1001125483 6 Decal - Pressure Wash

33 1001174449 2 Decal - Hybrid

35 1001223560 2 Decal - Tip Over Hazard

36 1001223561 9 Decal - Shock Hazard

37 1001267328 2 Decal - H800AJ

39 1001228411 1 Decal - LED Indicator

40 1001284688 1 Decal - Lifting Diagram

41 1001233785 1 Decal - Charger Plug

42 1701518 11 Decal - Crushing

43 1705961 5 Decal - Electrocution

44 1705978 2 Decal - 230KG Capacity

46 1001189882 1 Decal - MSSO Operation
31222338 H800AJ 463



SECTION 9 - DECALS

464

FE
OR (INSIDE DOOR)

/

30 46
4, 20 45 5\ 2/8 / 41(msu)moom

OR
37/ -’73 3\3 37
meoee - oree0as) [

H800AJ

15

44

FRONT VIEW

NOTE: ITEMS SHOWN MAY NOT BE REQUIRED FOR
ALL SPECS. REFER TO PARTS LISTS FOR USAGE.

NOTE: ADDITIONAL DECALS CALLED OUT ON
DECAL INSTALLATION - OPTIONS.

FIGURE 9-5. DECAL INSTALLATION - CHINA SPECS (ENGLISH/CHINESE LANGUAGES)

ART_1001249010

31222338



SECTION 9 - DECALS

FIGURE 9-5. DECAL INSTALLATION - CHINA SPECS (ENGLISH/CHINESE LANGUAGEYS)

ITEM PART NUMBER QTY DESCRIPTION REV
1001249010 Ref DECAL INSTALLATION - CHINA SPECS D
1001249013 Ref DECAL INSTALLATION - REFERENCE CHART C

1 0641406 4 Bolt 1/4 X 3/4

2 1701499 2 Decal - No Tie Down/Lift

3 1701501 4 Decal - Arrow

4 1701505 2 Decal - Diesel Fuel

5 1701509 1 Decal - Manual

6 1702155 2 Decal - Battery Disconnect

7 See Note NSS Decal - Bar Code (Note: Not Available for Purchase)

8 1001116846 2 Decal - Caution No Hands

9 1703925 1 Decal - Warning/Danger

10 1703949 6 Decal - Crushing

11 1001116851 5 Decal - Electrocution

12 1703811 4 Decal - Lifting Lug

13 1703814 6 Decal - Tie Down

14 1703943 5 Decal - Warning/Crushing

15 1703959 2 Decal - Quik Stik

16 1703960 4 Decal - Maximum Tire Load

17 1704277 3 Decal - Lanyard Attach

18 1704412 1 Decal - Hydraulic Oil

19 1706060 1 Decal - Warning Fire Hazard

20 1001116849 1 Decal - Warning Inspection

21 1705430 1 Decal - Drive Steer Instructions

22 1703982 1 Decal - Footswitch

23 3311405 4 Nut 1/4

24 3820001 2 Rivet

25 4751400 8 Washer 1/4

26 91403230 1 Box, Manual Storage

27 1705977 1 Decal - Upright Level Override

28 1001117307 1 Decal - Emergency Stop

29 1001253926 1 Decal - Warning Single Cap

30 1001253927 1 Decal - Warning Single Cap

31 1001125483 6 Decal - Pressure Wash

33 1001174449 2 Decal - Hybrid

34 1001224050 1 Decal - Yearly Inspection

35 1001233065 2 Decal - Tipping Hazard

36 1001233010 9 Decal - Electrical Shock Hazard

37 1001267328 2 Decal - H800AJ

39 1001228411 1 Decal - LED Indicator

40 1001284688 1 Decal - Lifting Diagram

41 1001233785 1 Decal - Charger Plug
31222338 H800AJ 465



SECTION 9 - DECALS
FIGURE 9-6. DECAL INSTALLATION - CSA SPECS (ENGLISH/FRENCH LANGUAGES)

LG

39
OR (INSIDE DOOR)

30 46
4, 20 45 5\ 2/8 / 41(msu)moom

15

44

OR
37/ -’73 3\3 37
meoee - oree0as) [

FRONT VIEW

NOTE: ITEMS SHOWN MAY NOT BE REQUIRED FOR
ALL SPECS. REFER TO PARTS LISTS FOR USAGE.

NOTE: ADDITIONAL DECALS CALLED OUT ON
DECAL INSTALLATION - OPTIONS.

ART_1001249009

466 HB800AJ 31222338



FIGURE 9-6. DECAL INSTALLATION - CSA SPECS (ENGLISH/FRENCH LANGUAGES)

SECTION 9 - DECALS

ITEM PART NUMBER QTY DESCRIPTION REV
1001249009 Ref DECAL INSTALLATION - CSA D
1001249013 Ref DECAL INSTALLATION - REFERENCE CHART C

1 0641406 4 Bolt, 1/4 x 3/4

2 1701499 2 Decal - No Tie Down/Lift

3 1701501 4 Decal - Arrow

4 1701505 2 Decal - Diesel Fuel

5 1701509 1 Decal - Manual

6 1702155 2 Decal - Battery Disconnect

7 See Note NSS Decal - Bar Code (Note: Not Available for Purchase)

8 1704000 2 Decal - No Hands

9 1703924 1 Decal - Warning/Danger

10 1703948 6 Decal - Warning/Crushing

11 1703936 5 Decal - Electrocution

12 1703811 4 Decal - Lifting Lug

13 1703814 6 Decal - Tie Down

14 1703942 5 Decal - Crushing

15 1703959 2 Decal - Quik Stik

16 1703960 4 Decal - Maximum Tire Load

17 1704277 3 Decal - Lanyard Attach

18 1704412 1 Decal - Hydraulic Oil

19 1706064 1 Decal - Warning Fire Hazard

20 1705347 1 Decal - Warning Inspection

21 1705429 1 Decal - Drive/Steer Instructions

22 1703984 1 Decal - Footswitch

23 3311405 4 Nut 1/4

24 3820001 2 Rivet

25 4751400 8 Washer 1/4

26 91403230 1 Box, Manual Storage

27 1705977 1 Decal - Upright Level Override

28 1001117307 1 Decal - Emergency Stop

29 1001253922 1 Decal - Warning Single Cap

30 1001253923 1 Decal - Warning Single Cap

31 1001125483 6 Decal - Pressure Wash

32 1001131269 1 Decal - Patent

33 1001174449 2 Decal - Hybrid

34 1001223971 1 Decal - Yearly Inspection

35 1001233063 2 Decal - Tipping Hazard

36 1001233008 9 Decal - Electrical Shock Hazard

37 1001267328 2 Decal - H800AJ

38 1001228370 1 Decal - ICES

39 1001228411 1 Decal - LED Indicator

40 1001284688 1 Decal - Lifting Diagram

41 1001233785 1 Decal - Charger Plug
31222338 H800AJ 467



SECTION 9 - DECALS
FIGURE 9-7. DECAL INSTALLATION - JAPANESE SPECS (ENGLISH/JAPANESE LANGUAGES)

39
OR  (INSIDE DOOR)

/ 41 46
(INSIDE DOOR)

15

44

OR i
37/ 3}3 3\3 37 143
Umowe - crmee/ [

FRONT VIEW

NOTE: ITEMS SHOWN MAY NOT BE REQUIRED FOR
ALL SPECS. REFER TO PARTS LISTS FOR USAGE.

NOTE: ADDITIONAL DECALS CALLED OUT ON
DECAL INSTALLATION - OPTIONS.

ART_1001249007

468 HB800AJ 31222338



SECTION 9 - DECALS
FIGURE 9-7. DECAL INSTALLATION - JAPANESE SPECS (ENGLISH/JAPANESE LANGUAGES)

ITEM PART NUMBER QTY DESCRIPTION REV
1001249007 Ref DECAL INSTALLATION - JAPANESE D
1001249013 Ref DECAL INSTALLATION - REFERENCE CHART C

1 0641406 4 Bolt 1/4 x 3/4

2 1701499 2 Decal - No Tie Down/Left

3 1701501 4 Decal - Arrow

4 1701505 2 Decal - Diesel Fuel

5 1701509 1 Decal - Manual

6 1702155 2 Decal - Battery Disconnect

7 See Note NSS Decal - Bar Code (Note: Not Available for Purchase)

9 1703926 1 Decal - Danger/Warning

10 1703950 6 Decal - Crushing

11 1703938 5 Decal - Electrocution

12 1703811 4 Decal - Lifting Lug

13 1703814 6 Decal - Tie Down

14 1703944 5 Decal - Warning/Crushing

15 1703959 2 Decal - Quik Stik

16 1703960 4 Decal - Maximum Tire Load

17 1704277 3 Decal - Lanyard Attach

18 1704412 1 Decal - Hydraulic Oil

19 1706062 1 Decal - Warning Explosion/Fire

20 1705344 1 Decal - Warning Inspection

21 1705426 1 Decal - Drive/Steer Instructions

22 1703980 1 Decal - Footswitch

23 3311405 4 Nut 1/4

24 3820001 2 Rivet

25 4751400 8 Washer 1/4

26 91403230 1 Box, Manual Storage

27 1705977 1 Decal - Upright Level Override

28 1001117307 1 Decal - Emergency Stop

29 1001253932 1 Decal - Warning Single Cap

30 1001253933 1 Decal - Warning Single Cap

31 1001125483 6 Decal - Pressure Wash

33 1001174449 2 Decal - Hybrid

34 1001224053 1 Decal - Yearly Inspection

35 1001233068 2 Decal - Tipping Hazard

36 1001233013 9 Decal - Electrical Shock Hazard

37 1001267328 2 Decal - H800AJ

39 1001228411 1 Decal - LED Indicator

40 1001284688 1 Decal - Lifting Diagram

41 1001233785 1 Decal - Charger Plug
31222338 H800AJ 469



SECTION 9 - DECALS
FIGURE 9-8. DECAL INSTALLATION - KOREAN SPECS (ENGLISH/KOREAN LANGUAGES)

LE
OR (INSIDE DOOR)
/

/ 41 46
(INSIDE DOOR)

15

44

OR i
37/ 3}3 3\3 37 143
Umowe - crmee/ [

FRONT VIEW

NOTE: ITEMS SHOWN MAY NOT BE REQUIRED FOR
ALL SPECS. REFER TO PARTS LISTS FOR USAGE.

NOTE: ADDITIONAL DECALS CALLED OUT ON
DECAL INSTALLATION - OPTIONS.

ART_1001249008

470 HB800AJ 31222338



SECTION 9 - DECALS
FIGURE 9-8. DECAL INSTALLATION - KOREAN SPECS (ENGLISH/KOREAN LANGUAGES)

ITEM PART NUMBER QTY DESCRIPTION REV
1001249008 Ref DECAL INSTALLATION - KOREAN D
1001249013 Ref DECAL INSTALLATION - REFERENCE CHART C

1 0641406 4 Bolt 1/4 x 3/4

2 1701499 2 Decal - No Tie Down/Lift

3 1701501 4 Decal - Arrow

4 1701505 2 Decal - Diesel Fuel

5 1701509 1 Decal - Manual

6 1702155 2 Decal - Battery Disconnect

7 See Note NSS Decal - Bar Code (Note: Not Available for Purchase)

8 1705969 2 Decal - No Hands

9 1703797 1 Decal - Danger/Warning

10 1703951 6 Decal - Warning/Crushing

11 1703939 5 Decal - Electrocution

12 1703811 4 Decal - Lifting Lug

13 1703814 6 Decal - Tie Down

14 1703945 5 Decal - Warning/Crushing

15 1703959 2 Decal - Quik Stik

16 1703960 4 Decal - Maximum Tire Load

17 1704277 3 Decal - Lanyard Attach

18 1704412 1 Decal - Hydraulic Oil

19 1706061 1 Decal - Glow Plugs

20 1705345 1 Decal - Danger/Warning

21 1705427 1 Decal - Drive/Steer Instructions

22 1703981 1 Nameplate - Footswitch

23 3311405 4 Nut 1/4

24 3820001 2 Rivet

25 4751400 8 Washer 1/4

26 91403230 1 Box, Manual Storage

27 1705977 1 Decal - Upright Level Override

28 1001117307 1 Decal - Emergency Stop

29 1001253924 1 Decal - Warning Single Cap

30 1001253925 1 Decal - Warning Single Cap

31 1001125483 6 Decal - Pressure Wash

33 1001174449 2 Decal - Hybrid

34 1001224048 1 Decal - Yearly Inspection

35 1001233064 2 Decal - Warning Tip Over Hazard

36 1001233009 9 Decal - Electric Shock Hazard

37 1001267328 2 Decal - H800AJ

39 1001228411 1 Decal - LED Indicator

40 1001284688 1 Decal - Lifting Diagram

41 1001233785 1 Decal - Charger Plug
31222338 H800AJ 471



SECTION 9 - DECALS
FIGURE 9-9. DECAL INSTALLATION - LATIN AMERICAN SPECS (ENGLISH/SPANISH LANGUAGES)

LG 3

OR  (INSIDE DOOR)

/ 41 46
(INSIDE DOOR)

15

44

OR i
37/ 3}3 3\3 37 143
Umowe - crmee/ [

FRONT VIEW

NOTE: ITEMS SHOWN MAY NOT BE REQUIRED FOR
ALL SPECS. REFER TO PARTS LISTS FOR USAGE.

NOTE: ADDITIONAL DECALS CALLED OUT ON
DECAL INSTALLATION - OPTIONS.

ART_1001249011

472 HB800AJ 31222338



SECTION 9 - DECALS
FIGURE 9-9. DECAL INSTALLATION - LATIN AMERICAN SPECS (ENGLISH/SPANISH LANGUAGES)

ITEM PART NUMBER QTY DESCRIPTION REV
1001249011 Ref DECAL INSTALLATION - LATIN AMERICAN D
1001249013 Ref DECAL INSTALLATION - REFERENCE CHART C

1 0641406 4 Bolt 1/4 x 3/4

2 1701499 2 Decal - No Tie Down/Lift

3 1701501 4 Decal - Arrow

4 1701505 2 Decal - Diesel Fuel

5 1701509 1 Decal - Manual

6 1702155 2 Decal - Battery Disconnect

7 See Note NSS Decal - Bar Code (Note: Not Available for Purchase)
8 1704001 2 Decal - No Hands

9 1703923 1 Decal - Warning/Danger

10 1703947 6 Decal - Warning/Crushing

11 1703935 5 Decal - Electrocution

12 1703811 4 Decal - Lifting Lug

13 1703814 6 Decal - Tie Down

14 1703941 5 Decal - Warning/Crushing

15 1703959 2 Decal - Quik Stik

16 1703960 4 Decal - Maximum Tire Load
17 1704277 3 Decal - Lanyard Attach

18 1704412 1 Decal - Hydraulic Oil

19 1706063 1 Decal - Warning Fire Hazard
20 1705917 1 Decal - Warning Inspection

21 1705910 1 Decal - Drive/Steer Instuctions
22 1703983 1 Decal - Footswitch

23 3311405 4 Nut 1/4

24 3820001 2 Rivet

25 4751400 8 Washer 1/4

26 91403230 1 Box, Manual Storage

27 1705977 1 Decal - Upright Level Override
28 1001117307 1 Decal - Emergency Stop

29 1001253930 1 Decal - Warning Single Cap
30 1001253931 1 Decal - Warning Single Cap
31 1001125483 6 Decal - Pressure Wash

33 1001174449 2 Decal - Hybrid

34 1001224049 1 Decal - Yearly Inspection

35 1001233067 2 Decal - Tipping Hazard

36 1001233012 9 Decal - Electrical Shock Hazard
37 1001267328 2 Decal - H800AJ

39 1001228411 1 Decal - LED Indicator

40 1001284688 1 Decal - Lifting Diagram

41 1001233785 1 Decal - Charger Plug

31222338 H800AJ 473



SECTION 9 - DECALS

FIGURE 9-10. DECALS INSTALLATION - OPTIONS

L aew 8

245A 190A

245B

216A

EEH 3002V

i oAVl

-

274A 205 253

O

(o

FRONT VIEW

NOTE: ITEMS SHOWN MAY NOT BE REQUIRED FOR

ALL SPECS. REFER TO PARTS LISTS FOR USAGE.

ART_DECAL_OPTIONS

31222338

H800AJ

474



SECTION 9 - DECALS
FIGURE 9-10. DECALS INSTALLATION - OPTIONS

ITEM PART NUMBER QTY DESCRIPTION REV
1001249013 Ref DECAL INSTALLATION - REFERENCE CHART A
1001247762 Ref DECAL INSTALLATION - OPTIONS C
108 1001231801 1 Decal - Proposition 65 (ANSI Specs Only)
120 4420051 23 ft/7Tm Decal - Warning Stripes
190 1001172570 Ref Decal - Installation - SkyGlazier (English Language) (Not Shown) C
190 1001172620 Ref SkyGlazier Decal Installation (Australian Specs) C
190 1001234945 Ref SkyGlazier Decal Installation (Brazil Specs) A
190 1001234944 Ref SkyGlazier Decal Installation (Latin American Specs) A
190A 1705358 2 Decal - SkyGalzier
190B 1001199035 2 Decal - SkyGalzier Capacity (English Language)
190B 1001199036 2 Decal - SkyGlazier Capacity (Australian Specs)
190B 1001234947 2 Decal - SkyGlazier Capacity (Brazil Specs)
190B 1001234946 2 Decal - SkyGlazier Capacity (Latin American Specs)
205 See Note NSS Nameplate - Manufacturers Serial Number (Note: Not Available
for Purchase)
210 Ref Decal - No Hands Options
210 1702868 2 Decal - No Hands (ANSI/ANSI Export Specs) (English
Language)
210 1705967 2 Decal - No Hands (Brazil Specs) (Portuguese & Spanish
Languages)
210 1705968 2 Decal - No Hands (China Specs) (English & Chinese
Languages)
210 1704000 2 Decal - No Hands (CSA Specs) (English & French Languages)
210 1705969 2 Decal - No Hands (Korean Specs) (English & Korean
Languages)
210 1704001 2 Decal - No Hands (Latin American Specs) (English & Spanish
Languages)
215 1001232986 Ref Decal Installation - JLG Logo (All Specs Except CE & UK CA B
Specs) (Not Shown)
215A 1702773 1 Decal - JLG
215B 1702774 2 Decal - JLG Lift
215C 1702861 2 Decal - JLG Lift
215D 1001159323 1 Decal - JLG
216 1001235097 Ref Decal Installation - JLG Logo (CE & UK CA Specs Only) (Not A
Shown)
216A 1702773 3 Decal - JLG
216B 1001159323 3 Decal - JLG (CE & UK CA Specs Only)
238 1001125387 1 Decal - Ultra Low Sulfur Fuel (ANSI & CSA Specs)
238 1001139654 1 Decal - Ultra Low Sulfur Fuel (CE & UK CA Specs)
245 1001127094 Ref ClearSky Decals Installation
245A 1001116208 2 Decal - ClearSky
245B 1001120989 1 Decal - Radio Frequency
253 1001143852 1 Decal - Emission Compliance (ANSI Export, Australian and
China Specs)
262 1001141300 1 Decal - SkyGuard Override (Without Soft-Touch)
262 1001141302 1 Decal - SkyGuard Override (With Soft-Touch)
264 1001237844 1 Decal - Sound Power Level
274 1001214030 1 Decal - EAC Installation (CIS and Russia Specs)
274A 1001173703 1 Decal - EAC

31222338 H800AJ 475



SECTION 9 - DECALS
FIGURE 9-11. DECAL INSTALLATION - SKYWELDER - 50HZ

(LOCATED ON HOOD)

ART_0272588

476 HB800AJ 31222338



SECTION 9 - DECALS
FIGURE 9-11. DECAL INSTALLATION - SKYWELDER - 50HZ

ITEM PART NUMBER QTY DESCRIPTION REV
0272588 Ref SKYWELDER DECAL INSTALLATION - 50Hz B
1 1705355 2 Decal - SkyWelder
2 1705305 1 Decal - Weld Lead
3 1001228988 1 Decal - Weight

31222338 H800AJ 477



SECTION 9 - DECALS

FIGURE 9-12. DECAL INSTALLATION - SKYWELDER - 60HZ

31222338

H800AJ

478



SECTION 9 - DECALS

FIGURE 9-12. DECAL INSTALLATION - SKYWELDER - 60HZ

ITEM PART NUMBER QTY DESCRIPTION REV
0272448 Ref SKYWELDER DECAL INSTALLATION - 60Hz D
1 1705355 2 Decal - SkyWelder
2 1702868 1 Decal - No Hands
3 1705305 1 Decal - Weld Lead
5 1001228988 1 Decal - Weight

31222338 H800AJ 479






SECTION 10 - RECOMMENDED SERVICE PARTS STOCK

SECTION 10 - RECOMMENDED SERVICE PARTS STOCK

31222338 H800AJ 481



SECTION 10 - RECOMMENDED SERVICE PARTS STOCK
FIGURE 10-1. RECOMMENDED SERVICE PARTS STOCK

482

ITEM PART NUMBER QTY DESCRIPTION REV
Ref Note: The following list will service one machine (built to current
production per date on the front cover) with emergency repair parts
which can be installed in the field. Parts from the list should be
replaced when inventory is depleted to keep service parts stock
supplied. For further information, contact your JLG dealer or the JLG
Industries Parts Department.
4360070 1 Breaker, 15Amp (7500W Generator)
1001189172 1 Breaker, 16Amp Double (Breaker Box with 3 Breakers)
7024485 1 Breaker, 30Amp (7500W Generator)
1001181045 1 Breaker, 30mA/16Amp (Breaker Box with 2 Breakers)
1001189171 1 Breaker, 30mA (Breaker Box with 3 Breakers)
1001159118 1 Breaker, GFCI 30Amp (AC Box 240V)
70004460 1 Coil (Main Valve)
70006956 1 Coil (Main Valve)
70004595 1 Coil (Main Valve)
70004653 1 Coil (Main Valve)
7018991 1 Coil (Main Valve)
70004463 1 Coil (Main Valve)
70002386 1 Coil (Boom Valve)
1001223581 1 Control, H-Bridge (Electrical Assembly)
1001222879 1 Control, IMG
1001222336 1 Control, SOC Monitor
1001166538 1 Controller, Drive/Steer
1001166539 1 Controller, Lift/Swing
4360407 1 Controller, Potentiometer
1001234488 2 Diode, Flyback (IMG Control Box)
70005296 12 Element (Fuel/Water Separator)
7015004 12 Element, Air Filter
70002231 12 Element, Pressure Filter
1001190545 12 Filter, Fuel
70004395 1 Filter, Oil (Kubota)
2400080 2 Fuse, 1A (Battery Cables Installation)
1001227788 2 Fuse, 2A (Electrical Assembly 12v Fuse Box)
8229249 2 Fuse, 3A (USB Charger)
8229261 2 Fuse, 5A (Electrical Assembly 12v Fuse Box)
1001234313 2 Fuse, 7.5A (Battery Cables Installation)
1001234314 2 Fuse, 10A (IMG Control Box)
8229234 2 Fuse, 10A (Electrical Assembly 12v Fuse Box)
1001228440 2 Fuse, 15A (IMG Control Box)
8229237 2 Fuse, 15A (Electrical Assembly 12v Fuse Box)
8229236 2 Fuse, 30A (Electrical Assembly 12v Fuse Box)
1001247362 2 Fuse, 40A (Electrical Assembly 12v Fuse Box)
1001226932 2 Fuse, 40A (Electrical System Installation)
1001226933 2 Fuse, 80A (Electrical System Installation)
1001233198 2 Fuse, 200A/400A (IMG Control Box)
1001226934 2 Fuse, SHUNT (Electrical System Installation)
2860030 1 Key, Replacement
2940074 1 Latch (Machines with Gate)
1001247468 1 Loadcell (Platform Support)
H800AJ 31222338



SECTION 10 - RECOMMENDED SERVICE PARTS STOCK

ITEM PART NUMBER QTY DESCRIPTION REV
1001142683 1 Module, Beacon Light (Red & Blue Beacons)
1001223583 1 Module, HEC Control (Electrical Installation)
1001284800 1 Module, Ground Control
1001106938 1 Module, Platform Control
3740086 1 Relay, 20Amp (SkyLine Harness)
1001095704 1 Relay, 35Amp (Electrical Assembly)
1001186431 1 Relay, 35Amp (SkyGuard Bar Installation)
8225117 1 Relay, 40Amp (Electrical Assembly)
1001222365 1 Relay, 50Amp (IMG Control Box)
3740112 1 Relay, 75Amp (Electrical Assembly)
1001222340 1 Relay, 500Amp Main Contactor (IMG Control Box)
1001094400 1 Sensor, Dual Axis (Tilt Sensor Installation)
1001228225 1 Sensor, Emitter (SkyEye)
4360436 1 Sensor, Fuel Level (Fuel Tank)
4360578 1 Sensor, Limit (Boom Valve & Limit Switch Installation & Transport
Switch Installation)
1001172271 1 Sensor, Limit (Boom Valve & Limit Switch Installation with Tower
Stow)
4360057 1 Sensor, Limit (Soft Touch)
1001232667 1 Sensor, Proximity (SkyLine)
4360498 1 Sensor, Proximity (Boom Valve & Limit Switch Installation)
4360499 1 Sensor, Proximity (Boom Valve & Limit Switch Installation)
4360517 1 Sensor, Proximity (Rotary Coupling)
1001228224 1 Sensor, Receiver (SkyEye)
1001137673 1 Sensor, SkyGuard Bar
1001225131 1 Sensor, Temperature (Battery Cables Installation)
1001219601 1 Sensor, Tilt (Electrical System Installation)
4360475 1 Switch, Emergency Stop
1001117174 1 Switch, Foot
4360469 1 Switch, Key
4360387 1 Switch, Pushbutton Yellow (Ground Control, Console Box & Soft
Touch)
1001236759 1 Switch, STDP Interlock (IMG Control Box)
1001155045 1 Switch, Toggle (Ground Control & Console Box)
4360336 1 Switch, Toggle (With Generator)
1001211363 1 Switch, Toggle (Console Box)
1001159256 1 Switch, Toggle (Console Box)
1001161709 1 Switch, Toggle (Console Box)
4360328 1 Switch, Toggle (Jib Switch)
31222338 H800AJ 483






SECTION 11 - SPECIAL OPTIONS/ACCESSORIES/KITS

SECTION 11 - SPECIAL OPTIONS/ACCESSORIES/KITS

31222338 H800AJ 485



SECTION 11 - SPECIAL OPTIONS/ACCESSORIES/KITS
FIGURE 11-1. SPECIAL OPTIONS/ACCESSORIES/KITS

486

ITEM PART NUMBER QTY DESCRIPTION REV
Note Ref Note: This list is to accommodate machines ordered with special
equipment. Options may not be applicable to all models. For more
specific parts information contact JLG Parts Department.
Ref SPECIAL OPTIONS/ACCESSORIES/KITS
0258805 Ref Airline to Platform Installation - 1/2in
1001092092 Ref Airline to Platform Installation - 1/2in (With Arctic Package)
1001205028 Ref Arctic Package Kit - With SkyPower (Dealer Installed)
1001205029 Ref Arctic Package Kit - Without SkyPower (Dealer Installed)
0258737 Ref Bellows Installation - Boom
1001158259 Ref Bellows Installation - Chassis
2910887 Ref Boom Wear Pad Kit
0258654 Ref Boom Wipers Installation
1001172045 Ref Cable/Ladder Carrier Installation (800AJ Only)
Ref ClearSky Telematics Add-on Kits (Dealer Installed)
1001230187 Ref ClearSky Telematics Add-on Kits - Canbus Connection (ANSI &
CSA Specs)
1001234099 Ref ClearSky Telematics Add-on Kits - Canbus Connection (CE &
UK CA Specs)
1001246142 Ref ClearSky Telematics Add-on Kit (Australian Specs)
1001276923 Ref ClearSky Telematics Add-on Kit (Contact JLG for Approved
Countries)
1001230504 Ref ClearSky Telematics Add-on Kits - 3 Wire Connection (ANSI &
CSA Specs)
1001234102 Ref ClearSky Telematics Installation - 3 Wire Connection (CE & UK
CA Specs)
1001242192 Ref ClearSky Access Control Add-on Kit
1001243183 Ref ClearSky Telematics Access Control Add-on Kit - Canbus (ANSI
& CSA Specs)
1001243184 Ref ClearSky Telematics Access Control Add-on Kit - Canbus (ANSI
Export, CE & UK CA Specs)
1001238307 Ref Charging Kit — 120V (Dual Plug)
1001235269 Ref Clutch Actuator Installation Kit
1001227904 Ref Cold Weather Package Installation - 120V (All Specs except
Australian, China, CE & UK CA Specs)
1001232214 Ref Cold Weather Package Installation - 240V (CE & UK CA Specs
Only)
1001270482 Ref Console Cover Kit
1001115918 Ref Cribbing Installation
Ref Decal Kit Options:
1001220864 Ref Boom Transport Decal Kit
1001108721 Ref Platform Decal Kit (ANSI Specs)
2902396 Ref Drive/Steer Cutout Kit
Ref Electrical Connector Kits
1001148902 Ref Electrical Connector Kit - Amp
1001148903 Ref Electrical Connector Kit - Deutsch DT
1001148904 Ref Electrical Connector Kit - Deutsch HD
1001148905 Ref Electrical Connector Kit - Packard
1001148906 Ref Electrical Connector Kit - Various
1001108962 Ref Exhaust Rain Cap Installation (Australian Specs)
1001139099 Ref Fire Extinguisher Installation (20Ib)
1001274833 Ref Floor Mat Add-on Kit (30x48 Platform) (Dealer Installed)
H800AJ 31222338



SECTION 11 - SPECIAL OPTIONS/ACCESSORIES/KITS

ITEM PART NUMBER QTY DESCRIPTION REV
1001274831 Ref Floor Mat Add-on Kit (30x72 Platform) (Dealer Installed)
1001274830 Ref Floor Mat Add-on Kit (36x72 Platform) (Dealer Installed)
1001274829 Ref Floor Mat Add-on Kit (36x96 Platform) (Dealer Installed)
1001117294 Ref Footswitch Shield (Note: Move Decal to Shield)

1001202749 Ref Fuel Cap Cover Installation (Black) (Note: Lock p/n 1001102157
must be Purchased Separately)

1001191395 Ref Fuel Cap Cover Installation (Green) (Diesel Machines) (Note: Lock
p/n 1001102157 must be Purchased Separately)

1001094475 Ref Generator Hourmeter Installation

1001227816 Ref Headlights and Taillights Installation

1001268736 Ref Jib Link Kit

1001148971 Ref Lanyard (Bolt-On) Kit Installation

1001272166 Ref Pipe Rack Kit

1001195304 Ref Platform Console Cover Installation (Factory Installed)

1001266290 Ref Platform Console Cover Installation (Factory Installed)

1580013 Ref Platform Corner Tray Installation

1001142504 Ref Platform Entry Kit - Drop Bar (To Replace Swing Gate with Drop
Bar)

1001142505 Ref Platform Entry Kit - Swing Gate (To Replace Drop Bar with Swing
Gate)

1001269630 Ref Platform Fall Arrest Add-on Kit — 30Inx4Ft Platforms

1001269631 Ref Platform Fall Arrest Add-on Kit — 30Inx6Ft Platforms

1001237883 Ref Platform Fall Arrest Add-on Kit — 36Inx6Ft Platforms

1001237882 Ref Platform Fall Arrest Add-on Kit — 36Inx8Ft Platforms

1001120467 Ref Platform Floodlights Installation

Ref Platform Mesh to Top Rail Installations: (ANSI/ANSI Export, China
and CSA Specs)

1001272182 Ref 2.5ft x 4ft Platforms - Steel
1001266807 Ref 2.5ft x 4ft Platforms - Plastic
1001271642 Ref 3ft x 6ft Platforms - Steel
1001266489 Ref 3ft x 6ft Platforms - Plastic
1001269187 Ref 3ft x 8ft Platforms - Steel
1001266056 Ref 3ft x 8ft Platforms - Plastic
Ref Platform Mesh to Mid Rail Add-On Kits: (ANSI Specs)
1001281461 Ref 30in x 4ft (76cm x 1.22m) with Gate
1001281459 Ref 30in x 6ft (76cm x 1.83m) with Gate
1001281458 Ref 36in x 6ft (91.5cm x 1.83m) with Gate
1001281457 Ref 36in x 8ft (91.5cm x 2.44m) with Gate
Ref Platform Mesh to Top Rail Add-On Kits: (ANSI, ANSI Export, CSA
and China)
1001281456 Ref 30in x 4ft (76cm x 1.22m) with Gate
1001281453 Ref 36in x 6ft (91.5cm x 1.83m) with Gate
1001281452 Ref 36in x 8ft (91.5cm x 2.44m) with Gate
1001250035 Ref Platform Sensor Retrofit Kit
0272733 Ref Platform, Top Rail Extension Installation - 3ft x 6ft Platforms
0272725 Ref Platform, Top Rail Extension Installation - 3ft x 8ft Platforms
1001282215 Ref Platform Work Lights
1001120466 Ref Platform Work Lights Installation
1001209059 Ref Platform Work Surface Installation
1001235160 Ref Service Kits/Tools N
1001247073 Ref SkyEye Retrofit Kit
1001241547 Ref SkyEye Housing Repair Kit (LH)
1001241548 Ref SkyEye Housing Repair Kit (RH)

31222338 H800AJ 487



SECTION 11 - SPECIAL OPTIONS/ACCESSORIES/KITS

ITEM PART NUMBER QTY DESCRIPTION REV
1001205492 Ref SkyGlazier Tray Kit (ANSI Specs)
1001197016 Ref SkyGuard Platform Sensor Kit
1001250595 Ref SkyGuard 6-Pin Retrofit Installation Kit
1001249052 Ref SkyGuard Retrofit Kit (Dealer Installed)
1001262016 Ref SkyLine Add-on Kit (Dealer Installed)
1001282461 Ref SkySense Padding Installation - For 30 x 48 Platforms equiped
with SkySense
1001275643 Ref SkySense Padding Installation - For 30 x 72 Platforms equiped
with SkySense
1001275642 Ref SkySense Padding Installation - For 36 x 72 Platforms equiped
with SkySense
1001269655 Ref SkySense Padding Installation - For 36 x 96 Platforms equiped
with SkySense
1001157013 Ref Soft-Touch Counterweight Installation
Ref Tools for Service
1600244 Ref Analyzer, Machine System
1001249695 Ref Analyzer, Machine System with Cable
1001249941 Ref Analyzer, Machine System with Cable (Battery Powered)
1001137005 Ref Software Cable Kit
7002840 Ref Antirotation Pin Removal Tool
1001227898 Ref Clutch Shaft Alignment Tool (Production)
1001234306 Ref Clutch Shaft Alignment Tool (Service)
8896941 Ref Wire Stripper
7002821 Ref Wire Crimper (To install wire ends to wires)
7002823 Ref Pin/Socket Extractor - Universal (To Remove Pins/Sockets from
Connectors)
4460467 Ref Extractor - 16-18 Gauge (For Removal of Pin/Sockets from
Deutsch Connectors)
4460510 Ref Extractor - 12-14 Gauge (For Removal of Pin/Sockets from
Deutsch Connectors)
7002822 Ref Screwdriver, Potentiometer (To Adjust Drive Controllers)
7016654 Ref Screwdriver, Magnetic
7004275 Ref Seal Installation Tool - 1in
7004276 Ref Seal Installation Tool - 1-1/2in
7002826 Ref Seal Installation Tool - 2in
7016652 Ref Huck Bolt Fastener (For Small Huck Bolts Only)
70005663 Ref Tool, Port Plate for Pump p/n 1001142522
1001263579 Ref Tower Stow Indicator Add-on Kit (Dealer Installed)
1001286022 Ref Tower Stow Replacement Limit Switch
2915094 Ref Turntable Bearing
1001277841 Ref UGM2 Retrofit
1001262959 Ref Voltage Regulator Relocation Add-on Kit (ClearSky) (Dealer
Installed)
0258827 Ref Weld Lead
0256196 Ref Wheel Covers Installation
1001273156 Ref White Noise Alarm
1001277415 Ref White Noise Alarm - Ambient

488 H800AJ 31222338



SECTION 11 - SPECIAL OPTIONS/ACCESSORIES/KITS

PART NUMBER INDEX

31222338 H800AJ 489



SECTION 11 - SPECIAL OPTIONS/ACCESSORIES/KITS

01000089....... 87, 225, 229
0100011....15, 17, 19, 21,
23, 35, 37, 43,57, 61
63, 67,69, 72,79, 81
87, 99, 107, 109, 111,
114, 117, 119, 124,
127, 130, 1383, 135
143, 155, 159, 163
167, 169, 171, 173
175, 179, 181, 183
187, 189, 193, 195

201, 205, 209, 215
239, 241, 243, 245
249, 251, 255, 257
259, 347, 351, 361
363, 365, 367

010001951, 57, 155, 159
163

0100020....124, 130, 237,
315, 317, 321, 323
325, 327, 329, 331
333, 335, 337

0100035......81, 193, 225
229, 233
0100038........cceeeneee. 171
0100048......99, 101, 103,
155, 159, 163, 191, 397
0100062............oevueeee. 130
0100079.....ccevvvvvennnnn 163
0100081.....114, 179, 253
0140011............. 225, 229
0140044.......cccccovviis 99

245

0232121......cceeeenn. 37,39
0256196........ccceenueee. 488
0256202........ccceeneee. 343
0258077 ....ovevveeiinnn 179
0258217 .....cevvveiinnn 187
0258567 ......coeeeviinnnn 193
0258654.........cceivunn 486
0258737 ...cocvviiiiien. 486
0258805.......cceeeeeeee. 486
0258827 ......cccvvviineen. 488
0259420.......cccereneee. 181
0270886........ccocevvnennn 29
0270888..........oceviinn 31
0271085.......ccvieiiiinins 29
0271086.......ccceeeviinnns 29
0271090.......cccvviiinennnne 31
0271091 .....covvvieeiinins 31
0271340.....ccvveeiiinnnen 235
0272254.......ccccvvvnnn 257
0272259.....cooeiiin 313
0272260........cccevvunnn 319
0272427 ..o 243
0272433.....oeiiiiin 345
0272435.....ccovveiiinn 164
0272448.........ccovvee 479
0272521 .....cevvveiiinnn 255
0272588.......cccvvvne. 477
0272589......cocceiiinnn 160
0272725 487
0272733 487
0273706......ccceeiinnn 245
0273824........cccovvnn 239
0275216............. 315, 423

490

0275217 ............ 321, 425
0275452 ............ 325, 427
0275453............ 329, 429
0275454 ............ 333, 431
0275733 ..., 191
0340045........ccevuvee. 130
0360406 .........ccccvvvrnne 39
0400075.....ccceeviirirene 79
0440244 .............oee.. 57
0561185.......cccceuereee. 171
0561295.......ccccuenee. 169
0610131.....ccccvvvieeeen. 87
0630427 ............ 187, 189
0630446 .........ccocveenne 67

0630462 ... 239, 241, 243,
245

0630467 .......cocceeeree 183
0630485.......ccccevvne. 114
0630518..... 89, 233, 255,
257, 259
0630534.........cccouveee. 281
0630535......cccccevunee. 291
0630548........ccevvveeenns 87
0630568............ 226, 230
0641403..........ccoueeee. 193
0641404 ... 155, 159, 163,
167, 251
0641405. 72, 87, 99, 225
229, 251

064140672, 79, 101, 103
111, 155, 219, 221
223, 347, 349, 351
457, 459, 461, 463
465, 467, 469, 471, 473

0641407 .72, 87, 101, 124

0641408. 79, 81, 87, 114,
124, 191, 221, 223

0641410.......cccvvveeennn. 35

0641414 ..... 43, 225, 229,
239, 241, 243, 245, 249

0641416 ... 315, 317, 321,
323, 325, 327, 329
331, 333, 335, 337

0641418 ... 183, 201, 205,

209, 215
0641424 ... 81
0641432.......cccvvveeeenn. 43
0641505........ccvvveeeenn. 85
0641506.............. 79, 397
0641507 .....coeevviiiinns 69
0641508...... 37,114, 124
0641510......cccceevvvirnne 81
0641511 ......cceeveneee. 189
0641516............ 159, 163
0641560.........cceeeeeeen. 23
0641604 .... 167, 187, 189
0641605.................... 181

0641606 35, 43, 167, 169
173, 175,179, 181
255, 257, 259

0641607 . 19, 21, 63, 114,
167, 169, 171, 173
175,179, 183

0641608... 33, 63, 67, 72,
75,77, 81, 111, 114,
167, 169, 171, 173, 175

0641609.... 114, 169, 171

0641610 ... 107, 109, 114,
124,171, 221, 223

0641611 .....61, 167, 173,
175

0641612 ... 169, 361, 363,
365, 367

0641614 ................ 43, 63

0641615 ........ccccvvenns 171

0641618 ............ 173,175
0641622 ............c....... 181
0641624 ............ 179, 181
0641640 ........covcvvenns 179
0641806 ............ 171, 291
0641808 ...........cveevvs 124
0641810 .......... 19, 21,72
0641812 ........ 61, 72,127
0641814 ........ccvvveeee. 72
0641816 .........ccveeenes 153
0641820 ......cccevvvvennne 61
0641824 ...........cuo.... 153
0641840 ........ccvvveenns 167
0642012 .......ccovvvenns 253
0642016 ........covuveennns 124
0642038 .........ccvvrnneee 39
0642212 ........ 15, 17, 253
0642214 ... 167
0642620 ........ccvvvenns 167

0681608 ... 15, 17, 63, 79,
195

0681620 ... 263, 265, 267,
269

0681814 ............ 211, 217
0681822 ...... 23, 211, 217
0682016 ........cccvvernnneee 23
0682023 ........cccvvrenee 57
0682032 ........ccvvveeeee. 57
0682216 .........cevveeneee. 51
0682236 ................ 15,17

0682424 ... 263, 265, 267,
269

0700408 ... 315, 317, 321,
323, 325, 327, 329
331, 333, 335, 337

0700615 ..... 79, 107, 109,
117
0700618 ............c....... 119
0700626 ............ 173,175
0700815 ........covviennns 133
0701217 ..o 124
0711215 ......cccvveeee. 127
0711626 ........ccovvennnes 130
0721005 ............ 243, 245
0731005...... 67, 239, 241

0741607 ... 155, 159, 163,
167

0741609 .........ccvvrenee 21

0760508 ...........cvvennes 137

0760606 ... 143, 156, 160,
164

0760607 ........coeeeeee.. 130
0760610 .............. 85, 130
0760612 .................... 151
0760807 ................ 72,81
0760808 ...........c0vevvnee 131
0760810 ............ 130, 195

H800AJ

0760812.........cc.oeee.... 397
0760814............. 133, 151
0761010.......ccccvveeeeenn. 133
0761014.........cccoce..... 195
0761015............. 130, 133
0761016............. 130, 133
0761020.......c.ccccvvvnne 133

0761215....124, 155, 159
163

0761216........cccvveeee.... 195
0801132............. 167,171
0801136............. 167, 169
0801496...........ccvveenne 171
0801573......cccecvvvvine 169
0801591.......ccevvvenne 169
0801594.........ccccvvenne 171
0811406.......ccvevveeennes 81
0811606........cceevveeennee 81
0811608............... 63, 130
0811610......cccceuveennne 114
0811812......cccevvvenne 114
0860038.....163, 313, 319
0861538.........ccccvvenne 163
0861572......c.cccevvvene 159

0861731....327, 331, 335
337,427, 429, 431

0861781....317, 323, 423
425

0861880............. 373, 375
0902888............. 159, 163
0903242........cccecuien. 61
0903697........ceeeunnnne 349
0940049........ccceueeeee 114

0940092....239, 241, 243
245

0940094....239, 241, 243
245

0940102.........ceoeeeenn. 253
0940103.........cceveeeeen. 243
0940133........cccvveeee. 245
0940134.........cceeeeen. 239
0940177....cvvvviiinns 241

0961845....201, 205, 209
215

0961893..........cccvvene 281
0961897.......ccevvveeee. 201
0961947............. 173,175
0961951.....169, 275, 287
0961986.............ce...... 130

096210215, 17, 169, 171,
277, 283, 285

0962122.........cccvvenne 171
0962152............... 21, 289
0962155........ccceeeee. 287
0962181........cceeeevees 21
0962270............. 211, 217
0962336............. 279, 281
0962348..........cccvveenee 21
0962520.....155, 159, 163
1001091460................. 25
1001091461................. 25
1001091969............... 315
1001091970............... 321
1001091973............... 325
1001091974............... 329
1001091975............... 333
1001092092............... 486
31222338



1001093382 ................ 79
1001094400....... 191, 483
1001094475 .............. 487
1001095704 ........ 85, 483
1001096138............... 413
1001096141 .............. 457
1001096736 .............. 191
1001097051 ..... 361, 363,
365, 367, 437
1001097082 ..... 361, 363,
365, 367
1001097150.............. 373
1001097244 .............. 451
1001098122 ..... 237, 413,
419
1001098167 .............. 273
1001098828.............. 195
1001099366............... 253
1001099367 .............. 253
1001099837 .............. 179
1001100341 .............. 423
1001100342 .............. 425
1001100345 .............. 427
1001100346 .............. 431
1001100347 .............. 429

1001101191 ..... 315, 317,
321, 323, 325, 327
329, 331, 333, 335
337, 373, 375, 377

1001101196 ..... 315, 317,
321, 323

1001101197 ..... 325, 327,
329, 331, 333, 335, 337

1001103012............... 449
1001103308.......... 85, 87
1001103810.......... 19,21
1001104498.............. 449
1001106481 .............. 193
1001106736................. 87

1001106938..... 225, 229,
483

1001106974 ................ 61
1001107529 ................ 61
1001107854 .............. 449
1001108134 ................ 85
1001108256.............. 241
1001108617 ................ 43
1001108721 .............. 486
1001108962............... 486
1001109654 ...... 349, 373
1001110166 .............. 114
1001110425 ................ 43

1001110434 ...... 225, 229
1001110872 ...... 339, 341
1001110873 ....... 163, 313

1001112551 .............. 459

1001112612 ..... 355, 357
445, 447

1001112796 ..... 391, 413,
445

1001113047 .81, 85, 111
114

1001113961 .............. 447

1001115918.............. 486

1001116208.............. 475

1001116290...... 117,119
1001116694 ...... 395, 447

31222338

SECTION 11 - SPECIAL OPTIONS/ACCESSORIES/KITS

1001116695............... 189
1001116716............... 449
1001116720....... 441, 449
1001116723............... 395
1001116727....... 395, 399
1001116731............... 391
1001116745............... 395
1001116747............... 399

1001116774.......395, 445
1001116808.......395, 445
1001116810.......355, 357
1001116811............... 401
1001116812......409, 411,
413, 447, 449
1001116815
385, 387
1001116816
1001116846
1001116849....
1001116851....
1001116994....
1001116995....
1001117012....
1001117172....
1001117174
237, 483
1001117219............... 115
1001117294.............. 487
1001117307......457, 459,
461, 463, 465, 467
469, 471, 473
1001117372............... 273
1001118280....
1001118384............... 443
1001118388
1001118579
1001118657
1001118659
1001118744....
1001118745
1001118746
1001119020............... 445
1001119031............... 411
1001119602............... 306
1001119619....... 395, 435
1001119620.......437, 439
1001120328......249, 251,
419
1001120466
1001120467
1001120471
1001120477....
1001120484............... 451
1001120750
1001120989....
1001121122
1001121123
1001121726....
1001121727....
1001125125....
1001125126....
1001125387
1001125483......457, 459,
461, 463, 465, 467
469, 471, 473
1001125492................. 51
1001125677.......419, 447

1001125748............... 401
1001125773............... 401
1001126008....... 353, 359
1001126009............... 443
1001126010............... 433
1001126011....... 353, 419
1001127094............... 475
1001128241................. 85
1001128527 ............... 259
1001128556............... 259
1001129772............... 401
1001129773............... 401
1001130900............... 393
1001131130............... 115
1001131269....... 457, 467
1001136400............... 179
1001136881............... 307
1001137005............... 488

1001138173............... 130
1001138175............... 130
1001138248............... 130
1001138494......201, 205,
209, 215
1001138514......201, 205,
209, 215
1001138566............... 155
1001138795............... 281
1001139099............... 486
1001139654............... 475

1001140429......201, 205,
209, 215

1001141300............... 475

1001141302............... 475

1001141995............... 130

1001142504............... 487

1001142505............... 487

1001142683...... 107, 109,
483

1001142722.79, 107, 109
1001142736...... 107, 109,

445
1001143852............... 475
1001144147............... 391
1001144295....... 397, 417
1001144296............... 399
1001144433............... 249
1001144527 ............... 111
1001144629...... 199, 203,

207, 213
1001146219............... 130
1001146588......... 85, 397
1001147923............... 399
1001148106............... 401
1001148652............... 169
1001148675....... 339, 341
1001148902............... 486
1001148903............... 486
1001148904............... 486
1001148905............... 486
1001148906............... 486
1001148971............... 487
1001149391............... 201
1001150260............... 114
1001150372........... 19,21

1001150539...19, 21, 289

H800AJ

1001150610.............. 401
1001150611 ...... 399, 447
1001150937 .......... 19,21
1001151034 ................ 19
1001151980................ 19
1001152483.............. 377

1001152525...... 160, 164
1001152532...... 155, 403
1001152565...... 183, 185

1001152719................ 15
1001153612.............. 433
1001153749...... 191, 449
1001154126.............. 273
1001154584................. 15
1001154687 .............. 273
1001154875................ 17
1001154931 ................ 21
1001155035 ................ 21
1001155043 ................ 87

1001155044 87, 225, 229
100115504587, 225, 229,

483
1001155192................ 21
1001155194................. 17
1001155348...... 159, 163
1001155673.............. 306
1001155895.............. 114
1001155899.............. 114
1001156136................ 51
1001156710.......... 15, 17
1001156798................ 59
1001157013.............. 488
1001157016................ 23
1001157049................ 57
1001157058................ 57

1001157209...... 115, 117
1001157292...... 225, 229
1001157400.............. 297
1001157401 .............. 309
1001157520...... 160, 164
1001157521 ...... 160, 164
1001157525...... 159, 160
1001157528...... 160, 164
1001157592............... 164
1001157612.............. 114
1001158007 ...... 160, 164
1001158008...... 160, 164

1001158187 ................ 35
1001158188................ 35
1001158203................ 35
1001158258................ 37
1001158259.............. 486
1001158364................ 99
1001158522 ................ 37
1001159118..... 339, 341,
482

1001159119...... 339, 341
1001159120...... 339, 341
1001159121............... 341
1001159162................ 85
1001159186...... 4009, 420
1001159256..... 225, 229,

483
1001159323 .............. 475
1001159707 .............. 307
1001160780................ 37
1001161089.............. 114



SECTION 11 - SPECIAL OPTIONS/ACCESSORIES/KITS

1001161355........... 19,21

1001161399........... 19,21

1001161709...... 225, 229,
483

1001162497.......c...c..e. 79
1001163101............... 111
1001165035............... 124

1001165350....... 173, 175
1001165368...... 155, 347

375
1001165657 ........... 19,21
1001166538............... 482
1001166539............... 482
1001167164............... 151
1001167565............... 195
1001167567............... 195
1001167596............... 195
1001168243................. 81
1001168244................. 81
1001168402............... 195
1001169054............... 130
1001169085...... 105, 107
109
1001169138............... 130
1001169754................. 33
1001169755..........c.ueee 33
1001169756................. 33
1001169967 ............... 130
1001170035............... 130
1001170527............... 179
1001170548....... 173, 175
1001170981............... 130
1001171016............... 349
1001171131............... 339
1001172045............... 486
1001172271............... 483
1001172533............... 130
1001172570............... 475
1001172577 ............... 253
1001172578............... 253
1001172620............... 475
1001172760....... 225, 229
1001173703............... 475
1001174040............... 195

1001174449......457, 459
461, 463, 465, 467

469, 471, 473
1001174486............... 124
1001175073............... 153
1001175074............... 153
1001176469........... 95, 97
1001176636............... 173
1001176862............... 339
1001178057........... 63, 65
1001179079............... 306
1001179154............... 164
1001179329............... 306
1001179545............... 306
1001179546............... 306

1001180620....... 130, 137
1001181045...... 373, 375,

482
1001182162............... 306
1001182806............... 101
1001182980............... 130
1001182982............... 130
1001182983............... 131

492

1001182997
1001183726

1001184626
1001184682
1001185281
1001185585
1001185964
1001186251
1001186254
1001186333
1001186334
1001186375
1001186378
1001186379
1001186382
1001186383
1001186384
1001186385
1001186387
1001186431
1001186432
1001186517
1001186919

1001187674
1001187681
1001188387
1001188622
1001188844
1001188874
1001189001
1001189002
1001189171
1001189172
1001189570
1001189571
1001189572
1001189750
1001189882
1001190164
1001190545
1001190577
1001190578
1001190609
1001190985
1001191395
1001193018

321, 323, 325, 327

329, 331, 333, 335, 337
1001195304
1001196297
1001196382

1001196634
1001196768
1001197016
1001197017

1001198333
1001198336
1001198338
1001198339
1001198340
1001198341
1001199035
1001199036

1001200054 .............. 183
1001200491 .............. 195
1001200494 .............. 195
1001200497 ..... 191, 395,
399
1001201351 .............. 195
1001201885 ...... 420, 447
1001202687 .............. 195
1001202749 .............. 487
1001203655 .............. 211
1001203656 .............. 217
1001204560 .. 15, 17, 273
1001204725 .............. 195
1001205028 .............. 486
1001205029 .............. 486
1001205492 .............. 488

1001205690 ...... 351, 377
1001205958 ..... 325, 327,
329, 331, 333, 335

10012061109............... 155
1001206250 .............. 327
1001206251 .............. 331
1001206252 .............. 335
1001206253 .............. 317
1001206254 .............. 323
1001206255 .............. 337
1001206532 ...... 226, 230
1001207004 .............. 109
1001207969 .............. 183
1001208994 ...... 183, 195
1001209059 .............. 487
1001209664 .............. 249
1001210636 .............. 451
1001211363 ..... 225, 230,
483
1001213447 .............. 419
1001213584 ..... 313, 319,
343, 347, 351
1001213585 ..... 313, 319,
343, 347, 351
1001213705 .............. 167
1001213882 ...... 225, 230
1001214030 .............. 475
1001214690 .............. 131
1001215228 .............. 226
1001215289 .............. 307
1001216630 .............. 195
1001217183 .............. 131
1001217185 .............. 131

1001217780 ..... 173, 175,
177

1001218572 ................ 67
1001218622 .............. 345
1001218623 .............. 345
1001219219 .......... 23,25
1001219601 ........ 79, 483
1001220864 .............. 486
1001221813 .............. 143

1001222047 ...... 359, 397
1001222052 ...... 393, 397
1001222055 ..... 361, 363,
365, 367, 371
1001222336 ...... 353, 482
1001222340 ........ 81, 483

1001222358 ................ 72
1001222359 .......... 75,77
1001222360 .......... 75,77

H800AJ

1001222363................. 81
1001222365......... 81, 483
1001222369....... 397, 433

1001222370............... 397
1001222371............... 397
1001222372............... 397
1001222375................. 81
1001222378................. 81
1001222379............... 353
1001222380............... 353
1001222465............... 137
1001222709....... 225, 230
1001222731............... 143
1001222783............... 135
1001222784............... 133
1001222797............... 143
1001222879......... 81, 482
1001222882............... 131
1001222883............... 131
1001222884............... 131
1001222915................. 82
1001223055............... 457
1001223059............... 143
1001223061............... 135
1001223088............... 133
1001223124................. 75
1001223148............... 135
1001223195........... 73, 82
1001223196........... 73, 82
1001223198........... 73, 82
1001223200........... 73, 82
1001223302....... 131, 133
1001223405............... 131
1001223431............... 401
1001223433............... 361
1001223460............... 399
1001223554............... 457
1001223556............... 457

1001223560....... 459, 463
1001223561....... 459, 463
1001223581......... 85, 482
1001223583......... 79, 483

1001223721............... 133
1001223744............... 133
1001223787............... 131
1001223794............... 401
1001223797 ............... 401
1001223842............... 133
1001223916................. 82
1001223917................. 82
1001223918................. 82
1001223949............... 397
1001223950............... 397
1001223951................. 82
1001223952................. 82
1001223953................. 82
1001223971............... 467
1001223977........cc.u.... 63
1001223981................. 69
1001223987............... 131
1001223997............... 133
1001224000............... 133
1001224009............... 133
1001224048............... 471
1001224049............... 473
1001224050............... 465
1001224052............... 461
31222338



1001224053............... 469
1001224384 ................ 67
1001224585 ...... 133, 143
1001224943 ................ 81
1001225072 .............. 137
1001225093 .............. 133
1001225094 .............. 133
1001225095 .............. 133
1001225104 .............. 133
1001225120 ................ 87
1001225131 ...... 353, 483
1001225219............... 449
1001225362 .............. 433
1001225429 .............. 133
1001225476 .............. 393
1001225477 .............. 393
1001225557 .............. 353
1001225558.............. 353
1001225580...... 249, 441
1001225591 .............. 393
1001225731 .............. 125
1001225733 .............. 125
1001225804 ................ 69
10012259609 ................ 87
1001225985 .............. 124
1001225994 ...... 397, 413
1001226031 ................ 75
1001226120.......... 79, 81
1001226121 ................ 82
1001226124 ................ 82
1001226146 ................ 81
1001226190................. 81
1001226267 .............. 397
1001226268 .............. 397
10012262609 .............. 397
1001226270............... 397
1001226404 ........ 85, 411
1001226421 .............. 115
1001226452 .............. 114
1001226453 .............. 114
1001226468.............. 433
1001226489................ 81
1001226492 ................ 81
1001226506 .............. 433
1001226522 .............. 397
1001226541 .............. 391
1001226636............... 391
1001226637 .............. 391
1001226739...... 381, 383,
385, 387, 391
1001226799 ...... 383, 385,
387
1001226814 .......... 43, 49
1001226929 ................ 79
1001226930 ................ 79
1001226931 ................ 79
1001226932 ........ 79, 482
1001226933......... 79, 482
1001226934 ........ 79, 482
1001226935 .......... 72,81
1001227080 ....... 353, 397
1001227198 ................ 69
1001227307 .............. 111
1001227338 ................ 63
1001227356..... 361, 363,

365, 367, 369

31222338

SECTION 11 - SPECIAL OPTIONS/ACCESSORIES/KITS

1001227359...... 361, 363,
365, 367
1001227383................. 63
1001227448............... 381
1001227526....... 160, 164
1001227633............... 247
1001227634............... 247
1001227723............... 163
1001227724............... 155
1001227725............... 159
1001227731............... 115
1001227734............... 115
1001227735............... 115
1001227740............... 151
1001227741............... 151
1001227742............... 151
1001227743............... 151
1001227763................. 81
1001227788......... 85, 482
1001227793....... 111, 114
100122779%4............... 115
1001227798............... 115
1001227816............... 487
1001227850............... 365
1001227851............... 367
1001227853............... 363
10012278609................. 69
1001227870................. 69
1001227892............... 306
1001227898............... 488
1001227901................. 7
1001227904............... 486
10012279009............... 143
1001227925............... 397
1001227985............... 247
1001227987............... 247
1001227996....... 437, 439
1001228087....... 169, 291
1001228113............... 111
1001228170........... 43, 45
1001228224....... 247, 483
1001228225....... 247, 483
1001228359............... 115
1001228370....... 457, 467
1001228403............... 115
1001228411......457, 459,

461, 463, 465, 467
469, 471, 473

1001228440......... 81, 482
1001228475............... 111
1001228517............... 115
1001228628............... 433
1001228629............... 433
1001228678............... 301
1001228679............... 301
1001228696............... 301
1001228723............... 133
1001228799......... 43, 183
1001228882............... 115
1001228945............... 115
1001228949............... 385
1001228954............... 385
1001228985....... 395, 397
1001228988...... 259, 477,
479
1001229017.......cceenneee 87
1001229018................. 87

1001229066............... 153
1001229067 ............... 153
1001229080...... 155, 347,
351
1001229098............... 111
1001229208............... 105
1001229232............... 449
1001229233............... 447
1001229341............... 247
1001229530....... 413, 417
1001229556............... 115
1001229561................ 131
1001229790................. 85
1001229791.......ccc.ee 85
1001229810........... 51, 54
1001230008............... 114
1001230010............... 115
1001230014............... 114
1001230154................. 82
1001230187............... 486
1001230504............... 486
1001230507 .......ceeennes 82
1001230522......... 85, 449
1001230605....... 124, 401
1001230711.......ccc..ee 72
1001230712..........c....e. 72
1001230714................. 81
1001231225...... 155, 160,
164, 407
1001231249................. 72
1001231260....... 159, 163
1001231263............... 105
1001231323............... 133
1001231425............... 353
1001231426............... 353
1001231481............... 353
1001231482............... 353
1001231514............... 353
1001231515............... 353
1001231519............... 353
1001231520............... 353
1001231521............... 353
1001231522............... 353
10012315609................. 72
1001231570........cc...ee 72
1001231581................. 72
1001231582................. 72
1001231596................. 72
1001231597 ........cc...... 72
1001231598................. 72
1001231599...........c..e. 72
1001231600................. 72
1001231601................. 72
1001231606................. 72
1001231607 ................. 72
1001231608................. 72
1001231655................. 72
1001231656................. 72
1001231657......ccceennes 72
1001231658................. 73
1001231685....... 353, 357
1001231686....... 353, 355
1001231700......... 72,353
1001231801............... 475
1001231839................. 72
1001231840................. 72
1001231886............... 101
H800AJ

1001231949.............. 269
1001231950.............. 265
1001232010..... 265, 267
269
1001232011...... 265, 269
1001232084....... 115, 119
1001232164.............. 247
1001232165.............. 247
1001232181 .............. 133
1001232214 .............. 486
1001232375............... 131
1001232495 ................ 85
1001232499................ 85
1001232528............... 124
1001232529.............. 127
1001232642.............. 251
1001232667 ...... 251, 483
1001232840.............. 353
1001232841 .............. 353
1001232893.............. 459
1001232986............... 475
1001233008.............. 467
1001233009.............. 471
1001233010.............. 465
1001233011.............. 461
1001233012.............. 473
1001233013.............. 469
1001233063.............. 467
1001233064 .............. 471
1001233065.............. 465
1001233066 .............. 461
1001233067 .............. 473
1001233068.............. 469
1001233188................ 81
1001233198........ 81, 482
1001233203................ 81
1001233249................ 69
1001233420.............. 397
1001233440.............. 353
1001233441 .............. 397
1001233442................ 81
1001233443................. 72
1001233444................. 72
1001233445................ 82
1001233446................ 73
1001233447 ................ 82
1001233448.............. 353
1001233573.............. 302
1001233635................ 67
1001233640................ 67
1001233641........... 63, 67
1001233737 ......c.cc..ee 72
1001233761.............. 399
1001233785..... 457, 459,

461, 463, 465, 467,
469, 471, 473

1001233825............... 353
1001234099.............. 486
1001234102.............. 486
1001234287 .............. 399
1001234288.............. 399
1001234289.............. 399
1001234306.............. 488
1001234313....... 353, 482
1001234314........ 81, 482
1001234488........ 81, 482
1001234588.............. 351
493



SECTION 11 - SPECIAL OPTIONS/ACCESSORIES/KITS

1001234944............... 475
1001234945............... 475
1001234946............... 475
1001234947 ............... 475
1001235097............... 475
1001235160............... 487
10012352609............... 486
1001235296............... 160
1001235452............... 133
1001235453............... 133
1001235518............... 115
1001235519............... 164
1001235839............... 111
1001236206............... 133
1001236341............... 124
1001236370............... 111
1001236434............... 124
1001236435................. 33
1001236489............... 401
1001236490............... 401
1001236552............... 251
1001236746............... 269
1001236747............... 265

1001236759......... 81, 483
1001236891......263, 265

267, 269
1001236895......263, 265

267, 269
1001236962............... 347
1001236967 ................. 81
1001237291............... 125

1001237667 ....... 409, 420
1001237668....... 409, 420
1001237844............... 475
1001237863....... 247,437
1001237864....... 247, 439
1001237865....... 247, 435
1001237882............... 487
1001237883............... 487
1001237918....... 135, 139
1001237919....... 133, 135
1001237931....... 131, 133
1001237932....... 127, 130
1001238263...... 263, 265,

267, 269
1001238307 ............... 486
1001238309........... 75,77
1001238319............... 247
1001238418....... 251, 443
1001238421............... 195
1001238472............... 251
1001238495............... 249
1001238559............... 251
1001238732......... 89, 233
1001239347 ............... 103
1001241385............... 101
1001241547 ............... 487
1001241548............... 487
1001241965............... 251
1001242192............... 486
1001243183............... 486
1001243184............... 486
1001243414............... 115

1001243682...... 101, 103
453

10012438609............... 153

1001244352............... 155

494

1001244474 .............. 107

1001244475 .............. 109

1001244926.............. 155

1001245026...... 226, 230,
419

1001245027 ...... 397, 409
1001245028....... 397, 447
1001245030........ 85, 399
1001245177 ........ 89, 233

1001246142 .............. 486
1001246144 .............. 383
1001246145.............. 387
1001246473.............. 383
1001246474 .............. 387
1001246859................ 87
1001247073.............. 487
1001247099.............. 167

1001247147 ..... 167,173
175
1001247362........ 85, 482
1001247415...... 131, 137
1001247468...... 195, 482
1001247762.............. 475
1001248012...... 173, 281
1001248140..... 263, 265,

267, 269
1001248141 ..... 263, 265,

267, 269
1001248171 .............. 155
1001249008........ 79, 397
1001249004 .......... 79, 85
1001249005.......... 79, 87
1001249006............... 457
1001249007 .............. 469
1001249008.............. 471
10012490009.............. 467
1001249010.............. 465
1001249011 .............. 473
1001249012.............. 461

1001249013..... 457, 459,
461, 463, 465, 467
469, 471, 473, 475

1001249014................ 91
1001249015................ 95
1001249018................ 91
1001249019................ 95
1001249052 .............. 488
1001249548.............. 459
1001249549............... 463
1001249695.............. 488
1001249941 .............. 488
1001250035.............. 487
1001250292.............. 115
1001250293............... 114
1001250595.............. 488

1001251009...... 167, 285
1001251010...... 167, 283
1001251012...... 175, 279
1001251030...... 167, 275
1001251041...... 167, 277
1001251050...... 167, 287
1001251086...... 171, 293
1001252629..... 263, 265,

267, 269
1001253920.............. 457
1001253921 .............. 457
1001253922............... 467

1001253923 .............. 467
1001253924 .............. 471
1001253925 .............. 471
1001253926 .............. 465
1001253927 .............. 465
1001253930............... 473
1001253931 .............. 473
1001253932 .............. 469
1001253933 .............. 469
1001253936 .............. 461
1001253937 .............. 461
1001254472 .............. 251
1001254473 .............. 251
1001255133 .............. 195
1001255901 .............. 389
1001257271 ...... 263, 267
1001257274 .............. 263
1001258495 ...... 437, 439
1001260475 .............. 189
1001260680 .............. 175
1001260937 .............. 230
1001261272 .............. 181
1001261274 .............. 181
1001261335 .............. 263
1001261336 .............. 267
1001261338 .............. 263
1001261339............... 267
1001262016 .............. 488
1001262322 .............. 381
1001262326 .............. 381
1001262959 .............. 488
1001263579 .............. 488
1001263587 .............. 230
1001264430 ................ 77
1001264698 ................ 93
1001264701 ................ 93
1001264705 ...... 223, 229
1001264706 .............. 223
1001264804 ................ 97
1001264807 ................ 97
1001265163 .............. 451
1001265342 .............. 451
1001266056 .............. 487
1001266070 ...... 221, 225
1001266074 .............. 221
1001266164 .............. 189
1001266290 .............. 487
1001266489 .............. 487
1001266807 .............. 487
1001266829 .............. 189

1001267328 .....457, 459,
461, 463, 465, 467

469, 471, 473
1001267885 .............. 461
1001268736 .............. 487
1001269187 .............. 487
1001269322 .............. 259
1001269573 .............. 259
1001269630 .............. 487
1001269631 .............. 487
1001269655 .............. 488
1001270068 .............. 297
1001270080 .............. 301
1001270081 .............. 302
1001270482 .............. 486
1001270594 .............. 105
1001271642 .............. 487

H800AJ

1001272166............... 487
1001272182............... 487
1001272659............... 379
1001272681............... 107
1001272997............... 389
1001273012....... 379, 389
1001273156............... 488
1001274218................. 67
1001274559.87, 225, 229
1001274829............... 487
1001274830............... 487
1001274831............... 487
1001274833............... 486

1001275628....... 225, 229
1001275629....... 225, 229
1001275642............... 488
1001275643............... 488
1001276376....... 127, 147
1001276377 ....... 127, 145

1001276610............... 379
1001276923............... 486
1001277415............... 488
1001277841............... 488
1001281452............... 487
1001281453............... 487
1001281456............... 487
1001281457............... 487
1001281458............... 487
1001281459............... 487
1001281461............... 487
1001281705............... 233
1001281706................. 89
1001281717............... 233
1001281718................. 89
1001282215............... 487
1001282461............... 488
1001282826....... 397, 417
1001284504............... 189

1001284688......457, 459,
461, 463, 465, 467,

469, 471, 473
1001284800......... 87, 483
1001284959................. 67
1001285015................. 67
1001285021............... 127
1001285025............... 124
1001285027 ....... 125, 127
1001286022............... 488
1001287769................. 67
1001295242............... 175
1001296426......... 79, 415
1001296839............... 302
1001296840............... 302
1001296842............... 302
1001296853............... 301
1001296858............... 302
1001296861............... 302
1001296993............... 302
100129699%4............... 302
1001297393................. 87
1001311034............... 251
1060341....239, 241, 243

245
1060343.......ccceeeeene 164
1060545............. 375, 377
1060637........ccvvvennne 124

31222338



10609083.... 239, 241, 243,
245

1060908 ...........cccevee 373
1060918 .........cooeeeen 237
10702077 .......... 160, 164
10702082........... 160, 164
10836804 ...........cuveeeee 87
1120510 ......ccvveinneee. 167
1120555 ..o 253
1120601 ......ccoevnenen 114
1180346 ......cceevvenen 181
1260017 ... 37,59
1260135......cccvveiiirennne 39
1320022 ......ccovevineee. 130
1320060 .......ccceevreveennne 79
1320061 ................ 75,77
1320250 ....coeeeeirinnns 181

367

1320263............ 124, 397
1320265 ......cccveeeneee. 124
1320274 ......ccvvveve. 130
1320288.......ccceeeueee. 179
1320289 ......cccvvevuneee. 179
1320302 .... 255, 257, 259
1321385.....ccceiien. 124
1380147 .....cccvvveeen. 153
1580012.......cceeneeee. 219
1580013 ......ccevevuneee. 487
1600244 .................... 488
1670603 .......cccceeuneee. 337
1670844 ............c.e.... 167
1670850 .......cccceeuneee. 167
1671034 ............. 173, 175
1671092......ccceeevneee. 164
1671093......ccceeevneee. 257
1671314 ......cceeveeen. 229

1701499 ... 457, 459, 461
463, 465, 467, 469
471, 473

1701501 ... 457, 459, 461
463, 465, 467, 469
471, 473

1701505 ... 457, 459, 461
463, 465, 467, 469
471, 473

1701509 ... 253, 457, 459,
461, 463, 465, 467
469, 471, 473

1701518............ 459, 463

1702155 ... 457, 459, 461
463, 465, 467, 469
471, 473

1702565............ 225,229
1702566............ 225,229
1702567 ............ 225,229
1702773 .... 211, 217, 475
1702774 ....cccoeeinne 475
1702861 ......cccevvunnen 475

1702868 ... 259, 457, 475
479

1703797 ............ 457,471
1703804 ..o 457
1703805 ........ccovuenes 457

1703811 ... 457, 459, 461
463, 465, 467, 469
471, 473

31222338

SECTION 11 - SPECIAL OPTIONS/ACCESSORIES/KITS

1703814 ... 457, 459, 461,
463, 465, 467, 469

471, 473
1703923 ... 473
1703924 ........coovee. 467
1703925 .....ccceevvveeene 465
1703926 .....ccccevveeene 469
1703935 .....cocvevirenne 473
1703936 .......cccvvveen. 467
1703938 ... 469
1703939 ... 471
1703941 ... 473
1703942 ........cooveee. 467
1703943 ......c.covveeen. 465
1703944 .........covee. 469
1703945 ......cccovveeen. 471
1703947 ....covven. 473
1703948 .......ccccvvveeen. 467
1703949 ... 465
1703950 .....coceevuveenne 469
1703951 .....covevvnnne 471
1703953 .....cccvevvreeee 457

1703959 ...457, 459, 461
463, 465, 467, 469
471, 473

1703960 ... 457, 459, 461
463, 465, 467, 469

471, 473
1703980 .....cccecevveene 469
1703981 .....cccoevvveenne 471
1703982 .....ccceevvveeene 465
1703983 .....ccceevvveenn 473
1703984 ......cccovveee. 467
1704000 ............ 467, 475
1704001 ............ 473, 475
1704260 ............ 225, 229

1704277 ... 457, 459, 461
463, 465, 467, 469
471, 473

1704412 ... 457, 459, 461
463, 465, 467, 469

471, 473
1704578 .....ccoevvvieenns 37
1704972 ... 457
1705014 ............ 211, 217
1705090 ........oocvvveennn. 37
1705305 .... 259, 477, 479
1705325 ............ 315, 317
1705336 ........ccevveeeee. 457
1705344 ........cooveee. 469
1705345 ......ccoovveeee 471
1705347 ....ccovvvvnennn 467
1705351 ....ccoevvvenne 457
1705355 ........... 477,479
1705358 ... 475
1705374 ............ 339, 341
1705375 ..o 164
1705387 ....ccovvvvvrennne 164
1705426 ......cccovveeee. 469
1705427 .....coovevineene. 471
1705429 .....ccccovveenne 467
1705430 .......cccvveeeeen. 465
1705460 ............ 160, 164
1705461 ... 160
1705489 ............ 155, 160
1705822 ............ 459, 463
1705828 ............ 459, 463

1705895.......ccccneee 461
170589%.........ccvveeeeee. 461
1705897.....cooviiien. 461
1705898.........cccvvveeee. 461
1705902.......cccccevveenn 461
1705903.......ccccevveeenne 461
1705905.......ccccevveeee 461
1705910......cccccevveene 473
1705917 ..o 473
1705921............. 459, 463
1705961............. 459, 463
1705967............. 461, 475
1705968..........ccccvveee. 475
17059609............. 471, 475

1705977....459, 461, 463
465, 467, 469, 471, 473

1705978............. 459, 463
1706059.........cccuvveeee. 461
1706060..........ccoveee... 465
1706061..........cccuveeeee 471
1706062..........cccveeee. 469
1706063..........ccccvveee. 473
1706064...........ccveee... 467
1706098............. 459, 463
1706385............. 211, 217
2030010.....255, 257, 259
2080040....114, 199, 203
207, 213
2080072......ccovvernnennnn 114
2110404............. 297, 301
2110406.......ccccovuvee. 301
2110408.......cccccvevvenen. 297
2110606............. 297, 301
2110608............oveeee. 309
2110808...........coveeeee 301
2110812......cceeeveee 301
2111616......cceeevnen. 301
2130406.........cccuvveeee. 301
2130604..........ccuvveee. 301
2130606...........cueveee.. 301
2130808..........ccuvveeee. 301
2131612......cceiiin 301
2131616......ccceeevnneeen. 301
2150406...........coveeee. 301
2151616......cccceevnneeee. 301
2170408.........cccuvveeen. 301
2170504.........cccvveee. 301
2170706.........cccuvvee. 309
2180348.........cccuvvee. 124
2180666..............e..... 124
2180876......cceeevnneenen 124
2220237 ............. 301, 306
2220238............. 301, 309
2220240.........cccuveeee. 306
2220250........ccccuveeeen. 124
2220315......ccciie 130
2220366.........cccuvveee. 301
2220371............. 301, 306
2220373............. 301, 306
2220374......cccvvevnnnn. 301
2220375....ccccviiiiinn, 301
2220377 oo 306
2220380........ccccuvveee. 301
2220381......ccoove 306
2220385........coeciie 301
2220415......ccciivinn 306
2220451......cccvivin. 301

H800AJ

2220466.................... 306
2220468............ 301, 307
2220472 ...ccoeei 307
2220473............ 301, 306
2220478......covveeinen. 306
2220490......ccceevnneee. 306
2220499......cccceevne. 301
2220500............ 301, 306
2220501 ......ccooveee. 307
2220582............ 301, 306
2220593......ccoiiiee 306
2220596 .........cccuueee 306
2220600.......cccccenee. 306
2220603.......cccccveneee. 307
2220605.......cccccveeee. 306
2220654.......cccccvneee. 301
2220671 ...ccoeeeee 301
2220683 .........ccceee 301
2220737 oo 306
2220765......ccceevnneen. 306
2220852......ccceeevinen. 306
2220865.......ccccevneee. 301

222088327, 49, 273, 277,
279, 281, 283, 285, 291

2220885... 273, 279, 281
287, 291, 293

222088627, 49, 277, 283,
285, 291, 293

2220888......ccccevviens 27
2220923......cccveeine. 306
2220947 ..., 307
2220950......ccceevnnene. 307
2220998......cccceevuneee. 301
2221034......cccoeeven. 307
2221036......cccccevnnee. 307
2221040......ccceevvneen. 301
2221046.......ccceonnee. 124
2221050.......ccceueneee. 301
2221077 ..ccoveeiinn 301
2221086..........c.cue 306
2300016.........ccvveeeneen. 23
2400060...........couvee. 451
2400080............ 353, 482
2400081.........ccoueeee. 393
2410014............ 211, 217
2560136............ 225,229
2560187 ............ 117,119

2600281 ... 199, 203, 207
213

2720058..........ccouveee. 124
2720271 ..ccooeeeeee 124
2751399.....cccceeiinnn, 302
2751500......cccceevnnene. 302
2752461 ................... 306
2752468.................... 306
2752484 .................... 307
2752489.......ccccu 302
2752493.......cccoeevn. 302
2752494............ 302, 306
2752723 ..., 306
2752765.....ccceeenen. 302
2752766...........c...... 307
2752767 ..cccoeeenn 307
2752768.........ccue. 307
2752930 307
2752938......ccceeevie, 302
2752978.....ccvvveen, 307
495



SECTION 11 - SPECIAL OPTIONS/ACCESSORIES/KITS

2752995 306
2752997 ...oooiien 302
2753008.........cccuvree. 306
2753010......ccccvurree. 306
2753123.....cciiiinne 307
2753126.....cccceeirneenn. 306
2753189.....ccciiiinne 307
2753190......cccceirreennne 307
2753191 307
2753192 306
2753195.....cccoiien 306
2753196........ccccuie. 306
2753197 ..o 306
2753199.....cccciiiinne 306
2753200......ccccccvveeeene 306
2753231, 306
2753274 ... 306
2753442..........ue 306
2753542 302
2753622.....cccc0cviiin 301
2753626......ccccccrveenn. 302
2753628.......cccccvveeenne 302
2753634......ccceivnene 302
2753686.......ccccvveeen. 301
2753879....cccviiiiinnnn 309
2753970....cccciiiininnne 302
2753971 302
2754337 ..o 302
2754338.....ccccviiirnnn 302
2754512 302
2820019......ccccevreenene 405
2820031.....155, 159, 163
2820247............. 437, 439
2840018...........coveeeee 153
2860030............... 87, 482
2900708.......cccceeviiveennne 43
2900756.......ccceeeviiiennne 23

2900792....275, 277, 279
281, 283, 285

2902212.......ccccuiin. 253
2902217............. 255, 257
2902396......ccc0cevuveeene 486
2910887......ccceevviveenne 486
2915094............... 57, 488
2940045.......ccccvieeee 114
2940074....199, 203, 207
213, 482
2940173.......cccciii. 114
3020029.........cccvvieenen. 57
3020039.......ccecuee 15, 17
3160348................. 23, 27
3250872......ccvviiiiiinne 37
3251102......ccciviieeene 155

3251242....321, 323, 325,
327, 329, 331, 333

335, 337
3251243........cc 164
3252347 ..o 457
3252764............. 159, 163
3271405............... 79, 124
3271505, 69

3271605....263, 265, 267
269

3271805......61, 153, 211
217

3272001....263, 265, 267
269

496

3290405 ... 105, 107, 315
317, 321, 323, 325
327, 329, 331, 333
335, 337, 451

3290501 .......ccevennns 137
3290601 .... 117, 119, 124
3290605............ 130, 151

3290606 ... 201, 205, 209
215

3290607 ...... 79, 107, 109
3290805.... 130, 151, 397
3290806..........ccuvveee. 195
3290807 ......cceeevrenee. 133
3291001............ 130, 195
3291005.... 130, 133, 195
3291007 ............ 130, 133

3291201... 155, 159, 163
195

3291205............ 124, 195

3300007 .....ccevviiiirens 23

3300151... 201, 205, 209
215, 255, 257, 259

3300205........cceeiine 79
3300353...... 87, 225, 229
3300364.............. 69, 114
3300365......ccccevviiene 85
330039%6............ 160, 164
3300408.........ccocveeene 89
3300430......cccvienne 249
3300454...75, 77, 85, 111
3310601 ........cceeevnne 153
3310605.............. 72,191
3310801............ 187, 189
3310805......ccceevviiins 81
3311001............ 160, 164

331100581, 85, 109, 160
164, 225, 229, 255
257, 259

331140137, 72, 239, 241
243, 245

331140581, 87, 101, 103
111, 155, 1883, 187
189, 191, 221, 223
251, 315, 317, 321
323, 325, 327, 329
331, 333, 335, 337
347, 349, 351, 457
459, 461, 463, 465
467, 469, 471, 473

3311501... 114, 239, 241
243, 245

331150523, 85, 117, 119
159, 163, 183

3311601... 63, 67,72, 79
114, 181, 226, 230
251, 397

3311602................... 181

3311605... 33, 63, 67, 75
77,85,111, 114, 173
175, 179, 181, 211
217, 221, 223, 255

257, 259
3311801.23, 72, 187, 189
3312001 .......cccvvieeen. 39
3312002..... 51, 263, 265,

267, 269
3312005......ccceiinenen. 253

3312205 ... 253
3322201 ... 61
3331611 ... 130
3340764 .......ccvveeee. 179
3340828 ........ccccvvenns 171
3340835............ 167, 171
3340838 ........covvvens 291
3340840 ......cccevvvenns 179
3340859 ..o 181
3340871 ... 169
3340881 .......ccvveeee. 171
3340941 .......ccvveeee. 179
3340943 ... 179
3340956 .......ccovvienns 253
3340966 .........cccvvrennee 21
3380434 ............ 221, 223
3380535 ... 193
3420292 ..o 37
3420372 ..o 39
3420447 ......coovviiin 39
3421565 ......cocovvirenn 59
3422417 ................ 19,21
3422446 ... 124
3422457 .....ooevviens 169
3422533 ..., 124
3422561 .....cooeviienns 167
3422583 ..o, 167
3422681 .......ooovvienns 167
3422683 ......ccoviiens 167
3422684 .........cccuvenns 167
3422685 ......ccovcvienns 167
3422686 .........cocvvennns 167
3422687 ....coeevviiens 167
3422688 ..........ccvvenns 167
3422689 .......covviens 167
3422690 .......ccovviinns 169
3422729 ....ccoevviis 167
3422790 ................ 19,21
3422848 ........ccvvvee 21
3422860 ............ 173,175
3422861 ............ 173,175
3422867 ............ 173, 175
3430616 ............ 226, 230
3430820 .......ccevuviennns 153
3450304 .......coovvienns 133
3450404 ... 153
3460334 ..o 253
3470003 ............ 226, 230
3520026 ........cceeeeneen. 229
3520027 ....cceevvviiens 229
3520030 .....cceevvviiennns 115
3520032 ....cceevviiinns 114
3520034 ............ 173, 175
3520035 .....87, 187, 189,
193
3520054 ............ 225,229
3520071 ... 253

3520072 ...199, 201, 203
205, 207, 209, 211
213, 215, 217

3520173 ..o, 114
3520189 .......ccceeeeee. 160
3520192 ........cceeeeeee. 160

3520198 ... 199, 201, 203

205, 207, 209, 213, 215
3538047 ... 15, 17
3570775 ..o 291

H800AJ

3570928............. 187, 189
3572606............. 187, 189
3572607............. 187, 189
3573400.....255, 257, 259
3573642............. 255, 257
3574091............. 243, 245
3575359............. 239, 241
3577121.....255, 257, 259
3580317.....155, 159, 163
3580318.......ccccvveeeeeen. 163
3580319......ccccvvveennn. 159
36415609............. 239, 241
3740086............. 443, 483
3740112............... 85, 483
3760133.....cccciiiie 169
3760170................. 39, 59
3790012.....225, 229, 235
3790044..........ccoeee. 127
3820001......37, 457, 459,

461, 463, 465, 467,
469, 471, 473
3820020....199, 203, 207
213
3841143....124, 167, 169
173, 175,195

3841287......... 15, 17, 167
3841340.....173, 175, 181
3841356........ccccviinnne 167
3841406...........ccuven.ne 179
3841520................. 19,21
3900054............. 211, 217
3900210.....114, 117, 119
3900239......cccecevviene 167
3900258.........ccccvvene 111
3900259.......ccciviiine 169
3900262.........ccccvvennne 181
3900283........cccvviine 179
3900293........cceevees 51
3900316........ccvveeeen. 114
3900349............. 225,229
3900363............. 117,119
3900382........ccovvienne 135
3910606.....163, 339, 341
3910610.....153, 313, 319
3910804.........cccvvennee 87
3911010.......cccvvveeennn. 109
3930606..........cc.ce..... 191
3930616........cceeeeennnnee 72
3930812.......cceeeeies 81
3930816............. 189, 193
3930824............. 187, 189
3931010........... 72,81, 85
393101681, 85, 159, 163,
225,229
3931048.......ccceeeeee 81
3931408........ccceveeee. 249
3931412........... 72,75, 77
3931432............. 187, 189
3931436............. 187, 189
3931448........ccovcviee 291
3931464.........coccvvee 187
3931664.............cc...... 201
3952020.......cccceeveeenns 51
3960422....163, 313, 319
339, 341
3960468...........cc0vene 127
3960469.........ccccvvene 127
31222338



3960526 .......coeeeiiennns 23
4010618 ... 201, 205, 209,
215
4031505.....cccveeeeene 247
4031509............ 105, 107
4031516 .......coccvvrennns 251
4031707 ...oveveiiirenns 133
4031708 ........cccvvrenns 133
4060092 .......ccoeeeeenne 319

4060802 .... 155, 159, 163
4060805 ... 115, 179, 187,
189

4061032 .......cccvvrenen. 79
4070450 .....cccovvvrirnen. 39
4070560 .......cccvvrernnen. 39
4070561 .......cocvvvrennnen. 39
4070863 .......cceeeeeenne 169
4070864 .........cceeeenn. 169
4070878 ................ 15, 17
4070879................ 15, 17
4070897 ............ 169, 171
4070898............. 169, 171
4070929 .....cccovvirennns 171
4070967 ....oeeevvrirennnns 171
4070968 .........cceeenes 171
4070969 .........ccveeenns 179
4070991 ......ococviirinnn. 87
4071007 ....cooeviiirenns 171
4071052 ......ccoovvrenns 179
4071059 .....cccvvvirien. 21
4100062 ...........cvvvenes 307
4160194 ... 114
4240018... 155, 159, 163,
339, 341

4240032 ... 107, 109, 353,
379, 381, 383, 385, 387

4240033... 107, 109, 247,
249, 251

4240084 ........c.coeeeeeene 33

4240099. 72, 79, 85, 124,
225, 229, 239, 241
243, 245, 255, 257
347, 351, 363, 365

367, 397
4240149 ......coeeeeene 253
4280296 ........c.oeeeeeennne 35
4340706 ......ceeveeenne 171

4360057 ... 239, 241, 243,
245, 483
4360070.... 160, 164, 482

4360328............ 235, 483
4360336... 155, 159, 163,
483
436038795, 97, 225, 229
483
4360407 .... 225, 229, 482
4360436 .......c.ceeeennne 483
4360469 .............. 87, 483
4360475 ... 483
4360476 ......coocvvirinen. 87

4360498 .... 187, 1809, 483

4360499 .... 187, 189, 483

4360517 .............. 61, 483

4360578 ... 187, 189, 193,
483

4420014 .........oeeeenn. 253

4420037 .... 255, 257, 259

31222338

SECTION 11 - SPECIAL OPTIONS/ACCESSORIES/KITS

4420038 ................ 63, 67
4420051 .............. 37,475
4420060 .......ccceeeeennne 193
4420066 .........ccoeeen.. 253
4460016 .........ccveennee 420
4460019 ... 355, 357, 401,
449
4460042 ............ 409, 413
4460049 ... 239, 241, 243,
245
4460051 ............ 313, 319
4460071 ............ 163, 237
4460125 ........ccovveene 319
4460142 ............ 401, 413
4460144 ........cccvveene 409
4460183 .........ccveeene 420
4460205 ......cceeeeeenne 313

4460224 ....225, 229, 399

4460225 ...403, 405, 420,
449

4460226 ...105, 225, 229,
237, 239, 241, 243
245, 393, 395, 399, 447

4460227 ...417, 419, 420,
447

4460233 .............. 75, 319

4460234 ...225, 229, 239,
241, 243, 245, 381
383, 385, 387

4460247 .....ooevvvirenne 413

4460256 .... 355, 357, 401

4460259 ...409, 413, 420,
451

4460260 ...409, 413, 415,

420, 451
4460265 ..o 449
4460266 ..........oeonne 399
4460267 ...399, 419, 420,
447

4460268 ...403, 405, 411,
449

4460314 .......cocvieee 420
4460315 .... 313, 319, 419
4460326 .........ceeennee 411
4460343 ........cccveeee 419
4460346 ............ 163, 313
4460418 ............ 409, 419
4460419 ............ 409, 419
4460424 .................... 447

4460425 ... 160, 164, 239,
241, 243, 245, 339, 341

4460426 ............ 160, 164
4460427 ......ovveeeeeenn 413
4460428 ............ 225,229
4460434 ... 447
4460457 ......coveeeee 399
4460458 ..o 399

4460464 ... 105, 237, 355,
357, 365, 369, 389
391, 393, 395, 399
401, 407, 409, 413
419, 441, 443, 445
447, 449, 451, 453

4460465 .....69, 105, 107,
156, 189, 355, 357
359, 365, 369, 371
391, 395, 399, 401

403, 405, 407, 409,
413, 417, 419, 441,
445, 447, 449, 451, 453

4460466....247, 355, 357,
369, 371, 391, 393,
395, 399, 401, 409,
411, 413, 417, 419,
435, 441, 443, 445,
447, 449, 451

4460467 ......coevveeenn 488

4460470......85, 225, 229,
397, 419

4460471......85, 225, 229,

397, 419
4460473............. 369, 371
4460488......87, 107, 109,

397
4460496............. 353, 397
4460497 ............. 353, 397

4460508....247, 369, 395,
401, 419, 447, 449
4460509....355, 357, 369,

371, 447
4460510..................... 488
4460518....359, 395, 419

445, 447

4460536.....407, 419, 453
4460539....357, 399, 409,
413, 417, 419, 449, 453

4460612............. 339, 341
4460705........ccovverneee. 399
4460708............. 397, 419
4460722............. 411, 449
4460742............. 355, 357
4460746........ccooonee. 399
4460748........ccooeene. 399
4460761....393, 395, 399,
419
4460789.......ccceeiinnn 399
4460790............. 355, 357
4460806....325, 327, 329,
331
4460807 ............. 403, 405
4460808............. 403, 405
4460836............. 357, 413
4460850............. 355, 357
4460851............. 359, 417
4460852............. 359, 417
4460865............. 369, 371

4460866.....369, 419, 447
4460871....399, 409, 413,
415, 417, 419, 447, 453

4460872......ccovveeennn 417
4460873............. 419, 447
4460874............. 399, 419
4460875............. 417, 419
4460876........occceennn 409
4460877 .....ccocvvvrennen. 433
4460878........cceeeneee. 447
4460879............. 419, 451
4460880............. 401, 417

4460884....189, 357, 399,
419, 441, 447, 451

4460887 ....413, 419, 447,
451

44608091...... 69, 105, 107,
355, 357, 359, 365,

H800AJ

401, 413, 417, 445,

447, 449, 453
4460892..........ccc.... 417
4460894 ... 391, 409, 417

419, 449
4460897 ..... 67, 105, 365,

393
4460899 ... 395, 415, 435

441, 443
4460905 ... 399, 409, 413

417, 419, 447
4460906...........cc...... 449

4460910.... 189, 353, 439
4460911 .... 353, 435, 447

4460928........ccceeenee 445
4460931 .......ccvvvenee 393
4460932 ... 389, 399, 447
451
4460933.... 419, 445, 447
4460941 ..o 435
4460942 ........cceeenne. 247

4460943 ... 369, 395, 409
417, 419, 435, 447

4460944 ... 369, 371, 409
411, 413, 419, 447, 449

4460945............ 413, 449
4460950........cc0eevneee 357
4460956............ 373, 375
4460957 ............ 373, 375
4460958........ccceeenee 341
4460962........ccceenee. 257
4460963........cceeenee 164
4460967 ............ 156, 407
4460968 .... 187, 189, 193
4460970.......cccvvvenee 409
4460979.......cccvevee 411
4460993........cceeei. 69
4460994 ..... 69, 395, 401,
449
4461070......cceeeeeinnns 445
4461077 ............ 435, 443
4461095........cceee 445
4461157 .... 355, 357, 411
4461196........cc0eee 423
4461198............ 317, 423
4461199.......cceeeens 425
4461201............ 323, 425
4461205............ 427, 429
4461244............ 327, 427
4461245............ 331, 429
4461246............ 335, 431
4461249 ......cceeeeen 431
4461261............ 355, 357
4461271 ... 413
4520252 ....cooviiiii 29
4520253 31
4530028 .... 255, 257, 261
4567139......cccvirnn 307
4567757 ..oovvvviiiiene, 307
4640261 ........cceevevneen. 37
4640509... 277, 279, 281
283, 285
4640605 .... 275, 277, 285
4640858.................. 273
4640866...................... 43
4640932.......ccvvvenee 275
4641032.......ccuvvennee 293
497



SECTION 11 - SPECIAL OPTIONS/ACCESSORIES/KITS

4641033......cccciiin 291
4641122........... 29,31, 33
4641192......oieiiiiin 49
4641284.........ccceen 301
4641303.......ccvveiienne 23
4641435............. 187, 189
4710600........ccccervnennne 72

4711000.81, 85, 160, 164
4711400....43, 72, 75, 77,
79, 81, 85, 87, 99, 101

103, 111, 124, 155
159, 163, 183, 201
205, 209, 215, 249
251, 315, 317, 321
323, 325, 327, 329
331, 333, 335, 337
347, 349, 351
4711500....23, 69, 79, 81,
117,119, 124, 159
163, 183, 189, 397
4711600....15, 17, 43, 75,
77, 85, 156, 160, 164,
169, 171, 179, 181
221, 223, 226, 230
263, 265, 267, 269
361, 363, 365, 367, 397

4711800.....153, 211, 217
4712000....253, 263, 265,
267, 269
4712200........ccciernen. 253
4740036........cccceerneenne 39
4740057 ....ccovcvieiinaenne 51
4740155......cccocviiinennn. 21
4740256................. 19,21
4740362............. 221, 223
4740397 ..o 87
4740439............. 173, 175
A740444........cooeevs 87
4740463................. 19,21
4740472 15, 17
A740473.....ceeeee 19,21
4740518.......ccvviiien 87
4750800.......ccccceiiiveennne 81
4751000......67, 109, 159
163, 225, 229, 255
257, 259

4751400..35, 37, 87, 111
114,117,119, 187
189, 191, 193, 219
221, 223, 225, 229
239, 241, 243, 245
255, 257, 259, 457
459, 461, 463, 465
467, 469, 471, 473

475150037, 69, 114, 239
241, 243, 245

4751600....33, 35, 63, 67,
72,79, 81, 107, 109
111, 114, 255, 257, 259

475180061, 72, 211, 217
239, 241, 243, 245

4752000......ccccciiinnnen 124
4760600............. 313, 319
4761400............... 87,219
4762000........cccceiiiinnns 39
4770600........ccc0eeuneee. 153
4771200......ccciiiiiiinnnn 85

498

4811400... 105, 107, 315,
317, 321, 323, 325
327, 329, 331, 333
335, 337, 451

4811600........ 72,81, 137

4811602........ccceenneee. 137

481170079, 85, 107, 109
130, 143, 151, 201
205, 209, 215

4811702.....oeveeeees 151

4811900..... 72,130, 133,
151, 195, 397

4811902............ 130, 151

4812000... 124, 130, 133,
155, 159, 168, 195

4812002........cceeennnee 130
4812100............ 124, 195
ABA3TTT e 39
4844816............ 173,175
4844817 ............ 173, 175
4844958 ........ccceevvne. 59
4845593 ........ccveie 167
4845680........ccceenneee 181
4845730 .....ccccuvveennne 179
4846627 ............ 255, 257
4846673............ 243, 245
4860224 ........ccoevnee. 29
4860225................ 31,33
4871700.... 156, 160, 164
4891500................ 79, 85
4891600...... 61, 115, 195
4891800...... 23,127, 153
4892000................ 23, 57
4892200..........c.... 15, 17
4892600001 .............. 195
4922216......cccuvienne 361
4922217 ...oovviiie 361
4922219............ 363, 365
4922220............ 363, 365

4922578 ... 361, 363, 365,
367

4922579 ... 365
4922580.......ccevenneee 365
4922641 ............ 159, 163
4922925 .... 159, 163, 405
5240800.................... 133
5241000............ 130, 133

5241200... 155, 159, 163,
195

5241600............cuvee. 130
5250806.............ueeee. 135
5251008............cueee. 195
5251016......ccccceunee. 195
5260818.........ccceeeeeee. 79
70000342.................. 177
70000619.......... 159, 163
70000797 .....cccevvieee. 27
70000863.................. 159
70001100........ccuveee. 159
70001248..........cveennne 61
70001384.................. 159
70001696.......... 160, 164
70001697 .................. 177

70001966 .. 155, 159, 163
70001973 .. 155, 160, 164
70001974.......... 160, 164
70002013.................. 179

70002014 .................. 179
70002064 .................. 185
70002066 .........coee...... 54
70002085 .........ceveeeee. 54
70002112 .....ccocvvrnnee 65
7000213 ......ceeiiien 54
7000217 ...cvvveiriiene 54
70002231 ............ 43, 482
7000224 .........ccevveee 25
7000228 ........cccvvveeeen 54
7000229 .......cccvveenn 54
70002297 .......... 159, 163
7000230 .....ceeeviirirenne 54
70002315 ......ccccvvennns 139
70002316 ......covvveennes 139
70002317 ...ooveiiiiinns 139
70002318 ........c.oeeee.... 139
70002319 ......ccoveeeee. 139
70002320 .........oeen..... 139
70002321 .......ccveenens 139
70002322 .....ccovvienns 139
70002323 ... 139
70002326 ......ccovvennnns 140
70002327 ...ooveiiniens 140
70002328 .........ceeeee 140
70002330 .......ccvvennnes 140
70002373 .. 275, 279, 287
70002386 .......... 185, 482
7000239 .....cceeviveiene 25
7000240 ......oeevvvirenne 25
7000246 .......ccovvvvenne 54
70002460........... 160, 164
7000247 ....ovvevrerenne 54
7000248 .........ccvernneee 54
7000253 ......coooviiiie 54
7000255 ......coovviiine 54
7000257 ....coeevviiiinne 54
70002744 .................. 289
70002745 .................. 289
70002748 .................. 289
70002749 .................. 289
70002751 ......cocveenens 289
70002814 ........ccoeenee 65
7000283 .......ccoviiie 25
70002838 ........cc0eeneee 65
70002839 ........ceeeenee. 65
7000284 ..........c.eeeeee. 25
70002842 .................. 273
7000289 ........ccvvveeee. 25
70002901 .........coees 149
70002902 .........coeees 237
70002903 ................. 237
70002904 .........ccc.. 237
70002905 .................. 237
70003019 ......cccvveeeee. 45
70003060................... 139
70003061 .................. 139
70003063 .........c0eeveee 140
70003064 .........ceeeve 140
70003454 ........ccoeenee 61
70003631 .......... 159, 163
70003649 ........cceeeeee. 49

70003708 .. 155, 160, 164
70003709 .. 155, 159, 163

70003784 .......... 225,229

70003790 ......coovvenns 185

70003935 .......ccviinee 23
H800AJ

70003936........cceeeennnee 23
70003975......cceeieee 49
70004037......ovvvvveeenes 54
70004040........ccceeeennee 54
70004041.........ccveennee 54
70004042.........cccvvenee 54
70004043.........ccvvenee 54
70004044..........ccoene 54
70004045.........coeeeene 54
70004047......ccoevveeene 54
70004050........c.ceveeennee 45
70004051.......cccceveeennee 45
70004052........cccvvvenee 45
70004055.........ccvvenee 45
700040609..........cee..e 149
70004070.........ccuvvnne 149
70004092...155, 160, 164
70004093........... 159, 163
7000409%4........... 160, 164
70004095........... 160, 164
70004096........... 160, 164
70004097........... 160, 164
70004098...155, 160, 164
70004099........... 159, 163
70004171.....cccevvinnne 155
70004199........cccuvenee 65
70004311........ccveene 139
70004381.........cc0eeee 289
70004382.........ccuvennne 289
70004395........... 139, 482
70004397.....cccovcvveene 139
70004398.........ccveene 139
70004399.......ccccvvenne 139
70004400..........c0eev.e 139
70004457.......cccvvienne 45
70004459.........ccceenee 45
70004460............. 45, 482
70004461............... 45, 46
70004463............. 45, 482
70004525..........oeeee. 139
70004526................... 139
70004530.........cc0vennne 139
70004531........cccvvennne 139
70004536.........cc00enee 139
70004537......cccvviene 139
70004538...........cc..... 139
70004539........cceeeeeen. 139
70004540................... 139
70004544................... 139
70004584.............c..e 45
70004594..........cccce 45
70004595............. 45, 482
70004596.........cc0eeeneee 45
70004597......ceeeiees 45
70004598..........ccoeenne 45
70004653............. 45, 482
70004657........oceveeennnne 45
70004665..........ccccnee 45
70004667.........cvveennee 45
70004676..........c0ee..e 155
70004678..........c0eenne 155
70004679...........cc..... 155
70004680................... 155
70004681................... 155
70004682................... 155
70004683.............c...e 155
70004795........cccvvienee 65
31222338



70004842 .................. 139
70005143 .......... 275, 287
70005144 .......... 275, 287
70005194 ........cevvnes 45
70005195 ......ccceevneee. 45
70005196........ccceenneee. 45
70005197 ....coccvvveinen. 45
70005198........c.ceeueee. 45
70005199 .....ccoeeiiinnns 46
70005200 .......cceirvennes 46
70005201 .....cooeevnns 46
70005202 .....ccoeeieienes 46
70005203 .......ccceevueee. 54
70005220.........ccueee. 139
70005221 ........cocuneeee. 139
70005224 .................. 139
70005226 ..........ceeee 139
70005227 ....coveeeenen 139
70005228 ..........cceee 140
70005293................. 149
70005294 .................. 149
70005295...........c..eee. 149
70005296 .......... 149, 482
70005297 ......ceeevuneee. 149
70005594 .................. 293
70005624 .................. 155
70005663................... 488
70005708.......c.cceeneee. 65
70005839........cccueee. 293
70005871 ........cccneee. 279
70006304 .......ccceenneee. 54
70006344 .................. 293
70006576 .......cveveenneen. 69
70006577 .....ocuvvveinnnnn. 69
70006578.......ccceeneee. 69
70006579 ......ccceeeineen. 69
70006596 .. 275, 279, 287
70006649 .................. 281
70006650 .................. 281
70006661 .................. 139
70006664 .................. 139
70006665 .................. 140
70006667 .................. 139
700066609 .................. 291
70006670.................. 291
70006671 .................. 291
70006672 .................. 291
70006673 ... 25
70006674 ... 25
70006675 .......cccceenneee. 25
70006676 ... 25
70006677 ......cevvvennnen. 25
70006678..........cconneee. 25
70006680 ... 25
70006684 .................... 25
70006685 ..............cee 25
70006690 ...........ceeeee 25
70006691 ... 25
70006692 ...........cnneeee. 25
70006734 ........cooneee. 281
70006735......ccceneee. 281
70006736 ................ 281
70006832 ... 25
70006833 ... 25
70006955 ... 45
70006956 ............ 45, 482
70006957 ......ccevvevnneen. 45

31222338

SECTION 11 - SPECIAL OPTIONS/ACCESSORIES/KITS

70006961 ... 45 70008504................... 147 7017172 ..o 177
70007246 .......... 277,283 70008505................... 147 7017192 177
70007277 .ooeeeeeeeen 285 70008511..........c.coee. 147 7017195 177
70007278 ..277, 283, 285 70008600................... 147 7017402 185
70007279 .....covveeee. 285 70008601................... 147 7017406..........ccneee... 185
70007280 ..........coneee. 285 70008602................... 147 7017452........coeevneen. 185
70007282 ..277, 283, 285 7001928........cceeevirenn 25 7017466.........cccvvveene 43
70007283 ..........cneee. 285 70022564..275, 277, 279, 7017496.......ccccovvvene 49
70007419 ..o 285 283, 285, 287 7017901 ... 140
70007420 .......ccoeueee 285 70023370.......cccuveee. 275 7017913 ... 139
70007421 ... 283 70023380........... 277,283 7017914............... 139
70007422 .......... 277,283 70023859........cccvvee. 45 7017934 139
70007423 .......... 277, 283 70023860..........cccuveeen. 45 7017958......cceeeve. 140
70007424 .................. 283 70023862........ccevuveeen. 45 7017963......cceeevne. 140
70007425 ......ccoeneee. 283 7002388.......c.ccovvenen 293 7018942......ceeeiiiins 46
70007426 ........ccnee. 283 70026287...277, 283, 285 7018951 ......ceeviiiine 46
70007427 ...ccocevven 277 70027750.......cccuveee.. 285 7018991 .............. 45, 482
70007428 ... 277 7002821......ccooe 488 7018992.......ccccie 45
70007429 ... 277 7002822........cccce 488 7020064 .................... 181
70007430 .....ccoeeneee. 277 7002823.......cccevieeen 488 7020065.........ccconnee. 181
70007505 ......ccceevneee. 139 7002826.......ccccocvvee. 488 7020066.................... 181
70007785 .....ccveeennee. 145 7002840.......cccccvuveee. 488 7020067 ......ceevevnnene. 181
70007786 .....ccccoennee. 145 70029468................... 285 7020175............ 225, 229
70007787 ..ccccvvvvennee. 145 7004275.....cccovivinennn. 488 7020176............ 225, 229
70007788 .................. 145 7004276.......ccocvneeee. 488 7021249.......ccccvveee. 27
70007789 ..o 145 70050795........ccoveeee. 293 7021275, 27
70007790 ..o 145 7007437 ..o 27 7021276 ..o 27
70007791 ... 145 7007438.......cceeevviennne 27 7021277 oo 27
70007792 .....ccovvveee. 145 7007439.....ccccvvveiiinnnn 27 7021375.....cvvenee 45, 46
70007793 .....cvveeee. 145 7007446........ccocevnneen. 27 7021625......ccceeeviiene 23
70007794 ..o 145 7007633......ccvvveiiiennnn 54 7021639......ceeveiiiene 23
70007795 .....ccvveennee. 145 7010492.......ccvveiiinnnn 54 7021653.......ccccevne. 185
70007796 .....ccoeeeneee. 145 7010543......cccvveiiiennnn 49 7022302......ccvveeiiiienns 27
70007797 ...cccvvvenen. 145 7011112, 275 7022305......cccccvveeeee. 27
70007798 ... 145 7011333............. 187, 189 7022310.....ccciviiiine 27
70007799 .....ccoeenee. 145 7011342............. 187, 189 7022311 ..o 27
70007800 .................. 145 7012518.......ccvveiine 49 7022312 27
70007801 .................. 145 7012773 45 7022314 ... 27
70007802 .................. 145 7012914.............ee 185 7022326 ........cccvvveee 27
70007966 .................. 275 7012918.........cccevve 185 7022328........ccvvvee 27
70007967 .......... 275, 287 7012928..........cccvve 49 7022368..........ccevveee 27
70007968 .......... 275, 287 7012941.......cvveei 49 7022371 ..cooeeeiee. 27
700079609 .......... 275, 287 7012943.......ccvvieii 49 7022372 ..o 27
70007981 .................. 293 7012944........cocoevv 49 7022397 ..coooeeiie 23
70007992 ... 287 7012953....... 49, 183, 185 7022399.....ccciiiiiis 23
70008175 ... 279 7012959.......cciiiiiin. 43 7023124.................... 139
70008176 .................. 279 7012965...........c.eevee 185 7023126.........c.c.cuee. 140
70008177 ...ccoeeennnnnn 279 7012967 ... 185 7023144.................... 140
70008178 .................. 279 7012970........cccuveee. 183 7023145.........cce 140
70008179 ..o 279 7012989............... 49, 185 7023148.......ccoeevnen. 139
70008199 .................. 293 7012995.......ccciiiiiinn 49 7023149.....cccvein. 139
70008200 .................. 293 7015004............. 130, 482 7023154......ccoeevnn. 139
70008201 .................. 293 7016652.........ccvveeee. 488 7023157 ..o, 139
70008202 .................. 293 7016654..............e. 488 7023164.................... 139
70008203 .................. 293 7017023....cccciiiiie. 54 7023165..........cc.e 139
70008204 .................. 293 7017028................. 25,54 7023167 ..o 139
70008205 ..............eee 293 7017047 ...ocoviiie. 25 7023168.................... 139
70008206 .................. 293 7017070...cccccviieiininnnne 54 7023170....cccvieeinnn. 140
70008207 .....cceceenneee. 293 7017072 54 7023907 ..cccoevivieeeeen. 27
70008208 .................. 293 7017080.......cc0eveiiiriennne 54 7023908.......ccccceviiine 27
700082009 .................. 293 7017082.......cc0eeeiiinnn 25 7023910.......ccccuvveeeee. 27
70008210 ... 293 7017085.......ccoiiiien. 54 7023911 ... 185
70008497 ... 147 7017142......... 177 7023912............. 185
70008498 .................. 147 7017159.....cciii 177 7023917 ..o 23
70008500 .................. 147 7017162...........eee 177 7023933.......coi 23
70008501 ................. 147 7017163......cceeeien 177 7024021 ..o 45
70008502 .................. 147 7017164..........cconee. 177 7024100.........cccvveeeen. 54
H800AJ 499



SECTION 11 - SPECIAL OPTIONS/ACCESSORIES/KITS

7024149 25 7024782 ... 25 80344004 ........ccoeeee.. 25
7024151 25 7024784 ... 54 80683013................... 124
7024154 25 7024854 ... 27 80934561 .......ccevveeeee. 61
7024190........ccoccreeen. 25 7024868..........ccevveee 27 80963055 ..........cc...... 399
7024191.......cvvveiine 25 7024881 ........ceevvivinne 23 80963056 ..........0eevns 399
7024404..........cccvvveen. 61 7026197 ...cvvvveiiirene 61 80963067 .......... 395, 399
7024441..........ccevvnen. 65 7026503.......cceeviivirns 61 8220007 ............ 401, 419
7024462...........cocveeeen. 261 7026504 ........coevvvirns 61 8220019 .......ceevvienns 395
7024463...........c.c.eeee.. 261 7026505........cccveeeeen 61 8220029 .......cccveeeee. 413
7024467 ... 261 7026506.........ccevveenee. 61 8220043 ............ 355, 357
7024469...........c.ovee... 261 7026507 ..o 61 8220045 ............ 393, 413
7024470........ccccueeee. 261 7026509........cccvveeee. 61 8220051 ............ 355, 357
7024471 ..o 261 7026597 ............ 160, 164 8220099 ........cevcvieenns 399
T024472......covvivnnnn. 261 7026626............ 160, 164 8220125 .....cccevvees 399
T024473......ccovvivene 261 7027773 oo, 261 8220162 ........cevveenns 395
T024474...........cocvee. 261 7027774 ... 261 8220164 ........ccccvveenns 413
7024475.......ccceee. 261 7027775 ..ccceii. 261 8225117 .............. 85, 483
7024478.........cccuvee.. 261 7027776 ..o 261 8229234 .............. 85, 482
7024485.....160, 164, 482 1027777 oo 261 8229236 .............. 85, 482
7024488............. 159, 163 T027778.....ovvvee 261 8229237 .............. 85, 482
7024489............. 159, 163 7027779 oo 261 8229249 ............ 451, 482
7024508...........cocveeen. 291 7027780.....ccevevnee. 261 8229261 .............. 85, 482
7024599.......cccovveeeene 153 7027799............ 160, 164 8303511 ....cvveiriens 133
7024704.......cceeeinennn 54 77143013......ccccvvine 87 8310070 ....ceeeevvvennns 114
7024762.......cc0evvviiinnne 54 77363232.....ccccnnee. 159 8310129 .......cevvies 253
7024763.......ccevvviiinne 54 77363233.......... 403, 405 83304173 ... 65

500 H800AJ

8405102.........cceeeeen. 130
8405104.........ccoce.. 130
8406110........cccveen.... 130
8406201.......cccevveeene 79
8410001.........ccccvveenne 397
8540205.......cccccviene 124
8580420.........ccccvvvenne 35
85841150.........cc0vevvne 124
8770050.......ccccvvveenenn. 301
8770157.....ccccee. 301
88261024................... 183
88521008........... 187, 189
88521205........cccvvvennee 79

88521214..263, 265, 267
269

88662037.......ccccvvenne 306
88662523...........ce..... 114
8896941........ccoevee. 488
91143177 ... 306

91203039..179, 187, 189
195

91401281........cccuenee. 79

91403230..457, 459, 461
463, 465, 467, 469,
471, 473

31222338






Corporate Office
JLG Industries, Inc.
1JLG Drive
McConnellsburg, PA 17233-9533 USA

C (717) 485-5161 (Corporate)
 (877) 554-5438 (Customer Support)
5 (717) 485-6417

Visit our website for JLG Worldwide Locations.
www.jlg.com

0

OSHKOSH



	SECTION 1 - FRAME
	FIGURE 1-1. AXLE INSTALLATION - WITHOUT TOW PACKAGE
	FIGURE 1-2. AXLE INSTALLATION - WITH TOW PACKAGE
	FIGURE 1-3. STEER INSTALLATION - WITHOUT TOW PACKAGE
	FIGURE 1-4. STEER INSTALLATION - WITH TOW PACKAGE
	FIGURE 1-5. WHEEL DRIVE AND FRAME VALVES INSTALLATION
	FIGURE 1-6. DRIVE HUB/BRAKE ASSEMBLY
	FIGURE 1-7. DRIVE MOTOR ASSEMBLY
	FIGURE 1-8. TIRE & WHEEL INSTALLATION - 15-625 NHS FOAM-FILLED
	FIGURE 1-9. TIRE AND WHEEL INSTALLATION - 18-625 NHS FOAM-FILLED
	FIGURE 1-10. TIRE AND WHEEL INSTALLATION - 18-625 NHS FOAM-FILLED NON-MARKING
	FIGURE 1-11. FRAME SHIELDS INSTALLATION
	FIGURE 1-12. TOW PACKAGE INSTALLATION (OPTIONAL) (ANSI, SPECS)
	FIGURE 1-13. TOW BAR ASSEMBLY

	SECTION 2 - TURNTABLE
	FIGURE 2-1. VALVES INSTALLATION
	FIGURE 2-2. MAIN VALVE ASSEMBLY
	FIGURE 2-3. BRAKE/2 SPEED VALVE ASSEMBLY
	FIGURE 2-4. SWING DRIVE INSTALLATION
	FIGURE 2-5. SWING MOTOR/HUB ASSEMBLY
	FIGURE 2-6. TURNTABLE BEARING AND LUBE INSTALLATION
	FIGURE 2-7. TURNTABLE LOCK INSTALLATION
	FIGURE 2-8. ROTARY COUPLING INSTALLATION
	FIGURE 2-9. TANKS INSTALLATION
	FIGURE 2-10. HYDRAULIC TANK ASSEMBLY
	FIGURE 2-11. FUEL TANK ASSEMBLY
	FIGURE 2-12. OIL COOLER INSTALLATION
	FIGURE 2-13. BATTERY BOXES INSTALLATION
	FIGURE 2-14. BATTERY CHARGERS INSTALLATION (FACTORY SUPPLIED 220V PLUG)
	FIGURE 2-15. BATTERY CHARGERS INSTALLATION (CUSTOMER SUPPLIED PLUG)
	FIGURE 2-16. ELECTRICAL SYSTEM INSTALLATION
	FIGURE 2-17. IMG CONTROL BOX ASSEMBLY
	FIGURE 2-18. ELECTRICAL ASSEMBLY - 12V FUSE BOX
	FIGURE 2-19. GROUND CONTROL BOX ASSEMBLY
	FIGURE 2-20. LIGHT PANEL INSTALLATION - GROUND CONTROL
	FIGURE 2-21. GROUND CONTROL PANEL DECAL INSTALLATION (WITHOUT MSSO & WITHOUT TOWER STOW)
	FIGURE 2-22. GROUND CONTROL PANEL DECAL INSTALLATION (WITHOUT MSSO & WITH TOWER STOW)
	FIGURE 2-23. GROUND CONTROL PANEL DECAL INSTALLATION (WITH MSSO & WITHOUT TOWER STOW)
	FIGURE 2-24. GROUND CONTROL PANEL DECAL INSTALLATION (WITH MSSO & WITH TOWER STOW)
	FIGURE 2-25. ALARM INSTALLATION
	FIGURE 2-26. WHITE NOISE ALARM INSTALLATION - ADJUSTABLE AMBIENT
	FIGURE 2-27. WHITE NOISE MOTION ALARM INSTALLATION - AMBIENT
	FIGURE 2-28. STROBE LIGHT INSTALLATION - AMBER
	FIGURE 2-29. STROBE LIGHT INSTALLATION - BLUE
	FIGURE 2-30. STROBE LIGHT INSTALLATION - RED (OPTIONAL)
	FIGURE 2-31. HEAT SHIELD AND ACCESS PANELS INSTALLATION
	FIGURE 2-32. HOODS INSTALLATION
	FIGURE 2-33. HOOD ASSEMBLY - TANK SIDE
	FIGURE 2-34. HOOD ASSEMBLY - ENGINE SIDE

	SECTION 3 - ENGINE
	FIGURE 3-1. ENGINE INSTALLATION (KUBOTA ENGINE)
	FIGURE 3-2. ENGINE AND PUMPS SUB-ASSEMBLY
	FIGURE 3-3. ENGINE AND TRAY ASSEMBLY
	FIGURE 3-4. ENGINE AND GENERATOR ASSEMBLY
	FIGURE 3-5. ENGINE AND CLUTCH ASSEMBLY
	FIGURE 3-6. ENGINE FAN MOUNTING ASSEMBLY (H800AJ)
	FIGURE 3-7. KUBOTA ENGINE COMPONENTS
	FIGURE 3-8. GENERATOR ASSEMBLY
	FIGURE 3-9. VARIABLE PUMP ASSEMBLY
	FIGURE 3-10. HYDROSTATIC PUMP ASSEMBLY
	FIGURE 3-11. FUEL/WATER SEPARATOR ASSEMBLY
	FIGURE 3-12. ENGINE HOOD BAFFLES INSTALLATION
	FIGURE 3-13. TRAY JACK INSTALLATION
	FIGURE 3-14. 4000W GENERATOR INSTALLATION - 220V/50HZ (OPTIONAL)
	FIGURE 3-15. 7500W SKYPOWER GENERATOR INSTALLATION - 220V/50HZ (OPTIONAL)
	FIGURE 3-16. 7500W SKYPOWER GENERATOR INSTALLATION - 110V/60HZ (OPTIONAL)

	SECTION 4 - BOOM
	FIGURE 4-1. BOOM AND CYLINDER INSTALLATION
	FIGURE 4-2. MAIN BOOM ASSEMBLY
	FIGURE 4-3. TOWER BOOM ASSEMBLY
	FIGURE 4-4. JIB ASSEMBLY (Prior to SN 0300307186)
	FIGURE 4-5. JIB ASSEMBLY (SN 0300307186 to Present)
	FIGURE 4-6. ROTATOR ASSEMBLY
	FIGURE 4-7. POWER TRACK INSTALLATION - MAIN BOOM
	FIGURE 4-8. POWER TRACK INSTALLATION - TOWER BOOM
	FIGURE 4-9. BOOM VALVES INSTALLATION
	FIGURE 4-10. BOOM VALVE ASSEMBLY
	FIGURE 4-11. BOOM VALVE AND LIMIT SWITCHES INSTALLATION (WITHOUT TOWER STOW)
	FIGURE 4-12. BOOM VALVE AND LIMIT SWITCHES INSTALLATION (WITH TOWER STOW)
	FIGURE 4-13. TILT SENSOR INSTALLATION
	FIGURE 4-14. TRANSPORT POSITION SWITCH INSTALLATION (CE & UK CA SPECS)
	FIGURE 4-15. PLATFORM SUPPORT INSTALLATION

	SECTION 5 - PLATFORM
	FIGURE 5-1. PLATFORM ASSEMBLY - 30IN X 4FT (76CM X 1.22M) WITH SWING GATE
	FIGURE 5-2. PLATFORM ASSEMBLY - 30IN X 4FT (76CM X 1.22M) WITH DROP BAR
	FIGURE 5-3. PLATFORM ASSEMBLY - 30IN X 6FT (76CM X 1.83M) WITH SWING GATE
	FIGURE 5-4. PLATFORM ASSEMBLY - 30IN X 6FT (76CM X 1.83M) WITH DROP BAR
	FIGURE 5-5. PLATFORM ASSEMBLY - 36IN X 6FT (91.5CM X 1.83M) WITH SWING GATE
	FIGURE 5-6. PLATFORM ASSEMBLY - 36IN X 6FT (91.5CM X 1.83M) WITH DROP BAR
	FIGURE 5-7. PLATFORM ASSEMBLY - 36IN X 6FT (91.5CM X 1.83M) WITH FALL ARREST (ANSI, ANSI EXPORT, CHINA & CSA SPECS)
	FIGURE 5-8. PLATFORM ASSEMBLY - 36IN X 8FT (91.5CM X 2.44M) WITH SWING GATE
	FIGURE 5-9. PLATFORM ASSEMBLY - 36IN X 8FT (91.5CM X 2.44M) WITH DROP BAR
	FIGURE 5-10. PLATFORM ASSEMBLY - 36IN X 8FT (91.5CM X 2.44M) WITH FALL ARREST
	FIGURE 5-11. TRAY ASSEMBLY
	FIGURE 5-12. PLATFORM CONSOLE AND FOOTSWITCH INSTALLATION (WITHOUT TOWER STOW)
	FIGURE 5-13. PLATFORM CONSOLE AND FOOTSWITCH INSTALLATION (WITH TOWER STOW)
	FIGURE 5-14. PLATFORM CONSOLE BOX ASSEMBLY (WITHOUT TOWER STOW)
	FIGURE 5-15. PLATFORM CONSOLE BOX ASSEMBLY (WITH TOWER STOW)
	FIGURE 5-16. LIGHT PANEL INSTALLATION
	FIGURE 5-17. JIB SWITCH INSTALLATION
	FIGURE 5-18. FOOTSWITCH ASSEMBLY
	FIGURE 5-19. SOFT TOUCH INSTALLATION - 6FT (1.83M) PLATFORM (OPTIONAL)
	FIGURE 5-20. SOFT TOUCH INSTALLATION - 6FT (1.83M) FALL ARREST PLATFORM (OPTIONAL)
	FIGURE 5-21. SOFT TOUCH INSTALLATION - 8FT (2.4M) PLATFORM (OPTIONAL)
	FIGURE 5-22. SOFT TOUCH INSTALLATION - 8FT (2.4M) FALL ARREST PLATFORM (OPTIONAL)
	FIGURE 5-23. SKYEYE INSTALLATION
	FIGURE 5-24. SKYGUARD BAR INSTALLATION
	FIGURE 5-25. SKYLINE INSTALLATION
	FIGURE 5-26. SKYGLAZIER INSTALLATION (ANSI, ANSI EXPORT, AUSTRALIAN & CSA SPECS)
	FIGURE 5-27. SKYWELDER INSTALLATION (50HZ)
	FIGURE 5-28. SKYWELDER INSTALLATION (60HZ)
	FIGURE 5-29. SKYWELDER PREP PACKAGE (60HZ)
	FIGURE 5-30. WELDER ASSEMBLY
	FIGURE 5-31. FALL ARREST INSTALLATION (BOLT-ON) 30IN X 4FT (76CM X 1.22M) PLATFORM
	FIGURE 5-32. FALL ARREST INSTALLATION (BOLT-ON) 36IN X 6FT (91.2CM X 1.82M) PLATFORM
	FIGURE 5-33. FALL ARREST INSTALLATION (BOLT-ON) 30IN X 6FT (76CM X 1.83M) PLATFORM
	FIGURE 5-34. FALL ARREST INSTALLATION (BOLT-ON) 36IN X 8FT (91.5CM X 2.4M) PLATFORM

	SECTION 6 - CYLINDER
	FIGURE 6-1. AXLE LOCKOUT CYLINDER ASSMBLY
	FIGURE 6-2. LEVEL (SLAVE) CYLINDER ASSEMBLY - JIB
	FIGURE 6-3. LEVEL (SLAVE) CYLINDER ASSEMBLY - UPRIGHT
	FIGURE 6-4. LIFT CYLINDER ASSEMBLY - JIB (SN 0300307186 to Present)
	FIGURE 6-5. LIFT CYLINDER ASSEMBLY - JIB (Prior to SN 0300307186)
	FIGURE 6-6. LIFT CYLINDER ASSEMBLY - MAIN BOOM
	FIGURE 6-7. LIFT CYLINDER ASSEMBLY - TOWER BOOM
	FIGURE 6-8. MASTER CYLINDER ASSEMBLY
	FIGURE 6-9. STEER CYLINDER ASSEMBLY
	FIGURE 6-10. TELESCOPE CYLINDER ASSEMBLY - MAIN BOOM
	FIGURE 6-11. TELESCOPE CYLINDER ASSEMBLY - TOWER BOOM

	SECTION 7 - HYDRAULIC
	FIGURE 7-1. AXLE LOCKOUT HYDRAULIC DIAGRAM
	FIGURE 7-2. DRIVE HYDRAULIC DIAGRAM
	FIGURE 7-3. STANDARD HYDRAULIC DIAGRAM
	FIGURE 7-4. TOW HYDRAULIC DIAGRAM

	SECTION 8 - ELECTRICAL
	FIGURE 8-1. AC BOX AT PLATFORM INSTALLATION - 110V GFI RECEPTACLE (ALL SPECS EXCEPT AUSTRALIAN, CE & UK CA SPECS)
	FIGURE 8-2. AC BOX AT PLATFORM INSTALLATION - 110V IEC YELLOW (CE & UK CA SPECS) (MACHINES WITHOUT 4000W GENERATOR)
	FIGURE 8-3. AC BOX AT PLATFORM INSTALLATION - 110V IEC YELLOW (CE & UK CA SPECS) (MACHINES WITH 4000W GENERATOR)
	FIGURE 8-4. AC BOX AT PLATFORM INSTALLATION - 220V (ANSI, CSA & JAPANESE SPECS)
	FIGURE 8-5. AC BOX AT PLATFORM INSTALLATION - 220V IEC BLUE (CE & UK CA SPECS) (MACHINES WITHOUT 4000W GENERATOR)
	FIGURE 8-6. AC BOX AT PLATFORM INSTALLATION - 220V IEC BLUE (CE & UK CA SPECS) (MACHINES WITH 4000W GENERATOR)
	FIGURE 8-7. AC BOX AT PLATFORM INSTALLATION - 220V CEE7 2X4 POST GROUND (CE & UK CA SPECS) (MACHINES WITHOUT 4000W GENERATOR)
	FIGURE 8-8. AC BOX AT PLATFORM INSTALLATION - 220V CEE7 2X4 POST GROUND (CE & UK CA SPECS) (MACHINES WITH 4000W GENERATOR)
	FIGURE 8-9. AC BOX AT PLATFORM INSTALLATION - 220V CEE7 2X4 SIDE GROUND (CE & UK CA SPECS) (MACHINES WITHOUT 4000W GENERATOR)
	FIGURE 8-10. AC BOX AT PLATFORM INSTALLATION - 220V CEE7 2X4 SIDE GROUND (CE & UK CA SPECS) (MACHINES WITH 4000W GENERATOR)
	FIGURE 8-11. AC BOX AT PLATFORM INSTALLATION - 220V AFSINT 107 (CE & UK CA SPECS) (MACHINES WITHOUT 4000W GENERATOR)
	FIGURE 8-12. AC BOX AT PLATFORM INSTALLATION - 220V AFSINT 107 (CE & UK CA SPECS) (MACHINES WITH 4000W GENERATOR)
	FIGURE 8-13. AC BOX AT PLATFORM INSTALLATION - BOX WITH COVER (ANSI EXPORT, AUSTRALIAN, CHINA & JAPANESE SPECS)
	FIGURE 8-14. AC BOX AT PLATFORM INSTALLATION - 240V RECEPTACLE (WITH 4000W GENERATOR) (ALL SPECS EXCEPT ANSI & CSA SPECS)
	FIGURE 8-15. AC BOX AT PLATFORM INSTALLATION - 240V RECEPTACLE (WITH 7500W SKYPOWER GENERATOR) (ANSI & CSA SPECS)
	FIGURE 8-16. AC BOX AT PLATFORM MID-BOOM PLUG INSTALLATION (WITHOUT 7500W SKYPOWER GENERATOR) (ALL SPECS EXCEPT ANSI & CSA SPECS)
	FIGURE 8-17. AC BOX AT PLATFORM MID-BOOM PLUG INSTALLATION (WITH 7500W SKYPOWER GENERATOR)
	FIGURE 8-18. AC BREAKER BOX INSTALLATION - WITH 2 BREAKERS (CE & UK CA SPECS WITH 4000W GENERATOR)
	FIGURE 8-19. AC BREAKER BOX INSTALLATION - WITH 2 BREAKERS (BRAZIL SPECS)
	FIGURE 8-20. AC BREAKER BOX INSTALLATION - WITH 3 BREAKERS (CE & UK CA SPECS WITH 4000W GENERATOR)
	FIGURE 8-21. BATTERY CABLES INSTALLATION
	FIGURE 8-22. BATTERY STACK HARNESS (LH)
	FIGURE 8-23. BATTERY STACK HARNESS (RH)
	FIGURE 8-24. BOOM VALVE HARNESS
	FIGURE 8-25. BOOM CABLES INSTALLATION (MACHINES WITHOUT GENERATOR)
	FIGURE 8-26. BOOM CABLES INSTALLATION (AUSTRALIAN SPECS WITH 4000W GENERATOR)
	FIGURE 8-27. BOOM CABLES INSTALLATION (CE & UK CA SPECS WITH 4000W GENERATOR)
	FIGURE 8-28. BOOM CABLES INSTALLATION (ALL SPECS EXCEPT CE & UK CA SPECS WITH 7500W GENERATOR)
	FIGURE 8-29. BOOM CABLE - MAIN BOOM
	FIGURE 8-30. BOOM CABLE - TOWER BOOM
	FIGURE 8-31. BREAKER BOX KIT - WITH 2 BREAKERS (CE & UK CA SPECS WITHOUT 4000W GENERATOR & BRAZIL SPECS)
	FIGURE 8-32. BREAKER BOX KIT - WITH 2 BREAKERS (CE & UK CA SPECS WITH 4000W GENERATOR) (H800AJ)
	FIGURE 8-33. BREAKER BOX KIT - WITH 3 BREAKERS (CE & UK CA SPECS WITH 4000W GENERATOR)
	FIGURE 8-34. CLEARSKY INSTALLATION - 3 WIRE GT1030
	FIGURE 8-35. CLEARSKY INSTALLATION - CANBUS (ANSI SPECS)
	FIGURE 8-36. CLEARSKY INSTALLATION - CANBUS (AUSTRALIAN SPECS)
	FIGURE 8-37. CLEARSKY INSTALLATION - CANBUS (CE SPECS)
	FIGURE 8-38. CLEARSKY INSTALLATION - CANBUS (CHINA SPECS)
	FIGURE 8-39. CLEARSKY TELEMATCIS HARNESS (3-WIRE)
	FIGURE 8-40. CLEARSKY TELEMATCIS HARNESS (CANBUS)
	FIGURE 8-41. CHARGER HARNESS
	FIGURE 8-42. CONTROL HARNESS
	FIGURE 8-43. ELECTRICAL SYSTEM INSTALLATION
	FIGURE 8-44. ENGINE HARNESS - KUBOTA
	FIGURE 8-45. ENGINE TRAY HARNESS
	FIGURE 8-46. GENERATOR HARNESS - 4000W
	FIGURE 8-47. GENERATOR HARNESS - 7500W SKYPOWER
	FIGURE 8-48. GENERATOR HARNESS - 4000W AND 7500W SKYPOWER
	FIGURE 8-49. GROUND CONTROL BOX HARNESS
	FIGURE 8-50. H-BRIDGE/CLUTCH HARNESS
	FIGURE 8-51. HYBRID 84V HARNESS
	FIGURE 8-52. HOURMETER JUMPER HARNESS
	FIGURE 8-53. MAIN VALVE HARNESS
	FIGURE 8-54. PLATFORM CONSOLE BOX  HARNESS
	FIGURE 8-55. RECEPTACLE BOX KIT - 110V IEC YELLOW (CE & UK CA SPEC)
	FIGURE 8-56. RECEPTACLE BOX KIT - 220V IEC BLUE (CE & UK CA SPEC)
	FIGURE 8-57. RECEPTACLE BOX KIT - 220V CEE7 POST GROUND 2X4 BOX (CE & UK CA SPEC)
	FIGURE 8-58. RECEPTACLE BOX KIT - 220V CEE7 SIDE GROUND (CE & UK CA SPEC)
	FIGURE 8-59. RECEPTACLE BOX KIT - 220V AFSINT 107 (CE & UK CA SPEC)
	FIGURE 8-60. RESOLVER/CONVERTER/INVERTER HARNESS
	FIGURE 8-61. SKYEYE INTERMEDIATE HARNESS
	FIGURE 8-62. SKYEYE RECEIVER HARNESS
	FIGURE 8-63. SKYEYE EMITTER HARNESS
	FIGURE 8-64. SKYGUARD INTERFACE HARNESS
	FIGURE 8-65. SKYLINE HARNESS
	FIGURE 8-66. STROBE LIGHT CONTROL HARNESS (BLUE & RED LIGHTS)
	FIGURE 8-67. TURNTABLE HARNESS
	FIGURE 8-68. TURNTABLE/FUSE PANEL HARNESS
	FIGURE 8-69. USB RECEPTACLE INSTALLATION
	FIGURE 8-70. WHITE NOISE ALARM HARNESS

	SECTION 9 - DECALS
	FIGURE 9-1. DECAL INSTALLATION - ANSI SPECS (ENGLISH LANGUAGE)
	FIGURE 9-2. DECAL INSTALLATION - AUSTRALIAN SPECS (ENGLISH LANGUAGE)
	FIGURE 9-3. DECAL INSTALLATION - BRAZIL SPECS (ENGLISH/PORTUGUESE LANGUAGES)
	FIGURE 9-4. DECAL INSTALLATION - CE & UK CA SPECS (ENGLISH LANGUAGE)
	FIGURE 9-5. DECAL INSTALLATION - CHINA SPECS (ENGLISH/CHINESE LANGUAGES)
	FIGURE 9-6. DECAL INSTALLATION - CSA SPECS (ENGLISH/FRENCH LANGUAGES)
	FIGURE 9-7. DECAL INSTALLATION - JAPANESE SPECS (ENGLISH/JAPANESE LANGUAGES)
	FIGURE 9-8. DECAL INSTALLATION - KOREAN SPECS (ENGLISH/KOREAN LANGUAGES)
	FIGURE 9-9. DECAL INSTALLATION - LATIN AMERICAN SPECS (ENGLISH/SPANISH LANGUAGES)
	FIGURE 9-10. DECALS INSTALLATION - OPTIONS
	FIGURE 9-11. DECAL INSTALLATION - SKYWELDER - 50HZ
	FIGURE 9-12. DECAL INSTALLATION - SKYWELDER - 60HZ

	SECTION 10 - RECOMMENDED SERVICE PARTS STOCK
	FIGURE 10-1. RECOMMENDED SERVICE PARTS STOCK

	SECTION 11 - SPECIAL OPTIONS/ACCESSORIES/KITS
	FIGURE 11-1. SPECIAL OPTIONS/ACCESSORIES/KITS

	PART NUMBER INDEX

